
Item Description
UNIT

PRICING
01234-1 Op Guide - 600/625/700 Srs ENG $63.66
01238-1 Operators Guide 2000 TS & TS2 $63.66
01254-5 Guide-Operator s, English   A5 $63.66

01260-4(GB) Operators Guide-VT Srs  3A ENG $63.66
01262-5 Guide-Operator s,English    A5 CALL

01265-1(GB) Operators Guide-VT550      ENG CALL
01266-5(GB) NO LONGER AVAILABLE N/A
01268-2(GB) Operators Guide - RT655, MK2 CALL
01271-5(GB) Guide-Operator s, English A5 $63.66
01282-1-GB Operators Guide (A5 size) VT651 $98.63
01283-1-GB OPERATORS GUIDE--VT651 ..(POCKET SIZE) $82.03
01284-1-GB Operator's Guide - ES351 English CALL
01285-1-GB REPLACED BY #7018550 N/A
01288-1-GB OPERATORS GUIDE--RT655..(POCKET SIZE) $95.63

02602-1 Technical Manual 600/625/700 $222.45
02607-1 Manual-Technical,Compact 40/50 $190.63
02608-1 Technical Manual           610 $190.63
02609-1 NO LONGER AVAILABLE N/A
02611-1 NO LONGER AVAILABLE N/A
02617-1 Technical Man. V Range     Mk1 $188.78
02617-2 Technical Man. V Range     Mk2 $190.63
02617-3 Technical Man. V Range   SWMk2 $220.32
02617-4 Technical Man. V Range 3A Eng $220.32
02622-1 Manual-Parts/Maintenance VT550 $190.63
02626-1 Technical Manual          C200 $190.63
02630-1 Manual - Technical, C200 $190.63
02631-1 Technical Manual,        RT655 CALL
02631-2 TECHNICAL MANUAL RT655 CALL

09-004300 Spray Jet Nozzle 310 CALL
09-004400 Tip-Retainer 310 CALL
09-004500 Swivel Fitting 310 CALL
09-004600 Filter 310 CALL
09-204000 Water Pump 310 CALL
09300502-0 Switch -  C101 $34.71
09300503-0 SWITCH CN101 $38.43
09300505-0 Switch - 14v LED Green $39.75
09301095-0 Light Bulb CN101 $19.82
09301105-0 Bulb Halogen H3 12v/55w  was 47-10 $22.72
09301134-0 SWITCH CN101 $105.02
09301390-0 Brake Light Switch - Hydraulic M10x1 $151.95

 2019 Pricing
EFFECTIVE 5/1/2019   **REVISED 5/20/2019**

BMNA reserves the right to alter pricing without prior notification. Please check our website for pricing updates



09301404-0 ROCKER SWITCH 12V, SUCHBEL $102.52
09301499-0 SWITCH CN101 $140.92
09301565-0 Symbol Plate CALL
09301953-0 Relay, Wiper Interval 12V $151.11
09302055-0 Lens - Insert, Broom Up/Down $19.55
09302393-0 SWITCH CN101 $121.68
09304023-0 Switch - Position CALL
09311157-0 Proximity Switch IFRM- C101 $1,015.97
09313068-0 Socket - M3 x 35mm $27.48
09328849-0 VIDEO CABLE, MOTEC 10M MKW10 $279.55
09500020-0 Circlips-External DIN471 20x1.2 $2.78
09500025-0 Circlips-External DIN471 25x1,2 $5.49
09500030-0 Circlips-External DIN471 30x1.6 WAS 27-15 $6.03
09500034-0 Circlips-External DIN471 34x1.6 $5.49
09500035-0 Circlips-External DIN471 35x1.6 $6.03
09500040-0 Circlips-External DIN471 40x1.85 WAS 27-5 $7.51
09500050-0 CIRCLIP SUBFRAME ES351 $7.71
09500070-0 Circlips-External DIN471 70x2.65 $9.38
09500340-0 Circlip Internal J 40x1.75 DIN472 WAS 28-12 CALL
09500355-0 CIRCLIP, J 55X2 FED-ST DIN472  ES351 $7.49
09500380-0 Circlip Internal J 80x2.5 DIN472 $7.51
09500396-0 Circlip Internal J 100x3.0 DIN472 CALL
09503004-0 Gas Spring, Lif t- O - Matic 195/60 300N CN101 $147.26
09504021-0 Seal GDM 3-7 $10.26
09504027-0 Edge Trim - 19 x 17mm $30.11
09504346-0 O-Ring 20.0X2.5 OR2502000-N70 CN101 $19.20
09504347-0 O-Ring CN101 Fan to Hydraulic Motor $7.11
09505007-0 Bearing Dry Metric + Flange 14I/D x 12Lg $21.29
09505031-0 Bearing Dry Sliding + Flange 20I/Dx21.5 $32.17
09505606-0 Bearing Dry Metric 10mm I/D x 10Lg $20.63
09505656-0 Bearing - Dry metric 35mm I/D x 39Lg. CN101 $150.95
09505658-0 REPLACED BY 09505667-0 N/A
09505667-0 Bearing - Dry Metic 50mm I/D X 30Lg. CN101 WAS 09505658-0 $220.34
09505673-0 Bearing-Dry Metric+Flange 12 I/D x 7Lg CALL
09506021-0 Grease Nipple - M6 $7.52
09518198-0 Test Coupling - Ø8 Pipe M14x1.5 $54.58
09518351-0 Joint for C101 $45.74
09518700-0 Screw Neck -  C101 CALL
09518704-0 ANGLE HOSE CONNECTOR, WS 8 NORMA CN101 $20.14
09519109-0 Case-C101 $2.86
09524063-0 **Parrallel Key 10x8x45 $3.02
09525180-0 Shim, PS 12/18 X 1 $5.09
09526605-0 Edge Protection-C101 $28.55
09526607-0 Edging C101 $27.18
09530004-0 Spring Cotter 4/20/60 (WAS#289-27) $5.52
09530092-0 Compression Closure Latch 85 x 40 C101 $140.28
09530281-0 Nut - Weld M8C DIN929 A2 CALL
09530299-0 Nut - Weld M10 STD DIN 929 WAS 427-11 CALL
09530300-0 Nut - Weld M12C DIN929 Steel $2.78
09530792-0 HOOK CARBINE 60X6 RT655 $5.18
09530901-0 V-Belt - 12.7 x 10mm CN101 $80.71
09530906-0 V-BELT TO AIR COMPRESSOR $53.00
09531001-0 Round Head Square Neck Bolt-M12Cx35-4.6 $5.91
09531009-0 Hose Clip - Worm Drive (30-40) $4.97
09531012-0 Hose Clip - Worm Drive (60-80) $11.62
09531052-0 Hose Clip - Worm Drive (22-32) (WAS 501-3) $5.92
09531194-0 Nozzle Jet 0-1/8' 00CD3-1.5 CFG CN101 $29.11



09531195-0 Jet Water  CN101 $21.98
09532091-0 REAR VIEW MIRROR, WIDE-ANGLE CALL
09532149-0 NOZZLE WHEEL CALL
09533003-0 Clevis Joint  - M6 LH x 24 $16.05
09533011-0 Fork End - M10 x 20 $13.71
09533028-0 Fork End - M10 x 20 $23.17
09533043-0 Clevis Retention Clip - 10x20 WAS 289-21 $15.83
09533051-0 Clevis Joint - M10 RH x 20 $24.23
09533217-0 Tape Pulley, Bolt - ON CFN.65 B-M5 CN101 $42.00
09533409-0 Angled Ball Joint - M8 $22.58
09534124-0 O-Ring 31.42 X 2.62 CALL
09534226-0 O-Ring 50.39 X 3.53 $9.28
09544297-0 Reducing Connector - G 3/8 - M18x1.5 $8.98
09544836-0 Check Valve - Pilot Operated $210.63
09549344-0 HOSE CLAMP $28.77
09551025-0 Water Pump, 12V 2.5Bar CALL
09552117-0 Air Silencer 1/4" ES351 $29.60
09552133-0 Water Filter - High Pressure C101 $52.86
09552142-0 Vent Filter and Filler $145.78
09570007-0 Cap Nut - M14 x 1.5 (Tube O/D = 8mm) $4.66
09570009-0 Cap Nut - M22 x 1.5 (Tube O/D = 15mm) $5.20
09570102-0 Stud Coupling Male G 3/8' x M14 x 1.5 $9.12
09570120-0 Stud Coupling Male G 1/8' x M14 x 1.5 $7.71
09570126-0 Stud Coupling Male G 1/4' x M14 x 1.5 $6.71
09570128-0 M18 x1/4 Adapter $20.72
09570131-0 STUD COUPLING MALE G 1/2' X M18 X 1.5....09570131-0 $11.54
09570133-0 Stud Coupling Male G 1 1/4" x M45 x 2.0 $39.66
09570151-0 Stud Coupling Male 7/16" UNF x M14x1.50 CALL
09570154-0 Adaptor - Motors for Gutter Brooms and Elevators ES351 CALL
09570162-0 Stud Coupling Male 7/8" UNF x M30x2.00 $50.97
09570456-0 Straight Bulkhead Connector M14 x 1.5 $6.95
09570472-0 Bulkhead Elbow Connector - M18 x 1.5 CALL
09570473-0 Bulkhead Elbow Connector - M14 x 1.5.. $19.69
09570474-0 Bulkhead Elbow Connector - M26 x 1.5 CALL
09570487-0 Bulkhead Elbow Connector M22 x 1.5 VT651 $24.75
09570505-0 Bango Union SWVE08LRA3C $53.86
09570516-0 Banjo Union M12x1.5 $56.25
09571033-0 Elbow - Swivel 90 Deg Tube O/D 18 $43.06
09571035-0 Adjustable Male Elbow - M14 x 1.5 A3C $16.09
09571074-0 Adjustable Male Elbow-M30x2.0 $36.48
09571075-0 Adjustable Male Elbow M45 X 2.0 VT651 $92.02
09571097-0 Tee - M/M Swivel Female Tube O/D 10mm $51.74
09571140-0 Standpipe Adaptor G1 1/ 4 x M4 5x 2 CALL
09571177-0 Male Stud Connector G 1/4 $11.82
09572101-0 Plug Female- TUbe O/D 8mm $5.09
09572104-0 Plug Female - Tube O/D = 15mm $7.80
09572132-0 Sealing Plug VS-R 1/8 WD $9.25
09572133-0 Sealing Plug VS-R 1/4 WD WAS 54-2 $14.14
09572134-0 Sealing Plug VS-R 3/8 WD $7.80
09572135-0 Sealing Plug VS-R 1/2 WD $15.17
09572137-0 Sealing Plug VS-R 1 WD $34.14
09572938-0 Stud Coupling Male G 3/4" x  M22 x 1.5 CALL
09572952-0 Male Coupling - G 1/4 $6.58
09572966-0 FITTING CALL
09575002-0 Manometer TYP VMF 2 R.0 0 - 2BAR CN101 WAS 179552536-0 $339.28
09579015-0 Round Buffer, 30X30/M8 ST/NR 57SH..TYPE C CN101 $29.78
09579037-0 Round Buffer CN101 $55.43



09582206-0 Gear Pump Flange 90 ? Elbow 315 Bar $89.72
09582211-0 Elbow Flange Coupling 315 Bar $70.69
09593004-0 Straight Plug-In Connector ND6 R1/8' CN101 $19.08
09593147-0 Elbow Swivel 6mmx1/8' BSP $15.83
09593148-0 Elbow Push-In Swivel 6mmx1/4' BSP WAS 538-8 $15.83
09593150-0 Elbow Push-In 8mmx1/8 BSPT - WAS 538-4 $17.20
09593151-0 Elbow Push-In Swivel 8mmx1/4' BSPT..***USE 538-9 FIRST*** $18.00
09593154-0 Elbow Push-In Swivel 8mmx3/8 BSPT $25.40
09593162-0 Adaptor-Push-In 6mm Fixed Elbow R1/8' WAS 552-3 $10.82
09593163-0 Adaptor-Push-In 8mm Fixed Elbow R1/4' $15.83
09593560-0 Bulkhead Adapter ND6 R1/8' KQ2E06-01 CN101 $25.17
09593629-0 Plug In Connector, 6 - 8mm $9.98
09593917-0 POLYURETHANE TUBE O/D 12 I/D 8 $30.68
09598716-0 **Pilot Check Valve-1/8' BSPx6mm - WAS 72-64 $181.58
09598742-0 BL-nector - Straight 6mm $19.69
09598750-0 Adaptor-Push-In 8mm Fixed Elbow R1/8' $12.95
09598755-0 Elbow Push-In Swivel 6mmx1/8" BSP $16.54
09598782-0 Pneumatic Tee Connector, 06mm Tube - VT651 $11.06
09598783-0 Pneumatic Tee Connector, 08mm Tube - VT651 $12.72
09598784-0 Pneumatic Tee Connector, ?10mm Tube $55.05
10-000100 Suction Nozzle CALL
100-101 Bolt UNF 3/4x2 1/2 $7.80
100-102 Bolt UNF 3/4X2 3/4 CALL
100-114 Bolt UNF 1'x 3 1/4 $32.63
100-3 Bolt UNF 1/4x1 1/8 CALL
100-44 Bolt UNF 3/8x2 1/4 CALL
100-79 Bolt UNF 1/2x3 1/4 CALL
100-93 Bolt UNF 5/8x3 1/2 CALL
101-27 Setscrew UNF 5/16 x 3/4' CALL
101-35 Setscrew UNF 5/16 x 2' CALL
101-55 Setscrew UNF 3/8 x 1'3/8 CALL
101-6 Setscrew UNF 1/4 x 1' CALL
101-75 Setscrew UNF 7/16 x 1' CALL
101-77 Setscrew UNF 7/16 x 1'1/4 $4.86
10226-2 Label - Maintenance CALL
10282-J Hydraulic Motor, Powa-Wash WAS 10282 CALL
103-39 Bolt UNC 3/8' x 1 1/4' $4.86
103-41 Hex Hd Bolt 3/8'-16 UNC x 1 1/2' $2.78
103-58 Bolt UNC 7/16' x 1 3/4' CALL
104-100 Setscrew UNC 1/2 x 1 1/4' $4.86
104-105 NO LONGER AVAILABLE N/A
104-146 Setscrew UNC 3/4' x 1'1/4 $14.14
104-28 Setscrew UNC 5/16 x 7/8' CALL
104-3 Setscrew UNC 1/4-20 x 5/8' $2.12
104-38 Setscrew UNC 5/16 x 2'3/4 CALL
104-4 Setscrew UNC 1/4 x 3/4' $2.12
104-52 Setscrew UNC 3/8 x 1' CALL
104-53 Setscrew UNC 3/8 x 1'1/8 CALL
104-54 NO LONGER AVAILABLE N/A
104-6 Setscrew UNC 1/4 x 1' CALL
104-98 Setscrew UNC 1/2 x 1' $4.86
10950-3 Clevis- c/w Pin $44.29
110-52 Setscrew BSW 3/8 x 1' $4.86
111-3 Setscrew BSW 3/16x1/2 $4.86

118-102 REPLACED BY 92099299-0 N/A
118-103 REPLACED BY 92099301-0 N/A
118-134 REPLACED BY 92099371-0 N/A



118-135 REPLACED BY 92099373-0 N/A
118-137 REPLACED BY 92099376-0 N/A
118-139 REPLACED BY 92099377-0 N/A
118-141 REPLACED BY 92099378-0 N/A
118-167 REPLACED BY 92099407-0 N/A
118-169 REPLACED BY 92099409-0 N/A
118-201 REPLACED BY 92099447-0 N/A
118-205 REPLACED BY: 92099450-0 N/A
118-70 REPLACED BY 92099263-0 N/A
118-75 REPLACED BY 92099270-0 N/A
11879 Key $13.82
11880 REPLACED BY 240-2 N/A

120-116 REPLACED BY 92106171-0 N/A
12017 Resistor Unit Heater Induction $270.92
120-51 REPLACED BY 92106084-0 N/A
120-83 REPLACED BY 92106149-0 N/A
120-87 REPLACED BY 92106154-0 N/A
121-115 REPLACED BY 92117122-0 N/A
121-41 REPLACED BY 92117809-0 N/A
121-43 REPLACED BY 92117811-0 N/A
121-45 REPLACED BY 92117812-0 N/A
121-47 REPLACED BY 921117813-0 N/A
121-77 REPLACED BY 92117982-0 N/A
121-81 REPLACED BY 92117850-0 N/A
122-148 REPLACED BY 92066459-0 N/A
122-151 REPLACED BY 92072186-0 N/A
122-165 REPLACED BY 92072213-0 N/A
123-100 REPLACED BY 92067324-0 N/A
123-104 REPLACED BY 92067381-0 N/A
123-106 REPLACED BY 92067382-0 N/A
123-108 REPLACED BY 92067383-0 N/A
123-109 REPLACED BY 92067384-0 N/A
123-110 REPLACED BY 92067385-0 N/A
123-111 REPLACED BY 92067386-0 N/A
123-112 REPLACED BY 92067387-0 N/A
123-113 REPLACED BY 92067388-0 N/A
123-114 REPLACED BY 92067389-0 N/A
123-115 REPLACED BY 92067390-0 N/A
123-116 REPLACED BY 92067391-0 N/A
123-117 REPLACED BY 6105-1051 N/A
123-118 REPLACED BY 92067393-0 N/A
123-120 REPLACED BY 92067395-0 N/A
123-121 REPLACED BY 92067396-0 N/A
123-122 REPLACED BY 92067397-0 N/A
123-123 REPLACED BY 92067398-0 N/A
123-125 REPLACED BY 92067400-0 N/A
123-126 REPLACED BY 92067419-0 N/A
123-128 REPLACED BY 92067420-0 N/A
123-129 REPLACED BY 92067421-0 N/A
123-130 REPLACED BY 92067422-0 N/A
123-131 REPLACED BY 92067423-0 N/A
123-132 REPLACED BY 92067398-0 N/A
123-133 REPLACED BY 92067425-0 N/A
123-134 REPLACED BY 92067426-0 N/A
123-136 REPLACED BY 92067428-0 N/A
123-137 REPLACED BY 6105-1261 N/A
123-138 REPLACED BY 92067430-0 N/A



123-140 REPLACED BY 92067432-0 N/A
123-141 REPLACED BY 92067433-0 N/A
123-142 REPLACED BY 92067434-0 N/A
123-143 Bolt M Coarse M10x130   BS3692 CALL
123-146 Bolt M Coarse M12x40 CALL
123-147 Bolt M Coarse M12x45 CALL
123-148 REPLACED BY 92067459-0 N/A
123-149 Bolt M Coarse M12x55 CALL
123-150 Bolt M Coarse M12x60    BS3692 CALL
123-151 REPLACED BY 92067462-0 N/A
123-152 REPLACED BY: 92067463-0 N/A
123-153 Bolt M Coarse M12x75 CALL
123-154 REPLACED BY 6105-1501.. N/A
123-155 Bolt M Coarse M12x85    BS3692 CALL
123-156 REPLACED BY 92067467-0 N/A
123-158 Bolt M Coarse M12x100 CALL
123-159 REPLACED BY 92067470-0 N/A
123-160 Bolt M Coarse M12x120   BS3692 CALL
123-161 Bolt M Coarse M12x130   BS3692 CALL
123-162 Bolt M Coarse M12x140   BS3692 CALL
123-163 Bolt M Coarse M12x150 CALL
123-164 Bolt M Coarse M14x45    BS3692 CALL
123-166 Bolt M Coarse M14x55    BS3692 CALL
123-167 Bolt M Coarse M14x60    BS3692 CALL
123-169 Bolt M Coarse M14x70 CALL
123-173 Bolt M Coarse M14x90    BS3692 CALL
123-175 Bolt M Coarse M14x100   BS3692 CALL
123-177 Bolt M Coarse M14x120 CALL
123-178 Bolt M Coarse M14x130 CALL
123-181 Bolt M Coarse M16x45    BS3692 CALL
123-182 Bolt M Coarse M16x50    BS3692 CALL
123-183 Bolt M Coarse M16x55    BS3692 CALL
123-184 Bolt M Coarse M16x60 CALL
123-185 Bolt M Coarse M16x65 CALL
123-187 Bolt M Coarse M16x75 CALL
123-188 Bolt M Coarse M16x80 CALL
123-190 REPLACED BY 92067541-0 N/A
123-192 Bolt M Coarse M16x100 CALL
123-193 Bolt M Coarse M16x110 CALL
123-194 Bolt M Coarse M16x120 CALL
123-195 Bolt M Coarse M16x130 CALL
123-197 REPLACED BY 92067548-0 N/A
123-203 Bolt M Course M18x75 $13.38
123-216 Bolt M Coarse M20x65    BS3692 CALL
123-219 Bolt M Coarse M20x80 $6.71
123-224 Bolt M Coarse M20x110   BS3692 CALL
123-303 Bolt M Coarse M20x180 CALL
123-305 Bolt M Coarse M12x160 CALL
12353 Support Cable Starter CALL
123-58 Bolt M Coarse M5x30 CALL
12367 Cap Filler Fuel/Oil 2.82 Dia $79.78
123-67 Bolt M Coarse M5x65     BS3692 CALL
123-82 Bolt M Coarse M6x30     BS3692 CALL
123-84 Bolt M Coarse M6x35     BS3692 CALL
123-86 Bolt M Coarse M6x40     BS3692 CALL
123-87 Bolt M Coarse M6x45     BS3692 CALL
123-88 Bolt M Coarse M6x50 CALL



123-90 Bolt M Coarse M6x60 CALL
123-92 Bolt M Coarse M6x70     BS3692 CALL
123-93 Bolt M Coarse M6x75     BS3692 CALL
124-100 REPLACED BY 92097298-0.. N/A
124-101 Screw $3.02
124-102 REPLACED BY 92097299-0 N/A
124-103 REPLACED BY 92097301-0.. N/A
124-105 REPLACED BY 92097303-0 N/A
124-107 Setscrew M6C x 30 CALL
124-109 Setscrew M6C x 35 CALL
124-111 REPLACED BY 92097307-0 N/A
124-113 Setscrew M6C x 50 CALL
124-114 Setscrew M6C x 55 CALL
124-116 Setscrew M6C x 65 CALL
124-121 Setscrew M6C x 90       BS3692 CALL
124-123 REPLACED BY 92097319-0 N/A
124-125 Setscrew M6C x 120 CALL
124-130 Setscrew M8C x 8        BS3692 $5.49
124-132 REPLACED BY 92097371-0 N/A
124-134 REPLACED BY 92097372-0.. N/A
124-135 REPLACED BY 92097374-0 N/A
124-136 REPLACED BY 92097375-0 N/A
124-137 REPLACED BY 92097376-0 N/A
124-138 Setscrew M8C x 28       BS3692 $14.14
124-139 REPLACED BY 92097229-0 N/A
124-140 Setscrew M8C x 32       BS3692 CALL
124-141 REPLACED BY 92097379-0 N/A
124-143 REPLACED BY 92097380 N/A
124-144 REPLACED BY 92097381-0 N/A
124-145 REPLACED BY 92097382-0 N/A
124-146 REPLACED BY 92097383-0 N/A
124-147 Setscrew M8C x 60 CALL
124-148 REPLACED BY 6107-1311 N/A
124-149 Setscrew M8C x 70 CALL
124-163 Setscrew M10C x 10 CALL
124-164 Setscrew M10C x 12 CALL
124-166 REPLACED BY 92097408-0.. N/A
124-167 REPLACED BY 92097410-0 N/A
124-168 REPLACED BY 92097411-0 N/A
124-169 REPLACED BY 92097412-0 N/A
124-171 REPLACED BY 92097414-0 N/A
124-173 REPLACED BY 92097415-0 N/A
124-175 REPLACED BY 92097416-0 N/A
124-176 REPLACED BY 92097417-0 N/A
124-177 Setscrew M10C x 50 CALL
124-178 REPLACED BY 92097419-0 N/A
124-179 REPLACED BY# 92097420-0 N/A
124-180 Setscrew M10C x 65 CALL
124-181 Setscrew M10C x 70 CALL
124-182 Setscrew M10C x 75      BS3692 CALL
124-183 Setscrew M10C x 80      BS3692 CALL
124-185 REPLACED BY 92097426-0 N/A
124-198 Setscrew M12C x 16      BS3692 CALL
124-201 Setscrew M12C x 25 CALL
124-203 REPLACED BY 92097450-0 N/A
124-205 Setscrew M12C x 35 CALL
124-207 REPLACED BY 92097452-0 N/A



124-208 REPLACED BY 92097453-0 N/A
124-209 Setscrew M12C x 50 CALL
124-210 Setscrew M12C x 55 CALL
124-211 Setscrew M12C x 60      BS3692 CALL
124-212 REPLACED BY PART# 6107-1761 N/A
124-213 REPLACED BY 92097458-0 N/A
124-214 REPLACED BY 6107-1781 N/A
124-215 REPLACED BY 92097460-0 N/A
124-216 Setscrew M12C x 85 CALL
124-217 REPLACED BY #92097462-0 N/A
124-221 Setscrew M12C x 120     BS3692 CALL
124-223 Setscrew M12C x 140 CALL
124-233 Setscrew M14C x 25 CALL
124-237 REPLACED BY 92097487-0 N/A
124-239 Setscrew M14C x 40      BS3692 CALL
124-241 Setscrew M14C x 50 CALL
124-244 Setscrew M14C x 65      BS3692 CALL
124-265 Setscrew M16C x 25 CALL
124-269 Setscrew M16C x 35 CALL
124-271 Setscrew M16C x 40      BS3692 CALL
124-273 Setscrew M16C x 50 CALL
124-275 Setscrew M16C x 60 CALL
124-277 REPLACED BY 92097530-0 N/A
124-286 REPLACED BY 92097539-0 N/A
124-337 Setscrew M20C x 50 CALL
124-34 Setscrew M4C x 8        BS3692 $2.12
124-343 Setscrew M20C x 80 CALL
124-35 Setscrew M4C x 10       BS3692 CALL
124-36 Setscrew M4C x 12       BS3692 CALL
124-41 Setscrew M4C x 25       BS3692 CALL
124-43 Setscrew M4C x 30 CALL
124-47 Setscrew M4C x 40       BS3692 CALL
124-5 Setscrew M3C x 14       BS3692 CALL
124-6 Setscrew M3C x 16 CALL
124-67 Setscrew M5C x 10 CALL
124-68 Setscrew M5C x 12       BS3692 CALL
124-69 Setscrew M5C x 14       BS3692 $2.78
124-7 Setscrew M3C x 20       BS3692 CALL
124-70 REPLACED BY 92097263-0 N/A
124-71 REPLACED BY 92097265-0 N/A
124-73 Setscrew M5C x 25       BS3692 CALL
124-75 Setscrew M5C x 30 CALL
124-79 Setscrew M5C x 40 CALL
124-81 Setscrew M5C x 50       BS3692 CALL
124-97 Setscrew M6C x 6 $4.86
124-98 Setscrew M6C x 8 CALL
124-99 REPLACED BY 92097297-0 N/A
125-185 REPLACED BY 92084031-0 N/A
125-201 Hex Flange Head Bolt - M12C x 40 - 12.9 CALL
12705 Plug - Blank (Gauge) $5.52

127-135 Setscrew Csk Hd. M8C x 20 CALL
127-137 Setscrew Csk Hd. M8C x 25 CALL
127-139 REPLACED BY 92327113-0 N/A
127-38 Setscrew Csk Hd. M4C x 16 CALL
127-70 Setscrew Csk Hd. M5C x 16 CALL
127-77 Setscrew Csk Hd. M5C x 35 CALL
12843 Cap Radiator $59.69



12863 NO LONGER AVAILABLE Cable - 7 Core, Trailer N/A
12869 Tube - Nylon Black 6mm O/D $6.71
12870 Tube - Nylon Black 8mm O/D $7.80

12895-10 Plug $35.12
12904 Relay - Power, Miniature 12v $56.58
12908 Armature - Water Valve, 12v $48.80

129-105 Screw MC Cap Skt Hd M6x55 CALL
129-106 Screw MC Cap Skt Hd M6x60 CALL
129-122 Screw MC Cap Skt Hd M8x16 CALL
129-123 Screw MC Cap Skt Hd M8x20 CALL
129-125 Screw MC Cap Skt Hd M8x25 CALL
129-127 REPLACED BY 92137121-0 N/A
129-129 REPLACED BY 92137122-0 N/A
129-134 Screw MC Cap Skt Hd M8x55 CALL
129-135 Screw MC Cap Skt Hd M8x60 CALL
129-136 Screw MC Cap Skt Hd M8x65 CALL
129-139 Screw MC Cap Skt Hd M8x80 CALL
129-141 Screw MC Cap Skt Hd M8x90 CALL
129-152 Screw MC Cap Skt Hd M10x20 CALL
129-154 REPLACED BY 92137157-0 N/A
129-156 Screw MC Cap Skt Hd M10x30 CALL
129-158 Screw MC Cap Skt Hd M10x35 CALL
129-165 Screw MC Cap Skt Hd M10x65 CALL
129-181 Screw MC Cap Skt Hd M12x20 CALL
129-183 Screw MC Cap Skt Hd M12x25 CALL
129-185 Screw MC Cap Skt Hd M12x30 CALL
129-187 Screw MC Cap Skt Hd M12x35 CALL
129-197 Screw MC Cap Skt Hd M12x80 CALL
12920 REPLACED BY 735-26 N/A

129-253 Screw MC Cap Skt Hd M16x70 CALL
129-36 REPLACED BY 92137013-0 N/A
129-38 REPLACED BY 92137014-0.. N/A
129-62 Screw MC Cap Skt Hd M5x12 CALL

12964-1-B NO LONGER AVAIL. N/A
129-65 REPLACED BY 92137044-0 N/A
129-69 Screw MC Cap Skt Hd M5x30 CALL
129-71 REPLACED BY 92137048-0 N/A
129-75 Screw MC Cap Skt Hd M5x50 CALL
129-76 Screw MC Cap Skt Hd M5x55 CALL
129-78 Screw MC Cap Skt Hd M5x65 CALL
129-80 Screw MC Cap Skt Hd M5x75 CALL
129-81 Screw MC Cap Skt Hd M5x80 CALL
129-83 Screw MC Cap Skt Hd M5x90 CALL
12987 Coupling Flexible $524.85
129-91 Screw MC Cap Skt Hd M6x12 CALL
129-94 Screw MC Cap Skt Hd M6x20 CALL
129-98 REPLACED BY 92137084-0.. N/A

13-000400 Brush Segment CALL
13082 OBSOLETE MUST USE 61026-1 CALL
13083 Nut - Wing, & Gasket $14.14
13084 REPLACED BY 61026-7 N/A
13085 REPLACED BY 61026-5 N/A
13086 REPLACED BY  61026-3 N/A
13087 OBSOLETE MUST USE 61026-1 CALL

13095-1-A Valve - Ball, 3/4 BSP $78.89
13109 Plug Drain Magnetic 1/2' BSP $19.43

131-102 Screw MC Csk Skt Hd M6x40 CALL



131-122 Screw MC Csk Skt Hd M8x16 CALL
131-123 Screw MC Csk Skt Hd M8x20 CALL
131-125 REPLACED BY 92153065-0 N/A
131-127 REPLACED BY 92153066-0 N/A
131-129 Screw MC Csk Skt Hd M8x35 CALL
131-131 REPLACED BY 92153068-0 N/A
131-158 Screw MC Csk Skt Hd M10x35 CALL
131-36 Screw MC Csk Skt Hd M4x20 CALL
131-62 REPLACED BY 92153032-0.. N/A
13164 Bush Reducing Brass 3/4 To 1/2 $28.38
131-65 Screw MC Csk Skt Hd M5x20 CALL
13170 Filter 7 $6.05
131-91 Screw MC Csk Skt Hd M6x12 CALL
13193 Relay 12 Volt 30/40RA $24.62
131-93 Screw MC CSk Skt Hd M6x16 CALL
13194 Relay 24 Volt 30/40RA $47.46
131-94 Screw MC Csk Skt Hd M6x20 CALL
132-47 CSK Flat Head Screw M4Cx40 4.8 Pozidriv $4.66
132-75 CSK Flat Head Screw M6Cx30 4.8 Pozidriv CALL
132-90 CSK Flat Head Screw M8Cx30 4.8 Pozidriv $2.78
13305 NO LONGER AVAILABLE N/A
13306 REPLACED BY N72181877 N/A
13308 Cable Assy Simms RH (7) $395.34
13309 NO LONGER AVAILABLE N/A

13-330600 Brush - Channel CALL
133-43 Screw - Raised Csk M4 x 20 CALL
13368 Hose Water 2 1/2in Bore $44.02

13-405000 Brush Weed Ripper CN201 CALL
134-10 Pan Head Screw-M3Cx6-4.8-Pozidriv $2.12
134-12 Pan Head Screw - M3Cx10 - 4.8 $2.05
134-13 Pan Head Screw-M3Cx12-4.8-Pozidriv $2.12
134-15 Pan Head Screw-M3Cx20-4.8-Pozidriv CALL
134-17 NO LONGER AVAILABLE N/A
134-41 Pan Head Screw-M4Cx10-4.8-Pozidriv $2.12
134-42 Pan Head Screw-M4Cx12-4.8-Pozidriv (7) $2.12
134-44 Pan Head Screw-M4Cx20-4.8-Pozidriv $2.12
134-46 Pan Head Screw-M4Cx30-4.8-Pozidriv CALL
134-47 Pan Head Screw-M4Cx35-4.8-Pozidriv CALL
134-57 Pan Head Screw-M5Cx12-4.8-Pozidriv $2.12
134-59 Pan Head Screw-M5Cx20-4.8-Pozidriv $2.12
134-60 Pan Head Screw-M5Cx25-4.8-Pozidriv CALL
134-61 Pan Head Screw-M5Cx30-4.8-Pozidriv $2.12
134-72 Pan Head Screw-M6Cx12-4.8-Pozidriv CALL
134-74 Pan Head Screw-M6Cx20-4.8-Pozidriv $2.12
134-89 Pan Head Screw-M8Cx25-4.8-Pozidriv CALL
13501 Spring-Comp. 11mm Wirex200Lg $130.31
135-10 Setscrew Ch. Hd. M4C x 55 $2.78
135-104 Screw M5cx16 Slt Pan Hd $2.12
135-105 Carriage Bolt M8c x 20 CALL
135-108 M8c x 40 Skt Hd Shoulder Screw CALL
135-109 NO LONGER AVAILABLE N/A
135-11 REPLACED BY 92099447-0 N/A
135-111 Cap Hd Bolt M20 x 40 CALL
135-113 M12Cx35 Cap Screw (Special) $15.12
135-116 Setscrew - Skt Button Hd M6x25 CALL
135-123 Bolt - Carriage M8x20 S/Steel $4.86
135-127 Screw - Button Hd Torx M8x20 $7.80



135-128 Bolt-Shoulder 10x30 M8 Thread $14.14
135-130 Bolt - Hex Hd, M18 x 160 CALL
135-133 Screw-Skt Bt.Hd.M5Cx16,S.Steel $4.86
135-134 Screw-Skt.Bt.Hd. M6Cx16, St.St $4.86
135-135 Screw-Csk.Skt.Hd. M6Cx20,St.St $2.78
135-140 Screw-Button Skt Hd M6x25 S/S $2.78
13514-50 BRUSH-'Segments - WSB Poly 15'(Box 50 CALL

13515 REPLACED BY 835-47 N/A
135-15 Setscrew Hex. Head M12C X 20 $6.28
135-151 Screw - Sltd Pan Hd, M4C x 16 $2.08
135-154 M20x280 Hex Hd Bolt CALL
135-2 Setscrew Hollow M6C x 6 $2.12

135-227 Grubscrew - Flat Point M6Cx12 $2.78
135-23 Grubscrew - Cone Point M6cx10 (7) $4.66
135-234 Setscrew-M20x1.5x40(Grade10.9) CALL
135-239 Hex Head Screw - 180? Patch M8Cx40 8.8 $6.42
135-29 Setscrew HexHd Selfloc M10cx25 $6.71
135-3 Setscrew Hex Soc Hd. M8C x 10 CALL
135-31 Grubscrew - Flat Point M8cx8 $4.86
135-36 Grubscrew - Flat Point M6cx8 CALL
135-37 Socket Screw Flat Point M5cx6 $2.78
13538 Breather $44.23
13545 Box Fuse (Incl. 6 Fuses) CALL
13550 Bulb $2.23
135-52 Setscrew Soc Hd.M8Cx10 W Point $2.78
13555 Housing Term Receptacle 28 Way CALL
135-55 Bolt - Self Locking M12x40 CALL
13556-1 Terminal - Recept, Suit 13555 $2.78
13557 Housing Pin Connector 28 way CALL
135-58 M8 x 25 Tuflock Bolt $2.92
135-61 Bolt - Hook CN201 $9.38
13566 Mounting Anti Vibration $35.45
135-7 Setscrew Hex Hd. M12C x 25 CALL
135-71 Screw - Button Hd M8x35 CALL
135-72 Setscrew  S  Lok. M6C x 30 CALL
13573 Spring-Comp. 31.8x4x152.4 FL $14.14
135-74 Screw-Slt.Pan Hd. M6x30 CALL
135-75 Screw-Slt.Pan Hd. M6x16 CALL
135-79 Bolt - Socket Head Cap M12x150 $15.55
135-8 Setscrew Ch. Hd. M4 x 70 USE 135-8 JNA $5.49
135-84 Setscrew - Button Head  M5x30 $4.86
135-88 Locknut - M10 Brass Coarse $2.78
135-89 Screw - Hex. Cap M5 x 10 Brass $2.78
135-9 Grubscrew - Cone Point M6cx8 $2.78
13613 NO LONGER AVAILABLE N/A
136-19 Bolt & Nut Carriage M8x25 CALL
136-22 REPLACED BY 92555558-0 N/A
136-23 REPLACED BY 92555559-0 N/A
13624 Filter - Oil $19.82
136-24 REPLACED BY 92555560-0 N/A
136-26 CARRIAGE BOLT & NUT CALL
136-41 Bolt & Nut Carriage M10x30 CALL
136-66 Carriage Bolt 12M x 1.75C CALL
136-83 Round Head Square Neck Bolt-M16Cx50-4.6 $6.26
136-90 Bolt & Nut Carriage M6x20 CALL
13770 Solenoid (Old Type) $423.66

138-102 Screw - Skt Button Hd M6cx40 CALL



138-119 Screw - Skt Button Hd M8cx10 CALL
138-122 Screw - Skt Button Hd M8cx16 CALL
138-123 REPLACED BY# 92330045-0 N/A
138-125 REPLACED BY # 92330046-0 N/A
138-127 Screw - Skt Button Hd M8cx30 CALL
138-132 Screw - Skt Button Hd M8cx45 CALL
138-152 Screw - Skt Button Hd M10cx20 CALL
138-52 Screw - Skt Button Hd M10x20 CALL
138-61 Screw - Skt Button Hd M5cx10 CALL
138-62 Screw - Skt Button Hd M5cx12 CALL
138-64 Screw - Skt Button Hd M5cx16 CALL
138-65 Screw - Skt Button Hd M5cx20 CALL
13867 Relay - Power, Miniature, 24v $60.06
138-91 Screw - Skt Button Hd M6cx12 CALL
138-93 Screw - Skt Button Hd M6x16 CALL
138-94 Screw - Skt Button Hd M6x20 CALL
138-98 Screw - Skt Button Hd M6x30 CALL
13981 Relay Timer 12v $156.00
13982 Relay Timer 24v $162.22
13983 Base Connection Terminal Soldr $12.25
13984 Diode Rectifier $13.48
14-11 Bearing - 40x90x23 Snap Ring $78.82
14-18 Bearing - 35x62x14 $25.48
14-2 Bearing - 20x47x14 $31.31
14-21 Bearing - 40x80x1 3/16' Double CALL
14-26 Deep groove ball bearing 60x110 CALL
14-27 Bearing - 20x47x14 Single Seal $23.22
14278 NO LONGER AVAILABLE N/A
14-3 Bearing - 25x52x15 Sealed $33.15
14-32 Bearing - 25x52x15 $45.69
14-36 Bearing - 20x47x20.6 Double $74.42
14-37 Angular contact bearing 50x90x2 $156.23
14-45 Bearing - 45x85x19 $53.94
14-46 Bearing - 50x90x30.2 Double $154.52
14-47 Bearing - 30x72x30.2 Double $51.77

14471-2-A Stud 1.3/4 x O/D 5/16 CALL
145-1 NO LONGER AVAILABLE N/A
14-52 Bearing - 25x52x20.6 $83.51
14-53 Deep groove ball bearing 50x110 $101.38
14-54 Deep groove ball bearing 50x110 $84.43
14-55 Angular contact bearing 55x100x $162.38
14-62 Bearing - 30x72x19 $22.46
146-98 Cap Screw-Flange Headed M6x30 12.9 $3.06
14-7 Bearing - 30x62x16 $32.28
14-70 Deep Groove Ball Bearing 5x16x5 $14.85
14-8 Bearing - 35x80x21 $62.18
148-1 Screw-Cap HD TUFLOK M10x1.25x30 G12.9 $6.57

148-100 Screw-Cap HD 180? Patch M12x1.75x30 12.9 $5.05
14820-1 WIRE - 2.00mm? (28/0.30) - BROWN CALL
14820-13 WIRE - 2.00mm? (28/0.30) - BLUE CALL
14820-24 WIRE - 2.00mm? (28/0.30) - BLUE/ORANGE CALL
14820-25 WIRE - 2.00mm? (28/0.30) - RED CALL
14820-73 WIRE - 2.00mm? (28/0.30) - WHITE CALL
14820-76 WIRE - 2.00mm? (28/0.30) - WHITE/RED CALL
14820-78 Cable 28/0.30  White/Green CALL
14820-85 WIRE - 2.00mm? (28/0.30) - YELLOW CALL
14821-25 WIRE - 3.00mm? (44/0.30) - RED CALL



14821-73 WIRE - 3.00mm? (44/0.30) - WHITE CALL
14822-1 Cable 65/0.30  Brown CALL
14825 Thermostart $293.42
148-3 SCREW-CAP HD 180? PATCH M10X1.25X40 12.9 $6.71
14892 Tape Insulating $9.32

149-305 Hex Socket Cap Screw - M2 x 10 A2 CALL
15051050-0 Tipping Cylinder S/Assy $2,769.20
15052086-0 Collar-C101 $34.02
15052120-0 Expansion Tank CN201 $178.83
15052121-0 Cap 1 Bar CN201 $26.38
15052651-0 REPLACED BY PART#15050080-0 N/A
15052908-0 Restrictor $26.83
15053351-1 Clamp-C101 $39.15
15059364-0 Water Pump Whale $1,008.97
15062230-0 Adaptor - G 1/4 x M14x1.5 $51.58
15129-(1) Brush Segment WSB (Steel) - Individual Segment CALL
15130-(1) Brush Segment Individual (Poly) CALL

15131 BRUSH-SSeter - Segment Brush $2.68
151-51 NO LONGER AVAILABLE N/A
151-55 Capscrew Skt Hd UNC 5/16x2 1/4 $7.80
151-77 NO LONGER AVAILABLE N/A
15184 Hose - Griflex, Clear 3/4' I/D $17.92

15314-1 Filter - Pre CALL
15314-2 Filter - Bowl $32.80
15314-3 Gasket $10.86
15314-4 Filter - Gauze $53.45

15376-1-C Gasket $9.46
15410-1-B Filler/Breather - Filter, Oil $107.18

15411 **Filter-Hydraulic Suction $46.91
15550 Tube - Bundy 8mm CALL

15614-1-B NO LONGER AVAILABLE N/A
15656-1-D Sight Tube-Water/Deterg.Tank USE 15656-1-D JNA.. $14.18
15790-1-B NO LONGER AVAILABLE N/A
15824-1 Pump-Water CALL

15824-10-E Pad - Tension $59.80
15824-12 O  Ring $14.18

15824-13-E NO LONGER AVAILABLE N/A
15824-16-E Cover - Dust $32.15
15824-17 Bolt $16.86
15824-18 Washer $10.95

15824-19-E O  Ring $16.60
15824-2-E Bolt $14.31
15824-3-E Valve Assy - Complete $98.29
15824-4-E Seal -  O  Ring (7) $14.14
15824-5 Diaphragm $114.15
15824-6 **Kit, Rebuild Pump to rebuild 282812-1 $336.32

15824-7-E Head - Cylinder $762.06
15824-8-E Crankcase CALL
15824-9-E Rod - Connecting $352.15
15895-1-B Coupling $337.92
15899-1 Hose FItting End W/Assy CALL

15899-1-B Hose Fitting End W/Assy $679.38
15916-1-B **Hose - Flexible 8' WAS 272-26 $833.15
15917-1-B **Hose - Extension Flexible 8' WAS 272-28 $659.58
15920-1-C Handle Fitting End W/Hose W/A $163.86
15960-12 Bowl - With Boss $212.98
15960-1-H Filter Unit - Water $441.48



15960-2 Filter-Water Pump $70.25
15960-3-G REPLACED BY 451-6 N/A

15960-4 REPLACED BY 15960-4567 N/A
15960-4567 Kit - Filter Unit Items 4 to 7 WAS 15960-4 & 15960-5 $64.14

15960-5 REPLACED BY 15960-4567 N/A
15960-6-H Gasket - Bowl/Head $65.46
15960-9-H Stem - Brass $90.71

16-10 Bearing - Rod End M16x37 $104.37
161-11 Screw - Csk Socket Hd 2BAx3/4' (7) $4.86
16118 Pipe - Bundy $14.14
16-13 30mm Bore Flange Bearing Unit CALL
16-16 Spherical Bearing For 79985/1 $108.18
16-23 **50mm BORE FLANGE BEARING UNIT  ES351 $381.09
16-24 **40mm BORO FLANGE BEARING UNIT  ES351 $199.74
16-25 SPHERICAL PLAIN BEARING - 35mm I/D, ES351 $275.98

16319-1 Extension - Wanderhose,  760 (30' long) CALL
16319-10 Extension - Wanderhose, 1250Lg $906.34
16406-1 Mount - Frustacon $103.15
16569 Switch - Heat/Start, 4 Post $196.54

16569-2 Key - Heat Start Switch $23.31
16750-1-C Plate - Back, Tyre $111.48

16752 REPLACED BY#7039700 N/A
16-9 Bearing-Swivel (REPLACES 70622-1 PER TB1267) $67.37

16978-1-A Breather $261.14
17008-1-A NO LONGER AVAILABLE N/A

170-35 Screw Csk Skt Hd 7/16'x1' $14.14
170-38 Grubscrew - 1/4 UNF x 1/2' $7.51
170-39 Screw Skt Btn 1/4'UNF x 1 1/2' $2.12
17047 Plate Index - IGN Switch $21.37
171-31 NO LONGER AVAILABLE N/A
171-32 Screw-Shoulder Skt Hd, 3/8 UNC $13.09

17309-1-A Pulley - Water Pump CALL
173-61 Screw Ch se Hd Brass 1/4x2'BSW $6.05
17369 Tube - Nylon Natural $12.18
174-1 Screw Rd Hd Steel 2BA x 1/2' $2.12
174-15 Screw Rd Hd Steel 2BAx5/8 $2.12

17904669-0 Main Filter Cartridge $68.58
17904670-0 Safety Filter $64.58
17950913-1 Special washer, 50/9X5 $32.49
17951033-0 WATER FILTER $27.82
17951271-0 Magnet $148.35
17951272-0 Directional valve CN101 $479.82
17951601-0 Coil 12v DC C27 WATT $126.97
17951602-0 Valve Directional CN101 $637.37
17951622-0 Valve Directional CN101 CALL
17951634-0 Round Magnet 12V $452.74
17951967-0 Control Unit $2,974.40
17951988-0 FILTER ELEMENT HYDRAULIC $273.11
17952233-0 Seal Kit ..(101) CALL
17952608-0 Gasket CALL
17978-1-C AXLE -  FOR 600 SERIES MACHINE $152.52
17981-1-C Wheel - Nozzle, W/Assy $850.22

180-13 Bolt UNC Hex HdZn Pl 1/2x2 1/2 $5.20
180-17 Screw-C/SNK.Self Tap No.6x3/4' $2.12
180-96 Setscrew - 1/2' UNC x 1 1/2' $7.51
180-98 Bolt-Hook, M8x80 (plated) $5.49
18-10 Bearing - Dry, Metric $23.08



181-1 Screw Pan Hd Pozidriv M5cx10 $2.12
18-12 Bearing - Dry Metric $33.97
181-3 Screw Pan Hd Pozidriv M5cx16 $2.12
18-13 Bearing - Dry Metric $22.37
18-15 Bearing - Dry Metric $14.14
18-2 Bearing Plain $14.14
18-20 Bearing - Dry Metric $19.40
18-23 Bearing-DX dia.30x30 $21.66
18-24 Bearing-DX dia.35x35 $36.03
18-26 DX Bearing $38.97
18-3 Bearing - Dry Metric $5.55
18-30 Bearing - Dry Metric 25mm I/D x 20Lg $6.43
18-31 Bearing - Dry Metric 25mm I/D x 20Lg $20.57

18317-1 Coupling $716.06
18317-2 NO LONGER AVAILABLE N/A
18317-3 Coupling - Male CALL
18317-4 Seal $18.34
18-33 Bearing - Dry Metric 50mm I/D x 40Lg CALL
18-36 Bearing - Dry Metric 32mm I/D x 40Lg $6.42
18-39 Bearing - Dry Metric 32mm I/D x 20Lg $7.71
18-40 BEARING -DRY 32mm I/D X 30 LG ES351 $11.62
18-43 Bearing - Dry Metric 22mm I/D x 20Lg $9.69

18458-1 Hose - 2.5' Bore $299.37
18459-1-A Hose Filling Assy $1,117.20
18684-1-C Adaptor-Hydrant Filler $224.22

18768 Mounting - Bonded $14.31
18-8 Bearing - Dry Metric $40.82

18868 Spirap - BLACK Small $6.71
19084-1-A NO LONGER AVAILABLE N/A

192-18 Flange Head Tapping ST4.2x15.9 CALL
193-23 Pan Head Screw-4.8x13-4.8-Pozidriv $2.12
193-26 Pan Head Screw-4.8x25-4.8-Pozidriv $2.12
193-29 Pan Head Screw-5.5x16-4.8-Pozidriv CALL
193-8 Screw Selftap Pan Hd No6x9.5mm $2.12
193-9 Screw Selftap Pan Hd No6x13mm (7) CALL
194-9 Pan Head Srew-3.5x9.5-4.8-Pozidriv CALL

200013-1 Carriage W/Assy - Nozzle CALL
200015-1 NO LONGER AVAILABLE N/A
200025-1 Lower Arm W/Assy-Channel Brush $632.85

200026-1-SP Upper Arm Assy-C/Brush  SPARES $189.66
200034-1 Bearing Plate (1275 WSB) $196.75
200042-1 Curtain Support (1275 WSB)  LH $166.62
200042-2 Curtain Support (1275 WSB)  RH $361.92
200045-1 Curtain W/Assy (1275 WSB) $520.34
200046-1 Davit W/Assy - Variabrush (7) $314.26
200050-1 Curtain Welded Assembly $352.71
200051-1 Davit Hinge w/assy $118.86
200055-1 **Rubber Curtain (1275 WSB) $123.71
200056-1 REPLACED BY 282577-1 N/A
200063-1 Support - Tailpipe $40.14
200070-1 Mast W/Assy (Variabrush) $707.03
200071-1 Mast-Painted (Variabrush) $269.72
200075-1 Pivot Frame-Channel Brush W/A $1,354.20
200082-1 Plate - Clamp Spacer $21.54
200090-1 Castor Bracket/Shaft W/A   600 CALL
200102-1 Sweep System Valve Assy 12v $4,611.65



200102-2 Sweep System Valve Assy 24v CALL
200102-3 Sweep System Valve Assy CALL

200102-500 Seal Kit $237.42
200110-1 Adaptor-Bulkhead G1/2 to G1/4 $37.42
200114-1 Hydraulic Control Valve W/12 Volt Coils CALL
200174-1 Wave Spring $44.49
200314-1 Control Discharge System $366.85
200342-2 Latch - Access Door     3CR12(1.4003) $9.89
200343-1 Latch Pin-Access Door      6XX (7) CALL
200345-1 REPLACED BY 284345-1 N/A
200350-4 Plug - For 200350/1 CALL
200350-7 Plug - Small For 200350 CALL
200351-1 Priority Valve -610 Sweeper CALL
200355-1 70mm Cylinder - Pneumatic Assy $1,017.28
200355-2 70mm Cylinder - Pneumatic Assy $853.88

200355-500 Seal Kit-70Dia Pneu Cylinder $345.09
200377-1 Tow Eye- V-Brush Combivak $108.80
200402-1 50mm Diameter Butterfly Valve CALL
200414-1 Throttle Cable Bracket 600/700 (7) CALL
200431-1 Clamp Plate - Recirc Valve 6XX $29.98
200440-1 Pedal Interface           Merc $3,297.94
200449-1 Tab Washer - WSB Compensator $39.63
200462-1 Collar - Channel Brush   DOT 3 $9.42
200463-1 Pin - Channel Brush      DOT 3 $38.43
200474-1 Control-Rear Door Close    600 $161.06
200475-1 Bodyprop W/Assy            6XX $842.08
200475-3 Bodyprop W/Assy             95 $682.12
200493-1 Elbow W/Assy               6XX $227.66
200510-1 Front Valance VT650 $678.20
200517-1 Ladder Stay - Access       6XX $71.80
200530-1 REPLACED BY # 7033408 N/A
200550-1 Fancase W/Assy         610/660 CALL
200576-1 Control Module-C/Brush $1,082.71

200576-500 Valve Spare $333.78
200577-1 Control Module - WSB $822.77
200712-1 **Rear Mesh W/Assy           6XX $602.85
200714-1 Handle $839.65
200714-11 Handle - W/Assy Rear Mesh CALL
200714-13 Handle - W/Assy Rear Mesh   95 $137.75
200714-9 Handle-W/Assy Rear Mesh LO TOP $138.35
200724-1 Panel-Air Filter & Exhaust Mtg CALL
200755-1 Spring - Body Location Switch $9.38
200787-1 Rotatilt (Hyd) W/Assy $980.77
200789-1 SEE TB1197  Foam Seal 6XX CALL
200794-1 Cylinder - Rotatilt Hydraulic $752.62
200833-1 Valve-Directional Control 24v CALL
200840-1 LOOM 12V PERKINS $1,039.51
200860-1 Shoe-Bonded Assembly 44 Wide $643.57
200862-1 Pivot - Shoe               500 $224.95
200923-1 Radiator - J DEERE/IVECO    VT $1,874.75
200977-1 Exhaust Inlet Pipe - John Deere CALL
200978-1 Silencer-John Deere CALL
200979-1 Tail Pipe - John Deere CALL
200990-1 Hose, Fuel, Tank to Filter - John Deere CALL
200991-1 Hose, Fuel CALL



200992-1 Hose, Fuel Return - John Deere CALL
201025-1 Cylinder Assy Pneu Channel $2,461.69
201029-1 REPLACED BY 72-71 N/A
201035-1 Cylinder Assy Hydraulic  GP100 $922.95
201064-1 Pin - Rear Door Latch      6XX $231.14
201076-1 Nozzle W/Assy - Spray Bar $385.97
201098-1 Manifold-Base Plate (CETOP 2) (7) $329.45
201203-1 NO LONGER AVAILABLE N/A
201221-1 Cradle W/Assy             DOT4 $601.66
201224-1 Pylon W/Assy - Rotatilt   DOT4 CALL
201227-1 Tow Eye - Drawbar         DOT4 $235.18
201231-3 CABLE ASSY POWER BOOM CALL
201231-5 Cable Assy POWABOOM V Throttle $430.14
201232-1 Hanger - Spray Bar      600/95 (7) CALL
201240-1 Nozzle Drawbar W/Assy     DOT4 $311.62
201242-1 Pivot Bearing W/A RH 610/670 $418.14
201242-2 Pivot Bearing W/Assy LH 95 $418.14
201248-1 Shaft Pivot Body           6XX $86.45
20674-3 Plates - Marker (1 pair) CALL

20724-1-F Indicator Weight Load Assy $499.83
20836-1-A Strip Backing $141.66
20838-1-A Key CALL

21-10 **Nozzle - Flood Jet 0.75 $17.92
21-100 Jet Assembly $42.85
211-12 Safety Walk - 2' Wide $23.95
211-16 Handle - Plastic $21.35
211-17 Cord - Pull Dia. 3mm $30.63
211-21 Stay-Miniature Door Support $75.77
211-25 Latch - Trigger Push Button $89.92
211-27 Magnet - Pot Type, O/D 50 CN201 $43.03
211-28 Bolt - Spring $21.46
211-29 Latch - Window, Push Button $37.05
211-34 REPLACED BY 211-40 .. N/A
211-35 Key For 211/34/211-40 (7) $51.88
211-37 Magnet - Pot Type, 40mm OD CN201 $17.98
211-40 Latch- Trigger Push Button W/2 Keys WAS 211-34 $47.88

21143-1-B Seal - Duct, Front $334.11
21-15 Jet $17.11

21173-1-D NO LONGER AVAILABLE N/A
211-77 Lock - VT651 $30.80
211-78 Top Seal - Panel Thickness 1- $9.05
211-79 Recessed Drop 'T' Handle $152.94
21-18 Jet - Flusher $132.12
212-10 Hinge $54.15
212-15 Hinge - Plastic $14.18

21216-10 REPLACED BY 93238-1 N/A
21216-12 Cable - Lift           (385mm) $53.25
21216-14 Lift, Cable 1040 $37.78
21216-15 REPLACED BY#7049273 N/A
21216-1-K Cable - Lift (980mm) $75.69
21216-8-I Cable - Lift           (940mm) $83.83

212-17 Hinge For  RT655 $50.46
212-20 Hinge - 180 ? Screw-On $53.02
212-21 Hinge - Removable Lift Off, Type 'A'..R/H CALL
212-22 Locker Door Hinge ES351..L/H $81.23



212-25 ES351 HINGE (INCLUDES M5 X 16 BOLTS) $61.95
21236-1-D Nozzle - Trunking $711.42

21-26 Jet - Round $31.38
21266-1-A Rubber Curtain - Nozzle Short $67.15
21267-1-A Rubber Curtain - Nozzle Medium $108.68
21268-1-A Rubber Curtain - Nozzle Long CALL

21-27 Jet - Fan $36.65
21270-1-B Strip - Retaining W/Assy CALL
21272-1-A Strip - Nozzle Wearing CALL
21280-1-G Nozzle 500 - Rubber Lined CALL

21-29 Jet - Water $57.52
21-296 Filter - (Suit 21/41) CALL
21-305 NO LONGER AVAILABLE N/A
21-306 Spray Gun & Nozzle Assy. $235.37
21-31 Jet - Fan 65 deg. 1/4' $41.03
21-316 NO LONGER AVAILABLE N/A
21-317 Fluid Cap CALL
21-318 Air Cap $113.15
21-319 Hyd Atom Nozzle $202.58
21-320 Speck Star Jetting Gun CALL
21-321 Nozzle - 25? Spray Pattern CALL
21-324 Nozzle - Protector CALL
21-333 Nozzle - Flood Jet $7.80
21-334 REPLACED BY # 282236-1 N/A
21-335 Hosetail - 1/2' NPT x 3/8' $5.20
21-336 Saddle - For 21/337 $5.20
21-337 Half Clamp - For 21/336 $7.80
21-338 Screw-Self Tap For 21/336 & 37 $2.12
21-339 Lance Assy     (Spares Only) $180.02
21-340 Trigger Handle (for 21/339) CALL
21-342 Jet-Front HP S/Bar(Spares Only $21.46
21-345 Jet-Fan For 21/339 CALL
21-346 Jet Holder For 21/339 CALL
21-350 Chemical Injector $118.05
21-351 Chemical Filter CALL
21-352 Adjustable Press Hd For Lance CALL
21-356 Quick Cap with Gasket CALL
215-10 Wheel - Polyurethane Tyred (7) $357.68
215-12 Wheel - Rear (LAG 5109) $461.78
215-13 Castor - 125mm Wheel Swivel $381.95
215-20 Wheel-for 215/13 (Spares Only) $136.92
215-21 Castor Wheel (Sprung ) CALL
215-24 Bolt -          (For 215-13) $6.06
215-25 Bush -          (For 215-13) $21.69
215-26 Nut -           (For 215-13) $2.65
215-27 Headed Spacer - (For 215-13) $4.69
215-4 Nut - Wheel M16x1.5 $14.14
215-51 Headed Spacer-For 215/20 $5.22
215-52 Bush-For 215/20 $6.25
215-55 **Wheel Polyurethane Dia 125mm X 60 mm $177.46
21-58 Double Std Swivel Nozz Holder $64.45
215-9 Nut - Wheel M18x1.5 $30.48
21-60 1/2' Quick Attachment Holder (7) $7.80
21-61 Nut - M6 Nickel Plated $5.49
216-12 **Tyre -8'x2' Non Marking White $70.54



216-13 Tyre Assy 6.50 R10 IC70 CALL
216-14 Tyre Assy 225/75 R10 IC70 CALL
216-15 Tyre (For 741808/1) CALL
216-16 Valve - Tubeless Tyre CALL
21-62 Screw - M6 Slotted St/Stl $4.86
21-63 Cap - Bayonet $5.20
21-64 Seal - Bayonet Cap $2.78
21-65 Tip - Fan Lime Green (7) $3.66
216-52 Tyre-8'x 2' (Red Rubber)' $124.35
216-58 Front Tyre Continental 6.50R10 IC70 $801.82
216-59 Tyre - Continental RV20 (Rear) $907.11
21-66 **Tip - Fan Red $3.66
21-67 **Double Swivel Holder - Plastic $33.20
21-69 Water Jet- Pencil Tip $23.43
21-70 Fan Jet Nozzle, 1/4' BSPT $27.92
217-1 Grommet Strip Size 5 $14.18
21-71 Hand Lance Assembly 700mm $220.65
217-17 Fender - End Cap $7.54
217-18 Holder - Rubber (Female) $14.14
217-19 Holder - Rubber (Male) $4.86
217-2 Strip - Rubber $21.54
21-72 Detergent Jet 1/4' NBT $19.45
217-20 Gasket - Rubber. Level Gauge CALL
217-22 Cord - Black (7) $45.40
217-23 NO LONGER AVAILABLE N/A
217-24 Strip Sealing 12x50 Black $29.28
217-25 Strip Sealing  3x12 Black $6.05
217-26 Cord - Black Neoprene Dia.25mm $52.38
217-3 Window Seal $14.31
21-73 Rollover Nozzle ( Less Nozzles) $43.94
217-30 Rubber Door Holder - Female $13.17
217-33 Tape - Acrylic Foam, 19mm Wide $19.65
217-34 Strip-Self Adhesive Seal 15X8 $14.14
217-35 Foam-Self Adhesive Black 25x6 $5.49
217-39 REPLACED BY 281777-1 N/A
217-40 Seal - Rear Access Door CALL
217-41 REPLACED BY 42409-2-A N/A
217-42 Seal - Inlet Tube CALL
217-43 REPLACED BY #282397-1 N/A
217-44 REPLACED BY 282396-1 N/A
217-45 Seal - Cowl Make/Break CALL
217-47 Seal - Access Door Ext WAS 9699-1 $211.32
217-48 **Seal - Water Entry WAS 74207-1 $198.15
217-5 Seal - Rubber Strip $23.95
217-53 REPLACED BY 282538-1 N/A
217-55 Seal - Door $19.82
217-56 Seal - Window Compact $14.31
217-57 Strip-Filler C40/50 For Glass $5.49
217-58 Strip-Self Adhesive Seal 15x4 $7.80
217-60 Seal - Mechanical, 30mm CALL
217-65 REPLACED BY 93404-1 N/A
217-7 Strip Sealing 3x20 White (7) $9.38
217-70 Seal Inner Window - CN200 $30.34
217-8 Strip Sealing 3x30 white $7.51
21-78 **Tip Fan Yellow $3.66



21-79 Flat Spray Nozzle 50 ? 303 S.Steel $242.00
21-80 Tip - Fan Grey $3.66
21-81 **Tip - Fan Blue 80?Tip - Fan Blue 80? $3.66

22-002900 WHEEL SOLID ASSY CALL
22-004900 Spring, Gutterbroom CALL
220-100 Arm - Mirror $40.31
220-102 Speakers - 2 Way 100mm (CTRS) $99.66
220-104 Arm Rest Kit (RH) c/w fixings $122.25
220-105 Arm Rest Kit (LH) c/w fixings $123.45
220-137 Mirror - Wide Angle $132.06
220-138 Mirror-Wide Angle, 12v Heated $134.40
220-146 Seat-Air Suspension, Low Pro. $2,240.58
220-151 Seat-Drivers, Heated & Lumber CALL
220-161 Seat-Suspen. c/w 3 Point Belt CALL
220-177 Seat Base Cover for220/146-147 $431.71
220-179 Handle Kit for 220/146 $72.62
220-180 Seat Compressor for 220/146 CALL
220-182 Seat Base Foam for 220/146-147 $194.48
220-184 Seat Back Cover for220/146-147 $227.32
220-187 Damper Assy For 220/161 $125.95
220-189 Seat Compressor Kit (220/161) $1,633.43
220-19 Aerial $70.77
220-192 Valve Kit For 220/161 $362.51
220-206 Belt - 3 Point Seat Belt $938.28
220-207 Cap-Covering, Steering Wheel $15.08
220-208 Knob-Turning, Steering Wheel $141.37
220-220 Control Button $37.05
220-222 Shell(0-1-11-111)- Fan Control $70.42
220-225 Air Diffuser-2 Shutters Black $24.58
220-229 Air Valve Kit For Seat 220/146 $352.12
220-237 Shell-Heater Control,Red Arrow $10.95
220-238 Vent-Rectangular Heater $49.45
220-243 Mirror Glass For 220/71 $27.46
220-254 Mirror-Wide Angle,24V Heated $99.45
220-258 Glass Only For 220/99 (Mirror) $79.91
220-261 Mirror - Close Proximity R300 $131.29
220-263 Wing Mirror Head  for 220-272 $93.91
220-265 Mirror Head  (Heated 12v) for 2 $131.35
220-272 Wing Mirror Kit - C200 $195.86
220-273 Wing Mirror Kit - Heated C200 $242.85
220-280 C201 SEAT COVER $218.05
220-283 Wiper Arm - Central Blade Mounting (WAS#721098-3) $208.75
220-284 **WIPER BLADE (7) $124.71
220-285 Wiper Motor And Linkage Assembly CN201 $883.60
220-5 NO LONGER AVAILABLE N/A
220-6 Mirror - Wing $110.45
220-62 Washer - Plastic Special $5.20
220-63 Cap - Plastic Silver Grey $5.22
220-67 Arm Mirror (see text) $65.83
220-71 Mirror - Unit, Complete' $169.38
220-83 Arm - Mirror $39.38
220-86 Heater $706.92
220-88 Vent - Air $27.86
220-89 Valve - Water $121.26
220-99 Mirror - Heated $91.57



22-1 Ball CALL
22-10 NO LONGER AVAILABLE N/A

221030-1 Pivot Shaft - Short Body RT655 $143.23
221044-1 Intake Seat W/A - 179mm $548.26
221044-11 RT 655 lined intake seat CALL
221044-12 **RT 655 lined intake seat 229mm $705.92
221044-2 **RT 655  intake seat CALL
221045-1 Brkt-Intake Seat Subframe 655 CALL
221053-1 Clamp Ring - Fan Inlet   RT655 CALL
221060-1 Fan Case Assy - Left Hand Blaster RT655 CALL
221080-1 Fan Inlet RT655 CALL
221087-1 **Seal - Make/Brake        RT655 $171.94

221-1 NO LONGER AVAILABLE N/A
221102-1 Blanking Plate-Rr Panel MS 655 CALL
221110-1 **Wear Plate W/Assy M.Stl  RT655 $543.26
221110-11 **Wear Plate W/Assy M.Stl  RT655 Bonded $739.78
221115-1 Mesh Screen W/Assy       RT655 $4,861.71
221120-1 Cylinder - Hydraulic Tip RT655 CALL

221120-500 Seal Kit CALL
221147-1 Water Fill W/A Water Tank  655 CALL
221159-1 Seal - Outlet Water Tank RT655 $12.45
221173-1 Upper Axle - Veg Mechanism RT655 $61.17
221174-1 Lower Axle-Veg Mechanism RT655 $78.86
221175-1 Lower Bearing W/A Veg Mech 655 $149.82
221197-1 Strut - Vertical Options Frame $176.83
221198-1 Crossmember-Lower Optn Frame $290.32

221-2 Cover End  Stefa $52.98
22-12 Ball - Plastic(Black) 70mm dia $13.38

221276-1 **Radiator seal - RT655 $84.51
221277-1 **Radiator Seal            RT655 (7) $179.60
221278-1 **Radiator Seal - RT655 $111.29
221285-1 PIPE-HYDRAULIC, RT655 $421.77
221295-12 Lift Block Hyd Valve Assy 12v CALL
221295-5 PO Check Valve Module,L/Block CALL
221296-12 Sweep Block Hyd Valve Assy 12v RT655 $1,039.18
221296-2 Manifold Only -Hydraulic Valve Bank CALL

221-3 Cover End  Stefa $7.51
221310-1 Spring Support W/Assy RT655 $127.34
221334-1 PLATE CALL
221345-1 Cage W/A Ball Valve-W/Tank 655 CALL
221348-1 Rear Plate W/A Sweep Gear 655 CALL
221350-1 Cranked Brkt W/A Sweep Gear655 CALL
221355-1 Bracket W/Assy Buffer Hood 655 $187.58
221365-1 Bracket W/A Hydrant Fill RT655 CALL
221400-1 Water Tank-530L          RT655 $2,298.22
221400-2 Water Tank, LH  RT655 $1,245.94
221401-1 Bracket - Lance Stowage  RT655 CALL
221405-1 Storage W/Assy. Hydrant Hose RT655 CALL
221410-1 REPLACED BY S221410-1 N/A
221411-1 **Air Blade ( Bottom ) Nozzle 655 $202.34
221412-1 **Air Blade ( Top ) Nozzle RT655 $153.94
221414-1 **Blister Flap-Nozzle RT655 $92.65
221417-1 Clamp Plate - Nozzle RT655 $159.11
221418-1 **Curtain Flap (Inner)     RT655 $277.03
221419-1 **Curtain Flap (Outer)     RT655 $272.18



221427-1 Curtain Flap Cassete W/A RT655 $484.23
221430-1 Complete RT Hood Asembly CALL
221432-1 Spraybar - Low Pressure Nozzle $239.05

221440-1 USED USED SWEEPER HOOD RT655 CALL
221447-1 Interlink Harness Single CALL
221451-1 REPLACED BY 221451-12 N/A
221451-12 Loom - Main 12v RT655 $2,707.77
221454-12 NO LONGER AVAILABLE N/A
221475-2 Rear Chute W/Assy 4003 RT655 $991.71
221491-1 Bracket - Work Light RT655 CALL
221495-1 Strut Vertical-Rear Opt Frame $198.32
221496-1 Adjuster Plate CALL
221497-1 Spacer - Veg Mechanism RT655 $14.31
221498-1 Filter/Regulator Assy  500/650 $547.25
221498-2 Filter/Regulator Assy 550/655 $758.52
221499-12 Water Valve Manifold Dual 12V VT650/VT800 $2,612.55
221546-1 Plate Mild Steel- Body Part   RT655 CALL
221546-2 Plate Chrome Steel- Body Part   RT655 CALL
221549-1 REPLACED BY#221549-1S JNA N/A
221550-1 Air Blade Cassette W/Assy  655 CALL
221559-1 Clamp Bar W/Assy. Air Blade Cas - RT655 CALL
221564-1 Clamp Plate Bar -  Blister Flap RT655 CALL
221570-1 Supawash Bracket W/Assy LH 655 CALL
221591-12 Valve Block, Pneumatic RT 655 CALL
221595-1 Clevis W/A Lower  Mnt Rotatilt RT655 CALL
221596-1 Plate Mount Upper Rotatilt RT655 CALL
221597-1 Tab Mount Upper Rotatilt RT655 CALL
221600-2 Gutter Broom Assy LH 12v RTilt RT655 CALL
221601-1 Support LH Side RT655 CALL
221609-1 Stop - GB RT655 $18.60
221616-1 GB Plate for RT655..2 required per unit $444.51
221617-1 Drive Plate W/Assy RT655 CALL
221620-1 Pivot Bracket W/Assy RT655 CALL
221630-1 Lower Arm W/Assy RT655 CALL
221635-1 Upper Arm W/Assy RT655 CALL
221640-1 Mounting Bracket W/Assy RT655 $619.14
221642-1 Bush - Rotatilt $54.28
221642-2 Bush - Rotatilt RT655 $53.88
221642-3 Bush - Rotatilt RT655 $55.18
221645-1 Motor Mount RT655 $266.29
221647-1 Rod Eye - Cylinder       RT655 $106.25
221649-1 Bracket Mount Hose RT655 $31.14
221650-1 REPLACED BY 221650-1-SP N/A

221650-1-SP Cylinder-Brush Lift Pneu.RT655 Kit $2,274.25
221651-1 Pin, Pivot Head RT655 $412.75
221652-1 Pin, Rear Pivot RT655 $166.45
221653-1 Pin, Front Pivot RT655 $228.38
221654-1 Bush - Upper Arm RT655 $69.34
221655-1 Pin-Clevis Lift C.Brush  RT655 (7) $174.05
221660-1 Bracket RT 655 $1,151.83
221661-1 Lug Bolt M16F x 54 mm RT655 $33.06
221662-1 Lug Bolt M18F x 62 mm RT655 $77.66
221664-1 Bush-Clevis Suspension Cyl 655 $33.14
221665-1 Cylinder-Double Pneumatic  655 (VOR) $4,176.77
221666-1 Bush - Pivot Head RT655 $105.88
221667-1 Bush, Lower Arm RT655 $42.02



221670-1 Brush Motor - Hydraulic RT655 $2,576.25
221671-1 **Curtain - Longitudinal RT655 $211.78
221672-1 Flap - Angle RT655 $90.17
221683-1 Plate Backing - Curtain  RT655  (VOR) $44.02
221685-1 Support Bracket LH Side  RT655 CALL
221685-4 Support Bracket RH Side RT655 $476.46
221687-1 W/A Curtain Supt RT655 $782.48
221689-12 Actuator - Rotatilt 12v  RT655 $1,773.32
221693-1 Bush-Two Stage Cylinder RT655 $59.37
221694-1 Clevis Pin RT655 $109.58
221700-1 Hood W/Assy LH  BLAST RT655 CALL
221727-1 Location Nipple Assy Nozzle 655 $185.32
221735-1 **Nozzle Skate W/Assy      RT655 $769.23
221740-1 Stock Assy Gutter Broom RT 655 CALL
221741-1 Backing plate - RT price & description $23.43
221742-1 Another backing plate - RT price & description $22.46
221771-1 REPLACED BY# 221771 JNA N/A
221799-1 **Intake Seat Seal 1130mm Lg RT655 $135.71
221813-1 Fuel Feed Pipe W/Assy RT655 $44.58
221816-1 REPLACED BY# 7050541 N/A
221816-4 Plug-Drain 7/8' UNF $93.78
221816-6 Cap - Fuel Filler RT655 $124.23
221817-1 Elobau Fuel Sender       RT655 CALL
221822-1 Pendant Rear Door AP ESU RT655 CALL
221830-1 Hose Tray Rt 655 $1,405.35
221837-1 Fulcrum W/Assy Autoprop RT655 $119.71
221892-2 Restrictor - Hydrant Fill 655 $5.12
221940-1 Gutter -  Broom Assy. LH Side RT655 CALL
221950-1 Gutter -  Broom Assy. RH Side RT655 CALL
221955-1 Mesh Shaker Kit RT655 MK3..**Does not include controls**.. CALL
22197-1-A Race - Inner CALL
22201-1-A Seal - Turntable $9.46
222089-1 Cover-Valve Island Powapak 655 CALL
222-32 Stay - Wing $42.03

222-32 (A) DO NOT ORDER CALL
222-43 Cap - Protective $2.78
222-44 NO LONGER AVAILABLE N/A
222-83 **Rear Wing Fixing Kit (Pk 4) $44.35

222-83 (A) Rear Wing Fixing Kit (Pk 4) CALL
222-88 Clip - Tool $44.88
222-93 Handwash 24v $1,889.94

223290-1 Tip Bracket W/Assy LH    RT655 CALL
223290-4 Tip Bracket W/Assy RH    RT655 CALL

223-3 Pump - Water $468.09
223-31 NO LONGER AVAILABLE N/A
223-32 In-Line Fuel Filter( Gold ) $17.58
223-33 Pump - Water $711.91

223400-2 RT MkII Hopper Body CALL
223-402 Valve Kit - Set For 223/7 $340.68
223-406 Piston - For 223/7 $177.08
223-407 Oil Seal Kit $114.42
223-408 Sump Gasket $85.08
223-409 Crankshaft Oil Seal Kit $76.29
223-410 Piston Bolt Repair Kit $171.00
223-411 Water Seal Kit $509.80
223-413 Guide - Piston (For 223/7) (7) $315.08



223-414 Rod - Connecting (For 223/7) $185.55
223-416 Pin - Piston (For 223/7) $45.54
223-418 Dipstick (For 223/ $17.23
223427-1 Packer - Rear Door Latch 655 $27.54
223-434 Gasket-Water Pump For Perkins CALL
223-436 NO LONGER AVAILABLE N/A
223-454 Sight Glass - For 223/7 $20.88
223463-1 **Inlet Tube W/Assy MS     RT655 $662.58
223463-11 **INLET TUBE BONDED W/ ASSY..(LINED) $2,111.03
223-464 Sight Glass for 223/16 $54.15
223470-1 Body Prop Auto Manual W/A 655 $847.65
223-475 NO LONGER AVAILABLE N/A
223-7 Pump - Water $3,177.65

223900-1 Hydraulic Cyl 175mm Stroke RT655   (VOR) $695.89
223950-1 REPLACED BY #223950-1 JNA N/A
223960-1 REPLACED BY #223960-1 JNA N/A
223988-1 **Seal - Intake Tube RT655 $88.58

22-4 NO LONGER AVAILABLE N/A
224-1 Filter-Hyd. Return (See Text) $98.62
224-12 Filter - Suction $43.54
224-13 **Element - Water Filter $85.55
224-14 NO LONGER AVAILABLE N/A
224-15 Oil filter (Transmission pump) $158.42
224-2 NO LONGER AVAILABLE N/A
224-21 Filter - Multiflow $349.34
224-215 Suction Filter, 2' (7) $190.97

224-21GAUGE Gauge CALL
224-22 Filter - Inline GI, 125 Micron $104.15
224-24 NO LONGER AVAILABLE N/A
224-242 O-Ring - For 224/22 $7.80
224-244 NO LONGER AVAILABLE N/A
224-246 Filter-Return Line, Tank Mtd $419.69
224-248 Hyd.Filter Main for 224/246 $133.22
224-249 Filter Square For 224/246 $21.74
224-268 Round Filter Element $27.11
224-28 Filter - Insert Suit B224/27 CALL
224-29 Element-Inline Filter 224/22 $100.11
224-30 Element-For 224/21 Multiflow $249.45
224-33 Element for 66142/1     (610) $580.85
224-34 Filter-Oil compact      (VM) $27.52
224-35 **Filter-Fuel VM Engines $32.15

224415-1 Handle W/ Assy RT 655 screens $268.63
224-5 Filter - Water Jet $7.80
224-7 Element (For 224/6) $71.15

22506-1-F Spacer - Bush $559.77
22507-1-D Hub Clutch $1,452.97

225-11 Hose - Flexible Brake CALL
22511-1-B Gasket $6.08

225-12 Hose - Flexible Brake $60.20
225-13 **KIT - Brake Shoes Front Axle (8) $750.91

22513-1-C Gasket $7.60
225-14 **KIT - Brake Shoes Rear Axle (8) $895.88
225-28 Wheel Cyl.HSC,C40&50 22mm Bore $152.85
225-29 Bleed Nipple  C40 & C50 $16.51
225-30 Automatic Adj HSC, C40 & C50 $409.69
225-32 Brake Shoe Spring C40 & C50 CALL



225-33 Shoe Steady Spring C40 & C50 $6.77
225-34 Shoe Spring Kit (Spares)C40/50 $46.02
225-35 Seal Kit for 75357/1 & 75358/1 $1,166.25
225-37 NO LONGER AVAILABLE N/A
225-38 NO LONGER AVAILABLE N/A
225-4 Brake Shoe (Set of 4) (7) CALL
225-40 Cap - Inspection Brake Shoe $13.63
225-41 Cap -Inspection Brake Adjuster $4.88
225-42 Cap - Brake,Bleed Nipple CALL
225-43 Hose-Brake, M/M 3/8' UNF 970Lg $63.14
225-45 Cap - Brake Adjuster (Square) $6.08
225-46 Nipple - Tube Bleed $29.37
225-47 Ft Wheel Cylinder For 721421/1 CN201 $172.43
225-48 Rr Wheel Cyl.15.9mm Bore E4 $261.69
225-49 Plate - Spring Retaining $7.60

22564-15-D Impeller Wearsaf Fan CALL
22565-1-C Radiator CALL

225-7 Cylinder - Wheel L/H CALL
22580-1-N Fancase $2,753.40
22599-1-B Pump - Water $1,026.78
22599-2 Crankshaft $751.20
22603-4 NO LONGER AVAILABLE N/A
226-15 Connector-3Way Lockheed 3/8UNF $42.05

22651-1-A Key - Pulley, Water Pump $60.77
22657-1-A Nut Special (7) $86.62

22-7 Ball Plastic O/D 9mm $2.46
22718-1-E Shaft Input M/Assy $1,506.86
22752-31-F Gear - PTO CALL
22773-1-A Spacer - Valve Bank Label $7.51
22778-1-B Resistor And Cable Assy 24v $161.18

22-8 Ball Steel 10 $2.78
22826-1-A Anti Vibration Mount $52.89
22832-1-B Shaft - Output CALL
22833-1-B Housing Cover Bearing CALL
22835-1-C Gearbox - Z Drive $7,193.34
22836-1-A Ring CALL
22837-1-A NO LONGER AVAILABLE N/A

228-5 Pipe Nut - Female $5.49
22853-1 Drawbar - Nozzle W/Assy $674.32
22857-1 Strap W/Assy CALL
228-6 NO LONGER AVAILABLE N/A
228-7 Pipe Nut - Male M10 x 1' Bundy $7.80
228-8 Pipe Nut-Female M10x1 x 3/16' $5.49
228-9 Pipe Nut-Male M10 x 3/16'Bundy $5.49
22-9 NO LONGER AVAILABLE N/A

23086-1-A Nut- Fan Securing $237.94
231-1 Hose Elbow G1/4x3/8 $7.51
231-12 Hosetail - 3/4'BSP-3/4' Elbow $9.38
231-14 Connector - 1/4' to 3/8' Str $5.91
231-17 3/8' Barb with 3/8' Swivel Nut $7.51
231-18 Connector - 1' Barb x 1' BSP $7.80
231-19 Adaptor - Hose 3/4' $19.86
23-12 Thumbscrew - M6x15 $9.38
231-20 NO LONGER AVAILABLE N/A
231-26 Connector-3/4'BSPx5/8'Barb STR $7.46



23-13 NO LONGER AVAILABLE N/A
231-34 Nozzle - Cap, Nut 11/16' CALL
231-35 Barb - 3/8' BSP CALL
231-36 Backnut - 11/16' CALL
231-37 Nipple - 1' M22 x 22mm $9.38
231-38 Flynut Hose Tail 25mm Barb $8.74
231-39 Flynut-90Deg Hose Tail Barb 25 $14.14
231-40 Flynut - Thread 1'F $7.51
231-41 Gasket - To Suit 231/40 $5.49
231-43 Brass Fitting 1/2'BSPMx20BARB $32.28
231-60 Hose Adapter 10 O/D x R 1/4' CALL
231-62 Hosetail - 1' x 19mm. $12.97
231-65 Hosetail 3/4' BSPT x 1' Brass $30.58
231-66 Male Hose Barb 1/2' x 1/2' $6.57
231-68 Elbow - í' Male - í' Hose Barb $9.12
231-7 Hose Barb R1/4 x 1/2' $6.03
23-17 NO LONGER AVAILABLE N/A
23-18 Screw-Thumb,Long M6x25 $33.12
23-19 Knob - Plated Steel M12 x 50 $19.35
23-21 Knob (M10) - Locking Plunger $15.63
23-22  Knob (M12) - Cross Type $12.58
23-24 Plunger ? Indexing, M12 x 1.5 $40.14
234-1 NO LONGER AVAILABLE N/A
239-1 Pump - Hydraulic Tandem $1,811.22

239-100 Elbow Kit-90 1/2" BSP/FG34N $45.80
239-2 Pump - Hydraulic Single (WAS 63520-1) $1,040.18
239-26 Pump - Hydraulic $2,522.66
239-27 Pump Single SAE A 9T 17 ccw $880.05
239-3 Pump - Hydraulic Assy CALL
239-33 Pump - Tandem Hyd 14cc/Rev CCW $2,531.74
239-34 Pump - Hyd Tandem 16.6cc/r ccw $1,779.06
239-35 Pump-Hydraulic 20cc/RevCW Text $1,045.12
239-38 Pump-Single Inlet Tandem PKINS $2,265.74
239-39 PUMP - SINGLE INLET SINGLE $993.88
239-40 Pump-Single Inlet Tandem IVECO $1,648.89
239-501 Seal Kit -PTO Single Gear Pump $191.80
239-502 Seal Kit For 239/1 $87.00
239-506 SEAL KIT - For 239/6 and 239/5 $61.00
239-514 Seal Kit For Pump 239-34 $166.20
239-6 Motor WAS 63397-1 (SEAL KIT IS 63397-500) $994.57

239-600 Elbow  For 239/1 $102.43
239-601 NO LONGER AVAILABLE N/A
239-7 Pump - Hydraulic 14cc/Rev CCW $795.95
240-1 Seal Kit (Metric HP Seal) $141.22
240-2 Seal Kit Universal LP/HP Seals (also for 61108-1 hyd motor) WAS 11880.. $249.32
240-3 Seal kit for Hydraulic Motor # 7029413..ES351 $105.15
24-1 Cable Tie 282mm x 8mm $5.20
24-10 Cable Tie-Black, 368 x 4.8 mm $2.12
241-01 Coil - 12v $54.40
241-02 Coil - 24v $95.31
24-11 Cradle - Adhesive 2 Way CALL

241-150 Valve - Speed Control $137.75
241-151 Valve - Sequence $488.22
241-152 Valve - Release CALL
241-153 Valve - Cartridge (N.O.) $454.83



241-154 Valve - Cartridge (N.C.) $330.95
241-155 Valve - Cartridge (3/2 Spool) $372.38
241-156 Valve - Relief $227.12
241-158 Valve - Cartridge (N.C.Direct) $569.22
241-159 Valve - Cartridge Pilot Check CALL
241-161 Coil 12 Volt $51.89
241-162 Coil 24 Volt $202.63
241-163 Seal Kit $31.18
241-164 Seal Kit $30.42
241-165 Valve - (Relief) $488.22
241-166 Valve - (4w2p Solenoid)..Seal kit# 241-167 $499.51
241-167 Seal Kit $33.86
241-168 Seal Kit $29.02
241-169 Seal Kit $23.63
241-171 Valve - (3W2P Solenoid) $278.52
241-172 Valve - (4W2P Solenoid) $231.03
241-173 Valve - (N.C. By Direction) CALL
241-174 Valve - N.O...Seal kit# 241-179 $569.48
241-175 Valve - N.C. $265.48
241-176 Seal Kit $27.77
241-177 Seal Kit $31.18
241-179 Seal Kit CALL
241-180 Coil 12 Volt $129.23
241-181 Coil 24 Volt $131.62
241-186 Solenoid - N.O. (Single Lock) CALL
241-187 REPLACED BY# 72678-3 N/A
241-196 Relief Valve Cartridge $150.85
241-201 NO LONGER AVAILABLE N/A
241-202 Solenoid - Valve N.O. $538.85
241-203 Cartridge Valve $482.98
241-208 Solenoid N/Open for 79160/1 $759.78
241-209 Solenoid N/Closed for 79160/1 $628.58
241-210 Coil for 79160/1 $183.29
241-211 NO LONGER AVAILABLE N/A
241-212 Interface  O  Ring for 79160/1 $15.26
241-213 NO LONGER AVAILABLE N/A
241-216 Pilot Check Valve $138.85
241-221 Valve - Sequence Pilot Op CALL
241-236 Valve - Relief 80 Bar $69.38
241-244 Cartridge - Solenoid N/O  5000 $420.08
241-245 Cartridge - Solenoid N/C CALL
241-247 NO LONGER AVAILABLE N/A
241-248 Cartridge - Solenoid N/C  5000 CALL
241-250 Cartridge - Solenoid N/C  5000 $175.40
241-251 Cartridge-Solenoid 2 Pos 3 Way CALL
241-253 Cartridge - Proportional  5000 $974.88
241-254 Cartridge - Solenoid N/C  5000 CALL
241-256 Coil 12v DC               5000 $108.86
241-261 Cartridge - Proportional  5000 CALL
241-262 Coil 12v DC               5000 $71.06
241-265 Valve-Over Centre, Pilot 5:1 WAS 92928-1/7007574 $180.06
241-267 Cartridge- For 72679/1 $277.02
241-270 Valve - N/O 24v       VT Range CALL
241-271 Valve - N/C 24v       VT Range CALL
241-272- Valve - N/O 12v. VT Range CALL



241-272-SP Valve - N/O 12v. VT Range $872.03
241-273 REPLACED BY 241-273-SP N/A

241-273-SP Valve - N/C 12v. VT Range (See TB1656) (Contains 241-332 & 241-334) $652.00
241-275 Valve - For 282301 CALL
241-276 Valve - Relief 225 Bar $293.58
241-277 Valve - Check 3/4' - 4.5 Bar $124.25
241-278 Cartridge - Check Valve $109.54
241-279 Check Valve 1/4' F S/S VT650/800 $104.82
241-280 Plug For Valve Block 281886/1 $7.51
241-281 Coil 12v For 282996/1 $122.37
241-282 Coil 24v For 282996/1 $167.18
241-284 Spool Valve - 1 1/16' Tecnord CALL
241-294 NO LONGER AVAILABLE N/A
241-298 3/8'  BSP Pressure Comp Valve $398.31
241-3 Check Valve - In Line(4.5 Bar) $52.98

241-303 Control Valve ES351 CALL
241-304 Valve PSW, NC 1/4 BSP M ES351 CALL
241-305 Control Valve ES351 $315.89
241-306 VALVE-345 BAR, ES351 CALL
241-307 Needle Valve ES351 CALL
241-312 Valve ES351 CALL
241-313 Valve ES351 CALL
241-320 Solenoid Valve - 12VDC 3/2 Port CALL
241-323 **Gutter Broom Quick Exhaust Valve ES351 $145.89
241-324 DIVERTER VALVE (ES351) $810.32
241-332 Base - Normally Closed $500.48
241-334 Coil 12v $92.77
241-335 Coil DIN Conn Type 12dc CALL
241-336 Solenoid only for Discharge Motor# 7035298 $188.68
241-344 7/8' Pressure Red/Relieving Valve 55 Bar CALL

24-2 Base Mt Cradle Cable Tie 0.3in $2.78
242-10 Elbow 90? Swivel 1/4 BSP F x 1/4 BSP F $16.58
242-2 Elbow - Swivel 90 Deg. 1/4' (7) $16.58
242-51 Elbow-Swivel 90Deg F/F 3/8 BSP $20.12
243-2 Brake Shoe (to suit B243-1) $346.23
243-3 Tension Spring (to suit B243-1 CALL
243-87 12v MA-18 Cooler Motor and Fan..ES351.. CALL
24-4 Cable Tie 143mm x 3.5mm $2.12
244-1 Motor - Drive $704.45
244-10 Motor - Hydraulic OMP32 $652.95
244-15 Motor - Hydraulic + Drain Port $775.51
244-16 Aluminium Gear Motor SNU1NN CALL
244-2 Motor 80 CALL
245-3 Pump Rr.Inlet 1'Out s 3/4'.BSP CALL
245-9 Tandem Pump - 14/14 ccw    900 CALL
246-2 Seal Kit-Proclan Wheel Motors $409.60
246-25 NO LONGER AVAILABLE N/A
246-91 Stud Wheelnut C200 Poclain $64.72
246-96 Drum - Poclain Wheel Motor $1,129.75
24-8 Cable Tie - Black, 98 x 2.5 mm $2.12
24-9 Cable Tie-Black, 200 x 4.8 mm $2.12

249-100 Eye & Pin Assy for 29284/1&/2 $18.85
249-103 Barrel-For 28903/1 & 29284/1&2 $131.75
249-29 Ram-Hyd.,25 Bore,100 Stroke CALL
251-3 NO LONGER AVAILABLE N/A



25-2 Circlip - External I/D 3/4' $2.05
252-16 ADAPTOR-HYDRAULIC 3/4'-1/2'BSP $14.14
252-2 ADAPTOR-HYDRAULIC 3/8'-1/2'BSP $14.14
253-10 Kit - Seal (For 253/9) $521.68
253-13 Accumulator-0.075L 30Bar Pre. $174.48
253-14 Pressure Compensated Flow Reg WAS 71283-1 $98.48
253-4 Regulator Flow $319.31
253-6 Regulator - Flow 18L/Min. $170.98

253-9PS Regulator - Air (Preset) $728.94
254-1 Solenoid - 12v $436.54

254-133 Coil - 24v for 72/61 CALL
254-134 Solenoid Spring Valve 12/24v $262.42
254-2 Solenoid - 24v $282.71
254-3 Coil - 24v To Suit 90261/90262 $171.94

254-900 Slug - Tube Assy (7) $398.95
255-11 Tee - 1/4' BSP O/D M/F/M $22.75
255-12 Tee - 3/8' BSP O/D M/F/M $55.66
255-13 Tee - 1/2' BSP O/D M/F/M $58.29
255-15 Tee - 3/4' BSP O/D M/F/M CALL
255-30 Tee - 1/2 x 1/2 x 1/4 BSP M/Swivel F/M $36.08
255-50 Tee - 1/2'x1/2'x3/8' BSP M/F/M $34.09
256-6 Socket $6.95
257-35 Seal - Walform, Captive 6mm (VOR) $5.77
257-36 Seal - Walform, Captive 8mm (VOR) $7.51
257-37 Seal - Walform, Captive 10mm (VOR) $6.05
257-38 Seal - Walform, Captive 12mm (VOR) $7.80
257-4 NO LONGER AVAILABLE N/A
257-42 Seal - Walform, Captive 28mm (VOR) $9.38
257-72 Seal - Walform, Captive 20mm (VOR) $11.89
257-76 Seal - Walform, Captive 15mm $10.17

25890-2-A Seal Kit -Regulator $96.77
25890-4-A NO LONGER AVAILABLE N/A
25977-1-C Nut - Sleeve $25.34

260-24 Hose - 1 1/4' Bore Duracord $87.63
26101-1-B Valve - Check $125.91
26108-1-C Gland $12.31

262-2 Swivel Elbow 90 Degree Size 1/4'BSP $13.32
262-3 Swivel Elbow 90 Degree Size 3/8'BSP $55.60
262-4 Swivel Elbow 90 Degree Size 1/2'BSP $22.49
262-6 Swivel Elbow 90 Degree Size 3/4'BSP $25.11
262-8 Swivel Elbow 90 Degree Size 1 1/2'BSP $85.42
263-2 Adaptor M/M 1/4' BSP $7.80
263-3 Adaptor M/M 3/8' BSP $10.82
263-4 Adaptor M/M 1/2' BSP $7.51
263-6 Adaptor M/M 3/4' BSP $9.38
263-7 Adaptor M/M 1' BSP $14.14
263-8 Adaptor M/M 1 1/4' BSP $30.26
264-2 Adaptor-Bulkhead BSP M/M 1/4' $30.32
264-22 Adaptor - Extended Bulkhead M/M 1/2 BSP $24.58
264-3 Adaptor-Bulkhead BSP M/M 3/8' $25.95
264-4 Adaptor-Bulkhead BSP M/M 1/2' $19.17
264-6 Adaptor-Bulkhead BSP M/M 3/4' $23.54
264-8 Bulkhead Adaptor & Locknut CALL
265-1 Adaptor Reducing M/M 1/8'-1/4' BSP $7.51
265-10 Adaptor Reducing M/M 3/4'-1' BSP $14.14



265-100 Adaptor Restricting ?'xí' BSP $14.14
265-2 Adaptor Reducing M/M 1/4'-3/8' BSP $6.71
265-3 Adaptor Reducing M/M 1/4'-1/2' BSP $7.51
265-4 Adaptor Reducing M/M 3/8'-1/2' BSP $7.80
265-5 NO LONGER AVAILABLE N/A
265-6 Adaptor Reducing M/M 1/2 x 5/8 BSP $26.34
265-7 Adaptor Reducing M/M 1/2'-3/4' BSP $10.82
266-13 Adaptor M/M 3/8 x 1/2 BSP $6.78
266-2 Adaptor M/M 1/4'-1/4' BSP $10.82
266-4 Adaptor M/M 1/2'-1/2' BSP $7.80
266-6 Adaptor M/M 3/4'-3/4' BSP CALL
267-2 ADAPTOR-SWIVEL M/F 1/4'BSP $7.51
267-20 ADAPTOR-SWIVEL M/F G3/8' 267-30 $49.18

26726-1-A Angle W/Assy-Front+C/Brush $91.09
26728-14-D Jet-Water,Front Assy/Less Brkt $599.32
26728-15-D Jet-Water,Front Assy CALL

267-3 ADAPTOR-SWIVEL M/F 3/8'BSP $9.38
267-30 ADAPTOR M/F G3/8' $33.46
267-4 ADAPTOR-SWIVEL M/F 1/2'BSP $14.14

26750-1-E Valve - Changeover $1,811.71
268-50 Adaptor Staight Swivel 3/4 BSP $502.97

26997-1-B Banjo - Body $35.57
270-13 Adaptor - M22 x 3/8' BSP CALL
270-18 Adaptor - M26 x 3/4' BSP $14.14
270-19 Adaptor-M14 x 1.5mm x 1/4' BSP $15.14
27-1 Circlip - External I/D 20mm CALL
27-10 NO LONGER AVAILABLE N/A
271-1 Hose - Rubber, 5/16' Sng Braid $47.88
27-12 Circlip - External I/D 16mm $4.86
271-23 Silicone Cuff 65mm I/D x 120mm $41.42
271-25 Elbow Silicone 56 I/D - 78 I/D $296.98
27-13 Circlip - External I/D 70mm CALL
271-38 Silicone Cuff 65mm I/D x 75mm $16.43
27-14 Circlip - External I/D 12mm $2.78
271-40 Hose - Silicone 12mm I/D $28.85
271-41 Hose - Silicone 9.5mm I/D $35.97
27-15 CIRCLIP (SAME AS #09500030-0) CALL
27-2 REPLACED BY# 09500025-0 N/A
27-21 Circlip - External I/D 34mm CALL
272-10 REPLACED BY 6005-1-B N/A
272-15 2' Clear Plastic Braided Hose (7) $68.43
272-17 Hose 35i/d Trichoflex (Water) $58.83
272-20 Clear Ducting 25mm Bore x 20m $47.94
272-21 Layflat Hose 1 1/2' $25.40
272-22 REPLACED BY 63662-1 N/A
272-24 REPLACED BY 6004-1-C N/A
272-26 REPLACED BY 15916-1-B N/A
272-28 REPLACED BY 15917-1-B N/A
27-23 Circlip - External I/D 63mm $14.14
272-31 REPLACED BY 63662-2 N/A
272-33 Hose 35i/d Trichoflex x 242mm $13.38
272-34 Hose - Layflat 2' Dia Low Pres CALL
27-24 Circlip - External I/D 10mm CALL
272-44 Liner For 94990 220lg(Spares) $755.63
272-45 NOZZLE LINER..**NO LONGER AVAILABLE AFTER SOLD** CALL



27-3 Circlip - External I/D 35mm CALL
27303-1-A Extension - Wanderhose 6' 600 $1,033.22
27303-2-A Extension - Wanderhose 8' 600 CALL

273-1 Tube-PVC 1/2' Bore Sngle Braid $28.91
273-12 Tube - Nylon 15 od 1.5 thk $14.14
273-13 5/8' Bore Griflex Hose $34.94
273-17 Hose 32mmWire Reinforced 20G1H $128.72
273-20 Tube - Nylon Blue 6mm O/D $5.62
273-21 Tube - Nylon Red 6mm O/D $7.80
273-22 Tube - Nylon Blue 8mm O/D $7.43
273-23 Tube - Nylon Red 8mm O/D $7.80
273-27 Fuel Hose 10mm I/D 17mm O/D $45.69
273-28 Fuel Hose 13mm I/D 21mm O/D $49.17
274-2 Hose-Superflex, 76mm I/D $102.18
27-5 REPLACED BY 09500040-0 N/A

276-12 Ducting - Littasnatch CALL
276-13 Ducting - Flex Dia 80mm+Cuffs ( USED TO BE 276-10 ).... $113.43
276-2 Ducting Flexable - 3200mm Lg. CN200 $479.37
276-3 Ducting-Flexible 400mm $84.95
276-4 Ducting - Flexible, 1800mm $281.63
277-11 Elbow - Swivel G3/8' M/F $17.28
277-125 Hosetail 1' BSP $7.80
277-128 Tee - 1' BSP Equal $14.72
277-129 Elbow - 1' x 1' BSP 90 Degree $10.82
277-130 Hosetail - 3/4' BSP $7.80
277-131 Socket 3/4 x 3/4 BSP CALL
277-133 Tee - 3/4' BSP Equal $10.82
277-135 Plug - 1' BSP (M) Threaded CALL
277-137 Adaptor M/M 1/2 - 1 BSP/BSPT CALL
277-138 Bush 1 1/2'BSP(F)x1 1/4'BSP(M) $14.14
277-139 Cap 1 1/4'BSP(F)&Liner 25mm 1' $14.14
277-140 Cap 1 1/4'BSP(F)&Liner 25mm 1' $16.46
277-141 Seal For 1 1/4' BSP Cap&Liner $5.49
277-142 Filter-Suction+Shut Off 1 1/2' CALL
277-143 Assembly - Plunger For 277-142 $62.11
277-144 O  Ring - Hood For 277-142 $14.14
277-145 50 (Blue) SS Filter Element $92.48
277-146 Seal- O  Ring For 277-145 (7) $5.20
277-147 Seal O-Ring For 1/2' Thread $4.45
277-148 Seal- O  Ring For 3/4' Thread $5.49
277-149 Seal- O  Ring For 1' Thread $6.05
277-151 Seal- O  Ring For 1 1/2'Thread $5.49
277-158 Hosetail - 19mm Flat Seat (7) $7.80
277-159 Flynut - 3/4' BSP for 277/158 $16.03
277-160 3/4'Gasket Geoline For 277/158 $6.03
277-161 Hosetail 25mm Flat Seat $7.80
277-162 Flynut 1' BSP $9.38
277-163 1' Gasket Geoline For 277/161 $5.49
277-164 Backnut 3/4' F CALL
277-165 Backnut 1' F $9.38
277-168 Nipple-2'x1 1/2' Reducing $15.08
277-169 Flynut-Hosetail,25mm Barb $16.72
277-170 Flynut - 1 1/2', Geoline * $11.60
277-171 O  Ring-(For 277/213) Geoline * $6.03
277-172 Elbow-Swept,3/8 BSP F/F Swept $14.03



277-173 Nipple - 1' x 1' BSP Hex $14.14
277-174 Check Valve 1' F x 1' F BSP $26.88
277-176 Ring - Securing For 281750/1 $12.11
277-177 Body - Upper Filter Section $162.11
277-18 Hosetail-Brass 1/2'x3/4' $24.09
277-181 REPLACED BY 281750-20 N/A
277-182 Water Filter Mesh With O Rings $138.62
277-183 1 1/2' Straight Barb - Geoline $14.14
277-184 3/4' BSP x 90 Barbed Hose Tail $14.14
277-185 Water Filter Bowl Assy $92.51
277-186 90 Degree Flynut Hosetail $14.14
277-188 O  Ring For 3/4'BSP Cap/Liner $4.86
277-189 Blanking Cap $7.51
277-192 Bush - Reducing 1 1/2" F 1" M $10.29
277-198 Back Nut 1 1/2' BSP $14.14
277-2 Connector - T (7) $9.58
277-20 Elbow-Plastic 1/4'BSPx3/8'Tail $16.72
277-200 O Ring For 1 1/2"BSP Cap+Liner $6.32
277-203 Cap - Blanking 1 1/2' BSP $10.82
277-204 Hosetail Tee 1' Barb CALL
277-208 Cap and Liner 90 Degree..(Was #7004072) $23.68
277-210 Hosetail Female 1 1/4'BSPx35mm $10.75
277-212 1 1/2' BSP Nipple (7) $10.54
277-213 1 1/2' x 90 Barbed Hose Tail * $12.40
277-214 1 1/2' Gasket $6.71
277-215 Tee - 1 1/2' BSP Geoline $18.05
277-216 Reducer - 1' M x 1/2' M BSP $9.38
277-217 Hosetail 1/2' For Flynut $6.71
277-218 Flynut - 1/2', Geoline $6.71
277-219 Hosetail G 1' x 1' Barb $7.51
277-220 O Ring 1/2' BSP Cap & Liner $4.86
277-222 Elbow 3/4'BSP (F) 90 Deg Elbow $14.14
277-223 Hosetail 3/4' BSP (M) $9.38
277-225 Elbow - 90 Deg R 3/8'M G 3/8'F $14.14
277-230 Elbow & Hosetail 1/2'BSPTx3/4' $7.80
277-231 Elbow & Hosetail 3/4'BSPTx3/4'  (VOR) $10.82
277-244 Hosetail - 25mm x 37.5 x 90? $16.51
277-247 **Water Filter Mesh With O Rings..**FILTER FOR 281750** $117.91
277-249 Reducing Bush - G1 1/2 M- G 1 1/4 F $12.38
277-250 Nipple - Reducer G 1 1/2 - G 1 M $16.09
277-251 Plug - 1 1/4' BSP M Parallel CALL
277-252 Hosetail - 1 1/2' BSP M x 40mm $9.98
277-254 T HOSE CONNECTOR  1/4' BSPT CALL
277-255 Plug - 1 1/2' BSP M Parallel $10.49
277-260 Check Valve G1í'(F) x G1í' (F) $98.17
277-261 Elbow - 90? G1í'(M)x G1í'(F) $21.46
277-262 Gasket - G1 1/2' $6.03
277-266 Hosetail-Female G 1-1/4 x 25mm $9.58
277-278 Check Valve Polyprop 1 1/2' $70.46
277-285 Tee - Male 1' M Flat Seat $7.80
277-286 Hosetail - 1' M x 25mm $13.38
277-297 Adaptor Straight 3/4 BSP X 3/4 Hosetail $7.43
277-299 Adaptor-1/8 Male x 1/8 Female $16.58
277-305 Elbow - Brass 3/8' BSP Swivel $44.22
277-306 Tee - G 1 1/2 F x G 1 1/2 M x G 1 1/2 M $64.98



277-311 Adaptor 1/4 BSP M x 1/4 BSPT F Extended $22.65
277-313 Nipple - 1 1/2' BSP 24 x 24mm.. $11.05
277-321 Hosetail Connector - ? 12-14mm $28.08
277-322 Flynut Hose Tail 40mm Barb $7.38
277-336 Nipple - G 1 48 x 22mm $10.75
277-47 CONNECTOR $27.35
277-48 Connector - Straight 8mm $14.14
277-56 Tee - 3/8'M x 1/2'M x 1/2'F $29.95
277-6 Adaptor - Swept Elbow $36.86
277-73 NO LONGER AVAILABLE N/A
277-85 Connector - Straight 10mm Dia $26.57
277-88 NO LONGER AVAILABLE N/A
277-93 Nipple - Hex G 3/4 x G 3/4 $3.82
279-11 USE#7046866 CALL
279-12 TRANSMISSION SPROCKET T16B1 - 21T ES351 $429.37
279-13 **Taper Lock ES351 $148.95
279-3 Transmission Chain - 1/2'Pitch $78.65
279-4 Connecting Link - 1/2'Pitch $19.62

280000-1-SP **REPLACED BY 7064685-SP CALL
280040-1 Loom Engine 12V JDeere GP100 $3,950.85
280043-1 Rear Mesh W/Assy            96 $1,011.57
280046-1 Bracket - Throttle Mounting CALL
280047-1 NO LONGER AVAILABLE N/A
280088-1 Hose - Radiator - Top $120.49
280089-1 Hose - Radiator - Bottom $60.32
280-10 Belt - Compressor $64.57

280125-1 NO LONGER AVAILABLE N/A
280135-1 Rear Engine Mount W/Assy LH $151.43
280135-2 Rear Engine Mount, RH $159.86
280138-1 Bracket for 29345-1 CALL
280-14 V Belt                    (VM) $44.15

280146-1 Cable - Cam Prop Lift B=2075mm $64.06
280146-3 Cable - Cam Prop Lift B=2175mm $231.52
280149-1 Washer - Fluid Coupling  GP100 $5.49
280150-1 Engine Mount W/A(With Plate)LH $137.48
280150-2 Engine Mount W/Assy         RH $128.03
280150-4 Engine Mount W/A(Less Plate)LH $150.08
280154-1 NO LONGER AVAILABLE N/A
280156-1 Elbow-Air Inlet $489.74
280158-1 NO LONGER AVAILABLE N/A
280158-2 Key for 280158/1 $15.14
280159-1 Seal - Make/Break Body/Fanpack $1,168.08
280160-1 NO LONGER AVAILABLE N/A
280163-1 Spring-Prop Lift Cam    6XX/95 $88.40
280173-1 Cam Pivot - Prop Lift      6XX $54.49
280-180 V Belt $44.35
280180-1 NO LONGER AVAILABLE N/A
280-181 V Belt - A/C VM Euro 3 $53.82
280185-1 Latch Plate W/Assy 6XX CALL
280-187 Belt -  V  Compressor (C200) $46.43
280187-1 Tube - Spring Retainer Rr Door $34.54
280-188 Belt - V $47.94
280-189 Belt - V $71.38
280211-1 Esos Solenoid 12v (26420469) $333.22
280213-1 Seal, Recirc Duct Grey Core 6XX CALL



280220-1 Perkins Engine Wiring Harness 605 CALL
280221-1 Loom - Engine 24v Perkins $1,158.77

280-3 V Belt - Poly $38.12
280360-1 Baffle W/A Mesh Mtd Rr W/Hose $445.20
280424-1 Flap - Arm Lever W/Assy    6XX (7) $749.40

280-5 V Belt $102.71
280528-2 Access Panel (1.4003) VT650 CALL
280537-1 Stay - W/Assy. VT650 $247.89
280560-1 Holster - Littasnatch Lo-Top CALL
280581-2 Stub Tube W/Assy-Wide Body  95 $234.66
280582-2 Flange-Stub Tube No Hole  4003 $15.51
280586-2 Box-Recirc Valve W/Assy W/Body $882.05
280663-1 Loom - Systems Locker  600/700 CALL
280694-1 **Duct - Intake W/Assy 260 Dia $501.92
280694-50 **Intake Duct Lined ?260/972Lg $946.89
280700-1 Cowl W/Assy - V650 M.Stl CALL
280700-3 Stainless Steel Hi-Top Cowling CALL

280730-1-SP REPLACED BY 7032948-SP N/A
280785-1 Valve Assy - 12v Mk2 CALL
280805-1 Noise Attenuating Foam Cowl As $2,281.57
280805-14 Noise Attenuating Foam Cowl-14 CALL
280805-17 Noise Attenuating Foam Cowl-17 $180.02
280805-18 Noise Attenuating Foam Cowl-18 CALL
280805-2 Noise Attenuating Foam Body As $612.66
280805-22 Noise Attenuating Foam Cowl-22 CALL
280805-3 Noise Attenuating Foam Cowl-3 $371.83
280805-30 Soundproofing- Panel T   VT650 $376.22
280805-31 Noise Attenuating Foam Cowl-31 ..Panel U $410.34
280805-37 Soundproofing - Panel X  VT650 $346.58
280805-4 Noise Attenuat Foam Cowl/Hood $2,381.54
280805-7 Noise Attenuating Foam Cowl-7 $215.05
280805-8 Noise Attenuating Foam Cowl-8 CALL
280812-1 Label Set - (Universal) $169.45
280813-1 Label Set - (Universal) $207.92
280814-1 Label - Vehicle Height $24.86
280821-1 Plate-Stowage, Littasnatch  95 $97.18

280830-1-SP REPLACED BY 7033091-SP N/A
280830-2-SP Fan Imp. Asy 800x8 Hydro SPARE $3,403.37

280840-1 Cylinder-Flap Intake Assy   95 $814.98
280848-1 Elbow-Induction Air WA Perkins CALL
280850-1 Combi-Filter Assembly       95 $1,295.92
280850-2 Main Element - Combi-Filter 95 $53.71
280850-3 Safety Element-Combi-Filter 95 $53.37
280850-4 Housing - Combi-Filter      95 $924.82
280850-5 Wing Bolt Kit-Combi-Filter  95 $165.25
280850-6 Element Nut Kit-Combi-Filter95 CALL
280850-7 LID ONLY for the 280850-1 $907.32
280856-1 Speed Sensor with Loom $543.17
280866-1 Mast - Maxigap Ram Mount    95 (7) $114.23
280870-1 Cradle - Nozzle W/Assy      95 (7) $394.65
280874-1 Low Water Level Switch 100MM A $108.97
280880-1 Brkt Upper W/A Intake W/Body $243.77
280889-2 Plate - Closing Floor 4003 VT650 CALL
280905-3 Spacer-Hood Pivot $9.00
280920-2 Nozzle W/A-250 Combivac LINED $2,497.68



280957-1 NO LONGER AVAILABLE N/A
281007-1 Label-Hydrodrive $39.11
281022-1 Bodyprop W/Assy             96 $550.22
281030-1 Cylinder Mount W/Assy CALL
281044-1 End - Nozzle Curtain Large $75.78
281045-1 End - Nozzle Curtain Small $55.14
281047-1 NO LONGER AVAILABLE N/A
281075-1 Manifold W/A Water Relief   95 $501.43
281076-1 Manifold W/A Water WH Feed  95 $324.23
281089-1 Boom W/Assy Wanderhose      95 $1,686.09
281095-1 Loom - System Locker 12V JSC 610 CALL
281-10 281-10 New Fan Blade for Tier 3/ WAS 281-9 $422.86
281-11 In-line Blower, 12 volt DC $265.52

281190-1 Wear Plate W/A-Std RH LoTop 95 $501.63
281190-2 Wear Plate W/A-Std LH LoTop 95 $833.74
281190-5 Wr Plate W/A-Heavy RH LoTop 95 $808.02
281190-6 Wr Plate W/A-Heavy LH LoTop 95 $834.66
281196-1 Noise Attenuating Foam Cowl As $1,974.89
281196-3 Noise Attenuating Foam Body As CALL

281196-31 Noise Attenuating Foam Cowl-31 $120.17
28-12 REPLACED BY 09500340-0 N/A

281217-1 **Seal-Rear Access Door Moulded $187.94
281218-1 Seal - Body Make/Break Molded WAS..42410-1 $316.12
281219-1 Seal - Inlet Tube Moulded WAS 5028-1-D $101.55
281224-2 NO LONGER AVAILABLE N/A
281236-1 REPLACED BY #283102-1..Carriage W/Assy WSB        6XX N/A
281237-1 Tube - Stock Guide       94/95 $87.66
281239-1 Tube Stock - WSB         94/95 $236.65
281243-1 Plate - Bearing WSB        6XX $296.54
281244-1 Plate - Keep WSB           6XX CALL
281246-1 Screw - Locating WSB       6XX $50.26
281249-1 Plate-Retaining WSB Stock  6XX $68.77
281250-1 Plate Drive W/Assy WSB      95 $192.28
281251-1 REPLACED BY 283109-1 SEE TB 1276 N/A
281252-1 Bearing-Drive Adaptor WSB  6XX $546.80
281253-1 Stock W/Assy WSB            95 $562.97
281255-1 Boom Assy-W/hose 150mm      95 $1,135.23
281274-1 Bolt U M12 S/Frame Mounting 95 $17.23
281282-1 Beam W/A-Rear Engine Mount $1,517.23
281283-1 Beam W/A-Front Engine Mount $2,020.48
281286-1 Link Plate-Pivot Hd Lever  6XX $7.60
281292-1 Post-Supt Front W/A S/Gear  95 $335.97
281292-2 Post-Supt Front W/A S/Gear  95 $417.28
281292-3 Post-Supt Front W/A S/Gear  95 $432.77
281298-1 Post-Supt Rr W/A S/Gear 509 Lg $217.89
281298-2 Post-Supt Rr W/A S/Gear 609 Lg $560.82
281305-1 Handnut W/Assy-Nozzle Adjuster $111.75
281314-1 Spacer - Rotatilt           95 $9.85
281322-1 REPLACED BY 282505-1 N/A
281325-1 Bush - Motor Mount Rotatilt 95 $63.38
281325-2 Bush - Motor Mount          95 $32.20
281330-1 Pin-Clevis W/Assy Rotatilt  95 $74.78
281330-2 Pin-Clevis W/Assy Rotatilt  95 $73.05
281335-12 Actuator electric 12v  (VOR) $1,792.09
281335-24 Actuator Electric 24v $1,547.94



281365-1 Plate-Inner W/Assy L/Snatch 95 CALL
281370-1 Gate W/A - Littasnatch Cassete $252.68
281372-1 **Valve-Water Solenoid Assy 12v $87.52
281372-12 Coil-Water Solenoid Valve 12v $69.32
281372-2 Valve-Water Solenoid Assy 24v $196.95
281372-24 Coil-Water Solenoid Valve 24v $60.29
281372-3 Kit - Overhall Type  A $108.18
281372-4 Kit-Seal Valve Water Solenoid $93.23
281372-5 Locknut - Valve Water Solenoid $7.54
281375-1 Plate-Outer W/Assy L/Snatch 95 $369.72
281376-2 Wanderhose Blanking       4003 $45.74
281377-2 Blanking Plate - Mesh Shaker $24.18
281393-3 Valve Flange W/Assy - 4' S.Stl $652.95
281395-1 Gasket - 4' Flange          95 $14.31
281411-1 Gasket-Spigot Layflat Hose  93 $7.54

281412-1-SP Branch - Water System  600/700 WAS 6062-6-F $140.23
281418-1 Silencer-Exhaust Rr Side Inlet $1,533.78
281420-1 Nozzle-250 Dia AS CAST      95 $779.95
281420-2 **Nozzle-250 Dia R LINED      95 $900.28
281427-1 Chute - Rear Door Clamp W/Assy $930.65
281429-1 Lever - Rear Door Lock      95 $268.28
281430-1 Claw - Rear Door Lock       95 $84.46
281431-1 Lever - Rear Door Lock      95 $75.77
281434-3 Spacer - Rear Door Lock     95 $46.77
281435-3 Pin - Rear Door Lock        95 $51.23
281439-3 Bolt - Rear Door Lock Pivot 95 $74.40
281442-3 Bolt - Rear Door Lock Pivot 95 $66.86
281443-1 REPLACED BY S281443-1 N/A
281444-1 Support-Silencer IVECO E3  95 CALL
281448-1 Mount - Front Eng W/A LH E3 95 $233.14
281448-2 Mount - Front Eng W/A RH E3 95 $233.14
281452-1 REPLACED BY 284085-1 N/A
281458-1 Spacer - Cooling Fan IVECO E3/T2 Engine $192.25
281459-1 Plate - Side Motor WSB     6XX (7) $132.34
281483-1 S/Assy - Washdown Tap $167.58
281487-1 Pipe - Fuel Suction E3 SPARES $117.63
281511-1 Crossmember Rear W/Assy  95/96 $1,207.09
281548-1 Manifold-Hydraulic S/Frame  95 $133.42
281549-1 Bracket W/Assy-WSB Subframe 95 $189.37
281565-1 Cylinder-Hyd Assy Rear Door 95 $756.25
281569-2 Plate - Keeper Locker 4003  95 $6.08
281570-2 Radiator Cap / Screw On Type $219.08
281575-1 Pawl - Channel Brush Latch  95 $77.58
281576-1 Bracket-W/Assy Recirc Hose  95 $109.48
281579-1 PLATE-HOOK SUPPORT $28.51
281580-1 Post W/Assy-L/Snatch Frame 6XX $60.77
281582-1 Spacer-Channel Brush Latch  95 $34.54
281584-1 Plate-Drive Adaptor W/Assy  95..17' diameter $148.32
281586-1 Plate-Drive Adaptor W/Assy  95..13' DIAMTER $113.89
281587-1 Stop - Channel Brush        95 $30.74
281590-1 Plate - Side W/Assy         95 $320.15

281-6 Fan-Cooling (508mm,Puller,GRP) $381.91
281600-1 Strip - Support Valance     95 $14.31
281601-1 Cylinder Assy C/Brush       95 $709.52
281610-1 Plate- Walkway $71.15



281614-1 Cylinder - C/Brush Latch Assy $851.72
281640-1 Tank-Hydraulic W/A Twin Eng 95 $6,079.11
281651-1 Hinge Bracket-Mesh Door LH  95 CALL
281651-2 Hinge Bracket-Mesh Door RH  95 CALL
281660-1 Frame W/Assy-Systems Locker 95 $448.29
281664-3 Pin - Mesh Retainer S.Stl   95 $39.46
281667-1 Pipe - PVC Water 1' NB $59.37
281668-1 Pipe - PVC Water 3/4' NB    95 $66.35
281669-1 Water Pump 1' Feed Pipe Assy VT650/800 $160.15
281669-2 Water Pipe Assy/Less S/Wash 95 CALL
281670-1 Water Feed Pipe Assembly    95 $108.82
281680-1 Primary Mesh W/A-Rear Door  95 $2,166.88
281684-2 Pivot Brkt - Rear Door 4003 95 $45.31
281685-1 Locking Bracket - Rear Door 95 $88.52
281693-1 Mesh W/Assy - Rear Door STD 95 $585.15

281-7 Fan - Cooling Puller 508 IVECO $304.51
281704-1 Shield - Heat w/A Silencer IVECO $224.74
281704-2 Shield Heat W/Assy. - Silencer JD VT650 CALL
281707-1 Plate - Side Throttle Actuator $26.54
281715-3 Spigot W/A 1 1/2' Valve  S.Stl $377.57
281728-1 Cable - Throttle            95 $14.82
281729-12 Actuator-Throttle Assy 12v  95 $903.55
281729-24 Actuator-Throttle Assy 24v  95 $924.78
281738-1 Support Bracket CALL
281742-1 PIN CALL
281750-1 Water Filter Assembly    RT655 $277.75
281750-15 Water Filter Assembly       95 $277.75
281750-2 Kit - Water Filter 95 $40.17
281750-20 Body - Water Filter 95....**O RING ONLY IS #80-139**   ***WAS 277-181*** $273.62
281750-3 BODY WATER FILTER $205.34
281750-5 Hose Connector - Straight 95 $58.86
281750-6 se Connector - 90Deg.     95 $23.95
281750-8 Bowl Assembly-Red $39.34
281750-9 Hose Connector - Straight 95 $32.97
281751-1 Arm-Pivot Nozzle Tilt Mech  95 $68.74
281752-1 Arm - Actuator Nozzle Tilt  95 $117.22
281753-1 Pivot - Suction Nozzle      95 $68.00
281754-1 Bumper - Nozzle Assy        95 (7) $50.15
281755-1 Plug - Re-Circ Port 250 Nozzle $14.14
281777-1 **Seal - Rear Door MEDIUM     95 WAS 40901-1-B, 217-39, 40901-2 $223.15
281777-3 **Seal - Rear Door LONG       95 $618.17
281778-1 **Seal - Rear Door Recirc.    95 $52.54
281779-1 Filter - Suction/Return     95 (7) $554.60
281779-2 Filter Suction/Return Hyd Tank (7) $156.49
281779-3 Gauge - Suction Return Filter $256.26

281779-500 Seal Kit-Suction/Return Filter $241.92
281885-1 Manifold - Hydraulic S12 SWA95 CALL
281885-2 Manifold - Hydraulic S24 SWA95 $5,990.23
281886-1 REPLACED BY # 283731-12.. N/A
281886-2 Manifold - Hydraulic D24 SWA95 $6,888.23
281893-2 REPLACED BY# 835-55 N/A
281895-1 **Brush - WSB Modular Poly    95 SQUARE DRIVE $315.38
281899-2 REPLACED BY #835-60 N/A

281-9 REPLACED BY 281-10 N/A
281902-1 Cat-Walk Platform $50.88



281905-1 Bracket Mtg Rr Water Filter 95 (7) $18.25
281907-1 REPLACED BY 283405-12 N/A
281907-2 Valve - Sequence 24v        95 $760.74
281938-1 Pump/Motor Assy Hydraulic 12v $1,380.08
281938-10 Motor 12v-Re 281938/1 VT Range CALL
281938-12 Starter Motor/Pump-Solenoid CALL
281938-2 Pump/Motor Assy Hydraulic 24v $1,524.97
281941-1 Switch - Water Temperature $98.82
281942-1 REPLACED BY PART# 7041314 N/A
281947-2 Plate-Blanking Rr WH LS 4003 $45.05
281953-1 REPLACED BY 282845-1 N/A
281958-3 Bolt-Rear Door Lock Pivot   95 $81.22
281964-3 Bolt - Rr Door Lock Pivot   95 $81.15
281965-1 Gasket - Hydraulic Tank     95 (7) $9.89
281967-1 REPLACED BY 283323-1 N/A
282010-1 Loom - Main (Single)       6XX $1,248.17
282013-1 Loom - Main Body            95 $265.51
282020-2 Loom - Main                6XX $526.03
282021-1 Loom - Powerpack Service    95 $281.45
282022-1 Loom-Interlink Single(1140Lg) $369.55
282023-1 Loom-Interlink Dual(1240Lg) 95 (7) $112.66
282026-3 Spacer - Rear Door Lock     95 $41.34
282028-1 Pivot Pin W/Assy-Lower Arm  95 $104.60
282034-1 Power Cable RED 400Lg 10&6 95 $21.26
282036-2 Cable - Emergency Pump Black $28.91
282041-1 Loom - Engine J DEERE       95 $1,421.78
282043-1 Loom - Gauge Sender         95 $45.12
282044-1 Heat start Cable 1100LG $43.49
282048-1 Engine Loom - John Deere    95 $1,452.80
282049-1 Loom - Gearbox              95 $863.68
282050-1 Loom-Hydrostatic Systems    95 $1,376.92
282051-1 Discharge Pendant           95 $1,558.40
282053-2 Loom - Rotatilt Dual        95 $268.37
282054-1 Gearbox Sensor Switch Assembly $180.22
282055-12 Valve - Bank Assy. Powaboom 12V CALL
282056-1 Clamp-Remote Throttle Control $117.35
282057-1 Plate-Remote Throttle Crtl Mtg $41.12
282060-1 Loom - Remote Throttle      95 $603.85
282061-1 Loom - Control Powaboom  VT 95 RETURN TO CENTER..**(NOT FOR RT $1,199.40
282061-2 Loom - Control Powaboom  VS 95 STAY PUT RT655 $1,366.31
282062-1 Loom - Powaboom            6XX $280.35
282063-1 Loom - Extension Powaboom  6XX $226.94
282063-2 Loom - Extension Powaboom  RT655 $230.91
282065-1 Loom - Subframe (Single)   6XX $1,457.03
282069-1 Loom - Tandem pump          95 $91.80
282085-1 Rack W/Assy - Front Mounted 95 $312.00
282122-1 Box Engine Management Enclosure $93.37
282137-1 Engine Management Box E/Tronic $1,108.23
282138-1 Engine Management Box E/Tronic $1,585.12
282140-1 LOOM RELAY INSERTION 12V CALL
282147-1 Loom CALL
282160-1 Throttle Control Loom - Twin VT800 $331.62
282171-1 Resistor Board Assy-John Deere $120.00
282186-1 Limit Switch (1 Pole)       95 $272.37
282187-1 Limit Switch (2 Poles)      95 $272.37



282188-1 Simultaneous Brush Dongle   95 (7) CALL
282198-1 Cable - Expandable Pendant  95 $369.58
282199-1 Discharge Pendant (Yellow)  95 $1,256.46
282-20 Wing - Rear 24' $214.08

282206-1 Angle W/Assy-Channel Brush $37.12
282207-1 S/Assy Gutter Spray Nozzle  95 $241.34
282214-1 Adaptor-Channel Brush Hose  95 (7) $60.00
282-22 Wing - Rear $125.75

282225-1 **Seal-Cowl Powerpack Interface $468.65
282229-1 Water Manifold - Supawash   95 $175.71
282230-1 J-Section Rubber 250 D Nozzle (WAS #92260-2) $261.46
282231-1 Spray Bar W/Assy Nozzle     95 $576.82
282236-1 Spraybar - Low Pressure     95..WAS# 21-334 $240.12
282236-2 **Nozzle Holder Assembly VS/VT $18.86
282237-1 Panel-Instrument ( PERKINS ) $370.06
282237-2 Panel-Instrument ( IVECO ) E3 $469.74
282237-3 Panel - Instrument (HYDRO) $470.69
282237-4 Panel-Instrument IVE N/A&JD T2 $469.74
282238-1 Bracket - Spray Bar Nozzle  95 $29.58
282-25 Wing - Suit 285/70 R19.5 Tyre $211.48

282255-1 Fuel Hose - Return     PERKINS $60.08
282300-1 NO LONGER AVAILABLE. SEE TB1355. N/A

282300-10 Bypass Hosetail Assembly $68.48
282300-11 Thermal Valve $108.35
282300-12 Inlet Valve Assembly $66.11
282300-13 Outlet Valve Assembly $143.62
282300-14 O Ring For Inlet Housing $14.14
282300-501 Seal Kit - Pistons (7) CALL

282-34 **Mud Wing HL43A $246.17
282-34 (A) Mud Wing HL43A CALL
282340-2 REPLACED BY# 283801-2..SEE TB1336 N/A
282350-1 Switch Box - Assy           95 $414.65
282351-1 Base - Switch Box           95 CALL
282352-1 Top - Switch Box            95 CALL
282353-2 Plate - Switch JD Panel CALL
282369-1 REPLACED BY# S295371-1 N/A
282370-1 Wafer Plate W/Assy          95 $599.32
282371-1 REPLACED BY S295371-1 N/A
282375-1 Cradle - Rear Engine W/Assy 95 CALL
282383-1 NO LONGER AVAIL. NEED TO ORDER EACH PART OF THE ASSEMBLY N/A
282385-1 Kit - Siderise Wafer Pack   95 $422.28
282385-2 Hood - Rear Section         95 $122.88
282385-3 Hood - Mid Section          95 $446.40
282385-4 Hood - Front Section        95 $429.23
282385-5 Panel - Wafer               95 $315.82
282390-1 Fancase W/Assy              95 $4,100.42
282396-1 **Seal - Body Make/Break      95 WAS 217-44 $138.57
282397-1 **Seal - Cowl Make/Break  95 (WAS 217-43) $276.89
282407-1 Plate-Adaptor Fan Drive Frame $50.12
282409-1 Assy-Rr Rotatable Signboard 95 $857.92
282410-1 Plate - Mtg Rotatable Sign  95 $60.14
282412-1 Plate Mtg W/A Rotatable Sign95 $234.51
282413-1 Bush - Ctr Rotatable Signboard $75.65
282414-2 Disc - Rotatable Signboard  95 $14.18
282426-1 Badge - Johnston Sweepers 95 WAS 56857-1 $41.12



282432-1 Crossmember Upper Rr Opt Frame $179.78
282433-1 Crossmember Lower-Rr Opt Frame $224.08
282435-1 Strut Vertical-Rear Opt Frame $135.09
282438-37 Spacer-DIM A 37             95 $9.38
282438-41 SSeter-DIM A 41          RT655 $8.40
282439-1 Strut - Vertical, Assembly $163.66
282448-1 Tube-Suction, Assy Littasnatch $538.25
282448-2 Tube-Suction, Assy Littasnatch $517.78
282451-2 Guard Plate - Rr Door 4003 $108.55
282457-1 Label Set - Universal Warning $87.63
282462-1 Beacon-Xenon Rear           95 $420.60
282466-1 Spraybar - Front High Press 95 $1,014.58
282470-1 Jib W/Assy-W/Hose+P/Boom ?150 $705.34
282473-1 Pivot Bearing W/Assy RH     95 $267.98
282473-2 Pivot Bearing W/Assy LH     95 (7) $267.98
282474-1 REPLACED BY 284348-1 N/A
282476-1 Cassette-Air Operated L/Snatch $2,891.72
282482-1 Trough - Littasnatch, Assembly $155.37
282484-1 Holster Assembly - Littasnatch $407.54
282486-1 Arrow Advisor Rr Rotatable  95 $391.60
282497-1 Securing Ring - John Deere VT650 $17.29
282502-1 Bracket W/A-Mount Sweepgear 95 $132.43
282503-12 Flap Valve Assy 12v         96 $779.08
282503-24 Flap Valve Assy 24v         96 $779.08
282504-1 Hook - Littasnatch, Assy    95 $173.09
282505-1 Motor Mount W/Assy Rotatilt 95 $390.20
282506-1 Pylon W/Assy Rotatilt       95 $259.82
282507-1 Bracket W/Assy-Lower Mount  95 $165.48
282508-12 Actuator, Electric, 12 Volt $1,233.20
282515-2 Plate-Connection Vibrator Pneu $14.18
282520-1 REPLACED BY 283806-1 N/A
282522-1 Switch Box Ctls LS/Mesh Shaker $79.26
282523-3 SKT03695-003 Controls Pneu Littasnatch $795.37
282533-1 Manifold Plate-Wanderhose   95 $58.25
282538-1 REPLACED BY 282538-1-SP N/A

282538-1-SP **Rubbers-Nozzle Set Standard 95 WAS 282538-1 $205.83
282538-3 Clamping Strip Set (Spares) 95 $110.94
282545-1 Jib W/Assy-W/Hose+P/Boom ?200 WAS 41802-1 $705.34
282561-1 Access Ladder               95 $394.71
282574-1 Gasket - Recirc Stub        95 $9.46
282575-1 Brkt-Lower Mntg Access Ladder $41.75
282577-1 **Intake Flap WAS 200056-1 $147.69
282577-2 Intake Flap W/Assy (M.Stl) $292.55
282579-3 Spacer - Rear Door Lock     95 $43.45
282585-1 Exhaust Inlet Pipe - John Deere $643.08
282586-1 SYSTEMS LOCKER COVER PLATE CALL
282587-1 Spacer-Cooling Fan  JOHN DEERE CALL
282590-1 Switch-Water Temp 108c J/DEERE $345.57
282595-1 Pipe-Exhaust Inlet IVECO VT650 $609.88

28-26 Circlip J 88x3.0 DIN472 $9.38
282606-1 Strainer Adaptor W/Assy $569.65
282608-2 Handle-Strainer Adaptor CALL
282609-2 Key-Stariner Adaptor CALL
282626-1 Flap Actuator  W/assy, Safety Flap (7) $286.22
282627-1 Pneumatic Regulator-Norgren 95 $146.86



282627-1 (A) Pneumatic Regulator-Norgren 95 CALL
282629-1 MTG PLATE PRE FILTER CALL
282637-1 Cable Supt W/A ?150 $278.11
282637-3 Cable Support - with Hooks $400.77
282638-1 Cable Supt W/A ?200(With Hook) $314.12
282642-1 REPLACED BY# 282642-1 JNA N/A
282643-1 Throttle Lever $137.92
282644-1 Lever - Throttle Actuator $45.66
282645-1 Mount for Throttle Lever $179.38
282667-1 Fuel Hose - Suction Iveco $36.63
282668-1 Fuel Hose - Return Iveco $42.38
282671-1 Spacer Ring WSB $110.18
282676-1 Actuator Arm-Rear Door Lock 95 $50.22
282689-1 Hose - Fuel Pre Filter To Eng $114.15
282691-1 Hose - Fuel Tank To Pre Filter $112.17
282692-1 Hose - Fuel Return J Deere Eng $77.94
282692-2 Hose - Fuel Tank To Pre Filter $77.08
282696-1 Suction Pipe W/A J Deere Eng $208.89
282697-1 Adaptor - Fuel Return J Deere CALL
282698-1 REPLACED BY# SKT05796-002 N/A
282705-3 Spacer-Rear Door Lock 20Dia 95 $41.38
282706-3 Spacer-Rear Door Lock 25Dia 95 $41.17
282731-1 Base W/Assy - Beacon Cage Rr95 $126.37
282733-1 Cage W/Assy - Beacon Cage Rr95 $141.54

282736-1-INST REPLACED BY SKT08695-001 N/A
282738-1 Plate - Wanderhose Stowage $15.00
282740-1 NO LONGER AVAILABLE N/A
282751-1 Valve Stem W/Assy (Recirc) $646.32
282752-1 Seal Supt Water Re-Circ System $6.18
282765-1 Re-Circ Seal (Moulded) $62.28
282781-1 Jet - Water 2.27LPM 2.76Bar $29.91
282781-2 Jet - Water 9.17LPM 2.76Bar $64.05
282781-3 NO LONGER AVAILABLE N/A
282793-12 Beacon - Rotating Rear 12v  95 $130.52
282793-24 Beacon - Rotating Rear 24v  95 $159.72
282800-1 Flap Tension Plate $38.54
282801-1 Neoprene Flap $42.57
282802-1 Rear Valance Access Hatch Flap VT650/800 $160.77
282804-1 Securing Plate CALL
282809-1 Coupling - Assembly $164.20
282811-1 Water Pump Mount W/Assy $244.23
282812-1 REPLACED BY S282812-1 N/A
282816-1 VALANCE ACCESS HATCH CALL
282817-1 Key - Water Pump Coupling $85.88
282818-1 Valence, Rear VT/VS Range L $1,359.14
282844-1 Cover - Arrow Advisor DIA 600 $234.20
282845-1 Fulcrum W/A-Pivot Bracket   95 WAS 281953-1 $286.58
282852-1 Multiflow Filter Assy VT Range (WAS 39398) $363.46
282852-2 NO LONGER AVAILABLE N/A
282852-3 **Filter Element        VT Range $74.28
282854-1 Maltiflow Filter Assy      660 CALL
282855-1 Washer - Polyprop GREEN VT650/800 $4.66
282855-2 Washer - Polyprop RED VT650/800 $4.66
282871-1 Bracket - Filler, Locker 95 $85.75
282873-2 Locker W/Assy 4003          95 $592.31



282879-1 Plunger W/Assy Locking Plunger $74.72
282880-1 KNOB (M10) LOCKING PLUNGER $19.60
282881-1 Plate-Spreader L/Snatch Baffle $23.08
282885-1 Rebound Washer-Fan Drive ?10.5 $9.15
282890-3 W/Hose Exten. Assy 8' 1250Lg $601.37
282893-1 W/Hose Exten. Assy 6' 1250Lg $665.11
282897-1 Power Broom hose-VT $1,513.97
282897-2 ORDER INDIVIDUAL PARTS $730.94
282920-1 Temperature Switch-90c 1/4 BSP SEAL 451-17 $96.91
282923-1 Loom-Chassis Interface Leads $137.80
282930-12 NO LONGER AVAILABLE N/A
282931-1 Manifold - 6 Way Pneumatic  95 $218.68
282932-1 Loom - 6 Station Pneumatiic (7) CALL
282934-1 Diagnostics Gauge - John Deere $1,262.34
282935-12 NO LONGER AVAILABLE N/A
282936-12 Air Valve Assy - 3 Station - 12 Volt OPT CALL
282937-1 Manifold - 3 Way Pneumatic  95 $238.35
282938-1 Loom-VT Wafer 3 Station Std (7) CALL
282941-12 Water Manifold - 9 Way 12v  95 CALL
282943-1 NO LONGER AVAILABLE N/A
282944-1 Loom - Dual Water 3 Point (7) CALL
282945-1 Kit - Overhaul Channel Brush $518.91
282948-12 Loom - Hydraulic Single 12v CALL
282949-12 NO LONGER AVAILABLE N/A
282950-1 NO LONGER AVAILABLE N/A
282952-1 Pivot Pin W/Assy - 85 Long  95 $47.80
282952-2 Pivot Pin Welded Assembly $58.42
282955-1 Stud - Wafer Pack Assy      95 (7) $16.51
282956-1 Powapack CALL
282958-1 Plate-Limit Switch Mnt Rr Door $39.18
282959-1 REPLACED BY# 282959-12 N/A
282959-12 Beacon-Airport Flashing 12v CALL
282962-1 REPLACED BY 295105-1 N/A
282963-2 REPLACED BY 282963-3 N/A
282963-3 Oil Cooler Type PWO B5-16 $998.49
282965-1 Hose Guide W/A - Channel Brush $147.43
282968-1 Adjusting Link - Nozzle WAS 200092-1 $10.72
282971-1 OIL COOLER KIT CALL
282975-1 Base Plate W/A Rr Warn Lights $386.34
282978-1 NO LONGER AVAILABLE N/A
282980-1 Lamp Mnt W/A-Rr Warning Lights $184.52
282984-1 Bracket-Hydraulic Valve S/Wash $54.74
282994-1 FRL Filter Assembly         95 $490.40
282996-12 Hydraulic Valve Block 12v $1,472.82
282996-24 Hydraulic Valve Block 24v $1,203.45
28302-1-H Cylinder Hydraulic CALL
283033-1 Flange - Auxiliary Tank (7) $25.23
283039-1 Grab Rail W/A Auxiliary Tank CALL
28305-1 REPLACED BY 29284-1 N/A

28305-209-M Kit - Seal, Cylinder Assy (7) CALL
283090-1 Curtain Support WSB $70.58
283091-1 **Curtain - WSB $188.40
283092-1 Shaft Compensator Assembly WSB $210.52

283-1 Ball Joint CN201 $273.74
283101-1 Stock - One Piece W/Assy WSB $666.57



283102-1 Carriage W/Assy WSB..(WAS #281236-1) $859.72
283103-1 Compensator W/A WSB $375.57
283105-1 Drive Dog W/Assy WSB $83.54
283106-1 Driven Dog W/Assy WSB $107.83
283107-1 Housing - Bearing WSB $101.26
283108-1 Bearing - Drive Adaptor WSB $138.58
283109-1 Drive Adaptor Motor WSB WAS 281251-1 $221.42
283-11 Clip - Spring Retaining $6.71

283110-1 REPLACED BY S283110-0 N/A
283112-1 End Plate - Carriage WSB $121.34
283115-1 Plate - Closing Stock Assy WSB (7) $30.82
283121-1 Labyrinth Bearing WSB $115.75
28312-1-B Cylinder - Body Tip 500 $3,988.49
283123-1 Modular Stock Tube W/Assy WSB $152.45
28312-389 Seal Kit-Telescopic Cyl.Jobro CALL
283124-1 Spacer - Driver (SEE TB1276) $35.91
283126-1 Retaining Strip - Curtain WSB $67.17
283127-1 Slew Retainer WSB (Dual) $26.48
283127-2 REPLACED BY #7043447 N/A
283128-1 Spacer - Slew Retainer WSB $10.86
283129-1 Bush - Ram Mount WSB $20.52
283140-1 Loom-Remote Throttle JDeere 95 CALL
283-18 Stud - Ball $7.51

283183-1 WSB Retrofit Kit            95 CALL
283184-1 Spacer - WSB Retrofit Kit   95 $59.83
283186-1 Loom - Main Cab             95 $298.86
283196-1 Bracket - Supawash Water Feed $29.02
283197-1 Bracket - Supawash Water Feed $117.23
283198-1 Timer Supt NAT ASP Manage Box $25.28

283-2 Clip - Spring Retaining $6.05
283-21 NO LONGER AVAILABLE N/A

283215-1 Adaptor - Oil M14x1.5x1/8' NPT $190.48
283221-1 Loom - Wizard Speed Sensor CALL
283-23 Fastener - Nail Type 30Lg $2.12

283230-1 Halogen Worklight - 12v Caged $193.66
283230-2 Halogen Worklight - 24v Caged $164.46
283231-1 Plate - End, Carriage WSB $47.80
283235-1 Main Loom-Rr Door/B Con/Strobe $163.17
283235-2 Main Loom-Rear Worklight 95 $109.42
283-25 Fastener-Plastic cover 3mm $4.86

283256-1 Loom-Worklight Extension 1.10m $172.05
283260-1 Loom - Cab to Subframe      95 $2,305.65
283261-1 Loom - Subframe Single Mk2 $512.57
283262-1 Loom - Body Main Mk2 Sys Wafer $372.92
283263-1 Powerpack Service Loom Mk2 $134.18
283264-12 System Wafer Loom 12V VT650/800 CALL
283264-24 NO LONGER AVAILABLE N/A
283265-1 Loom - Main, Dual $492.63
283-27 Ball Joint - M18 Male $179.37

283275-1 SYSTEM POWER CABLE 05mm VT651 $28.78
283276-1 SYSTEM EARTH CABLE VT650 $31.35
283-28 Ball Joint - M18 Female $155.32

283281-1 Loom-Interlink Lights/LS 1.3M $103.68
283295-1 Boss - Fan Drive $395.82
283299-1 End-Plate $10.95



283-3 Press Fastener $2.12
283305-023 Valve Island 24v Single Base $2,233.88
283305-030 REPLACED BY S283305-030 N/A
283305-031 Valve Island 24v Single Option CALL
283307-1 Spacer-Silencer 89Lg Nylon 6 $61.63
283-31 Nail, Big-Head 23 mm base x 25 Long $6.95

283317-1 Mntg Bracket PM10 CB Spraybar $62.82
283-32 Rod End - M8 Female (DIN 648) $58.35

283321-1 NO LONGER AVAILABLE N/A
283323-1 REPLACED BY #283444-1 N/A
283323-2 Fuel Level Sender 770 Series $759.35
283323-3 Fuel Level Sender 600/625 Srs CALL
283324-1 Plate - Level Gauge $7.86
283325-1 Pilot Check Valve Rear Door $253.83
283328-1 Tube Wanderhose Connection $241.55
283-33 Ball Joint - M16, Female Steel $110.58
283-34 Ball Joint $109.72
283-35 Ball - Joint For 78191/1 CALL

283351-1 Spacer-Modular Stock WSB    95 $14.85
283352-1 Modular Stock Tube W/A WSB  95 $196.86
283353-1 Axle - Nozzle Wheel Assembly $222.26
283354-1  Spacer -  HD Nozzle Wheel Assembly $87.98
283356-1  Labyrinth -  HD Nozzle Wheel Assembly $225.74
283358-1 Nozzle Wheel Assy Heavy Duty $1,836.08
283-36 Drop-Loc Bolt $7.80

283360-1 REPLACED BY 7022067 N/A
283362-1 Pivot Bush Housing Standard $18.49
283363-1 Pivot Bolt - Suction Nozzle $43.77
283374-1 Bush - Pivot Suction Nozzle $23.22
283-38 Stud - Quarter Turn, 4.5 $5.20

283385-340B Segment-Poly 1.2x340mm(Box 44) $251.23
283386-1 Shield-Level Switch         95 $61.94
283388-2 NO LONGER AVAILABLE N/A
283-39 Washer - Quarter Turn $5.55

283398-1 Diode Pack - Dual CALL
283399-1 Relay Box Loom - Dual CALL

283-4 Ball Joint - M24 Male $176.06
28-34 Circlip - Internal I/D 90 $20.77
283-40 Cam - Quarter Turn, 2.3 $6.03

283401-1 Extender-1/8' 48Lg J/Deere CALL
283405-12 Rear Door Valve 12v VT650 WAS 281907-1 $436.26
283406-12 NO LONGER AVAILABLE N/A

283-41 Steering Lever Ball Joint $233.09
283420-1 Screen-Dewatering W/Assy    95 $1,399.74
283-43 Steering Lever LH $614.80

283432-1 Flange-Fuel Tank Sender 190Ltr (7) $10.95
283433-1 Gasket-Fuel Level Switch $7.60
283438-1 Universal Camera Mount $367.23
283-44 Steering Lever RH $767.54

283440-1 REPLACED BY 283440-2 N/A
283440-2 Discharge Pendant-AP (Black)95 WAS 283440-1 $735.63
283440-3 Holder, Discharge Pendant $39.80
283444-1 Sender - Fuel Level         95 $818.32
283445-1 Pivot Pin $37.46
283-45 Seal Kit - Steering Cylinder CALL



283460-1 Full Width Nozzle W/Assy Wide Mouth $4,029.54
283-47 Retaining Clip - KLM I/D 16mm $7.80

283471-1 Ft/Rr Curtain Full Width Noz $331.98
283472-1 Side Curtain - Full Width Nozzle $148.92
283473-1 Side Curtain-Full Width Nozzle $156.00
283474-1 CURTAIN RETIANER FT FULL WIDTH VT651 $103.31
283475-1 Curtain Retainer - Side Nozzle $23.43
283478-2 Deflector - Full Width Nozzle $121.88
283479-2 Leading Shoe-Full Width Nozzle $166.66
283481-1 Nozzle Cradle W/A  full Width $942.31
283493-1 Link Arm Assembly Full Width Nozzle $3,778.63
283494-1 Trailing Curtain Support $89.94
283495-1 Tow Eye Drawbar Full Width $311.86

283-5 Ball Joint - M14 Female $133.66
28350-1-G Bearing - Lifting Bracket $161.97
28350-2-G Bearing - Lifting Bracket $161.97
283506-1 Stand Off W/Assy-Wanderhose $82.71
283508-1  Bracket-Hinge Rear Door Screen--LH $214.32
283508-2  Bracket-Hinge Rear Door Screen--RH $33.14
283510-1 Filter/Regulator Assy $1,089.35
283510-2 Filter/Regulator (WAS 72-121) $485.34
283510-3 Filter/Regulator Assy CALL
283519-12 Manifold, Water, Dual Sweep 12V CALL
283524-1 3.5 Bar Pre-Set Regulator Assy $228.28
283524-2 REPLACED BY#283524-1 N/A
283525-1 Safety Protection Valve CALL
283526-1 2.0 Bar Pre-Set Regulator Assy $247.12
283526-2 2.0 Bar Pre-Set Regulator $144.38
283527-1 Shuttle Valve Assy $107.02
283528-1 MANIFOLD $144.98
283530-1 Panel W/A - Standard Rear Door $345.66
283531-1 Panel W/Assy - Wire Rear Door $1,273.54
283532-1 Tube - Spacer Modular WSB $15.83
283537-1 Guide - Full Width Nozzle $24.54
283565-12 Valve-Motor Assy Combivak 12v CALL
283566-1 loom - Plug CV to Valve CV - S SNG VT650/800 $103.95
283566-2 Loom - Plug CV to Valves CV -S/CV VT650/800 $192.45
283571-1 Brush Cartridge Runway WSB $1,827.69
283572-1 Drive End - Stock Assy WSB CALL
283577-1 Flange - Driven End Stock Assy CALL
283586-1 Powapak Ctl-John Deere Loom12v $1,999.45
283596-2 Frame W/Assy - Rear / Roof Acc Door CALL

28-36 Circlip - Internal I/D 100 $25.68
283613-1 Rear Access-Door Gasket $39.02
283632-1 Tube Flushing Valve W/Assy $273.65
283635-1 Stock Tube W/Assy Runway WSB CALL
283637-1 NO LONGER AVAILABLE N/A
283641-2 RETURN LINE INST KIT VT T/PUMP CALL
283644-1 295-Loom-Pendent Conversion PCB $330.71
283646-1 PCB Pendant Control (7) $382.18
283647-24 Fan Control Block 24v       VS $1,301.09
283648-12 Powasave Ctl Valve Assy12v 3/2 $601.77
283648-24 Powasave Ctl Valve Assy24v 3/2 $596.18
283650-1 Mount - Access Ladder W/Assy $746.85
28365-1 Adjuster $176.00



283655-1 Valance - Fuel Tank (7) $200.75
283657-1 Stay - Access Ladder $47.15
283658-1 Bracket W/A-Fuel Tank Valance $47.89
283662-1 WSB Tow Bar W/Assy $1,237.57
283664-1 Loom-System Wafer Mod. Mark2 $41.45
283665-1 Fan Scraper - Fan All Models CALL
283666-1 Sender Mounting Plate (7) $14.31
283667-1 Gasket-Fuel Level Sender Plate (7) $22.29
283668-1 Pin - Pivot Channel Brush $284.71
283670-1 Channel Brush Arm W/Assy    95 $633.03
283681-1 Drive Coupling Assy SW Pump $408.95
283685-1 Mtg Plate-Tandum Plate V Block (7) $30.06

283689-12 Hyd Valve Block Supawash   12v CALL
283689-24 Hyd Valve Block Supawash   24v $666.95
283695-1 Bell Housing Machining S/Wash $730.05
283698-1 Mntg Foot W/Assy Supawash Pump $41.82
283699-12 Hydraulic Manifold 600 CALL
283701-1 **Pump - Supawash (Speck)..8.5 GPM $3,461.54
283701-10 REPLACED BY 283701-500 N/A
283701-11 REPLACED BY 283701-501 N/A
283701-12 REPLACED BY 283701-24A N/A

283701-24A Ceramic Pipe - Pump Assembly (WAS 283701-12) $264.17
283701-26 Radial Shaft Seal - Pump Assembly $41.29

283701-26A Spacer Sleeve $12.89
283701-29 Valve Casing - Pump Assembly $1,313.31
283701-43 VALVE CAPS $72.20
283701-44 O RING $15.92
283701-500 Seal Kit For Pump 283701/1 WAS 283701-10 $497.60
283701-501 Valve Kit For Pump Assembly 283701-1 WAS 283701-11 $432.71
283701-7 Sight Glass for 283701-1 Water Pump $34.62
283702-1 Unloader-Supawash Pump (Speck)  (VOR) $476.38
283706-12 Motor/Pump Unit Discharge 12v  (VOR) $1,056.72
283706-121 Motor + Solenoid Pump Unit V series $978.49
283706-122 Pump/Motor-Starter Solenoid $180.89
283706-24 Motor/Pump Unit Discharge 24v $1,369.82
283706-241 Motor 24v Emergency Discharge $1,069.83
283706-242 Solenoid 24v $196.72
283706-30 Hydraulic Pump $586.65
283706-32 Link Cable Assembly $47.72
283706-34 Keyway (Coupler)  for #283706 Motor CALL
283707-12 EMERGENCY DISCHARGE ASSY-12V (7).. $1,039.88
283730-12 Main Hyd.Bank Single Sweep 12v $2,988.17
283731-12 Main Hyd.Bank D/Swp HIC 12v $4,931.26
283731-24 Main Hyd.Bank D/Swp HIC 24v $4,780.80
283738-1 Arm W/Assy-Rear Mounted W/Hose CALL
283751-1 Pivot Pin W/Assy Rr Mtd W/Hose $116.77
283751-2 Pivot Pin W/Assy Rr Mtd W/Hose $110.17
283781-1 SILENCER/EXHAUST $2,000.34
283791-12 Diesel Engine JD 4045HF285 86kw S3a 12v CALL
283793-1 Water Pipe Assy With Supawash $131.72

283795-112 Coil-Direction Cntrl Valve 12v $83.32
283795-2 Directional Control Valve 12v DC $560.68
283795-6 DIRECTION CONTROL VALVE 12v DC CALL
283795-7 DIRECTION CONTROL VALVE 12v DC CALL
283799-1 Bracket Water Filter W/Assy $226.86



283801-2 REPLACED BY # 7033408 N/A
283803-1-SP REPLACED BY 7028458-1-SP N/A

283804-1 Mtg Plate - Supawash Unloader $45.12
283806-1 Pneumatic Piston Vibrator $703.22
283807-12 System Wafer Loom Single 12v CALL
283808-1 Loom - Euro 3 Engine Shut Down $1,292.80
283809-1 Relay Enclosure Bracket $156.71
283818-1 Br Wheel Support W/assy CALL
283823-1 Water Break Valve Assy $1,052.28
283844-1 Engine Management Box J/Deere CALL
283848-1 Encloser Engine management box $189.09
283849-1 BRACKET REAR DOOR $55.52

28389-1-G Lug CALL
283898-1 Loom-Conver.Add/Warning Lights $110.20
283899-1 Plate - Anchorage Relocation CALL
283928-1 Radiator Shroud $1,120.20
283929-1 Upper Radiator Hose John-Deere Tie-3 $29.83
283931-1 Coolant Hose Btm - J Deere HP T3 $40.49
283932-1 Exhaust Pipe-John-Deere VT650 $18.85
283933-1 Charge Air Hose-Top VT650 CALL
283934-1 Walkway $209.65
283938-1 Fuel Return Pipe W / A  VT Range $151.77
283939-1 Harness Wiring CALL
283976-1 Bracket, Mounting, Beacon $25.83
283981-24 Beacon-Rr Rotating Assy 24v 95 $353.68
283983-24 Beacon Cage Assy-Airport Rr 95 CALL
283992-1 EBM CALL
283993-1 LOOM-JOHN DEER HP $867.40
283995-1 Pendant Rear Door/AP ESU VRANGE CALL

28-4 Circlip - Bore 100mm CALL
284000-1 ? 900 Arrow Advisor Rotational CALL
284011-1 Mount Spacer-Fan Drive VS $94.15
284012-1 Nozzle Lift W/Assy $42.57
284017-1 Nozzle Mounting - Anti Swing (7) $37.17
284018-1 Top Mount-Fan Drive VS $102.74
284026-1 Rebound Washer-Fan Drive Mount $77.55
284039-1 Tailpipe Heat Shield        93 $139.48

28404 Bush - Elastic $50.14
284040-1 Cap - W/Tank Drain, Nylon WAS 41776-2-A..(SEAL#40643-1-C) $27.88
284042-1 NO LONGER AVAILABLE N/A
284043-1 Motor Side Plate W/assy CALL
284072-1 Lift Cyl.Bottom Bracket W/Assy $64.97
284075-1 Filter W/ Assy $441.31
284079-1 Lift Cyl. Bottom Brkt W/Assy $233.75
284085-1 Spigot- Drain Rear Door (Nylon) $16.51
284088-1 Spacer, Cooling Fan 8mm CALL
284-12 Clip -  R  Spring (Dia 4mm SS) CALL
284-13 Chain - 7 Links (Dia 3mm SS) $9.38

284141-1 Exhaust Heat Shield W/Assy  93 $391.83
284144-1 Silencer Mount Bracket VT550 CALL
284150-1 **Valve - Relief G3/4'xR3/4' WAS 3698-11  & 36989-6-B $288.71
284150-12 Spring Valve for 254150-1 $140.38

284-19 DIA 10 SHORT LINK $9.55
284-21 Hook Carbine - Zinc Plated $13.26
284-22 Link - 8mm Diameter CALL



284345-1 Access Door $290.95
284348-1 SPINDLE WAS 282474-1 $29.42

284-4 Chain $24.09
284-5 Chain - Galvanised 4mm x 19mm $20.35
28-5 Circlip - Internal O/D 80mm CALL

285-14 Spring-Comp. 15/16'14SWG 2' SS $14.14
285-2 **Spring-Comp. 15.88x2.34x50.8 Lg $7.51
285-27 Spring-Comp. 19.05x101.6 $16.92
285-3 Spring-Comp. 4.77x0.56x31.75Lg $30.42

28590-1-C Cylinder - Hyd. 63 Bore Assy CALL
28600-1 Cylinder - Assembly CALL
286-15 Spring - Tension $21.15
286-17 Spring - Tension, OD = 25 $69.08
286-3 Spring - Tension $36.43
286-4 Spring - Tension $13.14

28644-1-A Spring Location, Pin Assy $22.23
286-5 Spring - Tension $20.00
286-7 Spring Tension - Pull to Pull $19.31
286-9 NO LONGER AVAILABLE N/A
287-12 NO LONGER AVAILABLE N/A
287-22 Grommet 14.7mm OD 6.4mm ID 4mm $4.86
287-27 Grommet 12.7 OD 6.35 ID 1.8mm $6.71
287-31 Grommet 13.5 x 9.5 $6.05
287-36 Grommet 30.2mm OD 17.5m ID 5.2 CALL
287-37 Grommet 15.9mm OD 8mm ID 3.2 $7.51
287-38 Grommet 19mm OD 8mm ID 1.6 $4.29
287-39 Grommet 23mm x 4mm x 10mm (7) $7.80
287-61 Grommet 31.8 38.1 $9.98
287-66 Grommet-Open $148.62
288-10 Grommet - Blind 31.8 O/D x 1.6 $7.51
288-11 Grommet - Blind 15.9 O/D x 1.6 $4.86
288-12 Grommet - Blind (7) $4.86
288-14 Grommet - Blind 22.2 O/D x 3.2 $6.05
288-16 Grommet - Blind 8.5 O/D $92.38
288-28 Grommet - Blind 31.8 O/D x 2.4 (7) $7.51
288-3 NO LONGER AVAILABLE N/A
288-31 Grommet - Blind PVC 6.4 O/D x 4.0 $5.62
288-33 Round insert - 18mm(1-2.25) $5.91
288-39 Blanking Plug 17.5/13.2x8 $4.86

28868-15 Piston - Pradifa DK M05 5010 $53.42
28868-16-B Piston - Pradifa DK MO5 5016 $37.62
28888-1-B Spring Assy $102.26
28889-1-A Plate Retaining $45.00

288-9 Grommet - Blind 12.7 O/D x 3.2 $5.49
28896-1-C Eye - Head, Cylinder $234.74
28898-1-B Spring - Compression, Conical $44.74
28901-1-B Cylinder - Flap, Intake Assy $949.85
28901-501 Seal - Kit $150.49
28902-1-B Cylinder - Lift WSB Assy $506.46
28903-111 REPLACED BY #857-1 N/A
28903-1-B Cylinder - Lift, Nozzle Assy $887.23
28904-1-B Cylinder - Nozzle Maxigap Assy $963.72
28905-1-B Cylinder Assy Pneumatic Thrust $886.03
28906-1 Cylinder - Pneu, Varagap $1,711.58

28906-501 Seal - Kit $469.74



28907-1 Cylinder CALL
289-21 REPLACED BY 09533043-0 N/A

28921-375 NO LONGER AVAILABLE N/A
28923-160-B Rod - Pneumatic Ram 160  A CALL
28923-375-B Rod (7) $136.71

289-24 Pin (7) $7.51
28924-1-B NO LONGER AVAILABLE N/A

289-25 Slim Safety Fastener SLM 8 $5.20
289-27 REPLACED BY # 09530004-0 N/A

28928-1-C Eye - Cylinder, Hydraulic $73.31
289-29 Pin - Clevis, M6 LH Thread CALL

28929-1-B Eye - Fork $376.40
289-30 Pin - M6 Spring $14.14

28931-1-B Barrel - First Stage CALL
289-38 Cotter Spring-Double, 16mm Dia (7) $4.86
289-39 Cotter Spring-Double, 23mm Dia $5.49
289-4 REPLACED BY 09533051-0 N/A
289-40 Pin - Clevis, Dia 12 $9.60

28940-1-B Cylinder - Body Tip        600 CALL
28940-2 Cylinder - Body Tip        700 $5,141.49
28940-4 Cylinder - Body Tip (ALV)94/95 $5,099.69
28940-5 CYLINDER BODY TIP 800 (7) $4,346.82

28940-500 Seal Kit - Tip Ram $596.51
28959-1-B NO LONGER AVAILABLE N/A
28970-2 Cylinder - Brush Lift $859.72

28970-501 Seal Kit $167.83
28971-1-B Rod - Hydraulic Cylinder CALL
28974-1-B Clip - Rod Retaining $6.08
28977-1-B Rod - W/Assy $355.20
28977-8 Rod W/Assy CALL
28990-36 Clutch - Auto, JOBRO, Assy NEW $4,504.06
28990-40 Kit - Service - 500            NEW $3,020.55
28990-44 Kit - Service              NEW CALL
28990-7-B Kit - Clutch Fitting CALL
290001-1 Cylinder - Maxigap          95 $827.72

290001-500 Seal - Kit $93.78
290002-1 Cylinder - Varigap          95 $1,410.31

290002-500 Seal - Kit $715.62
290030-1 Easi-Drive Solenoid Assy (FW) $451.12
290031-1 Easi-Drive Solenoid Assy (PK) $451.12
290032-1 Easi-Drive Solenoid Assy (TS) CALL
290033-1 Easi-Drive Solenoid Assy (RV) CALL

290-1 Mounting $46.69
290-10 Mounting-Flexible Cushy Float CN201 $151.26
290-105 Bobbin M/M M10 x 15/20 $11.55
290-11 Mount - Centre Bonded $43.03
290-15 Mounting - Metacone $94.63
290-16 Washer-Metacone Overload(Step) $18.51
290-17 Washer-Metacone Rebound (Flat) $14.14
290-18 Mount - Flexible, Novibra Type CN201 $67.68
290-21 Mounting-Anti Vibration M6x18 $14.14
290-23 Mounting-Anti Vibration 25x25 $14.14
290-24 Bush - Novibra Type $141.94
290-26 Mount-Metacone 35Kg-Blue Mark $102.52



290-28 Bump Stop Rubber $9.38
290-29 Mount - Metacone 70Kg $119.02
290-3 Spring-Rubber,Hallite Aeon $186.22
290-32 Bobbin-25x25 M/F, M8x35 $14.14
290-33 Mount-Anti Vibration M6x20x20 $27.40
290-34 Bobbin - 25x25 M/F, M8x33/M5 $14.14
290-37 Stud Mount ? 70x50Lg M10 Stud $40.78
290-38 Mount-Anti Vibrat. M4x15x8 MF $6.42
290-39 Fastener - Flex-loc, M6C $9.03
290-4 Stop - Rubber $14.14
290-41 Stop - Rubber, M6 x 25 $9.15
290-43 Cylinder Rubber Buffer 50 O/D $20.85
290-44 Mount - Centre Bonded $53.54
290-45 Mount-Metacone $51.48
29112-1 Eye - Fork (7) $152.72
29113-1 Bolt - Special M12 $41.22

29123-1-B Rod W/Assy 513Lg $306.06
29128-1-B Bush - ID20.2 OD25.2 20Lg (7) $38.55
29128-2-B Bush - ID38.2 OD42.2 20Lg $46.82
29128-3 Bush - ID25.2 OD30.2 24Lg (7) $41.49
29128-4 Bush - ID22.2 OD27.2 19Lg $20.55

29141-1-B Rod CALL
29142-1-B NO LONGER AVAILABLE N/A
29143-1-B Eye $80.35
29144-1-B Eye - Boss $155.71
29145-1-B Clevis pin (37.5mm Lg) $39.18
29145-2-C Clevis pin (31.5mm Lg) $36.25
29148-1-B Adaptor CALL
29149-1-B Pin - Clevis $48.86
29149-2 Pin - Clevis $65.83
29149-4 Pin - Clevis $98.31

29150-500 Seal Kit-Throttle Ram $109.58
29155-1 Lift Cylinder Head $213.29
29157-1 Barrel W/Assy CALL

29160-1-B Cylinder - WSB - - Slew W/Rod End $910.25
29160-500 Seal Kit $95.58
29162-1 Cap-Spool Retainer $44.78
29163-1 Spool (7) $191.91
29169-1 Cable Assy $73.86

29170-1-B Cylinder - Rear Door/Powaboom (VOR) $1,003.98
29170-500 Seal Kit -Hydraulic Ram $109.98
29180-1 NO LONGER AVAILABLE N/A

29185-1-SP Fan Impeller/Kit (SPARES ONLY)..(15 BLADE) $3,504.83
29185-3-SP REPLACED BY 283803-1-SP N/A

29280-1 Cylinder Assy Pneumatic Latch CALL
29280-3 Cylinder Assy-C/Brush Latch $737.22
29284-1 Cylinder - WSB Pneu. Assy. ( EYE & PIN ASSY 249-100 ) $818.91
29284-2 Cylinder - WSB Pneu. Assy  217 $1,061.55
29285-10 Valve Block CALL
29285-6 NO LONGER AVAILABLE N/A
29288-1 NO LONGER AVAILABLE N/A

29300-501 Seal Kit CALL
29301-1 Valve - Flow Control $185.66
293093-1 Exhaust Inlet Pipe VM Eng  550 $1,217.52

293-1 Spring - Gas $221.74
293-10 Spring Gas CN200 $160.69



293-12 Spring -Gas M8 Ball 200N Force $111.14
293-14 Strut  - Gas 236mm Centres $80.00

293174-1 Latch Plate W/Assy Rr Door 550 $559.49
293-2 Spring - Gas $144.02

29327-1 Cylinder - Latch F.Brush Assy CALL
29327-501 Seal Kit - Latch Cylinder $145.95
293280-2 Feed Pipe Assy Less S/Wash 550 (7) $123.97
293292-1 Top Radiator Coolant Hose  550 $30.03

293-3 Spring - Gas CN201 $112.32
29330-1 Ram - Hopper CN201 $1,364.92

29330-500 Seal Kit $161.11
29340-500 Seal Kit-CB Ram $82.09
29345-1 Cylinder - Auto Prop. $820.77

29345-500 Seal - Kit $47.42
293501-1 Fuel Sender/Float Switch Assy $415.97
293501-3 Fuel Sender Locking Nut $26.26
293501-4 Seal- fuel sender CALL
293530-1 Drive/Bearing Plate WSB Assy $143.46
293538-1 Plate - Dust Deflector     550 CALL
293550-1 Towbar W/Assy V500 WSB $815.77
293560-1 Upper Brkt W/A Dia 250 Intake CALL
293569-1 Suction Strainer           550 $117.80

293-6 Spring - Gas  Including Shroud $114.52
29360-1 Cylinder - Rear Door Flap $1,152.71
29361-1 Cylinder - Pneumatic Assy CALL
29361-2 Cylinder - Pneumatic Assy $1,068.82
29361-3 Cylinder - Pneumatic Assy $1,318.38
29361-50 Cylinder - Rear Door Latch $986.34
29361-501 Seal - Kit $248.63
293673-1 Seal - Fan Inlet Duct      550 $199.48
293674-1 Seal - Fancase Outlet      550 $199.48
293733-3 Nozzle Jet - Supawash      550 $38.58

293762-224 Canview Display Module     Mk2 $2,994.86
293762-24 Canview Display Module 24v Mk1 CALL
293768-1 Spraybar-Front High Press 550 CALL
293774-1 Loom-Add Worklights/Beacons $122.25

293-8 Spring - Gas $121.51
293852-1 Silencer Band Mntg Plate   550 CALL
293870-1 Access Cover W/A Fan Impeller CALL
293879-1 Cylinder - Pneumatic Prop Rel  (VOR) $445.22
29395-2 Bearing $50.97
293979-1 REPLACED BY S293979-1 N/A
293985-1 Pneumatic Valve Island Cover $105.60
294060-1 Body Pivot Bracket W/A LH   94 $229.35
294060-2 Body Pivot Bracket W/A RH   94 $443.00
294081-1 Tow Eye - Nozzle            94 $142.35
294-12 Coupling - Drive $754.49

294120-1 Powaboom Support W/A  VT/VS650 $213.12
294-13 Coupling - Sleeve ( WAS#62847-2) $44.63
294-20 Joint-Universal Steering Shaft $605.29
294-21 Joint-Universal Steering Shaft $297.03
294-22 Coupling - Drive Adaptor $758.48
294-23 Coupling - Drive Pilot Bore $152.37
294-24 Coupling - Drive 35mm Bore CALL
294-25 Coupling - Drive Sleeve CALL



29-44 Sleeve - End, dia 25 conduit CALL
294-6 Coupling - Drive 25mm Bore CALL

29460-1 Cylinder - Brush Position $812.75
29460-2 Slewing Cylinder Assy. $538.06
29461-1 Rod $177.60
29462-1 Piston (7) $154.17
29463-1 REPLACED BY 29463-50 N/A
29463-30 REPLACED BY 29463-50 N/A
29463-50 Cylinder Bal-Lok Assy Universal Kit - Replaces WAS 29463-30 $1,144.85
29465-500 Seal Kit - Latch Pin Cylinder $100.72
29481-1 Cylinder - Drive Control Assy. CALL
29482-1 Cylinder - Throttle Assy $1,980.26
29485-1 Cylinder-Lift WSB Autolock 660 $1,585.35
295000-2 Body W/Assy-4003 HI-TOP 1300L Tank V650 CALL
295016-2 Floor Panel Body 4003 $747.26
295017-2 Floor Panel - Side Body LH 4003 VT650 $361.31
295017-5 Floor Panel - Side Body RH 4003 VT650 $362.72
295042-1 Label Set-Universal Tanks/Taps WAS 282458-1 $47.18
295044-1 Label Set-Universal Tanks/Taps $59.63
295046-1 Hydraulic Motor $751.62

295050-406 **Broom, Widesweep Cartridge-Modular  O/D 406 $273.85
295065-1 Radiator - John Deere Tier 3 $2,975.92
295067-1 Silencer Inlet Pipe IV N45 MNS $1,456.32
295078-1 Beacon Cage W/Assy $116.40
295079-1 Beacon Base W/Assy $79.77
295095-1 Air Cleaner Assy - Donaldson $808.94
295095-2 **Primary Filter - Air Cleaner $168.05
295095-3 **Safety Filter - Air Cleaner $72.94
295102-1 Spacer - Fan - John Deere Tier 3 $122.98
295103-1 Button - Autoprop Release $81.95
295104-1 Pin - Autoprop Release $51.71
295105-1 Cam Plate - Autoprop Release $384.68
29512-1 Ring and Circlip Assy CALL
295150-1 Fluid Coupling IVECO / PERKINS Engine  WAS 42501-3 $2,966.92

295150-300 Kit - Fluid Coupling TRANSFLUID $3,039.43
295151-1 Fluid Coupling J Deere Engine 2007 AND ON $2,412.65
29518-1 Washer CALL
29521-1 Washer - Tab CALL
29523-1 Input yoke - machined CALL
29527-1 Screw - Retaining CALL
29529-1 Gland - airshift CALL
29531-2 Barrel - Airshaft $130.83
29534-1 Shaft - Fan Drive CALL
295368-1 Retaining Strip - Wafer Package VT650 $100.60
295369-1 Pivoting Flat Hood W/Assy $717.46
29543-1 Block - Valve Bank,Manifold CALL
295444-1 Muffler Mount Bracket $47.94
29583-1 Seal Kit $195.69
29590-27 E-Tec Control System (ver.27) $10,550.23
29590-3 E-Tec Control System v21   550 $7,856.78

29595-500 Seal Kit $194.72
29599-1 Cylinder Assy - Channel Brush $934.75
296031-1 Intake Duct W/Assy UNLINED VT800 $556.45
296031-2 Intake Duct W/A RUBBER LINED $1,273.18

297-1 Tubing - Polyurethane 10 Dia x 1.5 Wall $33.86



297-106 Plug-Straight Body 1/4 Tubing O/D 10mm $33.28
297-19 Adaptor Straight - 1/4 BSP $7.25
297-20 Adaptor Straight - 3/8 BSP $10.17
29731-1 Rod - Air Shaft CALL
29731-2 Rod - Air Shaft CALL
29732-1 Input spacer CALL
297-44 Elbow Stem - Tube O/D 10 $10.17
29749-1 Pump - Fan Drive 57cc $4,080.45
29751-1 Output yoke - machined CALL
29752-1 Transmission motor 160cc $9,533.69
29756-1 Spacer - Sensor $34.14
297-59 Elbow Swivel - 1/4 BSP VT651 $18.45
29764-1 Barrel - airshift $100.72
29771-1 Output housing CALL
29772-1 Spacer Assembly CALL
297-74 Tee Equal - Tube O/D 10 $10.82
297-92 Two Way Divider - Tube O/D 10 $13.88
29800-3 Hydrostatic gearbox assembly Mk CALL
298-1 Valve-Pressure Reducing $819.11
298-11 Valve Solenoid Operated Directional 12v $465.57
298-150 Solenoid Coil (2A) $67.92
298-30 Check Valve - Pilot to Open Poppet Type $253.63
298-500 Seal Kit for #298-11 Directional Valve CALL
30-10 Fuse - Ceramic 5A CALL
30-106 Connector-Hirschman +Indicator..DIN $72.94
30-11 Fuse - Ceramic 8A $4.86
30-124 NO LONGER AVAILABLE N/A
30-126 Fuse - 30A Blade (GREEN) $5.20
30-130 Heat Shrink (ADH) - BLACK (25.4-8mm) $36.40
30-131 Switch - Momentary Foot - SPDT CALL
30-14 Horn CN201 $104.54
30-151 Fuse Box (8 Way) $37.42
30-152 Fuse 30 Amp Maxi Blade CALL
30-153 NO LONGER AVAILABLE N/A
30-16 Flasher Unit Heavy Duty CALL
30-162 Fuse - 15A, Anti-Surge Glass $6.03
30-17 Relay Fused 20 Amp 12V $40.09
30-173 Resistor 300 Ohm 5 % 6 Watt WW CALL
30-177 Fuse Holder - Blade CALL
30-182 Heat Shrink (ADH) - RED (19-6mm) CALL
30-183 Heat Shrink (ADH) - BLACK (16-4 $90.85
30-184 Alarm - Reverse, Deutsch CN201 $231.06
30-186 Fuse - Glass, 30 x 6, 0.5A CALL
30-187 Fuse - Glass, 30 x 6, 3A CALL
30-195 Diode - @ 3.1amp 600v CALL
30-197 Relay - Dimmer, 12V $131.83
30-201 Fuse - Blade, Flat 2A (Gray) CALL
30-206 Timer - Multifunctional 12v/5A CALL
30-210 Bracket - For 30/150 CALL
30-211 Terminal - For 30/150 CALL
30-214 Battery - 12V, 96 Ah 640 CCA $446.86
30-216 Lug-Battery, +ve, 3/8 UNC $35.25
30-217 Lug-Battery, -ve, 3/8 UNC $14.14
30-218 Cover - Terminal, Red $10.82
30-219 Cover - Terminal, Blue $10.82



302-2 Straight Bulkhead Connector M18 x 1.5 $14.48
30-22 Resistor - 33 OHM 4W (24v) $6.05

30224 JNA **MAIN BROOM VT 650/ 651 POLY/ WIRE $423.08
30-225 Fuse - 100A (MEGA) Surface Mtd $22.48
30-229 Resistor - 2K2 2.5W CALL
302-3 Straight Bulkhead Connector - M22 x 1.5 $36.46
30-23 Fuse - Ceramic 16A $2.78
30-246 Junction Box 10 Way-Hinged Lid CALL
30-249 Resistor 0.6w MRS25 Srs 100R CALL
30-250 RESISTOR 120 ohm  .6 watt CALL
30-251 Resistor 0.6w MRS25 Srs 910R CALL
30-252 Resistor 0.6w MRS25 Srs 1K0 CALL
30-253 Resistor 0.6w MRS25 Srs 3K3 $2.91
30-254 Plate - End With Fixing Flange $4.66
30-256 DIODE BLOCK $6.03
30-264 Screw Cap Fuse Holder-6.3x32 $23.68
30-267 Fuse Holder, Mini $25.60
30-268 Midilink - 30 Amp $10.82
30-269 Midilink - 60 Amp $9.38
30-28 Connector - Hirschmann Type B CALL
30-280 Snap Rivet, CIrcuit Board CALL
30-285 Screw-Connector Hirshman CALL
30-287 Gasket-Connector Hirshman CALL
30-291 Fuse Min 5x20 F,LBC,250V 200mA CALL
30-294 Resistor 0.6w MRS25 Srs 510R CALL
30-297 Cicuit - Breaker 50amp(12v) $221.15
303-1 Adjustable Male Elbow - M14 x 1.5.. $19.31
30-35 NO LONGER AVAILABLE N/A
30-381 Fuse Holder-Inline Panel Mount $12.94
30-403 JVM BATTERY $10.65
30-407 RUBBER PLUG FOR JVM USB $14.72
30-43 Fuse - Flat Blade, Ceramic 5A $4.86
30-44 Fuse - Flat Blade, Ceramic 10A $4.86
30-45 Fuse - Flat Blade 15A $4.86
30-46 Fuse - Flat Blade 20A $4.86

30504 JNA **ES351 MAIN BROOM 1 PC BLACK $615.38
30-52 Sensor - Proximity M12x1x50Lg $269.42
30-53 NO LONGER AVAILABLE N/A
30-56 Fuse - Flat Blade 4A CALL

30561 JNA **BRUSH- Gutter Broom 150 KP 4 - pc per set..- RT655/ES351 $141.54
30-57 Fuse - Flat Blade 7.5A $4.86
306-2 Reducing Connector- M22x1.5--M18x1.5 $16.95

30647 JNA **BRUSH-GUTTERBROOM 4 PIECE POLY RT655 $133.85
30-65 NO LONGER AVAILABLE N/A
30-68 Varistor - Voltage Suppressor CALL
308-1 Adjustable Male Tee - M14 x 1.5 $15.09
30-92 Fuse - Blade 3A CALL
30-93 Fuse - 5A, Blade Tan CALL
31-118 Cap Housing 5 Way White $6.05
31-130 Cap - Housing 17 Way White $14.14
31-131 Plug Housing 17 Way White CALL
31-134 Receptacle - Contact (Strip) $2.78
31-135 Tab - Contact (Strip) $4.86
31-153 Receptacle - (To Suit 31/152) $2.78
31-154 NO LONGER AVAILABLE N/A



31-19 Receptacle CALL
31-192 NO LONGER AVAILABLE N/A
31-193 Terminal - Socket $4.86
31-207 SWS Dia 5.2mm 0.35 - 1.0 Cab $4.86
31-218 Plug - 17 Way (AMP 172516/1) $7.51
31-235 Connector & Terminal Kit $25.12
31-242 Connector-Valve For Linde Pump $16.03
31-243 Connector - Terminal $14.14
31-244 Plug - DT 3 Way DEUTSCH $14.14
31-245 Wedge - DT 3 Way Plug $2.78
31-246 Contact - Socket Size 16 (0.5-1mm?) $5.49
31-247 Receptacle - DT 3 Way DEUTSCH $14.14
31-248 Wedge - DT 3 Way Receptacle $2.78
31-249 Contact - Pin Size 16 (0.5-1mm?) $5.20
31-250 Plug - DT 2 Way DEUTSCH $10.82
31-251 Wedge - DT 2 Way Plug $4.66
31-252 Receptacle - DT 2 Way DEUTSCH $9.38
31-253 Wedge - DT 2 Way Receptacle $2.78
31-254 Blanking Plug - Contact Size 12 And 16 $2.78
31-255 Plug - DT 4 Way DEUTSCH $14.14
31-256 Wedge - DT 4 Way Plug $2.78
31-257 Receptacle- DT 4 Way DEUTSCH $14.14
31-258 Wedge - DT 4 Way Receptacle $4.86
31-259 Plug - DT 6 Way DEUTSCH $14.86
31-260 Wedge - 6 Way Plug $4.86
31-261 Receptacle - DT 6 Way DEUTSCH $14.14
31-262 Wedge - 6 Way Receptacle $4.66
31-264 Wedge - 8 Way Plug CALL
31-265 Receptacle - DT 8 Way DEUTSCH $31.91
31-266 Wedge - 8 Way Receptacle $4.86
31-268 Wedge - 12 Way Plug $7.51
31-270 Wedge - 12 Way Receptacle $4.86
31-279 Contact - Socket Size 12 (2-3mm ?) $5.49
31-280 Contact - Pin Size 12 (2-3mm ?) $6.71
31-288 Plug-Housing, 6 Way Free Hood $14.14
31-295 NO LONGER AVAILABLE N/A
31-296 Pin - Terminal, Contact $6.08
31-302 Contact - Socket Size 20 (0.2-0 $5.49
31-303 Contact - Pin Size 20 (0.2-0.5m $6.03
31-304 NO LONGER AVAILABLE N/A
31-307 NO LONGER AVAILABLE N/A
313-1 Adapter CALL
31-311 Blanking Plug - Contact Size 20 $2.78
31-312 NO LONGER AVAILABLE N/A
31-388 Pin-Mate-N-Lok 0.5-2.1mm Wire $2.78
31-396 Contact - Socket AMP MR $6.05
31-400 Amp Junior Conn Housing-Safety $21.20
31-465 Connector-Hirschman 3+E Conts $24.25
31-495 PCB Header 10 Way 5.08 Pitch $73.06
31-496 Housing - Crimp Terminal 10 Way $6.68
31-497 Potentiometer 4K7 (With Knob) $126.29
315-1 Counter Nut - M14x1.5 $4.20
3162 Plug - Collar 1/4' BSP Brass $7.80
31-63 Housing - Tab 8 Position CALL
31-66 NO LONGER AVAILABLE N/A



31-72 Pins for CPC SOCKET (31/71) (7) CALL
31-79 Terminal - Pin, Ampliversal CALL
31-80 Pin $2.78
31-81 NO LONGER AVAILABLE N/A
31-85 Power Pins AMP 66259/4 (31/84) CALL
32109 Switch, Pressure, Parking Brake 55-65 psi CALL
32-110 Cable - 6 Core, PUR Spiral $84.15
32-131 Boot - Sender Unit $5.34
32-15 Sleeving PVC - ? 12mm $4.86

32436-2 Element Main $37.00
32436-3 Element Safety $27.75
32555 Hyd. Cylinder 1-1/16, Bore 3/8' Shaft, 12-1/2 Stroke CALL
32556 Cylinder 1 1/12' Bore, 3/8 Shaft, 3' St CALL
32560 Drive Shaft PTO Pump CALL

33322-9 Packer CALL
333-965 VDO Tachometer 4000 RPM 2-1/16 Dia...Replaces 87-41 CALL

3530400-001 FEATURE - Hopper & Scissor Lift CALL
3530910-001 Rear Broom Carriage Assembly CALL
3530920-001 Side Drag Curtain Bristles CALL
3531010-001 Elevator Assembly $26,931.20

36-10 Seal - Wiper $68.38
3637-1 Spring - Tension $80.51
3698-10 REPLACED BY#284150-1 N/A
3698-11 REPLACED BY#284150-1 N/A
3698-12 REPLACED BY#284150-1 N/A
3698-2 REPLACED BY#284150-1 N/A

3698-4-B REPLACED BY#284150-1 N/A
3698-5 REPLACED BY#284150-1 N/A

3698-6-B REPLACED BY#284150-1 N/A
3698-7 REPLACED BY#284150-1 N/A
3698-8 REPLACED BY#284150-1 N/A
3701 Elbow - Female 3/4' Galvanised $14.31

3730-1-E Valve - Speed Control $448.68
3733-1-B Valve Assy - Check (8) CALL

3786 Strap & Buckle Leather $45.26
3790 Adaptor - 1/4 BSP $15.92
38-1 Nipple Grease Straight 1/8 BSP $4.86
38-11 Nipple - M6 (H3-90 Deg) $6.71
3823 Plug - Collar 3/8' BSP Brass $10.82
38-3 Nipple Grease Straight 1/4 BSP $5.49
38-30 Nipple Grease M6 X 1 $2.78
38-32 Nipple - Solderless $7.80
38-33 Grease Nipple, M6 x 29mm Long $7.51
38-35 **Grease Nipple Straight G1/4x1/4-19BSPP ES351 $68.54
38-36 Grease Nipple $18.66
38-4 Nipple Grease 1/4 UNF CALL
38-7 Nipple Grease 1/8 BSP X 45deg $6.14
38-8 Nipple Grease 1/8 BSP x 90 deg $5.49

39012 Filter-Fuel $13.43
39024 Tube Nylon Clear O/D 8mm $7.51

39040-22 Segment - Wire WSB 15'(Box 22 $236.38
39253 Valve Ball 1 1/2 BSP $139.78
39353 Housing Terminal Socket 11 Pin $49.62
39378 Detector Level Fluid 12v $74.00

39378-10 Seal - Red CALL



39382 Buffer no2023 $6.06
39398-2 O  Ring 110mm Dia. $16.26
39398-3 O - Ring - At Base of Filter $19.25
39402 Filter $38.57
39407 Switch - Limit, Telemacanique  WAS 84-51 $357.37
39435 Spring - Gas $132.77
39444 Hose - Black Plastic 3/8' Bore $7.51
39624 Slim Safety Fastener SLM 10 $5.20
39640 Connector - Hose 3/8'  Y  Type $14.14

39683-5 Oil Can 5L Shell Tellus T46 CALL
40072-1-B Duct - Intake W/Assy       600 $370.43
40072-2 Duct - Intake W/Assy $504.15
40072-50 Duct - Intake Rubber Lined 600 $1,348.26
40072-51 Duct - Intake W/A Rubber Lined $1,201.69
40075-2-D Channel Wear Plate Retainer CALL
40091-1-D Plate Latch W/Assy $472.32
40098-1-C Flange-Filter Suction W/Assy $429.91

40-1 Seal CALL
40139-1-E Locker - Door W/Assy $632.97
40153-1-B Bolt Locker Door W/Assy $387.77
40196-1-C Lever Flaps W/Assy $158.94
40200-2-C Boss - Cowl M.Stl $22.98
40205-1-D Shaft Pivot Body $100.55
40207-1-D Hook - Wanderhose $118.32
4021-1-A Label - 'Caution LH Drive' $97.77

40213-1-D Seal - Sponge, Inlet, Duct $31.52
40214-1-D Clamp - Inlet Duct Weld Assy. $252.38
40222-1-D Cover - Tower Inlet $249.74
40223-1-B Clamp - Bar Wear Plate $68.72
40224-1-C Bracket - Seat, Intake W/Assy $584.52
40225-1-C Seat - Intake W/Assy 120 Lg $339.86
40225-2-C Seat - Intake W/Assy 180 Lg $212.15
40225-3-C Seat - Intake, W/Assy, 240 Lg $157.54
40225-4-C Seat - Intake, W/Assy, 300 Lg $159.83
40225-51 Seat-Intake Rubber Lined 120mm $561.85
40225-52 Seat-Intake Rubber Lined 180mm CALL
40225-53 Seat-Intake Rubber Lined 240mm $790.38
40225-54 Seat-Intake Rubber Lined 300mm $393.11

40-23 NO LONGER AVAILABLE N/A
40242-1-B Adaptor - Gauge Water 1/2in $66.42
40243-1-E Baffle - Centre Body (WAS #63745-1) $233.97
40249-1-D REPLACED BY #7015594 N/A
40249-2 Wear Plate W/Assy-Hi Wear   MS $1,217.51

40250-1-C Plate Blanking Flap CALL
40252-1-B NO LONGER AVAILABLE N/A
40253-1-C Bearing Support Flaps $359.86
40256-2-E Bolt Banjo 19A/F $55.65
40269-1-C Hook Lifting W/Assy $102.91
40272-1-C Pivot Head Channel Brush $361.72
40272-2 Pivot Head Channel Brush  DOT3 $366.14

40273-1-C Mounting $784.29
40274-1-E Flange - Drive Widesweep Brush CALL
40275-14-E Frame - Pivot W/Assy $1,153.82
40275-16 Frame - Pivot W/Assy $1,214.80
40286-1-C Bracket Mntg.W/Assy-C/Brush - Manual $318.89



40292-1-D Bush C/Brush $47.74
40293-1-E Boss Mntg Brush Motor C/Brush $79.05
40295-1-F Pin W/Assy - Tow, Nozzle $208.14
40296-1-D Lever - Pivot Head $255.69
40302-1-B Lever W/Assy Curtain C/Brush CALL
40304-1-C Plate Hinge Jib C/Brush $199.17
40305-1-B Jib Brush Curtain C/Brush CALL
40307-1-B Curtain - Channel Brush CALL
40310-1-C Spinner Mounting Brush Motor $131.58
40319-1-F NO LONGER AVAILABLE N/A
40351-1-E Stock - Widesweep Brush CALL
40360-1-E Pin Pivot Channel Brush Head $92.74
40361-1-D Pin Pivot Arm Upper C/Brush $38.57
40362-1-D Bush - Arm Upper C/Brush $23.12
40363-1-B Washer Spacer Miz $15.97
40364-1-B Bumper Nozzle $157.46
40377-1-E Bush (8) $46.71
40377-4-E Bush $16.68
40380-1-C Pulley $98.32
40381-1-B Adaptor - Drive Brush Motor (8) CALL
40382-1-B Link Curtain Channel Brush $190.23
40383-1-B Bush - Curtain, Brush, Channel $20.08
40384-1-B Catch Curtain Lever C/Brush (8) $49.17
40385-1-B Pin Retaining Link (8) $46.17
40386-1-D Stud - Stop M10 $42.25
40387-1-D Bush - Tow Point W.S.B. (8) $69.78
40389-1-C Pin Pivot $56.83
40391-1-B Plate Mounting Curtain W.S.B. CALL
40404-1-C Washer - Clamp, Carriage, Noz $47.57
40405-1-B Eye - Lifting Nozzle $56.63
40406-1-B Clamp - Carriage Nozzle (8) $56.42
40409-1-D Bush Carriage Nozzle $81.15
40410-1-C Cradle (Nozzle Assy) W/Assy $692.60
40414-1-C Pivot Carriage Nozzle $71.55
40414-2 Pivot Carriage Nozzle $80.98
404-15 Hex Nyloc Nut - M10c x Grade 10 $2.95
404-16 Hex Nyloc Nut  - M12c x Grade 10 $4.66
404-17 Hex Nyloc Nut - M14c x Grade 10 $3.03

40417-1-G Eye (1.0721) $7.82
40420-1-B Pin Cylinder C/Brush $47.02
40421-1-F Spacer - Cylinder C/Brush $33.74
40421-3 Spacer - C.B Cylinder $27.69

40422-1-C NO LONGER AVAILABLE N/A
40423-1-F Spindle Nozzle Wheel $135.14
40424-1 Curtain - Rubber, C/Brush $134.03

40424-2-E Curtain - Rubber CB WAS 40455-4 $160.74
40426-1-B Strip - Clamp, Curtain, C/Brsh $77.71
40427-1-B Plate Retainer BRG NozzleWheel $154.45
40435-1-E Mudflap - Rubber WAS 40455-5 $145.94
40435-2-E Mudflap - Rubber WAS 40455-6 $187.23
40436-1-D Plate Mud Flap $202.46
40437-1-C Clamp - Mudflap W/Assy $302.97
40442-10 Shaft W/A-DIM A 1245 CALL
40442-12 Shaft W/A-DIM A 1393 $397.62
40442-6-D Shaft W/A-DIM A 1403 $440.54



40442-8 NO LONGER AVAILABLE N/A
40448-1-B Adaptor - Tank Fuel (8) $55.95
40455-1 Curtain - Rubber CB CALL
40455-14 REPLACED BY 67368-1 N/A
40455-2 REPLACED BY 62817-1 N/A
40455-4 REPLACED BY 40424-2-E N/A
40455-5 REPLACED BY 40435-1-E N/A
40455-6 REPLACED BY 40435-2-E N/A

40456-1-B Bar Mounting Lever Flaps CALL
40456-2 Bar - Lever Mtg. (8) $51.17

40458-1-E Flap W/Assy-DIM A 270 ABRO 400 $171.14
40458-3 NO LONGER AVAILABLE N/A
40462-2 Cover - Rear Door Linkage CALL

40463-1-B Pin Locking Door Rear (8) $271.38
40465-2-D Flange - Rear Door $324.32
40466-1-C Shaft Actuation Pin R/Door W/A $666.12
40471-1-B Nut Pin Locking Door Rear (8) $136.54
40472-1-C NO LONGER AVAILABLE N/A
40492-1-C Cover-Aperture Wanderhose   MS $585.72

405-11 Nut Nyloc Hex 1' UNF $15.55
40516-1-B **Spring clip - Double wound , ?19mm $18.77

405-17 Nut Nyloc Hex 1/4' UNC $2.12
405-18 NO LONGER AVAILABLE N/A
405-23 Nut Nyloc Hex 3/4' UNC $7.80

40525-1-B Drain - Eninge W/Assy. VT650 $155.92
405-5 NO LONGER AVAILABLE N/A
40-55 Seal - Rod $56.08

40550-1-E Motor-Hydraulic,C/Brush OMP160 $796.68
40553-1-C Pin Pivot Cylinder Hyd M16 $133.71
40554-2 Boss SS CALL
405-56 Nut - Nyloc, 2BA $2.12
405-6 Nut Nyloc Hex 7/16' UNF CALL
405-7 Nut Nyloc Hex 1/2' UNF CALL

40572-1-A Pin Pivot W/A Rr Door x  80 Lg (8) $121.80
40573-1-A Pin Pivot W/A Rr Door x 120 Lg $101.71
40578-1-A Pin Pivot W/Assy Rear Door $233.14

405-9 Nut Nyloc Hex 3/4' UNF $7.51
40593-1-B Plug Mounting $50.31
40594-1-A Adaptor - Flaps $65.58
40598-1-A Regulator Air Assy $206.85
40600-1-C Elbow - Water Suction W/Assy $145.31
40602-2-B REPLACED BY#282503-12 NEED TO RE-DRILL HOLES ON MOUNTING N/A
40602-4 Block - Valve 3 Way CALL

40603-1-E Valve Assy $244.68
40619-1-F Switch - Oil Pressure was 48-158 $208.23
40628-1-C Catch-Access Door RH W/Assy $109.14
40629-7-E Spraybar - Front W/Assy    600 CALL

406-43 Nut Hex Brass 1/4 BSW $2.78
40643-1-C **Washer - Seal, Drain, W/Tank $4.88
40648-1-B REPLACED BY 61026-1 N/A
40650-1-B Cap Tank Water Drain $199.54
40656-1-C Elbow $188.09
40664-13 Lever - Repair Kit Assy $11.89
40664-1-D NO LONGER AVAILABLE N/A
40668-1-A Block - Terminal CALL



40685-1-B Label - Control CB Brush Speed CALL
40691-1-C Spring - Wanderhose, Lowline $216.92
40711-1-B Plate Blanking Welded Assembly $243.97
40721-1-D Race Inner Hose Wander $880.58
40722-1-E Race Outer Hose Wander $954.40
40723-1-C Seal - Plate, Turntable, WH $23.58
40728-1-C Bearing Wanderhose $109.17

40-74 Seal - Green 39.6mm Dia. $14.31
40741-1-D Jib Wanderhose W/Assy CALL
40746-1-D Claw - (6) WH Assy Link/Angle $401.91
40746-2-D Claw - (6) WH Assy Studs $401.91

407-47 Locknut Brass 1/2' B.S.W $9.22
40755-1-C Jet-Water DIM A ?1 $60.37
40755-2-C Jet-Water DIM A ?2 $34.57

40-76 Seal - 30x20x5/7 CALL
40761-1 Hub For Pump Shaft-400 Series CALL

40764-1-B Elbow Hydraulic PTO Pump W/Ass $163.26
40780-1-B Joint - Flexible, Wanderhose $277.58
40781-1-B Grab Wanderhose $78.72
40784-1-B Extension - Wanderhose, 1250Lg $766.49
40794-1-D NO LONGER AVAILABLE N/A
40794-5-E Lug - Mtg, Cylinder, WSB, WA CALL
40798-1-B Mounting Plate - Adaptor $162.42
40814-1-A NO LONGER AVAILABLE N/A
40815-1-A Clamp Strip W/A-Chipping Nzzle $230.03

408-19 Nut Domed Brass 3/8' UNC $5.49
40-82 Dia 2 Nitrile Cord $40.43

40823-1-A Rubber - Nozzle, Chipping $113.45
40835-1-B Eye - WSB Assy CALL

408-47 Nut Domed Brass 1/2' BSW $9.35
40858-1-A Spacer-12Lg $120.00
40873-1-A Plug - 3 Pin $9.38
40890-1-D WEARSAF  Fan Impeller Assy CALL
40897-1-A Relay W/Assy-Rear Door $560.02
40901-1 REPLACED BY # 281777-1 N/A

40901-1-B REPLACED BY 281777-1 N/A
40901-2 REPLACED BY 281777-1 N/A
40901-3 Seal - Rr Door White Core $767.86

40910-1-B Pin Pivot W/Assy $159.03
40911-1-A Capscrew - WSB CALL
40912-2-D Turntable Assy - W/Hose SPARES $1,103.23
40958-1-B Plug - Drain, Reservoir CALL
40961-1 Screw - Gearbox CALL

40963-1-B Retainer Cable Arm C/Brush $110.97
40970-1-B Crook - Mounting Cylinder $397.05
40974-1-B Hook Varagap Nozzle (Spares) $112.52
41006-1-C Adaptor - R3/8'x?8mm Dia. $52.45
41006-2-C Adaptor - G3/8'x?10mm Dia. $72.74
41006-3-D Adaptor - R3/8'x?8mm Dia. $7.51
41010-1-A NO LONGER AVAILABLE N/A
41010-7-B Connector - Tee, W/Assy $293.29

410-11 Nut - Lock 1/4 BSP $5.49
41011-1-C Pipe Preformed $112.03

410-12 Nut - Lock 1/2' BSP $6.71
41017-1-C Barrel Nipple $139.57

410-18 Nut - Back 3/4 B.S.P CALL



410-20 Nut - Nyloc 5/8 UNF $6.03
410-206 REPLACED BY 93085807-0 N/A
410-26 Nut - Lock 1/2' BSP CALL
410-3 Nut - Back 3/8 B.S.P $6.05
410-32 Nut - Domed M12C $6.71

41032-1-A Nut CALL
410-33 Nut - M12 x 1.5        Locknut $4.86
410-37 Nut - Wing M8 $5.49

41038-1-B Sleeve - Support, Pipe 8mm $7.54
41041-1-A Sleeve - Support, Pipe $20.97
41042-1-B Switch - Temperature, Water $132.17
41045-1-B Handwheel - Control, Valve $14.31
41045-2-B Handwheel - Control, Valve $76.80

410-49 Nut - Hex. M10 Brass $2.78
410-55 Nut - 1/4' BSP Bulkhead Ftg. $5.49
410-57 Nut - Back 3/4 B.S.P (Plated) $7.51
41067-1 Tube Extension CALL

41067-1-C Tube Extension CALL
410-79 NO LONGER AVAILABLE N/A
410-80 Nut - Back 1/2' BSP Plated Stl $7.57
410-84 Nut - Plain, M6C LH Thread $5.49
410-86 Nut - Panel 1 3/16' - 18 UNF $16.51

41120-1-A Boot Sender Unit (8) $12.43
411-21 Nut 1/2 UNC Plain Plated $2.78

41121-1-B Adaptor - Oil Pressure Sensor (8) $157.38
411-3 Nut 1/4 UNF Plain Plated $2.12
411-5 Nut 3/8 UNF Plain Plated CALL

41150-1-C Tube Extension Gutter Emptier $1,331.92
412 JNA **ES351 MANDREL 58" $769.23

41211-1-B Valve - Exhaust, Quick $165.62
41220-1-A Jet Water Nozzle Chipping $107.85
41234-1-A Ring Locking Baffle Centre $26.88
41235-1-C Plate - Cleat, Wear Plate. $130.75
41240-1-A Nut Locking Regulator Air $20.18
41241-2-B NO LONGER AVAILABLE N/A

412-47 Locknut Hex St 1/2 BSW CALL
41247-1-A Boot - Switch, Pressure, Oil $6.06
41249-1-A Wear Liner Body Assy 6mm Thk.. $397.78
41249-5 Wear Plate Liner Kit $394.35
412-5 Locknut Hex St 3/8 UNF $2.12

41251-1 Liner Kit (Wear) $767.94
41261-1-A Elbow Valve Ball W/Assy CALL
41270-1-C Compensator - Arm, C/Brush, WA $236.65
41273-1-A Washer - Spacer $6.65
41374-1-A Pin - Powaslyd, W/Hose $94.40

414-16 NO LONGER AVAILABLE N/A
41433-5 Stock W/Assy - Combivak Nozzle $1,046.57
41436-2 Plate - End $533.92
415-6 Nut - MC Hex M6 S.Stl CALL
415-8 REPLACED BY 93057014-0 N/A
416-10 Locknut - Stainless M10C (8) $2.78
416-12 Jam nut - Stainless M12C $2.78

41615-1-A Curtain Rubber Combivac $34.78
416-6 Locknut - MC Hex, M6 A2 Stainless $2.55
417-10 Nut - Nyloc M10 S/Steel DIN985 CALL



41721-1-A Support - Cable, W/Assy $459.68
417-5 Nut - Nyloc M5 S/Steel DIN985 CALL
417-6 Nut - Nyloc M6 S/Steel DIN985 CALL

41776-2-A REPLACED BY 284040-1 N/A
417-8 REPLACED BY#93085605-0 N/A

41781-1-A Pin - Connecting Bar CALL
41801-1 Boom - W/Hose, 8' Lowline W/A CALL
41803-1 Turret - Lowline Wanderhose $1,882.92
418-12 Nut - Domed, M12C St.Stl. (8) $5.20
41814-1 Claw - (6) WH Assy Link/Angle $169.52
41814-2 Claw - (6) WH Assy Studs $136.08

41817-1-A Plate - Sealing $61.60
41832-30-A Upper Foam Kit Top Side CALL
41832-31-A NO LONGER AVAILABLE N/A
41832-39 Noise Attenuating Foam Cowl-39 $416.55
41832-3-A Noise Attenuating Foam NSP 3 $180.35
41832-4-A Noise Attenuating Foam Cowl-4 $180.35
41833-1 Bearing - Lowline Wanderhose $152.06
41836-1 Nut - Special $64.48
41873-1 Spacer - Spring Location $666.37
418-8 Nut - Domed, M8C St.Stl. $4.77

41895-2 Spring - Compression, C/Brush (8) $74.57
41910-1 NO LONGER AVAILABLE N/A
41911-1 Nut - Kick Back Spring $106.15
419-12 Nut S/Lock Philidas M12x1.25 $5.49
41914-1 Washer - Special Extra Large $7.82
41963-1 Adaptor (G 3/8 x G 1/4) $13.66
41966-1 Regulator - Air WSB Assy, RH $539.49
41966-2 Regulator - Air WSB Assy, LH $488.97
41979-1 Plate - Sealing Intake Duct $368.85
41979-2 Plate - Sealing Intake Duct CALL
41984-1 Clamp - Inlet Duct Seal W/Assy (8) $290.37
41989-1 NO LONGER AVAILABLE N/A
41999-3 Nozzle - Rubber, Lined $1,052.14
420-1 Nut MF Hex M8 CALL
420-10 Nut MC Hex M3 REPLACED BY 93056008-0 CALL
420-11 Nut MC Hex M4 CALL
420-12 Nut MC Hex M5 CALL
420-13 REPLACED BY 93056014-0 N/A
420-14 REPLACED BY 93056014-0 N/A
420-15 REPLACED BY 93056015-0 N/A
420-16 REPLACED BY 93056016-0 N/A
420-18 REPLACED BY 93056018-0.. N/A
420-20 Nut MC Hex M20 CALL
420-4 Nut MF Hex M14 CALL

42072-1-A Block Trunnion Cyl Tip Body $276.89
42088-1 REPLACED BY 283632-1 N/A

42088-1-B Tube Flushing Valve W/Assy USE 283632-1 CALL
42-100 Legend - Blank Decal        95 CALL
42-101 Legend - Channel Brush      95 (8) $7.22
42-102 Legend - Nozzle             95 $7.22
42-103 Legend - Wide Sweep Brush   95 (8) $7.22
42-104 Legend - LH Rotatilt        95 (8) $7.71
42-105 Legend - RH Rotatilt        95 (8) $7.71
42-106 Legend - Supawash           95 $7.71



42-107 Legend - Water Recirc       95 $7.71
42-108 Legend - Beacon             95 (8) $7.71
42-109 Legend - Master Switch      95 $7.71
42-11 Switch - 3 Position 12v     95 $63.65
42-110 Legend - LH Varabrush       95 (8) $7.60
421-101 Locknut SKF Bearing M60x2 CALL
42-111 Legend - RH Varabrush       95 $7.60

42111-1-B REPLACED BY 42111-2 N/A
42111-2 Eye - Locking, Rear Mesh (WAS 42111-1-B) $75.77
421-14 Hex Nut - Lock M8C DIN439 CALL
42-114 Legend - Suction Fan        95 $7.71
421-15 REPLACED BY 93041011-0 N/A
42-115 Legend - Discharge Select   95 CALL
421-16 Locknut MC Hex M12 $2.12
42-116 Legend - Aux. Engine PTO    95 $28.37
42-117 Legend - Engine Ignition    95 CALL
421-18 Locknut MC Hex M16  (8) $2.78
42-118 Legend - Additional Worklamp  (8) $7.71
42-119 Legend - Water Jets - L.P.  95 $7.71

42119-1-A REPLACED BY 7017522 N/A
42-12 Switch - 2 Position 12v     95 $56.80
421-20 Locknut MC Hex M20 $5.20
42-120 Legend - Add Warning Lights 95 $7.71
42-121 Legend - Eng Speed Water Level $7.54
42-125 Legend - Engine Ignition    95 $7.65
421-3 Hexagon Nut - M12f Lock $4.86
42-13 Switch - 3 Position 12v     95 $54.45
421-4 Hexagon Nut - M14f Lock $4.86
42-14 Switch, 3 Position 12V $36.18
421-5 REPLACED BY# 93076005-0 N/A
421-6 Hex Lock Nut - M18F $14.14
42-16 Switch-3 Position Spring Ctr95 $86.08
421-7 Locknut MF Hex M20  (8) $5.49

42181-2-E Bracket - Engine Mtg, Front $133.82
42187-1-B Pulley - Pump, Water $297.40

42-20 NO LONGER AVAILABLE N/A
42200-350 Cowl - W/Assy + Antiphon   600 CALL
42201-26 Tank - Fuel W/Assy 600      MS $2,981.54
42-204 Decal - Air Conditioning CALL

42206-1-A Pipe Multiflow Downpipe $81.15
42213-1-A Hose - Valve, Flushing $204.95
42216-1-A BRACKET INTAKE FLAP W/ ASSY $81.68
42227-2 Pulley - Pump, Water, Machined $770.88

42228-1-A Ring Transition Fan Case Outer $96.20
42230-1-H Fancase - W/Assy           600 CALL
42231-1-H Cover - Fancase, W/Assy $2,249.55
42238-1-C Cover - Access,Fan W/Out hole $57.32
42239-1-A Flange - Fancase (NATURAL) $154.31
42239-2 Flange - Fancase (PAINTED) $184.78
42255-1 REPLACED BY 7024821 N/A
42-26 Switch -3 Position Spring Ctrd $84.55
422-7 Nut - Slotted M20 x 1.50 $196.94

42270-1-C REPLACED BY 42270-1-SP N/A
42270-1-SP **Gearbox Fan Drive + Fixing Kit WAS 42270-1-C $8,984.03
42270-500 NO LONGER AVAILABLE SEE TB 1594 N/A



42271-2-D Casing - Gearbox (Machined) CALL
42272-2-B REPLACED BY 7024822 PER TB1552 N/A
42274-19-B REPLACED BY 7024821 Shaft - Output SEE TB1552 N/A
42275-34-B REPLACED BY 7024821 Gear, No. Of Teeth 34 SEE TB1552 N/A
42277-1-D Plate - Cover, W/Assy $183.51
42278-1-A REPLACED BY 7024821 N/A
42279-1-B REPLACED BY 7034038 N/A
42280-1-A REPLACED BY 7024821 Washer SEE TB1552 N/A
42281-1-A REPLACED BY 7024821 Spacer - Gearbox TB1552 N/A
42282-2 Plate - Clamp $26.43
42282-3 Plate - Clamp $19.63

42283-1-B REPLACED BY 7024822 Spacer - Gearbox N/A
42284-1-B Mask - Fancase $132.03
42291-1-A Adaptor ?125 - Engine Assy $280.02
42298-1 Mounting Air Cleaner Assy CALL

42299-1-C Cover - Safety $46.25
42300-127-A Seal Kit - NO Valve CALL
42300-1-A Replaced by 7016561 Control - Pneumatic 12v N.O. N/A

42300-227-A REPLACED BY# 42300-127-A Seal Kit - NC Valve  (8) N/A
42300-2-A REPLACED BY# 7016562 Control - Pneumatic 12v N.C. N/A
42300-3-A NO LONGER AVAILABLE N/A
42300-4-A Replaced by 7016564 ..Control - Pneumatic 24v N.C. N/A

42300-525-A NO LONGER AVAILABLE N/A
42300-5-A Plate - Blanking Assy $40.09
42318-500 Seal Kit - for Hydraulic Pump 600 $239.72
42368-1-B Mount - Filler, W/Assy $378.22
42377-2-B Stud - Dia 10x305  (8) $36.86
42377-3-A NO LONGER AVAILABLE N/A
42378-1-A Spacer-Silencer 89Lg NB Tube $19.65
42382-1-A Diaphragm - Fancase $111.17
42383-1-C Radiator - Engine Pack $1,869.97
42384-1-B Elbow - Rubber CALL

42-40 Socket Housing (533 Series) $6.05
42400-1-E Manifold - Water, W/Assy $1,561.69
42401-1-B **Transition Ring W/Assy $166.35
42409-1-A NO LONGER AVAILABLE USE 42409-2-A N/A
42409-2-A Seal - Cowl Main **USE 217-41 FIRST** $1,180.97

42-41 Terminal 533 Skt Hsg ? 1-2.5mm $4.86
42410-1 REPLACED BY 281218-1 N/A
42411-1 REPLACED BY 217-43 N/A

42412-1-A Valve - Pneumatic - 8 Way NLA perAnnabel 7/26/11 CALL
42419-501 Seal Kit $352.28

42-42 NO LONGER AVAILABLE N/A
42421-1-A Stud - M10c x 50 CALL
42421-3 Stud - M10c x 65 $14.14

42429-1-B REPLACED BY 281372-1 N/A
42432-1-A Pin - Pivot $123.20
42462-1-B Anchorage - 6' W/Hose, W/Assy $450.25
42463-1-C Anchorage - Bracket, W/Hose WA $88.74
42466-1-C Shaft - Input CALL
42483-1 WSB YOKE CALL

42485-1-B Plate-WSB Curtain, CALL
42486-1-B Curtain - Rubber, WSB $54.35
42487-1-A Strip Retaining $105.12
42488-1-B Support - WSB Curtain $195.45



42489-1-A Adaptor Motor Brush Stock $321.12
42490-1-B Adaptor - Bearing, WSB Stock $414.75
42491-1-B Plate End - WSB Motor $214.95
42492-1-A NO LONGER AVAILABLE N/A
42493-1-E Housing - Bearing $617.11
42497-1-A Stock - WSB W/Assy $1,909.74
42501-2-A NO LONGER AVAILABLE N/A
42501-3-A REPLACED BY 295150-1 N/A
42501-500 Overhaul kit- For 42501/3 $553.86
42502-1-B Plate - Drive, W/Assy $1,330.62
42505-1-A NO LONGER AVAILABLE N/A

425-1 REPLACED BY 93085030-0 N/A
425-10 Nut Nyloc Hex MC M3 CALL
425-11 REPLACED BY 93085002-0 N/A
425-12 REPLACED BY 93085003-0 N/A
425-13 REPLACED BY 93085004-0 N/A
425-14 REPLACED BY 93085805-0 N/A
425-15 REPLACED BY 93085806-0 N/A
425-16 REPLACED BY 93085807-0 N/A
425-17 REPLACED BY# 93085008-0 N/A
425-18 REPLACED BY#93085009-0 N/A

42518-1-C Arm - Channel Brush, W/Assy CALL
425-19 Nut Nyloc Hex Mc M18 CALL
425-2 Nut Nyloc Hex MF M10 CALL
425-20 REPLACED BY 93085011-0 N/A

42525-1-A Spacer - ?20 ODx6mm MS $24.63
42526-1-A Plate - Mounting $105.66
42527-1-B Plate Mntg - Water Pump W/Assy $343.97

425-3 REPLACED BY# 93085832-0 N/A
42533-1-B Mounting - Brush Motor $154.31
42534-1-A NO LONGER AVAILABLE-MUST ORDER INDIVUAL PARTS Motor - Brus    N/A
42534-2 NO LONGER AVAILABLE-MUST ORDER INDIVUAL PARTS Motor - Brus    N/A
425-4 REPLACED BY PART# 6211-0482 N/A

42541-1-A Plate WSB Suspension 305mm  (8) $123.78
42545-1-B Connector - W/Assy CALL

425-5 REPLACED BY 93085034-0 N/A
42550-1-B Motor - Hydraulic W.S.B. $1,380.78

425-6 Nut Nyloc Hex MF M18 CALL
425-7 REPLACED BY#93085036-0 N/A

42582-1-B Flap - Safety, Fancase $95.80
42584-1-A Manifold - Relief Valve W/Assy $1,006.69
42586-1-C Boss - Pivot, Spring $50.29
42587-1-A Plate Fan Cover  (8) $54.43

425-9 Nut Nyloc Hex MF M24  (8) CALL
42607-1-B **Seal - Rubber, Radiator $20.77

426-10 REPLACED BY#93086060-0 N/A
42610-1-A Clamp - Rad Seal $55.63
42611-1-A Clamp - Radiator Seal $159.54
42612-1-A **Seal - Rubber, Radiator $38.09
42613-1-A **Seal - Rubber, Radiator $27.58

426-20 Nut S/Lock Philidas M8cx13x6 $6.03
42628-1 REPLACED BY 255-11 N/A

42633-1-C Plate - Wafer, W/Assy $548.43
426-4 Nut S/Lock Philidas M8cx13x8 CALL

42645-2-A Mount Engine (Rear)-Opp Hand $208.03



42647-1-A Heatshield Tailpipe        600 $144.02
42648-1-B Silencer - Aux Engine  (8) CALL
42649-1-E Tailpipe - Aux Engine, W/Assy $588.15

426-5 Nut S/Lock Philidas M10c $2.78
42650-1-B Pipe - Outlet, W/Assy $622.83
42652-1-A Adaptor Regulator Assy $14.14
42656-1-A Hose - Radiator (Lower) $95.85
42657-1-A Hose - Radiator Inlet - Top $78.00
42659-1-A Tab Washer CALL

426-6 Nut S/Lock Philidas M12c $4.86
42660-1-A Spacer - ?40 ODx18Lg  (8) $18.78
42661-1-A Washer - ?40 ODx6Lg  (8) $25.40
42663-1-B Plate - Wear, Cowl CALL

42683-1-SP Pipe-Fuel, (SPARES ONLY) $66.11
42683-2 Pipe-Fuel, 640mm Lg 8mm Bundy $31.34

42683-3-SP Pipe-Fuel, 360mm Lg 8mm SPARES $14.14
42683-4-SP Pipe-Fuel, 590mm Lg 8mm SPARES $13.38
42706-1-F Loom Assy - Engine,  A $821.43
42708-1-C Loom Assy - Aux, C/Box, Dual CALL
427-104 Nut - Weld M8 DIN 929 S.Steel CALL
427-12 Nut - Weld M12 STD DIN 929 CALL

42723-1-A Washer - Tab $7.74
42728-1-A Spacer - ?30 OD x 3mm  (8) $37.55
42729-1-C Rod - Pivot $140.31
42732-3 Pin-Cylinder Flap 62Lg $40.95

42733-1-A Bush - Bearing, Flaps $54.77
42738-1-A Anchorage - 8' W/Hose, W/Assy $627.05
42739-1-B Cover - Access $14.31
42774-1-A Spacer - M6c x 12 O/D x 32mm CALL
42774-4 Spacer - M6c x 12 O/D x 36mm $66.48
427-8 Nut - Weld M5 STD DIN 929 CALL

42797-1-A Switch - Temp $126.74
42797-3 Switch - Water Temp       99 C $97.43
42797-4 Switch - Water Temp      103 C $100.31

42798-2-A Valve - Relief CALL
42798-3-A NO LONGER AVAILABLE N/A
42807-1-D Bracket-Mntg, Alternator, WA CALL
42816-1-B Nut - Hydraulic Pump $51.37
42819-1-A Plate - Support, WSB Bearing $222.26
42823-1-A NO LONGER AVAILABLE N/A

428-6 Nut - Cam-Lock M12x1.75 $14.14
42892-1-B Duct - Intake CALL
42892-50 Duct - Intake Rubber Lined 700 $1,638.28
42937-1-A NO LONGER AVAILABLE N/A
42940-1-B Plate-Mntg, Flap Valve (-Hole) $20.77
42940-2-B NO LONGER AVAILABLE N/A
42947-1-A Actuator - Flap, W/Assy $778.29
42952-1-A Actuator - Flap, W/Assy $268.89
42956-1-B Blanking Plug $90.71
42980-1-B Bend - Wanderhose, W/Assy CALL
42986-1-A Sleeve - 20 A/F x 41Lg $126.52
42988-1-A Clevis 25x25x78Lg  (8) $203.65
42990-1-A Rod - Actuation, W/Assy CALL
42990-5-A REPLACED BY 7008920 N/A
42992-1-A U Bolt - Fan Flap $7.51
42993-1-B Rod - Pivot, Fan Flap $62.23



430-2 Captive Nut, U-type No8 CALL
43-1 Switch - Blank              95 $4.86

43-100 Switch-Low Press. Water 12v 95 $14.14
43-101 Switch - Work Lamp 12v      95 $12.32
43-102 Switch - Inlet Flap 12v     95 $10.54
43-103 Switch - Powascrub 12v $14.14
43-104 Switch-Powasave/Powathrust 12v $14.14
431-1 Rawlnut F Plug M5 - Range 0.4-4.9 $6.71

43126-1 NO LONGER AVAILABLE N/A
43-200 Switch-Low Press. Water 24v 95 $14.14
43-201 Switch - Work Lamp 24v      95 $14.14
43-202 Switch - Inlet Flap 24v     95 $14.14
43-203 Switch - Powascrub 24v $14.14
43-204 Switch-Powasave/Powathrust 24v $14.14
43-210 Switch 24v Less Decal $10.46
433-104 Rivet Nut -S.Cl Nut  M6c G0.7-4.2 blind $4.66
433-11 Rivet Nut -S.Cl Nut M6c g0.5-3.0 Fl Seal $16.58
433-119 Rivet Nut - S. Cl Nut M8c g0.7-3.8 Blind $5.49
433-12 Rivet Nut -S.Cl Nut M8c g1.0-4.0 Fl Seal $5.49
433-131 Insert - M6, 4.2 to 6.6 $5.49
433-15 Rivet Nut -S. Cl Nut M8c g0.5-7.0 B Flan $9.38
433-2 Rivet Nut - S.Cl. Nut M6c g0.5-3.0 $4.86
433-21 Rivet Nut - S. Cl Nut M5c g 0.5-3.0 Open $2.09
433-4 Rivet Nut - S. Cl Nut M8c g0.9-3.7 $5.49
433-9 Rivet Nut - S.Cl Nut M10c g0.9-2.0 B Fla $4.86
434-6 Fastener - M6 x 1.0 $2.78
434-8 Fastener - M8 x 1.25 $2.78
435-1 Retainer - Nut M5 x 0.8 CALL
435-12 Retainer - Nut M8 x 1.25 $5.49
436-1 Catch - Retaining Plastic $50.22
436-10 Catch/Clip Kit B436/1 & /2 $46.75
436-15 Clip -  P  Type, Black Nylon $2.78
437-3 Pressure Test Kit - 3 Gauges VT650 $1,093.60

437-311 CUTTING TOOL / HOSE FOR VALVE BODY $29.42
437-321 Segmental Gauge ? 90 H7 D/E ROK IT $2,643.75
10-21 Bearing - Roller 45x85x19mm $205.17
437-6 Gauge - Pressure $139.86
10-26 Bearing - Roller $110.25
11-17 Brg Roll Taper $75.03
11-18 Brg Roll Taper $147.26
11-20 Bearing - Roll Taper 60x95x23 $209.43
12-24 Bearing - Needle Roller $6.03
440-20 Fastener - Panel (Pine Tree) $2.12

44031-1-A Locator $51.12
440-60 Wing Screw With Washer M8x1.25 $6.49
441-1 Insert M8 x 4 CALL
44-2 Cap Seal Outer Plastic RP 1/4 $4.66

44233-1-A Wheel CALL
44234-1-A NO LONGER AVAILABLE N/A

44-28 Cap - Plastic (G3' male) $7.51
44-3 Cap Seal Outer Plastic RP 3/8 $2.12
443-1 **Band Clamp Hi Grip Quick Release 330-375 CALL
443-50 Pin - Band Clamp Retaining $10.82
44-47 Insert - Plastic Tube 40x40 $6.71
44-53 Cap-End, 3/4 Dia x 16-20G $2.78



44-55 Plastic Insert - Nut        95 $6.03
44-88 TYPE-O IN CATALOG SHOULD BE 48-88 Switch-Spring Centered CALL
449-6 Push On Fastener 6mm Dia $2.12

45001-1-A Bracket Support C/B W/A $490.14
450-10 Washer Plain 7/16 $4.66
450-11 Washer Plain 1/2 $2.78

45013-1-C Spacer - Mounting Tow Pin WSB $163.22
45013-2-C Spacer - Mounting Tow Pin WSB CALL
45013-3-C Spacer - Mounting Tow Pin WSB $57.37
45013-4 Spacer - WSB Tow Point $262.74

45014-15-J Spacer - 25mm $38.72
45014-1-H Spacer - 40mm CALL
45014-25 Spacer - 10mm $5.49
45014-31 Spacer - 93mm $15.08
45014-8-H Spacer - 8mm $39.80
45014-9-H Spacer - 30mm $12.55

450-15 Washer Plain 1' ID CALL
450-16 Washer Plain 1 1/8 $4.86
450-26 NO LONGER AVAILABLE N/A
4502-63 Clip (Spring) $5.49
450-269 Washer Shakeproof M4 $2.12
450-27 Washer Spring 1/4 $4.66
450-270 NO LONGER AVAILABLE N/A
450-273 Washer Shakeproof Int. M8 CALL
450-275 Washer Shakeproof Int. M10 $2.12
450-278 Washer Shakeproof Int. M12 CALL
450-28 Washer Spring 5/16 $2.12
4502-91 Relay Timer $215.02
450-31 Spring Washer ?1/2' $2.12
450-49 Cone Washer - 10M Carraige VT650 $6.03

4505-297 Switch - St. Light CN201 $32.46
4505-298 Bush $6.71

450-7 Washer Plain 1/4 $2.12
450-8 NO LONGER AVAILABLE N/A
450-9 Washer Plain 3/8 $2.12
451-1 Washer Bonded - 2BA (ID?5.21) - Bolt $4.86

451-111 Washer Bonded G1_1-4' $6.71
451-112 Washer Bonded ?9-16' - Bolt $4.86
451-124 Washer Copper 1/4' BSP $5.49
451-126 Washer Copper 1/2' BSP $5.20
451-128 Washer Copper 3/4' BSP CALL
451-138 Washer Copper 7/8' Diameter $7.51
451-17 Washer Bonded G1-4' $2.78
451-18 Washer Bonded G3-8' $2.78
451-19 Washer Bonded G1-2' $4.86
451-20 Washer Bonded G5-8' $4.86
451-21 Washer Bonded G3-4' $4.86
451-22 Washer Bonded G1' $6.03
451-3 Washer Bonded ?5-16' - Bolt $5.49
451-4 Washer Bonded G1-8' $4.66
451-6 Washer Bonded M10 - Bolt WAS 15960-3-G $6.03
451-62 Washer Fibre 3/8' BSP $5.82
451-7 Washer Bonded ?5-8' - Bolt $6.71
451-8 Washer Bonded ?3-4' - Bolt $4.86
451-82 Washer Brass M8 DIN433 $2.12



451-9 Washer Bonded M6 - Bolt $2.63
452-15 Washer-Repair 1/4'x3/4' Co $2.12
452-16 Washer-Copper 21/25.4x1.75 $6.68
452-29 Washer-Copper M14 $2.12
452-33 O-RING 171.12X2.26 NBR 70SH $23.54
452-41 Washer 10mm Form G CALL
452-42 Washer - Lock, SKF M60 $6.71
452-46 Washer-M5 Stainless Steel $2.78
452-47 Washer-M6 Stainless Steel $2.78
452-57 Washer - M8x15 DIN433 ZN Clear $2.12
452-62 Washer-Repair  M 6/40x1.5 Steel CALL
45-29 Cap Seal Taper Plastic O/D 42 $4.66
453-1 **Washer - Fibre Red 2.4mm Thick $2.12
453-10 NO LONGER AVAILABLE N/A
453-11 Washer-Rubber 2'ODx7/8'IDx1/8' $14.14
453-12 NO LONGER AVAILABLE N/A
453-14 Washer - M6 Black Plastic $5.49
453-15 Cap - Screw Plastic, Black $4.86
453-16 Washer - Plastic, White CALL
453-19 Washer - Nylon, M10x1.6 thk $4.86
453-20 Washer - Nylon M8 25 x 2mm $5.02
453-3 NO LONGER AVAILABLE N/A
453-4 Washer - Rigid PVC Yellow CALL
45-4 Cap Seal Taper Plastic O/D 0.3 $2.12

454-10 REPLACED BY #93213011-0 N/A
454-105 REPLACED BY#93209106-0 N/A
454-12 REPLACED BY 93213012-0 N/A
454-20 Washer Plain St Stl M20 x 37 $2.54
454-4 Washer Plain St.Stl M4x9 CALL
454-5 Washer Plain St.Stl M5x10 CALL
454-6 Washer Plain St.Stl M6x12.5 CALL
454-8 REPLACED BY 93213010-0 N/A
45-5 Cap Seal Taper Plstc O/D 0.485 $5.49

455-10 REPLACED BY 93212011-0 N/A
455-11 REPLACED BY 93212012-0 N/A
455-12 REPLACED BY: 93212013-0 N/A
455-13 REPLACED BY #93212015-0 N/A
455-14 REPLACED BY 93210523-0 N/A
455-16 REPLACED BY 93212018-0 N/A
455-18 Washer Plain Plated Steel M24 CALL
455-21 Washer Plain Plated Steel M33 CALL
455-3 Washer Plain Plated Steel M3 CALL
455-5 REPLACED BY 93212007-0 N/A
455-7 REPLACED BY 93210109-0 N/A

45573-1-A Hanger - Spray Bar  (8) $39.89
455-8 REPLACED BY 93212009-0.. N/A
457-1 REPLACED BY#93300506-0 N/A
457-10 Washer Plain Steel M20 Form G CALL
457-16 Washer Plain Steel M36 Form G CALL
457-2 REPLACED BY 93300507-0 N/A
457-4 REPLACED BY 93300509-0 N/A
457-5 REPLACED BY 93300510-0 N/A
457-6 REPLACED BY 93300511-0 N/A
457-7 Washer Plain Steel M14 Form G CALL
457-8 REPLACED BY 93300513-0 N/A



458 JNA **ES351 ALL PRO STRIPS RED ( SET OF 18) $538.46
458-10 REPLACED BY# 93700211-0 N/A
458-12 REPLACED BY# 93700212-0 N/A
458-5 REPLACED BY#93700206-0 N/A
458-8 REPLACED BY 93700210-0 N/A
459-14 Washer - M14 Hardened  BS 4359 $4.86
460-1 Washer Spring Single Coil M2 CALL
460-10 REPLACED BY 93699710-0 N/A
460-11 REPLACED BY 93699711-0 N/A
460-12 REPLACED BY 93699712-0 N/A
460-13 REPLACED BY#93699713-0 N/A
460-14 REPLACED BY#93699714-0 N/A
460-15 Washer Spring Single Coil M18 CALL
460-16 Washer Spring Single Coil M20 CALL
460-3 Washer Spring Single Coil M3 CALL
460-5 REPLACED BY 93699706-0 (7) N/A

46069-1-A Prop - Door Rear W/Assy CALL
460-7 REPLACED BY 93699707-0 N/A
460-8 REPLACED BY 93699708-0 N/A
46-100 Headlamp - Mtg. Frame $120.05
46-101 Worklamp $159.46
46-120 Lamp - Number Plate 12v (8) $14.14
46-139 Maplight - Flexible 24v $197.78
46-149 Light-LED, Stop Tail 24V $119.62
46-150 NO LONGER AVAILABLE N/A
46-151 Reflector - Red Reflex $15.29

46-15-12 Beacon - Britax 12v $228.38
46-152 Light-LED,Direction Indicator $119.62

46-15-24 Beacon - Britax 24v $228.38
46-153 Lamps - Rear Reverse (140 Dia) $70.29
46-155 Lamp-Tail, Stop & Indicator $59.11
46-157 NO LONGER AVAILABLE N/A
46-158 NO LONGER AVAILABLE N/A
46-159 Beacon - Rotator Assy 12V $171.69
46-160 Lamp - 12v Interior $38.25
46-181 Front Direction Indicator Lamp $46.32
46-183 Tail Lamp - LH Rear (LHD M/C) $309.02
46-184 Tail Lamp - RH Rear (LHD M/C) $309.02
46-185 Tail Lamp - LH Rear (RHD M/C) $303.08
46-186 Tail Lamp - RH Rear (RHD M/C) $244.34
46-193 Indicator - Amber $28.95
46-198 Work Lamp (Comet FF100) $162.28
462-12 Washer - Plain,M12 Stl Form C $2.78
46-213 Worklamp - 21w CALL
46-216 NO LONGER AVAILABLE N/A
46-220 Lens for 46/155 $27.29
46-221 Lens for 46/153 $42.25

46237-1-B NO LONGER AVAILABLE N/A
46-242 Belt-Drive For 46/15/12 or 24 $9.38
46-257 Reflector - Red, Round $7.51
46-26 Indicator - Front Position $79.55
46-262 Sealed Beam Rep Unit Re 46/101 $42.85
46-264 Beacon - Airport Flash, 24v $120.98
46-265 Beacon - Xenon Amber 12/24v $318.25



46-267 Light-Amber LED Flush $49.55
46-270 Light - Red LED $45.60
46-273 Lamp-Position $28.55
46-274 Lamp - Flasher $39.60
46-275 Cable Set, for one lamp $12.75
46-276 Headlamp - Main Beam, FF-H7 $225.94
46-277 Headlamp - Dipped Beam, DE-H7 $220.12
46-278 NO LONGER AVAILABLE N/A
46-279 Instrument Lamp-12V, 1.2W $7.51
46-28 Pilot Lamp - Double 12v CALL
46-290 Lightbar-5ft Amber Rotating $1,283.45
46-291 Lightbar-5ft Amber Xenon CALL
46-293 Acuator-Headlight Leveling $58.37
46-33 Worklight - Rubbolite $153.63
463-8 NO LONGER AVAILABLE N/A

46382-3-B Adaptor - Brass DIM B 7 $33.48
46-383 Lamp-LH Tail,LHD M/C (revised) CALL
46-384 Lamp-RH Tail,LHD M/C (revised) $239.31

46-384-BH Bulb - Holder (See Text) $58.51
46-385 Lamp-LH Tail,RHD M/C (revised) $239.31
46-388 810 Series Strobe Light $440.94
46-389 580 Series Strobe Light $437.91
46-394 Lens-Suit 46/15/12 & 46/15/24 (8) $17.48
46-395 Light - Front Marker C/W Cable $37.00
46-396 Floodlamp, 140mm $124.54
46-398 Lamp-LED,Smart Load Device' $43.42
46-399 Worklamp CN201 $170.22
46-40 Beacon Mini Bar, Two Module $289.62
46-400 Light - Stop $45.97
46-401 Light - Rear Fog $63.32
46-402 Light - Reversing $45.97
46-403 Lamp - Flasher (Smoked Glass) $45.97
46-404 Lamp - Tail LED $134.80
46-405 Reflector - Reflex $32.28
46-406 Trim - Chrome $55.83
46-412 Beacon - Rotator, 24V $231.42
46-413 Headlamp - Main Beam, FF-H7 $181.91
46-414 Headlamp - Dipped Beam, DE-H7 $206.14
46-419 Lamp - Number Plate Less Bulb $13.38
46-420 Headlamp - Low/High Beam LH 12v  CN201 $427.40
46-421 Headlamp-Low/High Beam RH CN201 $427.40
46-423 Lamp - LED Stop/Tail/Indicator $139.28
46-424 Lamp - LED Reverse 12v CALL
46-425 Reflector - Red Dia 95mm (8) $24.37
46-426 LED Beacon 12/24 $336.18
46-440 2-1/2' Tail Lamp ES351 CALL
46-441 2-1/2' Tail Lamp  HOUSING ES351 $21.46
46-442 Connection Lead - Double Seal Pig Tail $31.52

46607-1-C TOW BAR ARM $207.37
46631-1-A Brush - Channel, Polypropelene $88.46

46-75 Lamp - Front Marker + Nut 24v $48.34
468-2 Union - R 1/4' Flat $52.71
46-93 NO LONGER AVAILABLE N/A
46-96 Headlamp - L.H. Dip $141.54
46-97 Headlamp - R.H. Dip $141.54



47065-1-A NO LONGER AVAILABLE N/A
47-1 Bulb panel type BA75 12v-2watt $6.05
47-10 REPLACED BY 09301105-0 N/A
47-11 Bulb Rear Lamp 12v-21 Watt $5.49
47-13 Bulb Wedge base 24v-5mm $7.51
47-14 NO LONGER AVAILABLE N/A
47-19 Bulb Rear Lamp 24v-21 Watt $7.51

47264-19 Spacer - 9.5mm $36.08
47-4 Bulb Beacon Type H1 12v 55watt $18.22
47-41 Bulb - 12v Halogen Headlamp $16.46
47-45 Bulb - 12v (5W) $5.49

47465-1-D Regulator - Air, WSB Assy, LH $595.20
47465-2-C Regulator - Air, WSB Assy, RH $595.20

47-5 Bulb Beacon Type H1 24v 70w $24.65
47-51 NO LONGER AVAILABLE Bulb - Holder 12v N/A
47-57 Bulb - 12V 2W (T8/2) $11.89
47-58 Lamp - 14V CALL
47-59 Bulb - For 46/193 CALL
47-60 Bulb - White, 12V 5W $14.14
47-63 Bulb - Indicator 12V-21W,Amber $9.38
47-64 Bub-12v  4w $5.98
47-65 Bulb - 12V, 55W $23.80
47-66 Bulb - Front Marker, 24V 5W $4.77
47-9 Bulb - Spotlamp 24v-70 Watt $32.55

48000-1-A NO LONGER AVAILABLE N/A
48000-3 NO LONGER AVAILABLE N/A

48-1 Switch - Rocker $14.02
48-10 Lamp - Pilot, 12v $24.02
48-101 Lens -Insert,Heated Windscreen CALL
48-103 Switch - Micro 5amp $84.85
48-104 NO LONGER AVAILABLE N/A
48-105 Lens - Insert, P.T.O $6.25

48108-1-A NO LONGER AVAILABLE N/A
48-111 Lens - Insert, P.A.S. Failure $5.62
48-114 NO LONGER AVAILABLE N/A
48-115 NO LONGER AVAILABLE N/A
48-117 Switch - Limit, Water Level CALL
48-120 Switch - Fluid Level (8) $89.80
48-121 Lens - Insert, Attention Red $5.35
48-126 Switch - Rocker 24v (8) $31.68
48-127 Lens - Insert,Direction Ind.Gn $5.62
48-144 NO LONGER AVAILABLE N/A
48-145 Lens - Insert, Bleeper Control $9.46
48-149 Switch - Gearbox/Clutch $43.66
48-151 Lens - Insert, Master Green $16.66
48-152 Lens - Insert, G/Box Engage Gn $6.25
48-154 Lens - Insert, Autolok Body Prop (8) $5.09
48-160 Bracket (to suit 48/159) $19.02
48-165 Lens - Insert, Glow Plug $5.52
48-170 Holder Switch - End Pieces $6.05
48-171 Holder Switch - Centre Pieces $6.05
48-180 Relay - Incremental Wiper CN201 $162.89
48-19 Cover - Blanking Large $7.51
48-194 Lens - Insert, Nozzle Move. $6.25
48-197 Lens - Insert, Cruise Control $5.52

48-2 Switch - 3 Position $45.49



48-20 Lens - Insert, Battery Red (8) $6.25
48-21 Lens - Insert, Beacon Green $6.25
48-214 Lens - Insert, W.S.B. Green $6.20
48-219 Joystick - 2 Way $261.18
48-22 Lens - Insert, Increased Speed $11.11
48-220 Contact (To suit 48/219 & 221) $34.51
48-223 Switch - 2 Way Led 24v $21.97
48-225 Switch - Float Type Level $37.46
48-23 Lens - Insert, Lub. Oil Red $6.25
48-230 Switch - Sensor $68.80
48-234 NO LONGER AVAILABLE N/A
48-24 Lens - Insert,Channel Brush Gn $6.20
48-245 Lens - Label, Hopper Door Open $6.31
48-246 Lens - Label, Hopper Tip Green $6.25
48-249 Cigarette Lighter Adaptor $43.66
48-25 Lens -Insert,Garbage Pickup Nz $6.20
48-252 Audible Warning Relay $66.94
48-253 Relay - Warning 24v $41.72
48-254 Switch - 2 Way Led 12v $13.43
48-255 Switch - Handbrake $89.29
48-26 Lens - Insert, Overload Red $6.08
48-268 Lens - Insert, Broom Up/Down $6.25
48-27 Lens - Insert, Temperature Red (8) $6.25
48-271 Relay - 100A 12V $243.77
48-279 Flasher - Compact Lamp Side $62.77
48280-1 Eng Loom24v NA/UR $1,407.23
48-282 NO LONGER AVAILABLE N/A
48-283 Switch - Temp VM $91.51
48-284 Sender - Oil VM 2&3 (8) $101.09
48-285 Switch - Ignition + 2 Keys $95.28
48-293 Switch-Push Button for 200314 $45.74
48-3 Switch - 1 Position  (12v) $40.29

48-307 Relay-12v Integ. Diode 20/30A $59.26
48-310 Key - Ignition,(Suit 48/285) CALL
48-312 Sensor - Proximity $39.46
48-313 Switch - Hazard, Flasher $148.65
48-319 Switch - 2 Position, 12V CALL
48-323 Switch - Mercury Tilt, 55 deg. $179.32
48-325 Sensor-M18 Inductive NPN Prox. $155.26
48-326 Sensor - Hyd. Oil Temp, PT100 $545.60
48-327 Connector - Signal Converter $240.92
48-328 Switch - Float + Deutsch Conn $52.54
48-33 Sender - Fuel Gauge (8) $166.14
48-330 Relay Base - 70A $35.29
48-331 NO LONGER AVAILABLE N/A
48-338 Contact - Switch $64.86
48-34 Relay-Heavy Duty 60A@12v Inter $92.02
48-343 NO LONGER AVAILABLE N/A
48-35 Relay-Heavy Duty 60A@12v Cont. (8) $79.46
48-353 Clip-Ret. Wheel Speed Sensor $29.58
48-36 Relay-Heavy Duty 40A@24v Inter $155.74
48-360 Relay-Type 4RA 12v Coil 70 Amp $50.22
48-361 Relay-Type 4RA 24v Coil 60 Amp $96.17
48-362 Sensor - Gear Tooth Hall M12 $271.68
48362-1 Clamp - Supa/Ultrawash CALL



48-366 Isolator - Battery, 12V 100A CN201 $156.34
48-369 Relay - Flasher, 12v $90.66
48-37 Relay-Heavy Duty 40A@24v Cont. $117.22
48-370 Relay-Flasher,12V 2/4 x 21W $35.49
48-371 Relay Holder CN201 $7.46
48-38 Sender - Temp,Water 6-24v VM $90.54
48-382 Switch - N/O Push Button 16 A 400 V $18.54
48399-1 Sparge Pipe-1300Lg High Press. $982.97

48-4 NO LONGER AVAILABLE N/A
48-41 Switch - Float CALL
48-44 NO LONGER AVAILABLE N/A
48-46 Switch - Rocker 12v, On/Off CALL
48-47 Hazard Switch $51.25
48-49 Lens - Insert, Indicators $6.25
48-5 Housing - Socket  8 Way CALL
48-50 NO LONGER AVAILABLE N/A
48-51 Lens - Insert, Hi Recirc Water $5.52
48-52 Lens - Insert, Lo Recirc Water $5.52

48544-1 NO LONGER AVAILABLE N/A
48-55 Lens - Insert,Head/Side Lights $6.25
48-56 NO LONGER AVAILABLE N/A
48-60 NO LONGER AVAILABLE N/A
486-1 Coupling P/Brake Probe 1/4' CALL
48-61 Lens - Insert, Worklight Green $6.25
486-11 Coupling P/Brake Carrier 1/4'F $272.91
486-13 Coupling P/Brake Carrier 1/2'F (8) $46.85
486-18 Coupling P/Brake Carrier 3/8' $76.62
486-2 Coupling P/Brake Probe 3/8' $19.95
48-62 Lens - Insert, Spray $6.25
486-21 Dust Cap Carrier 1/4' Coupling CALL
486-22 NO LONGER AVAILABLE N/A
486-23 NO LONGER AVAILABLE N/A
486-3 Coupling P/Brake Probe 1/2' (8) $59.32
48-63 Lens - Insert, Suction Fan $6.25
486-31 NO LONGER AVAILABLE N/A
486-32 NO LONGER AVAILABLE N/A
486-33 NO LONGER AVAILABLE N/A
486-34 Dust Cap Probe 3/4' Coupling CALL
48-64 Lens - Insert, H.P. Jetting $6.25

48644-19 NO LONGER AVAILABLE N/A
48644-22 NO LONGER AVAILABLE N/A
486-45 Coupling 1/2' BSP Brass $124.89
486-46 Nipple 1/2' Brass CALL
48-66 Lens - Insert, Tortoise $5.52
486-8 Coupling P/Brake Probe3/8Brass $51.85

48682-1 Connector $409.69
48726-1 Insulation-Diode,Polypropylene CALL
48-73 Relay - 12v $75.60
48-74 Relay - 24v $91.63
48-77 NO LONGER AVAILABLE N/A
48-8 Switch - Two Position 24v $49.23
48-80 Switch - Rocker 12v  (511.212) $98.54
48-81 Lens - Insert, Direction Ind. $6.77
48-82 Switch $41.60

48824-1 Hose - Flexible, Extension 6' $895.46
48-83 Joystick-TwoWay(forward/revers $382.62



48-85 Contact $50.49
48-86 Contact CALL
48-88 Switch - Rocker (511.055) $37.68
48-89 Base Relay $7.80
48-9 Switch - Single Position 24v $47.38

49051-1 Pivot - Lowline 200 $98.66
49052-1 Pin - Pivot $18.09
49053-1 Pin - Pivot $49.51

49-1 Terminal - Type A $2.78
49-12 NO LONGER AVAILABLE N/A
492-10 Adaptor Reducing 3/8 BSP M x 3/4 BSP F $25.28
492-12 Reducing Adaptor - BSP G1/4'M x G3/8'F $9.03
492-14 Adaptor - R 1/2 - R 3/8 M/F Fixed $11.65
493-5 Coupler Plug $18.06
493-6 Coupler Socket $63.18

497-C04 Hose 1/4' Megaflex M1T Gates $24.86
497-C12 Hose 3/4" Megaflex M1T Gates $57.31
497-H12 Hose - 3/4' Premoflex Gates $49.31
497-H24 Hose-Premoflex, 1 1/2' Bore $61.22
49827-1 Elbow  (VOR) $257.28
49871-1 Mounting - Filter W/Assy $401.03
49874-1 Elbow $266.38
498-N08 SAE Flange Kit 3/4'    6000PSI $30.98
498-Y01 NO LONGER AVAILABLE N/A
499-12 Adaptor STR G1/2'xSAE O 7/8' $14.14
499-2 Adaptor STR G1/4'xSAE O 9/16' $6.65
499-3 Adaptor STR G3/4'xSAE O 7/8' CALL

49942-1 Tee Piece W/Assy $242.26
49946-1 Adaptor CALL
49998-1 Bolt -  U  M8c Valve Clamp $7.51
500-102 Cotter Pin Split 3/4'x 1/8' $2.78
500-103 Cotter Pin Split 1/8 x 7/8 $2.78
500-104 Cotter Pin Split 1/8 x 1 $2.12
500-106 Cotter Pin Split 1/8 x 1 1/4 $2.12
500-11 Cotter Pin Split 1 3/8'x1/32' $2.78
500-136 Cotter Pin Split 5/32'x1 5/8' $37.00
500-16 NO LONGER AVAILABLE N/A
50044-1 NO LONGER AVAILABLE N/A
500-70 Cotter Pin Split 3/32 X 3/4 $2.08
50097-1 Baffle W/A Drop Link   M.STEEL $2,122.51
50097-4 Baffle W/A Drop Link   STAINLESS STEEL $1,389.65

50-1 Terminal - Insulated Ring, RED (? 5mm) $2.12
5010-1 Spring-Comp. 1 1/2'  8 1/4'Lg $97.97
50106-1 NO LONGER AVAILABLE N/A
501-1 Hose Clip - Worm Drive (11-16) $5.20
50-11 Terminal - Type E2 Blue CALL
501-10 Hose Clip - Worm Drive (110-140) $16.74
501-104 Clip Hose Crimp 13 - 15mm $6.05
501-11 Hose Clip - Worm Drive (35-50) $5.49
501-12 Clip Hose Worm Drive 130-160mm $7.51
501-17 Hose Clip - Worm Drive (190-220) $20.98
501-19 Hose Clip - Worm Drive (230-260) $17.62
501-2 Hose Clip - Worm Drive (14-22) $6.03
50-12 Terminal-Insulated Ring, YELLOW (? 5mm) CALL
501-22 Hose Clip - Worm Drive (270-300) $14.14



501-25  Hose Clip - Worm Drive (25-35) $3.65
501-28 Clip Hose Worm Drive 44-60mm $7.35
501-3 REPLACED BY 09531052-0 N/A
50-13 Terminal-Insulated Ring, YELLOW (? 8mm) CALL
501-30 Clip Hose Crimp 11 - 13mm $5.49
501-33 **Hose Clip- Worm Drive 350-380 $17.57
501-4 Clip Hose Worm Drive 30-40mm $5.49
501-5 Clip Hose Worm Drive 40-55mm $5.49
50-15 Terminal - Type C Yellow CALL
501-6 Clip Hose Worm Drive 55-70mm $6.03
501-7 Clip Hose Worm Drive 70/90mm $6.05
50-17 Terminal - Type E1 Red CALL
501-8 Hose Clip - Worm Drive (85-100) $6.05
50-18 NO LONGER AVAILABLE N/A
501-9 Hose Clip - Worm Drive (90-120) $7.80
50-19 Terminal - Insulated Butt Splice, RED $2.12
50-2 Terminal - Insulated Ring, RED (? 8mm) $2.09
50-20 Terminal - Insulated Butt Splice, BLUE $2.18
50-21 Terminal - Insulated Butt Splice, YELLOW CALL
50-22 Terminal - Type A Blue CALL
50-24 NO LONGER AVAILABLE N/A

50253-1 Flange - Supawash Drive CALL
50-27 Terminal - Type E1 Blue CALL
502-8 Clip - Hose 29-32 Snapper $6.71
50-28 Terminal - Type H Blue CALL

5028-1-D REPLACED BY 281219-1 N/A
50-3 Terminal-Shrouded Female Receptacle RED $2.12
50-30 Terminal - Insulated Ring, BLUE (? 6mm) $2.18

50329-1 Hose - Precleaner $147.86
50-33 Terminal-Insulated Spade, RED (? 3.5mm) CALL
50-36 Terminal-Insulated Spade, BLUE (? 3.5mm) CALL
50-39 Terminal - Insulated Ring, RED (? 4mm) CALL
50-43 Terminal - Insulated Ring, RED (? 6mm) $2.12
504-4 Hose Clip - Worm Drive (27-40) $25.32
504-50 REPLACED BY#504-52 N/A
504-51 Hose Clip - Worm Drive (150-180) $10.82
504-52 **Hose Clip - Worm Drive (190-220 ( WAS #504-52) $12.55
504-53 Hose Clip - Worm Drive (210-240 $17.85
504-54 **Hose Clip - Worm Drive (230-260) USE 504-54 JNA $15.85
504-55 504-55 JNA Hose Clip - Worm Drive (270-300 $16.00
504-6 Clip - Hose (55 - 70mm) $14.14
50-46 Terminal - Female Insulated CALL
50-48 Terminal - Type A Yellow CALL
504-9 Hose Clip - Worm Drive (90-120) $14.14

50516-1 Regulator - Supawash $440.15
50554-1 Mesh - Rear W/Assy     625/700 $862.74
50554-3 Mesh - Rear W/Assy Lo-Top $755.02
50555-1 Mesh - Rear W/Assy         600 $646.69
50555-12 Mesh - Square Perforated $182.31

50-6 Terminal - Type A Blue CALL
50603-1 Plate $140.57
50618-2 Ladder - Access 5  (SEE TB741) CALL
50618-8 Ladder - Access 4 Rung W/Assy CALL
507-2 Hose Clamp - Constant Torque (45-67) $37.37
507-4 Clamp-Constant Torque 70-92mm $33.85
507-6 Hose Clamp - Constant Torque (95-118) CALL



50-8 Terminal-Shrouded Female Receptacle BLUE CALL
508-4 P Clip - Steel 19.05mm $7.51

50854-1 NO LONGER AVAILABLE Shuttle - Valve Assy. N/A
50877-1 NO LONGER AVAILABLE N/A

50-9 Terminal - Type C Blue CALL
509-5 Adaptor - 1/8' NPTF (F) x R1/8 $28.78
510-3 Nut - Tube 6mm O/D $4.86
5104 Plug - Collar 1/8' BSP Brass $16.72
510-4 Nut - Tube 8mm O/D $4.86
510-5 NO LONGER AVAILABLE N/A
510-6 Nut - Tube 12mm O/D $5.49
510-8 Nut - Tube 16mm O/D CALL
511-3 Olive - Tube 6mm O/D $2.65
511-4 Olive - Tube 8mm O/D (7) $2.78
511-5 Olive - Tube 10mm O/D $4.86
511-6 Olive - Tube 12mm O/D $4.86
512-4 Olive Tube Metal O/D 8 $4.86
513-4 Connector - Straight 8mm $15.92
51-42 Clamp & Socket - Cap Screw $20.35
51-43 Top Clamp Plate - 65x30 $6.05
51-44 Clamp - Type 3 G1/2 G1/2 $7.80
51-50 Clamp - Pipe Twin 20-12mm $7.80
51-51 Clamp - Pipe Single 20mm $5.20
515-7 Adaptor Straight 8 OD 1/4' BSP $9.38
516-11 Adaptor Straight 8 OD 1/4' BSP $9.54
516-5 NO LONGER AVAILABLE N/A
518-7 Adaptor Straight 6 OD 1/4' BSP $7.51
518-8 Adaptor Straight 8 OD 1/4' BSP $7.51
5194-1 Valve - Check 1/4' BSP $57.14
519-9 Reducing Connector CALL
520-4 Plug Tubing O/D 8 $7.43
521-12 Adaptor - Elbow 3/8' BSP x 8mm $18.82
521-3 Adaptor - Elbow 6 OD 1/8' BSP $10.82
521-7 Adaptor - Elbow 6 OD 1/4' BSP $9.38
521-8 Adaptor - Elbow Tube O/D 8mm $6.63
52-5 NO LONGER AVAILABLE N/A
5259 Plug - Taper 1/8 BSP $2.78
528-3 Tee - Adaptor 8mm O/D $44.12
531-2 Connector - Stem Elbow $16.51
531-3 Connector Elbow Stem Tube O/D8 $9.38
532-11 NO LONGER AVAILABLE N/A
532-13 Adaptor STR. Stem 8mm 1/4' BSP $31.11
532-2 NO LONGER AVAILABLE N/A
532-23 Tee - Stem 8mm $57.09
532-3 NO LONGER AVAILABLE N/A
532-4 Connector Bulkhead M18 x 8 O/D (7) $14.14
532-5 Locknut Connector Bulkhd M18C $7.51
532-7 Connector - Nippled $6.71

533-254 Tube - Metalic Braided Assy $28.97
533-30 NO LONGER AVAILABLE N/A
533-49 Tube Flexible $36.25
533-51 Tube Flexible O/D 8 X 650 $60.05
533-53 Tube - Metallic, Braided 6mm $81.82
533-54 Tube - Metallic, Braided 8mm $149.51
533-59 Hose - Braided 850 Lg. $115.68
535-1 Bulkhead Connector 1/4' BSPP x M20 $36.03



536-3 Tee - Stem 8mm CALL
537-13 Adaptor-Push In 10mmx 3/8 BSPT $12.52
537-17 Adaptor-Push In 10mm x 1/2 BSPT Straight $72.20
537-3 Adaptor-Push In 6mm x 1/8 BSPT $6.71

537-3 (A) Adaptor-Push In 6mm x 1/8 BSPT CALL
537-4 Adaptor-Push In 8mm x 1/8 BSPT $17.17
537-5 Adaptor-Push In 10mm x 1/8'BSP CALL
537-8 Adaptor-Push In 6mm x 1/4 BSPT $7.51
537-9 Adaptor-Push In 8mm x 1/4 BSPT $9.38
53-8 Key 1/8' x 5/8' $7.80

538-20 Elbow Push-In 6mm x 3/8 BSPT CALL
538-3 Elbow Push-In 6mm x 1/8' BSPT CALL
538-4 REPLACED BY 09593150-0 N/A
538-8 REPLACED BY 09593148-0 N/A
538-9 Elbow Push-In 8mm x 1/4' BSPT..REPLACED BY 09593151-0..***USE 538- CALL
539-3 Swivel Tee Male 1/8bsp T 6mm CALL

54005-1 Plate Side - Motor $182.32
54010-1 Carriage - WSB W/Assy CALL
54011-1 Mount - Curtain $160.94
54012-1 Rubber Curtain - WSB $129.71
54013-1 Strip - Retaining WSB Curtain $92.34
54014-1 Curtain WSB CALL
54015-1 Plate - Bearing Side $160.00
54020-1 NO LONGER AVAILABLE N/A
54030-1 Drive Cage - W/Assy $587.95
54035-1 Wide Sweep Brush Stock -W/Assy $791.22
540-7 Adaptor - Tee 6mm x 1/4 BSPT $24.37
54-1 Plug - Collar G1/8' BSP CALL

541-10 Adaptor - Female Straight 10mm x 3/8 BSP CALL
54-14 Plug - G 1/4' $14.14
541-8 Adaptor - STR 8mm x 1/4' BSP $21.29
54-2 REPLACED BY 09572133-0 N/A
542-3 Adaptor - Elbow 6mm Push In $21.46
542-4 Adaptor - Elbow 8mm Push In $11.55
54-3 Plug - Collar G3/8' BSP CALL
543-1 Plug - 4mm Push In Fittings $5.29
543-3 Plug - 6mm Push In Fittings $5.49
543-4 8MM PUSH IN PLUG..(WAS#559-39) $6.65
54-4 REPLACED BY 09572135 N/A
544-3 Adapter - Tee 6mmx1/8 Push In $13.97
54-5 Plug - Collar G3/4' BSP CALL
54-6 Plug - Collar G1' BSP CALL
54-61 Plug GN 741 - G ¥   ..Drain plug for #7050541 Fuel Tank                .. CALL
546-12 Adaptor - Straight 8mmx3/8 BSP CALL
546-3 Adaptor - Straight R1/8' x 6mm $19.55
547-3 Connector - 6mm Straight $14.80
547-4 Connector-8mm Straight $12.28
548-10 Adaptor - Reducing 8mm x 6mm $15.83
548-20 Adaptor - Expanding 8mm x 6mm $24.80

5485-0207 CHAIN RT655 $37.88
549-3 Pneumatic Stem Connector, ?6mm Tube $7.80
549-4 Pneumatic Stem Connector, ?8mm Tube $14.14
549-5 Pneumatic Stem Connector, ?10mm Tube $10.12
551-1 Adaptor - Stem Elbow 6mm $14.14
552-12 Adaptor - Elbow 8mm x 3/8 BSPT (FOR GB LIFT CYLINDER - ES351 CALL



552-3 REPLACED BY 09593162-0 N/A
552-4 Adaptor - Elbow 8mm x 1/8 BSPT CALL
552-8 Adaptor - Elbow 6mm x 1/4 BSPT $16.72
552-9 REPLACED BY #09593163-0 N/A
553-20 **Adaptor - Elbow 6mm x M5x0.8 $11.20
553-3 Adaptor - Elbow 6mm x 1/8 BSP $21.55
553-9 Adaptor - Elbow 8mm x 1/4 BSP $31.26
554-3 Tee - Connector 6mm $20.05
554-4 Tee - Connector 8mm $24.75
555-3 Adaptor Bulkhead 6mm x M14x1.5 $16.03
555-4 Adaptor Bulkhead 8mm x M16x1.5 CALL

5571-1839 PLATE CN101 CALL
558-2 1/4 x 1/8 BSPT M/M Nipple $22.82
558-4 3/8 x 1/8 BSPT M/M Nipple CALL
559-10 Connector - Parallel Y 10x10x10mm $66.55
559-101 Probe 6-4mm OD/ID Tube $11.03
559-110 Reducer - G 3/8" x G 1/4" $9.25
559-120 Quick Release Socket G 1/4' $56.18
559-121 Quick Release Plug G1/4' $10.82
559-20 Manifold - 10mm - 6 x 8mm CALL
559-25 Manifold Union 8 - 6mm $21.78
559-30 Connector-BSP Expand.1/4x3/8'F $7.80
559-38 PLUG X 08 $5.02
559-39 REPLACED BY# 543-4 N/A
559-40 Plug - 10mm PIF $9.38
559-6 Connector - Parallel Y 6mm $28.95
559-8 Connector - Parallel Y 8mm $25.69
559-9 Connector - Parallel Y 8x6x6mm $40.91
560-40 Elbow - M12x1.5 $34.06
56-19 Switch Electrical ZB2-BD5 $18.86

56261-1 Sparge Pipe H.P. Spraybar W/A $1,027.74
56-28 Switch Electrical(Push Button) CALL
56-31 Switch - 3 Position, Chrome $226.26
56-33 Switch - Electrical $236.06
56-34 Switch - Electrical, Chrome CALL
56-46 Switch-Key,3 Position $90.23
56-47 Key - Ignition (to suit 56/46) $29.58

56569-6 Spacer - 16 Dia x 20 M8 $6.71
56569-8 Spacer - 16 Dia x 28 M8 $26.43
56739-1 Adaptor - Spindle  120   A DIM $64.62
56739-2 Adaptor - Spindle  55.5  A DIM CALL
56857-1 REPLACED BY 282426-1 Badge -  Johnston  Name N/A
5688-1-B Plate - Disc, Rubber 6' Dia $37.88
5688-2 Plate - Disc, Rubber 8' Dia $38.54
56922-1 Drop Plate - WSB $100.00

57-1 Contact Assy Body $11.11
57-11 Contact Assy Body CALL
58-6 Pin - Adaptor 3/16 x 1 7/8' $4.86

5875-1-H Hub - Wheel, Nozzle $89.85
5884-1-B Plate - Tyre $104.32
5894-1-E Jet - Water, Brass $54.60
5894-2-E Jets - Water $186.06
5894-3 Jet Body CALL
59-1 REPLACED BY 93545357-0 N/A
59-10 REPLACED BY 93545287-0 N/A



59-12 Pin Tension Spring 6 O/Dx30Lg CALL
59-15 Pin Tension Spring 8 O/Dx60Lg CALL
59-16 Pin Tension Spring 8 O/Dx70Lg CALL
59-2 Pin Tension Spring 10 O/Dx36Lg CALL
59-26 Pin Tension Spring 3 O/Dx30Lg $2.12
59-3 Spring Pin (Slotted) - ?12x45 C.Steel HD $5.49
59-30 Pin Tension Spring 12 O/Dx20Lg CALL
59-31 Pin Tension Spring 5 O/Dx12Lg $2.12
59-32 Pin Tension Spring 16 O/Dx10Lg CALL

5934-10 NO LONGER AVAILABLE N/A
5934-11 Nozzle Rubbers R/H $534.11
59-35 Pin-Roll Dia.3x20 $4.66

5935-10-D NO LONGER AVAILABLE N/A
59-38 Spring Pin (Slotted) - ?16x18 C CALL
59-4 REPLACED BY 6313-5171 N/A
59-5 Pin Tension Spring 5 O/Dx20Lg CALL

5955-1 Seal - Race Outer $37.82
59-6 Pin Tension Spring 6 O/Dx45Lg CALL

5992-1-E Coupling $272.82
5996-1-D Sleeve - 6' W/Assy $316.71
5996-4 Sleeve - 8' W/Assy $586.35

5999-1-C Catch - W/Assy $102.57
6002-1-A Spring - Coupling $15.83
60026-4-A Seat Intake W/Assy CALL
60027-1-B Trunking - Nozzle 370 (B276) 8' x 35' $672.88
60028-1-A NO LONGER AVAILABLE N/A

6003-1 Coupling 6' W/Hose $489.14
6003-1-P REPLACED BY #6003-1 N/A
60033-4 NO LONGER AVAILABLE Lever - End, Cap N/A

60037-1-B Nozzle Cradle W/Assy $446.92
6003-8 Coupling 8' W/Hose5/600 SPARES $535.63

6004-1-C Hose - Flexible 6' DIAMETER WAS 272-24 $656.25
6005-1-B Hose - Extension Flexible 6' WAS 272-10 $348.92

60-1 Pin Linch (With Ring) 11mm Dia $5.49
60-10 Pin - Dia 8 x 65 Spirol $7.51

60105-1-B Duct - Intake W/Assy       500 $556.97
60-11 Pin - Dia 8 x 30 Spirol $5.49
601-10 Adaptor-Straight Stem ? 10xG?' $15.05
601-11 Adaptor-Straight Male ? 10xR?' $15.72

60112-1-B Pin Rear Door Latch $88.69
60113-9 Latch Pin W/A-Actuation Shaft $431.98

60119-1-C Mesh Rear W/Assy CALL
60138-1-A Adjuster Cable W/Assy $159.15

60-14 Pin - Clevis Dia.8 x 16 CALL
60145-1-D Fork - Kickback Mech, CB, WA CALL

60-15 Pin - Antiluce, Baby $9.38
60-16 Linch Pin with Ring Dia.6x44 $5.49
601-7 Tee-M/Swivel F/Swivel F Branch 1 1/4 BSP $96.82
60-21 Lynch Pin-9 Link Chain 11mmDia $6.03

6027-1-C Hose - End Fitting, W/Assy $517.31
60303-1 Pivot Pin W/Assy CALL
60309-1 Universal Joint CALL
6032-1-A **Shackle  D $7.22
60352-1-B Baffle - W/Assy Body $652.34
60357-1-A Bracket - W/Assy $195.00



60374-1-A Washer Special $4.89
6043-1-B Plate - Adaptor $14.18
60592-1 NO LONGER AVAILABLE N/A
6062-6-F REPLACED BY 281412-1-SP N/A
60688-1 Nozzle Spraybar - (Out-Side) $16.71
60689-1 Nut - Union $7.80
60690-1 Nozzle Spraybar - (Kurb-Side) $14.52
60692-1 Kit Retaining Strip 500 Nozzle CALL
60693-1 Kit Nozzle Rubber 500 Series $570.51

60-7 NO LONGER AVAILABLE N/A
60706-1 Gate-Littasnatch Valve W/Assy $377.34
60708-4 Plate - Side W/Assy        600 $287.80
60709-1 Trough - Littasnatch $136.78
60716-1 Handle W/A Littasnatch (SHORT) $471.05
60721-1 NO LONGER AVAILABLE N/A
60734-1 Spacer ?16 OD x ?10.5 ID $14.14
60739-1 Tube - Suction (SHORT) $163.82
60739-2 Tube - Suction (LONG) $216.94
60744-1 Duct - Plastic  A  = 750mm $161.85
60744-2 Duct - Plastic  A  = 6000mm $923.72
60744-4 Duct - Plastic 6.25 Metres Long $595.74

60-9 NO LONGER AVAILABLE N/A
61017-2 Clamp - 7' Silencer $83.57
61022-1 Bracket - Silencer W/A CALL
61024-1 Silencer - Perkins Aux Engine CALL
61025-1 Pipe - Inlet, Silencer UR EPA $515.11
61026-1 NO LONGER AVAILABLE N/A
61026-3 Safety Element $24.89
61026-5 Element Main Assy $66.83
61026-7 Cover Assy CALL
61028-1 Radiator-Perkins 1004-40T Eng. $1,987.78
61044-1 Stowage - Wanderhose $119.71
61045-1 Coupling 8' WH (Spares) $969.06
61045-2 Coupling 6' WH (Spares) CALL
61046-1 Sleeve-W/Hose W/A (8'x300 Ext) $849.65

6105-0771 HEX BOLT M6CX65--8.8 $2.55
6105-0781 Hex Head Bolt M6Cx70 8.8 CALL
6105-1051 Hex Head Bolt M8Cx85 8.8 $9.38
6105-1261 Hex Head Bolt M10Cx85 8.8 $4.86
6105-1501 Hex Head Bolt M12Cx80 8.8 $5.20
6105-1511 Hex Head Bolt M12Cx85 8.8 $5.49
6105-1671 Hex Head Bolt M14Cx55 8.8 CALL
6105-1911 Hex Head Bolt M16x65C 8.8 $6.03
6105-1931 Hex Head Bolt M16x75C 8.8 $5.49
6105-1-C Bolt - U  M6c $17.97

6105-2231 Hex Head Bolt M20Cx65 8.8 $7.51
6105-2311 Hex Head Bolt M20Cx110 8.8 $14.14
6107-0661 Hex Head Screw M4Cx30 8.8 $2.12
6107-0811 Hex Head Screw M5Cx40 8.8 $2.78
6107-1311 Hex Head Screw M8Cx65 8.8 $0.97
6107-1371 Hex Head Screw M6Cx120 8.8 CALL
6107-1725 Hex Head Screw - M12Cx45 - A2 $2.55
6107-1761 Hex Head Screw M12Cx65 8.8 $4.86
6107-1781 Hex Head Screw M12Cx75 8.8 CALL
6107-2031 Hex Head Screw M14Cx65 8.8 CALL
61096-2 Elbow - Rubber $114.18



61096-3 Elbow - Rubber $101.14
61102-1 Wear Plate Assy - Standard $486.03
61102-2 Wear Plate Assy - Heavy Duty $1,177.60
61108-1 Motor - Hydraulic, OMP 250 $836.51
61109-2 Brush Motor Assembly RH Side 610 CALL

6111 Hose - Water 1/2' $12.02
6117 Hose - 1' Premoflex Gates $53.94

6122-2028 Hex Skt Button Head Screw M5x12 - 10.9 $2.09
6124-0646 Hex Socket Cap Screw - M5Cx12 - 12.9 $2.65
6133-2781 CSK Flat HD Slotted Screw-M8Cx25-4.8 $2.12

6137 Nozzle - Spray, 1/2' Bore $67.46
6148-1 Jet - Pricker $10.86
62000-8 Nozzle Assy LH/MG 220 CALL
62000-9 Nozzle Assy RH/MG 220 CALL
62003-1 Clamp Strip - Spares Use Only CALL
62004-1 Clamp Strip - Spares Use Only $106.02
62005-1 Rubber Curtain - Nozzle $70.98
62005-2 Rubber Curtain - Nozzle $64.23
62005-3 Rubber Curtain - Nozzle $45.71
62016-1 600 Cowl Silencer Kit (Spares) CALL
62025-1 Spinner - Gearbox $64.00
62050-1 Adaptor Drive Motor $289.17
62051-1 Bearing - Drive Adaptor $277.94
62052-1 Motor - Labyrinth $569.89
62053-1 Bearing - Labyrinth $104.32
62054-1 Bearing - Housing $222.09
62055-1 Plate Drive W/Assy $160.94
62061-1 Brush Wide Sweep Stock W/Assy $562.49
62061-14 Brush Stock (W/Assy) CALL
62061-20 WSB stock w/assy (1275 WSB) $786.98
62063-1 Key - Brush Stock $57.46
62064-1 Washer - Special $21.29
62065-1 Strip - Retaining $65.34
62070-1 Tow - Bar WSB W/Assy $990.09
62071-1 Tube - Tow Bar $60.26
62073-1 Shaft - WSB/Lo-Pro Assy $166.97
62074-1 Spacer DIM A 41 $69.55
62075-1 Strip - Retaining $83.25
62076-1 Plate Cylinder Mount $140.11
62077-1 Bolt - Special $71.94
62078-1 Bush - Ram Mount $98.22
62080-1 Compensator W/Assy $741.34
62095-1 Plate - Keeper $23.00
62097-1 Pin Anchor - WSB/LoPro Assy $138.91
62099-1 Bush - Tow Point 20 DIM.A $53.89
62099-2 Bush - Tow Point 56 DIM.A (WAS 62111-1) $35.38
62100-1 Lo-Pro Assy 600 Single Poly. CALL
62100-2 Lo-Pro Assy 600 Dual Poly. CALL
62101-1 Bearing - Plate Side $128.29
62102-1 Plate Side - Motor $180.62
62103-1 Mount - Curtain $100.71
62107-1 Box-Tow Point W/Assy $233.15
62109-1 Hood - Cowl W/Assy. CALL

6211-0482 Nyloc Hex Thin Nut M14F - 8 $4.86
6212-1-R Hose - Ring $155.17



62123-1 Pin Pivot W/Assy $372.66
62124-1 Adjuster - Combivac 605 $293.17
62138-1 Nozzle - Front Rubber $183.58
62140-2 Nozzle Combivak CALL
62148-1 Clamp Strip $49.74
62157-1 Clamp - Tube Combivac Nozzle 605 $95.49
6216-1 Clip Bonnet $29.15

62165-11 Chain 11 Link CALL
62165-13 CHAIN 13 LINK RT655 CALL
62165-3 Chain-3 Link RT655 $17.60
62165-4 Chain-4 Links RT655 $23.17
62165-7 Chain-7 Link RT655 $28.03
62165-9 Chain 9 Link CALL
62167-2 Tube - Handle W/Assy. Combivac Nozzle 605 CALL
62170-1 SKID W/ ASSY CALL
62172-1 Shackle  D $70.02
62177-1 Hood - Cowl Assy  (Spares) CALL
62182-1 Bracket W/ Assy-Motor Adjust $995.65
62186-1 Lever-Bell Crank CALL
62190-1 Bracket-Motor Mounting CALL
62201-1 Washer -Special $4.69
62203-1 Pivot Pin ?20x118Lg $35.28
62206-1 Pin - Pivot 6XX $77.88
62207-1 Rod - Tie CALL
62208-1 Tube - Pivot Pin 6XX CALL
62215-1 Pin - Pivot 106Lg $46.37
62216-1 Pin - Pivot 150Lg $278.58
62218-1 Beam-Support   Dual CALL
62239-1 Support - Cable $606.43
62246-1 Heel - Cylinder $142.45
62248-1 Cradle - Nozzle W/Assy $331.83
62252-3 Loom Control Assy - Powaboom $849.03
62254-1 Pin - Pivot $74.17
62257-1 Bracket - Rear Light CALL
62260-1 Retrofit Kit Unhanded Nozzle $2,761.86
62260-2 Rubbers - Nozzle Set WAS 62260-33 $280.57
62260-3 Set Of Clamp Strips $190.35
62260-33 REPLACED BY 62260-2 N/A
62261-1 Support - Powaboom $81.97
62269-1 Pipe - Suction W/Assy CALL
62270-1 **Adaptor - Return Pipe $160.25
62320-1 Spacer-75.5Lg CALL
62321-1 Tube - Pin Pivot CALL
62331-1 Spacer 30mm DIA x 11mm $24.02
62345-1 Spring - Compression $14.14
62353-1 Link Manual Adjuster $99.62
62353-2 Link Manual Adjuster $97.71
62353-3 Link Manual Adjuster $101.98
62353-4 Link Manual Adjuster $70.37
62365-1 Pin - Pivot $71.55
62366-1 Fork - Tension $491.05
62367-1 Anchor - Powaslyd W/H (7) $701.57
62407-1 Handle Grab W/Assy $315.38
62416-1 Arm-Upper CB Inc.Bushes.Spares $403.77
62420-1 Guide - Lift Cable $104.20



62438-1 Bracket-Hose Support $146.25
62439-1 Manifold-Spray Bar CALL
62442-1 Retainer- Front Brush CALL
62443-1 Spacer- 30Lg $45.66
62454-1 Clamp - Strip $136.43
62455-1 Elbow-Tandem Pump $373.05
62462-1 Curtain,Rubber-WSB Carriage600 CALL
62480-1 NO LONGER AVAILABLE N/A
62486-3 NO LONGER AVAILABLE N/A
62495-1 NO LONGER AVAILABLE N/A
62567-1 Arm Pivot W/A - Nozzle $419.77
62608-1 Tube - Extension W/Assy $525.06

6262-0152 Plain Large Washer M20 $4.86
6271-0161 Spring Washer - Plated M18 $2.12
6272-10-G Washer - Fibre $2.78

62732-1 REPLACED BY 277-88 N/A
62746-1 Chip Nozzle Hose Adapter $186.75
6275-1 Spring -Tension O/D 3/8 x 27/8 $14.14
62770-1 Sleeve - Spares $2.65
62773-1 Support-Curtain $601.75
62775-1 Support-Curtain $149.80
62776-1 Left Front Broom Curtain Bracket Front Brush $199.60
62777-1 Strip-Clamping 535 Lg F/Brush $47.29
62779-1 Strip-Calmping 855 Lg F/Brush $236.12
62780-1 Curtain - Front Brush 855Lg $485.74
62781-1 Curtain - Front Brush 535Lg CALL
62793-1 Pipe Clamp-Front Brush $928.86
62805-1 Arm Chann Brush Upper (Bushes) $223.55
62809-1 Valve Bank Manual NO LONGER AVAILABLE CALL

62810-500 Seal Kit - Valve Bank $220.85
62816-1 Clamp - Mudflap $73.72
62817-1 Mudflap - Rubber WAS 40455-2 $143.97
62819-1 Box - Towpoint W/A $169.43
62821-1 Plate - Mudflap $345.45
62822-1 Bracket - Mudflap Mtg. $73.86
62823-1 Curtain - C/B W/A $559.95
62828-1 BEAM CROSS W/ ASSY CALL
62831-1 Jib - Brush Curtain  (220) $825.05
62843-2 Carriage WSB W/Assy Right Hand CALL
62847-1 Coupling Drive $498.09
62847-2 REPLACED BY#294-13 N/A
62873-1 Spacer - Nylon $2.78
62882-2 Carriage W/Assy - Combivac $2,724.12
62903-1 Drain $109.31
62908-1 Drain Off Kit (Engine) $266.46
62952-1 Pivot - W/Hose Spring W/Assy $78.95
62978-1 Boom - W/Assy 6' $1,665.85
63001-1 REPLACED BY 63662-2 N/A
63063-1 Angle - Clamping $117.34
63064-2 Strip - Clamping CALL
63065-2 REPLACED BY PART# 7017706 N/A
63072-1 Kit - Overhaul Channel Brush $489.18
63084-1 Duct - Intake,(H/Duty) W/Assy $785.12
63084-2 Duct - Intake W/Assy CALL
63086-1 Clamp - Inlet Duct W/Assy $701.00
63088-6 Regulator Assy - P.Thrust+Save $208.55



6313-5171 Spring Pin (Slotted) - ?16x20 C.steel HD WAS 59-4 $6.06
63154-1 Tailpipe - Aux. Engine W/Assy $479.06
63178-1 Plate - Mud Flap $235.77

6323-2911 Parallel Key 14x9x70 CALL
63245-1 Bracket M/C Assy - Body Pivot $2,200.08
63334-1 **Curtain - Rubber CB $106.74
63338-1 Loop - Hook $40.86
63345-1 Block - Clamp $27.78
63349-1 Holster - W/Assy CALL
63350-1 Bracket - Trough Support $442.32
63364-1 Throttle Mod Kit 600/625/700 CALL
63367-1 Clamping Strip (short) CALL
63370-1 Arm - CB Lower W/Assy $700.77
63377-1 Button - C.B. Cable Dim A = 12 $35.54
63379-2 NO LONGER AVAILABLE USE 200345-1  85392-16 @ 1 PER TB-1158 N/A
63397-1 REPLACED BY 239-26 N/A

63397-500 Seal KIt  For (63397-1 REPLACED BY 239-26) $261.40
63423-1 Pin - Powathrust/Save $66.75
63424-1 Pin - Savewear Comp. $60.71
63449-1 Cylinder Pneumatic Littasnatch $760.86
63463-1 MOUNT CALL
63478-1 Linear Actuator 12v CALL
63480-1 Motor - Hydraulic (Modified) 605 W/ ROTOTILT $1,503.09
63491-1 **Wheel - Assy. Nozzle $445.91
63492-1 REPLACED BY PART# 7044091 N/A
63493-1 Hub - Nozzle Wheel Assy $211.28
63494-1 Collar - Nozzle Wheel $35.38
63495-1 Retainer - Nozzle Wheel $81.63
63500-1 Door W/Assy STD.Crom.Less Bush CALL
63518-1 Fork - Kickback W/Assy $442.55
63520-1 REPLACED BY 239-2 N/A
63523-1 Bearing - Flap shaft $63.11
63524-1 Stop - Channel Brush CALL
63530-1 Drawbar W/Assy - Nozzle $1,096.08
63536-1 Mount - Engine Throttle W/Assy $195.57
63538-1 Mount - Throttle CALL
63539-1 Tie - Rod Throttle $22.71
63582-1 Pin - Curtain Quick Release $43.46
63584-1 Bar Spray - W/Assy $576.78
63585-1 Plate - Spraybar Mounting   LH $90.38
63586-2 Plate - Spraybar Mtg        RH CALL
63587-1 Adjuster - Nozzle $328.20
63641-1 Spacer Ring - Transmission  95 $1,554.09
63642-1 Plenum Plate-Standard 600 CALL
63647-1 L.Noise Attenuating Foam Hood CALL
63647-2 L. Noise Attenuating Foam Hood CALL
63647-3 L. Noise Attenuating Foam Hood CALL
63647-4 NO LONGER AVAILABLE N/A
63662-1 REPLACED BY 63662-2 N/A
63662-2 Trunking-Nozzle HiDens LoNoise Was 63001-1, 272-31 $497.68
63665-1 Strip - Clamping (Long) $94.08
63666-1 Strip - Clamping (Medium) $41.82
63667-1 Strip - Clamping (Short) $35.11
63675-1 Cheekplate W/Assy $423.66
63685-1 Plate - Outer Rotatilt W/Assy $634.86
63688-1 Brush Head - Rotatilt W/Assy $407.63
63691-1 Actuator-Electrical Linear 12v CALL



6369-1-C Bracket - Contact Brazed Assy $155.75
63692-1 NO LONGER AVAILABLE N/A
6369-9 Contact Block Long $133.34

6371-0081 Fork Joint $17.57
63720-1 Plate - Wear (Lined) LH $568.91
63720-2 Plate - Wear (Lined) RH $566.80
63745-1 REPLACED BY#40243-1-E N/A
63761-1 Eye - Mesh Locking MS $29.02
63761-2 Eye, Mesh, Locking $39.88
6439-1-B Plate - Packer $49.45

6483-0156 HOSE CLIP 220MM RT655 $90.11
650-33 Lever Assembly $203.05
650-36 Belt - Vee, Air Conditioning $51.00
650-38 Cylinder-Slave,25.4 Bore CALL
650-4 Cap - Brake Reservoir $39.80
650-8 Gaiter $45.05
651-1 Resistor - 3W  39R $9.98
651-12 Fuse-Industrial HRC  T Srs 32A $40.05
651-13 Fuse - HRC  T  Series 50A. $68.26
65120-1 Seal - Side Access Door $144.52
65-13 Adaptor-1/8'-1/4' BSP TAPERED CALL
65-17 Adaptor M/M - 3/8 BSPT x 1/2 BSPT $9.35

6520114-002 Hydraulic System ? JD/TP CALL
6520220-001 Sub Frame Extension VT651 Additional Water Tank CALL
6521010-001 NOZZLE - SNG /MAXIGAP CALL

653-10 Starter 24v $2,272.15
653-14 Alternator 24 Volt CALL
653-2 Alternator 12V John Deere CALL

653-204 Alternator-85 Amp, VM HR494HT3 CALL
653-205 Motor - Starter, VM HR494HT3 $1,306.15
653-207 Motor CALL
653-211 Pulley - Crank Shaft CALL
653-212 Motor - Starter VM HR94HT3 $1,097.34
653-213 Alternator-120 Amp, 12 Volt $1,014.68
653-22 Starter Motor-12v Phaser 135Ti CALL
653-3 Motor - Starter 12v $732.63
653-5 Starter Motor 12V CALL

654-102 Camera & Mount (Teyecam) CALL
654-30 Buzzer - Warning 12v $55.48
654-48 NO LONGER AVAILABLE N/A
655-106 Camera - VT45EM 6m CALL
655-115 Camera - VT45EM 23m        SNG CALL
655-12 Camera - VT45EM 15m        SNG CALL
655-130 Camera-VT45EM 1x23m 1x15m DUAL CALL
655-200 Camera Only Single Camera Sys $777.12
655-201 Camera - For 300 Series System $1,806.35
655-208 Monitor Only For Kit 655/130 $1,216.17
655-312 Camera - VT60TH 1 x 15m    SNG CALL
655-315 Camera - VT60TH 1 x 23m    SNG CALL
656-1 O  Ring $120.54
656-10 Impeller Inner $1,174.83
656-12 Hub $1,569.98
656-13 Housing Bearing CALL
656-14 Screw - Fluid Coupling $4.89
656-2 O  Ring $10.86
656-3 Plug $22.02
656-4 Circlip - External I/D $47.02



656-5 Circlip - External I/D $42.14
656-6 Circlip - Internal O/D $34.45
656-7 Bearing $207.51
656-8 Seal Oil $150.98
656-9 Gasket $40.09

657-100 REPLACED BY# 657-150 N/A
657-15 Camera Cable-15M IP67 Fitting $109.83
657-150 Camera Only VT70 JM Camera $853.74
657-1S Monitor-VT56AE 1xVT70JM Camera $1,967.00
657-23 Camera Cable-23M IP67 Fitting $168.55

6601-1322 Stud Coupling Male G 3/8' x M18 x 1.5 $7.71
6601-1326 Stud Coupling Male G 3/8' x M22 x 1.5 $11.85
6601-1329 Stud Coupling Male G 1/2' x M22 x 1.5 $8.95
6601-1340 Stud Coupling Male G 1/2' X M30 x 2.0 (ES351) $32.98
6601-1342 Stud Coupling Male G 3/4' x M30 x2.0 $14.72
6601-1349 Stud Coupling Male G 1' x M36 x 2.0 $18.45
66048-1 Spacer-125.3/125.0 $30.22
66049-1 Spacer - Fan Support $99.86
66071-1 Stud - M12c $22.72
66072-2 Flange -Motor Mount With Holes CALL
66073-1 Plate - Motor Mount         95 $75.82
66104-1 Adaptor - 3/8 x M14 (660) $130.46

6611 Plug Taper 1/2' BSP Crane 147 $14.14
661-3 Roadsign - White on Blue $298.75

6613-0504 Adjustable Male Elbow - M18 x 1.5 $26.12
6613-0505 Adjustable Male Elbow - M22 x 1.5 $29.42
6613-0508 Adjustable Male Elbow M36 X 2.0 ES351 $90.71
66136-1 Gasket - To Suit 66134/1 $14.31
66150-1 Tow Bar - WSB W/Assy       660 $3,017.11

6615-2320 Adjustable Male Tee--M22x1.5 $35.09
66-17 Elbow - Poly.G2' FxF. CALL
661-8 Arrow Board - Dia 300 mm $287.05
66-18 Adaptor-Poly. G 2'  x 1 í' Hose Tail CALL
66-23 NO LONGER AVAILABLE N/A
663-20 O  Ring CALL
663-23 NO LONGER AVAILABLE N/A
663-24 O  Ring $14.14
66-35 Adaptor-Poly. G 1' x 1' Hose Tail CALL
66-36 Adaptor - 1/4' BSPP x 22mm Lg $10.82
663-71 O  Ring $16.78
66-42 Elbow -  Poly G3/4 straight X 90 Degree VT651 $17.75

6645-12-C Clip - Exhaust Banelli 2 1/2' $6.71
6645-13-A Clip - Exhaust Banelli 2 5/8' $10.82
6645-14 Clip - Exhaust Banelli 2 3/4' $7.80

6645-21-A Clip - Exhaust Banelli 3 5/8' $7.80
6645-4-A NO LONGER AVAILABLE N/A
6645-7-A Clip - Exhaust Banelli 1 7/8' $7.51
6645-8-C NO LONGER AVAILABLE N/A
6645-9 Clip - Exhaust Banelli 2 1/8' $7.80
66-48 Nipple $10.65
66-49 Adaptor $7.71
66-50 Poly Elbow $14.58
665-18 Valve - Testpoint G1/4 $110.22
665-26 Valve - Testpoint G1/4 Type B $40.20
665-6 Test Coupling SMK20-G1/8.. $21.49
665-8 Test Coupling SMK20 - G1/4 $52.57
66-7 Socket - Straight 1/4 BSP $14.14



667-1 Coupling - Stortz $55.02
667-2 Cap - Stortz $128.46

667-2 (A) Cap - Stortz CALL
667-25 Hose -13M To Suit 667/20&34 CALL
667-26 Hydrant S.Pipe Double C.Valve CALL
667-3 Coupling - Water $165.83
667-31 **Coupling-Stortz 2.5' BSP KA66 $223.74

667-31 (A) Coupling-Stortz 2.5' BSP KA66 CALL
667-33 WHITE FACE GASKET FOR STORTZ #667-31 $9.98
667-39 Coupling - Stortz G1 Fem $78.29
667-40 G1 1/4 Double Check&Drain Vlv. $505.98
667-43 Spring Check Valve 3/4' BSP $50.97
667-45 Spring Housing+Spring (667/34) $1,016.02
667-48 Swivel Assembly $221.32
667-49 REPLACED BY 667-92 N/A

667-49-WR REPLACED BY 667-49 N/A
667-50 Hose -15M To Suit 667/49 & 80 $410.46
667-52 Shaft - Hose Reel CALL
667-55 Spring For Hook - Hose Reel $14.14
667-56 Circlip - Hose Reel CALL
667-6 Key -  Hydrant Aluminium $490.78
667-80 HoseReel Economy Less Hose $1,058.55
667-81 Hose Stop for 667/34 & 49 $46.85
667-82 Hose Reel 20 Metre $2,176.95
667-86 O  Ring $30.48
667-92 Hose Reel With 15m x 3/8' ID Hose (WAS 667-49) $1,818.02
669-15 Seat Belt-Lap Type,Retractable $125.26
669-16 Seat Belt Extender for 669/15 $100.02
671-10 Flat Rectangular Cap-Round End CALL
671-2 Handgrip $7.80
671-3 Handgrip $14.14
671-9 Handle - Flush, Pocket Pull $51.26

67348-1 Fork - W/Assy $212.22
67352-1 NO LONGER AVAILABLE N/A
67355-1 Stop $42.63
67358-1 NO LONGER AVAILABLE N/A
67368-1 **Mudflap WAS 40455-14 $104.68
67370-1 Arm - Pivot $1,695.69
67372-1 Clamp Strip Weld Assy $42.80
67375-1 Plate - Mud Flap           295 $84.86
67378-1 Clamp Bar $27.71
67386-1 Mast - Latch W/Assy $227.28
67407-1 NO LONGER AVAILABLE N/A
6756-1 Valve - Shut Off $190.29
6756-10 Handle $56.58
675-7 600 A-phon Universal Body Kit $582.88
675-8 600 A-phon Standard Cowl Kit CALL
675-9 600 A-phon Lo-Noise Cowl Kit CALL
6779 Valve Pressure Regulator $334.74

6805-15 Fuse  15 Amp CALL
6805-25 Fuse 25 Amp CALL
68-10 Elbow Swivel 90 Deg. 1/2' Bore $29.94
6816 Key - Lock For Budget $14.31
68-17 Cap Female 1/2' BSP $9.38

6817-1-A Lock - Budget, LH $22.23
68-18 Cap Female 3/8' BSP $7.80
6819 Spirap - BLACK 12mm $7.51



68-19 Cap Female 1/4' BSP $7.80
68-22 Cap - Female 9/16' JIC CALL
68-27 Cap - End $20.77

6831-0091 Deep Grove Ball Bearing - CN101 $110.75
68-37 Bolt - Banjo G3/8' $9.38
6849 REPLACED BY #6849 JNA N/A
68-53 90 Hosetail Cap/Liner 1 ½" BSP $16.34
6862 Element - Filter $79.51
68-63 Bulkhead  S Series 20mmx3/4' $36.15
690-33 LID/COVER WAS 283848-1 $128.68
69-1 Filler/Breather $93.05
69-21 Radiator Cap - 10 PSI $41.12
69-24 Cap 4' (Fuel Filler) $147.91
6927 Plug-7 Pole Trailer $13.03
69-27 Cap - Fuel Lockable W & B 80mm $113.38
69-28 Neck - Filler (Use with 69-27) $63.92
69-29 Cap - Radiator 7 PSI(SEE TEXT) $42.43
69-30 Filler / Breather 10 Micron $64.72
69-31 Lid - Tank $45.32
69-34 Key - Fuel Cap (to suit 69/6) $14.14
6938 Switch/Key - Battery Master $276.26
69-40 Seal Kit - For Breather Assy 15410-1 $16.03
69-41 Breather Cap (C/W Splash Guard) $24.78
69-42 Fuel Tank Cap - VT651 $153.02
69-44 Breather Cap (C/W Splash Guard) $228.52
69-45 Key - Filler Cap (701 Type) $12.48
69-5 Filler Cap & Strainer $63.14
6953 Mounting - Metacone, Soft, Eng $152.02
69-6 Cap - Locking, Fuel c/w key' $93.35
69-7 Neck - Filler (To Suit 69/6) $40.55

6974-1-C **Filter -Water Tank $65.43
69-9 Ring - Neck $16.51
6991 Switch - Stop Light, 1/4' NPTF $110.97

7000780 Fan - Assembly with Motor $10,098.60
7000965 Prop Assembly VT651 $915.85
7001014 Wheel - Rim CN101 $181.52
7001015 Tyre 165/70 R13C 88/86R CN101.. ( TYRE ONLY ) $460.34
7001016 WHEEL COMPLETE 165/70 R13C 88/86R $809.55
7001097 Tie Rod CN101 $420.05
700-113 NO LONGER AVAILABLE N/A
7001165 Latch $51.85
7001169 Cylinder Rear Door Latch $2,115.17
7001183 Roller $56.34
7001217 Pivot Bracket - Brush Arm RH $562.06
7001220 REPLACED BY#7024156. ..**ALSO NEED DEFLECTOR # 7025199** N/A
7001223 Prop Rod Release Plate - VT651 $70.45
7001224 Plate Lock $25.12
7001251 Water Tank Right Hand - CN101 ( USE PART NUMBER 7005401, TANK W   CALL
7001404 Strip Clamp $89.15
7001408 Nozzle Front Rubber $225.05
7001410 Brace $71.86
7001431 Nozzle Skirt Rear $127.68
7001469 Suction Nozzle Assembly $5,539.86
7001528 Pick up -Transverse $74.42
7001599 Connector Shear plate $89.43
7001967 Nozzle Suction Hose $464.42
7002055 Distributor CN101 $1,783.62



7002159 Trunking Connector Welded Assembly CALL
7002239 REPLACED BY PART# 7031851 N/A
7002269 Brush D-700 CN101 Poly/Wire $118.22
7002299 Bearing Left to Bushing Arm CN101 $562.06
7002366 Guard $206.65
7002395 **Seal - Exhaust Side - VT651 $227.91
7002502 Throttle Cable $153.54
7002529 Water Level Sender - VT651 $350.20
7002540 Radiator - VT651 $2,723.62
7002541 Charge Air Cooler - VT651 CALL
7002542 Oil Cooler - VT651 $2,956.75
7002745 Hydraulic Tank Welded Assembly CALL
7003006 Bracket High Pressure Waterpump $67.97
7003201 Body Raised Senso r- VT651 $88.82
7003202 SENSOR BRACKET - VT651 $25.89
7003211 Pressure Gauge - CN101 $147.20
7003212 High Pressure Water Pump HYD XJS 11.14 CN101 $2,857.51
700-357 Sealing Bush (Reducing) ? 25-20mm CALL
7003584 Side retaining strip $111.63
7003608 Plate Supawash Valve Body VT651 $61.22
7003618 **Seal - Suction System VT651 $213.06
7003665 Magnet $48.63
7003680 FLOAT 07 ORANGE CN101 $10.26
7003890 Plate $175.71
7003891 **Seal 1 PC VT651 $121.18
7003988 REPLACED BY #7004696 N/A
7004072 REPLACED BY:..#7038288-(2 EACH) &..#277-208 )1 EACH) N/A
7004096 Manifold -Water System $98.54
7004640 Bracket Weld assembly $120.98
7004642 Saddle Weld assembly CALL
7004670 REPLACED BY 7004730 N/A
7004696 Flap Cylinder - VT651 ( AIR FITTINGS 09593162-0 ) ( PIN 249-100 )..Seal K $1,070.68
7004730 Cylinder Assembly ?50x75..MAXIGAP VT651/801 (WAS 7004670) $528.34
7004731 Cylinder Assembly ±50x75 $450.66
7004732 Cylinder Assembly 050x310..(Seal Kit # 7011340) $311.68
7004740 Cylinder Assembly ?63x190..SEAL KIT #7011341) $628.14
7004964 COMPRESSOR A/C UNIT CN101 $1,432.78

700-5 Sealing Bush - ? 25mm Conduit $6.03
7005071 Fuel Level Sensor - VT651 $497.58
7005154 REPLACED BY# 7050935 N/A
7005177 **Plate $22.83
7005327 Cover CALL
7005390 **FILTER- HYDRAULIC SUCTION $96.75
7005392 Hyd- Breather VT 651 $39.22
7005393 Filter Hydraulic Return - Twin Engine - VT651 $309.75
7005394 hyd return filter VT 651 $430.89
7005395 Hydraulic Level Gauge $45.05
7005397 Pivot Weld Assembly LH $382.77
7005398 Pivot Weld Assembly RH $388.23
7005401 Water Tank Pre-Assembled RH CN101 w/out Fittings $1,741.77
7005436 Rear panel Weld assembly $457.43
7005441 Rear panel Outside $245.45
7005456 Control JXM IO Node CALL
7005495 Cable Assembly $1,027.69
7005517 **Rear Door - Seal Bottom VT651 $70.09
7005568 Module -Control system $4,864.63
7005874 Seat for CN201- Air Ride Seat $1,829.98



7005910 Seat $2,115.20
7005921 Cable Assembly $505.55
7005927 Brush 0700 Poly CN101 $103.08
7006250 Pipe - Hydraulic EN 10305-4 15L CN101 CALL
7006251 Pipe - Hydraulic EN 10305-4 18L CN101 $150.62
7006277 Air Filter Assembly $513.63
7006334 High Power Node ( ID=0X25 ) VT651 CALL
7006364 Keypad Node for Palm Control - VT651 $577.06

70064-1-A Nozzle - Pump $188.72
7006553 Protection Right  CN101 $787.09
7006559 Air Conditioning Drive $1,338.28
7006671 Keypad - Door Controller $402.46
7006673 Joy Stick Harness $518.26
7006676 Palm Control - VT651 $2,253.62
7006798 Palm Control Cable - VT651 $351.98
7006814 Cable Assembly CALL
7006881 Keypad - Centre Console $372.92
7006906 Nozzle Bracket $43.11
7006918 Cover Arrowboard $148.80
7006987 CABLE ASSEMBLY VT651 $184.54
7007033 Condenser - A1C5888 C101 $1,080.15
7007056 Refrigerant Hose $611.00
7007057 Refrigerant Hose $318.40
7007058 AC HOSE CN101..7007058 $666.05
7007059 Refrigerant Hose $438.74
7007171 Suction nozzle Assembly $7,700.38
7007205 Seal Intake Duct $126.26
7007212 Suction nozzle Assembly RL CALL
7007349 Cable Assembly $4,565.57
7007374 Bracket - Rear Light Cluster $661.95
7007504 Seal Left $54.92
7007505 Seal Right $54.92
7007541 Body Tip Cylinder - VT651 $4,470.35
7007573 Valve $119.83
7007574 REPLACED BY #241-265 N/A
7007583 Cylinder Assembly ?70 x ?35 x 324 ..VT651 Rear Door $1,414.40
7007627 Engine Mount Front LH Side $296.34
7007628 Engine Mount Front RH Side $296.34
7007649 Pressure sender -Hydraulic 0-25 MPa $386.06
7007654 Pressure switch -Engine 55 Pa (X770316) $15.51
7007706 Engine Mount Rear LH Side $300.97
7007707 Engine Mount Rear RH Side $300.97
7007752 Module Assembly $3,269.69
7007775 Plate CALL
7007776 DANFOSS HYDRAULIC PUMP CCWSEA 17 CC/REVX2 $1,668.25
7007777 Hyd Single Pump VT651 $972.29
7007822 Hose-C101 $461.02
7007841 Bumper Assembly CN201 $343.25
7007847 Pipe Hyd H8Z1(P1) H-0Z4 CALL
7007858 Valve Assembly -  Four Wheel Steer C201 $1,008.80
7007879 Pipe-Hydraulic $45.97
7007891 Pipe-Hydraulic $82.63
700-79 Cap Nut -  ? 25mm Conduit $5.49

7007904 Wheelmotor Left A35119X CALL
7007905 Wheelmotor Right A33774L CALL
7007940 Pipe- Hydraulic VT651  (VOR) $102.68



7007941 Hydraulic Hard pipe Line   (VOR) $84.26
7007943 Pipe- Hydraulic VT651, Fluid Transfer  (VOR) $89.03
7007944 Pipe- Hydraulic VT651  (VOR) $127.51
7007945 Pipe - Hydraulic   (VOR) $97.92
7007948 Pipe- Hydraulic, HYDAULIC TANK, VT651   (VOR) CALL
7007950 Pipe- Hydraulic VT651  (VOR) $85.17
7007964 Pipe-Hydraulic $78.29
7007965 Hydraulic Hard Piping VT651  (VOR) $94.91
7007966 Pipe - Hydraulic VT651  ( VOR) $215.22
7007981 Headlight Assembly 24V CALL
7008002 Cable Assembly $1,030.18
7008003 Cable Assembly $76.92
7008031 **Water Pump 100 Bar - VT651/RT MK3 $3,678.78
7008033 MOTOR - HYDRAULIC 19cc/rev VT651 $1,660.54
7008056 Cable Assembly $15.49
7008058 Supa-Wash Assembly - VT651 $4,670.14
7008084 REPLACED BY# 7008087 N/A
7008087 Frame - Water System $270.77
7008145 REPLACED BY 7023287 N/A
7008151 Cable Assembly $513.48
7008159 Pipe Elbow Assembly 15L CN101 $50.71
7008180 Pipe Elbow Assembly  8L CN101 $239.82
7008181 Pipe Elbow Assembly 18L CN101 $106.98
7008196 Manifold -Hydraulic 12 Volt VT651 VOR $867.66
7008215 Radiator Hose Top VY651   (VOR) $371.77
7008222 Discharge Control Pendent - VT651 $1,388.42
7008574 Anchor Assembly $177.43
7008607 Clamp $64.62
7008661 LINED, Duct 320mm VT651 CALL
7008752 Complete Control Panel Assembly - VT651 $158.46
7008793 Pin Welded Assembly $40.49
7008889 Pin Weld assembly $94.15
7008920 Actuator Assembly WAS 42990-5-A $187.31
7008932 Pipe- Hydraulic VT651 VOR $86.69
7008958 Pin -Sweep gear VT651 $42.00
7008960 Pipe- Hydraulic VT651 VOR $130.05
7008962 REPLACED BY 7046802 N/A
7008963 Eye - Sweep Gear $42.97
7008968 Lever - Nozzle $88.62
7008975 VT651 Sweeper Body CALL
7008979 CABLE ASSY CALL
7009024 Camera system -Control system MUX $2,092.32
7009055 VT651 Hopper Floor Liner L/H $335.63
7009065 Roof Panel CALL
7009079 Filter Weld assembly $206.18
7009088 REPLACED BY#7012562 N/A
7009093 **Seal Inside Filter Basket Recirculator $21.35
7009104 Pin Welded Assembly CALL
7009106 Fork head Assembly M12x1.25x?12..(Clevis for cylinder # 7004740 $23.00
7009113 Cable Assembly $40.95
7009129 Deflector - CN200 $29.37
7009135 Door - Final Trim Left CN101 CALL
7009151 REPLACED BY#7012568 N/A
7009162 Pipe-hydraulic $90.43
7009189 Wheel Motor Assembly CN201 $5,768.94



7009384 REPLACED BY#7017345 N/A
7009406 Trolley Assembly CALL
7009408 Hydraulic - Hard Piping VT651 VOR CALL
7009457 Manifold- Hydraulic CETOP2 (04) $616.65
7009495 Adaptor Cooling System $163.18
7009553 Cable Assembly $151.80
7009554 Cable Assembly $309.06
7009581 Fuel level sensor CALL
7009707 Plate $28.51
7009749 WIPER BLADE $82.63
7009759 Locker Door Welded Assembly V651 & 801 $434.42
7009911 Sensor Temperature Hydraulic Oil Cooler $211.98

70-1 Elbow 90? 4mm O/D x 1/8' BSPT $22.58
7010011 Windscreen-C101 $2,666.09
7010013 Lower Windscreen Front C101 CALL
7010014 Rubber Seal CN101 $30.68
7010019 Lamp Flasher - C101 $132.17
7010029 Gate Weld Assembly CN201 $161.35
7010038 Seal Recirculating Water Shut Off $149.80
7010039 Plate - Shutter CN201 $15.83
7010040 CABIN AIR FILTER $136.51
7010042 Door Glass Right Hand 1VV0496 CN101 $1,201.26
7010067 REPLACED BY #7041547 N/A
7010074 RUBBER - SEAL GRN 8 CN101 $20.82
7010089 Fan Case - VT651 $3,159.60
7010102 Switch-Fan Speed $196.68
7010103 Oil flow valve $284.15
7010106 Switch Air-con $167.78
7010109 Pressure Switch $430.32
7010113 Heating Unit 1AC5745 $2,467.77
7010123 REPLACED BY 220-138 N/A
7010132 Insert Panel - Fascia $92.71
7010133 Insert Panel - Fascia $92.71
7010142 CAB FASCIA ASSY $298.62
7010178 Lamp-Copit-C101 $59.45
7010215 Glass-Cab FLoor Side $171.09
7010257 **Seal Side Cowl $103.58
7010258 **Seal Front Cowl $142.15
7010290 Seal Kit $272.66
7010367 **Seal Radiator Top $71.72
7010368 **Seal Radiator Rear $16.15
7010371 **PC     Seal Radiator Chamfer $26.02
7010373 **Seal Radiator Front $59.18
7010407 Repair kit Brake CN101 $769.31
70104-1 **Brush (Spares) POLY 201 $73.85
7010527 Indicator LEDs CALL
7010529 Indicator LEDs CALL

70105-2-A Water Pump CALL
7010626 Pipe-Hydraulic $224.58
7010627 PIPE- HYDRAULIC VOR $96.78
7010628 PIPE- HYDRAULIC VOR $93.68
7010646 Node - Palm Rest CN201 $643.17
7010676 Seal Retainer - Long $46.85
7010677 Seal Retainer - Short $31.68
7010766 Support - Water Pipe CALL



7010786 Baffle Plate VEG Gate CALL
7010818 PIPE-HYDRAULIC,PO Valve - Cross member VOR $102.89
7010820 PIPE-HYDRAULIC, PO Valve - Cross member VOR $80.42
7010868 Directional - Valve CN101 $856.02
7010897 Directional valve CN101 $490.34
7010922 Retaining Window Brackets CN101 $10.29
7010925 Button- 1AC1534 $7.28
7010926 Button- C101 $8.95
7010955 Indicator Stalk CN101 $617.62
7010956 Brush Control Stalk $559.89
7011029 Printed Circuit Board CALL
7011204 Holder nozzle-mirror $662.77
7011220 Air Ride Weight Load Indicator..Sub-Assembly CALL
7011221 Cable Assembly $127.89
7011236 Wheel & Tyre Assembly - Front C201 WAS 75847-1 $1,213.00
7011317 Wanderhose Kit CN101 CALL
7011340 Seal Kit - Pneumatic Ram ? 50 Bore $264.32
7011341 	Seal Kit - Pneumatic Ram ? 63 Bore $450.83
7011469 Protection Top 1AC5753 CN101 $333.57
7011504 PIPE-HYDRAULIC VOR $451.23
70116-1 Pump - Hand $709.29
70116-2 Handle - Hand Pump $100.88
70116-3 Pump - Hand            (MILAN) $930.25
70116-4 Lever - Support (for 70116/1) $183.75
70116-5 Rings UNI 7434-35(for 70116/1) $4.86
70116-6 Dowel 8x30x25.5 (for 70116/1) $10.95
70116-7 Dowel 8x25.5x21 (for 70116/1) $10.95
7011909 Cover $21.46
7011974 **Duct inlet welded assy VT651 $465.52
7012012 Pin, Top Guide Systems Locker Door VT651 $44.09
7012136 REPLACED BY S7012136 Pneumatic Valve Island 12v Dual - VT651 N/A
7012180 Roller- Systems Locker Door VT651 $186.95
7012335 PIPE-HYDRAULIC VOR $417.03

70124-1-B Disc - Sealing CN201 $7.80
7012467 Side Panel - Front LH C201 $330.29
7012468 SIDE PANEL FRONT RH, RT HAND $459.97
7012524 Gas Spring 890N / Stroke 200mm - CN101 $240.95
7012546 Bracket, Supawash Manifold CALL
7012548 Cover - W/Assy LH CN201 $173.08
7012549 Cover - W/Assy RH CN201 $194.14
7012562 **SEAL COVER RH (WAS#7009088) $27.35
7012568 **SEAL COVER LH (WAS#7009151) $28.32
7012603 Clamping Plate $9.45
7012679 VEG Gate Frame W/Assy CALL
7012776 Sensor Body Tip Installation $101.63
7012778 REPLACED BY 7012780 N/A
7012779 REPLACED 7012780 N/A
7012780 **SEAL + PLUG 7012778 & 7012779 ARE INCLUDED $383.78
7012880 Flange Blanking Recirculation $10.12
7012978 Clamp Welded Assembly $680.34
7013023 Hood Handle W/assy $205.08
7013070 Hood Handle W/assy $205.08
7013138 Window Glass, Door Front $261.82
70133-1 Valve - Dump W/Assy CN201 $205.97

70134-1-B Lever - W/Assy CN201 $104.74



7013471 WANDERHOSE, AUTOLUBRICATION (1) $342.85
70135-1 Lever - W/Assy CN201 $165.31
7013598 Remote Lubrication Kit - Wanderhose $286.72
7013711 Pipe-Hydraulic $107.20
7013712 PIPE-HYDRAULIC, Hopper Valve - PO Valve Block  VOR $27.03
7013715 PIPE-HYDRAULIC, Hopper Valve - PO Valve Block  VOR CALL
7013719 PIPE-HYDRAULICS  VOR $172.91
7013725 PIPE-HYDRAULIC, WANDERHOSE BLOCK TO DOOR LATCH MANIFOLD   $86.32
7013726 PIPE-HYDRAULIC, WANDERHOSE BLOCK TO DOOR LATCH MANIFOLD   $92.31
7013835 SEE TB 1601 CALL
7013856 PIPE-HYDRAULIC VOR $303.83
7013859 PIPE HYDRAULIC VOR $213.40
7013878 PIPE-HYDRAULIC VOR $213.40
7013879 PIPE-HYDRAULIC VOR $303.83
7013994 Column Switch, Auxilliary CN201 $459.34
7013995 Column Switch, Transmission CN201 $454.82
7013996 Proximity Sensor Assy, PNP CN201 $472.98
7014039 Reverse Light Assy CN201 $295.31
7014454 Rod - Nozzle Suspension $95.85
7014470 Tie Rod $23.58
7014628 Hydraulic Cylinder $1,070.35
7014824 Blockage Sensor Hydraulic oil filter $266.80
7014947 Pipe - Bottom Water CN201 $160.15
7015015 Radiator $5,844.38
7015033 **HYDRAULIC FILTER HYDRAULIC TANK  ES351 $382.85
7015069 Flap, Rear 224415 RT655 CALL
7015072 Securing Plate $189.86
7015108 Cylinder Assembly ?80x138 $854.74
7015148 VT651 Hopper Floor Liner R/H $335.97
7015308 Bearing $82.78
7015336 Hose Clip 220mm (cap head drive) also can use 6483-0156 CALL
7015346 Cylinder - Steering, Cross Over $711.26
7015400 Control Node Cpl $3,865.20
7015429 Hose Assembly - Compressor to Condenser $412.23
7015430 Hose Assembly - Compressor to Evaporator $299.54
7015539 Label - Rear Cab, Relays (C201) $21.49
7015594 **Wear Plate $892.38
7015642 Clamp Bar Assembly Wear Plate (SEE NOTES) CALL
7015647 Roof Mesh Assembly (MUST ORDER INDIVIDUAL PIECES) $1,163.66
7015740 S/Assy Daytime Running Light CN201 $347.08
7015775 Silencer-tier 3 CN201 CALL
7015783 **Body Screen - VT651 $997.91
7015988 REPLACED BY 7028585 Intake seat - Weld Assembly VT651 N/A
7016102 Bracket, Rear Worklights - RHS $167.72
7016103 Bracket, Rear Worklights - LHS CALL
7016170 Mounting - Brush Motor $101.38
7016286 Camera Cable with Molex Connector CN201 $134.75
7016293 REPLACED BY # 7055980 N/A
7016311 PIVOT PIN $40.62
7016357 Intake Seat Assembly - VT651 CALL
7016372 Bush - Upper Arm $30.92
7016405 PIPE-HYDRAULIC VOR $71.11
7016406 PIPE-HYDRAULIC VOR $77.51
7016414 Keypad Node - VT651 $577.20
7016424 P.O. Check Valve Assembly $262.71



7016561 7016561 Control - Pneumatic 12v N.O.- Replaces 42300-1-A $446.89
7016562 Pneumatic Valve NC 12V - Replaces 42300-2-A $646.72
7016563 Pneumatic Valve 24V N.O replace $651.89
7016564 Pneumatic Valve 24V N.C replace $651.89
7016753 Spray Nozzle Bracket - Line Cleaning VT650/800 $63.66
7016839 Switch Assembly VT651 WSB Spray Nozzle $92.09
7017201 Diaphragm - Fancase Assembly $45.31
7017203 Flange, Fancase Assembly $181.69
7017215 Final Trim Rear RH Side complete JS CN101 $2,432.23
7017243 Rear Door Latch Assembly - VT651 $448.94
7017244 Latch Assembly $172.38
7017345 Exhaust Pipe Cn101 (WAS#7009384) $1,554.40
7017370 Bearing Housing Welded Assembly $182.25
7017383 Wheel Support Housing W/Assembly CN201 $191.55
7017384 REPLACED BY #7034948-SP N/A
7017398 Hinge Lug $29.57
7017439 Options frame assembly VT 651 $1,109.58
7017513 Bush $50.49
7017520 REPLACED BY 7042265 N/A
7017522 HYDRANT FILLER 187 X 30 WAS 42119-1-A $77.51
7017527 Hydrant Filler - 187 x 50 $135.91
7017541 Wheel & Tyre Assy, Rear C201 4WS $1,402.02
7017651 Lashing Strap - Hopper Cover $103.68
7017652 Lug $44.75
7017656 Hinge Pin Welded Assembly $96.82
7017665 Hinge Pin Welded Assembly $131.26
7017685 HYDRAULIC PIPE WATER PUMP $84.75
7017706 Door Handle - Side access Door VT651..(WAS PART# 63065-2) $12.45
7017716 HYDRAULIC PIPE WATER PUMP $53.02
7017740 Filler Neck $79.31
7017884 Exhaust Jacket - Tier 3A CN201 CALL
7017985 Expansion Tank $328.71
7017992 Coolant Hose, Bottom, JCB $217.35
7018038 Coolant Hose, Top, JCB $207.51
7018092 Need to order components: (1 each)..7017665..38-1..92099376-0..93213010 CALL
7018119 Hopper Water Filiter O-Ring $10.71
7018121 Mounting Cap $84.75
7018123 Lower Rear Door Drain Assembly - VT651 $261.22
7018155 Mounting Bracket Welded Assembly RH $251.46
7018239 VEG Gate PLate w/assy $99.45
7018243 Seal Plate $19.72
7018284 JCB Cooling Fan - VT651 $2,513.40
7018330 Lower Bracket - Welded Assembly $285.74
7018341 Upper Bracket - Welded Assembly $305.17
7018401 Plate - Flap Clamp (Painted) $152.06
7018406 Bracket Weld CALL
7018434 Adaptor Assembly G1/2'-M18x1.5mm $165.12
7018455 Connecting Rod $1,366.68
7018539 SEE TB 1566 (REPLACED BY 7030297)..(ALSO NEED 289-40 & 283-2) CALL
7018544 Coolant Hose, Bottom, JD VT651 $192.43
7018550 OPERATORS GUIDE--CN201 ..(POCKET SIZE)..WAS # 01285-1-GB $80.83
7018622 REPLACED BY #7035737 N/A
7018771 **Curtain 2 PC VT651 $256.51
7018773 SPACER $6.74
7018788 SPACER $10.86



7018790 Fuel Tank Assembly $1,593.02
7018843 Hydraulic Pump Assembly Tandem 17cc/rev  VT651 $1,266.88
7018857 Water filter assembly VT651 $279.62
7018919 Dust Cap $56.38
7018928 Bush - Top Hat  CN 201 $20.72
7018997 Water Spray Assy VT651 $289.09
7018998 Mounting Bracket, Water Spray $92.71
7018999 Spraybar Assembly WSB VT651 $202.20
7019000 **Nozzle Holder Assembly WSB $168.17
7019456 Cable Assembly CALL
7019550 **Nozzle Jet  Assembly 1.6mm $75.45
7019551 Water Jet Assembly $41.69
7019586 Nozzle Towbar Assembly - VT651 $449.37

70196-1-A Rod - Spring $52.43
7019765 REPLACED BY 7056614 N/A
7019785 Insulation Panel CALL
7019793 Wear Plate, Heavy Duty  VT651 $1,340.25
7019819 Bracket, Pneumatic Control $290.82

70199-1-A Plate - Keep $20.97
7019937 Supply Plate Assembly, Mesh Shaker CALL
7019940 Exhaust Plate Assembly $118.88
7019943 Mesh Shaker Assy .-  VT651 $662.52
7019996 Retaining Strip Chamfer $20.51
7019998 Retaining Strip Top $21.29

70-2 Elbow 90? 4mm O/D x M6 x 1P $21.75
7020009 Retaining Strip Rear $30.51
7020061 Spraybar - Weld Assy VT651 $920.80
7020074 Spraybar - Weld Assy $531.35
7020088 Shaft W/Assy $406.11
7020092 REPLACED BY# TB1565 N/A
7020117 MUST ORDER INDIVIDUAL PARTS SHOWN BELOW:..(1)#40250-1-C..(4)# CALL
7020120 Arm Assembly $415.72
7020124 Front Spraybar Assy $1,341.12
7020127 Nozzle Spraybar - Assy $540.03
7020165 Bracket Assy-Flap Cylinder $86.92
7020222 Handle Welded Assembly $353.48
7020236 Mesh Catch $33.88
7020302 Flap CALL
70203-1 Plate - Clamp $60.31
7020332 Cable Assembly - Miles Sweep Option -  VT651 CALL
7020533 Hook - Wanderhose $60.26
7020540 Powaboom Support Welded Assembly $300.23
7020591 REPLACED BY# 7039838 N/A
7020620 Nozzle Drawbar Welded Assembly $725.35
7020621 Harness - Powaboom MK1 $250.71
7020623 Baffle drop link install $1,691.25
7020635 Wander Hose Control VT651/ RT655 MK3 $1,159.94
7020636 Cable Assembly (HARNESS) $155.86
7020736 Combivac Cheek Plate $314.49
7020744 Brush bearing assembly $672.69
7020823 High Current Option Node - VT651 $1,058.75
7020857 Manual - Parts, C201 French CALL
7020882 Technical Manual - C201 $333.46
7020919 JVM Replacement, CN201 CALL
7021154 Harness - Powaboom MK1 $230.40



7021284 **Water Valve ( Without Coil)VT 651 WAS 7021287 $102.38
7021285 **Coil 12v (90-21703/TF) Water Valve $82.54
7021286 Coil Valve Water 24V $83.77
7021287 REPLACED BY 7021284 N/A
7021289 O-Ring Water Valve $5.09
7021300 REPLACED BY 7024331 N/A
7021301 REPLACED BY 7024457 N/A
7021314 Manifold - Hydraulic Door 12V $944.89
7021315 Manifold - Hydraulic Body 12V $1,273.18
7021396 Emergency Discharge Pump Assembly 12V VT651 CALL
7021408 SEE TB1594 CALL
70214-1 Washer CALL
7021450 Column Switch Repair Kit $1,041.03
7021457 PIPE-HYDRAULIC $502.17
7021505 PIPE-HYDRAULIC $562.88
70215-1 Spring - Stop $14.14
70216-2 Key $5.52
70216-3 Key $5.52
70216-4 Key CALL
7021688 Operators guide French $84.55
7021806 REPLACED BY # 7030249 N/A
7021927 HYDRAULIC PIPE08X1, FAN DRIVE PUMP $37.85
7022042 PIPE-HYDRAULIC CALL
7022043 PIPE-HYDRAULIC $55.52
7022060 Wear - Plate Heavy Duty bumper VT651 $87.17
7022067 Cradle - Nozzle W/Assy 95 WAS 283360-1 $535.68
7022068 HEAVY DUTY NOZZLE BRACE $50.78
7022151 HYDRANT FILLER 57 x 30 $125.68
70222-1 Jack $170.31
7022225 USB Stick - Programming JUK CN201/VT651 $61.17
7022289 Discharge chute w/ assy VT651 $955.86
7022348 Pump - CX200 Assy $16,344.49
7022447 PIPE-HYDRAULIC $73.80
7022483 PIPE-HYDRAULIC $46.98
7022518 Proportional Relief Valve 12V $470.65
7022616 BRACKET CALL
7022699 BAFFLE WELDED ASSEMBLY $428.68
7022834 Interface Panel Welded Assembly CALL
7022846 Pump - Tandem Gear CN201 $2,517.05
7022865 Dual Rotatilt relay Box Assembly 12V - VT651 $826.69
7022875 Roto-Tilt Control Box Assembly - Single  VT651 $653.91
7022896 Dual Rotatilt Control Assembly 12V $963.02
7022914 Cable Assembly CALL
7022995 BEACON MOUNT W/ASSY $287.14
7023096 Hose guide welded assembly CALL
7023130 Clamp Plate Welded Assembly $93.57
7023143 FRONY RH LEG ASSY CALL
7023197 Side Marker Light Assembly $244.29
7023281 BRACKET/ SUPRAWASH $154.02
7023282 BEACON BRACKET CALL
7023287 Oil Cooler (HP Transmission) WAS 7008145 $785.89
7023295 Plate-Pipe Bulkheads $29.89
7023358 Cable Assembly CALL
7023370 Pipe - Hydraulic  (VOR) $86.68
7023371 Pipe - Hydraulic  (VOR) $56.83



7023417 PIPE-HYDRAULIC, OUTER,  MANIFOLD TO WSB HOSE $116.52
7023418 PIPE-HYDRAULIC, INNER, MANIFOLD TO WSB HOSE $115.28
7023442 PIPE-HYDRAULIC, RH, BLOCK TO CBM HOSE $129.08
7023443 PIPE-HYDRAULIC, RH, BLOCK TO CBM HOSE $113.49
7023450 PIPE-HYDRAULIC, RH, BLOCK TO CBC HOSE $122.25
7023454 PIPE-HYDRAULIC, RH, BLOCK TO CBC HOSE $124.71
7023482 JD Tailpipe High Welded Assembly CALL
7023519 LED - Work Lamp 9-36V VT651 $141.45
7023523 REAR WORKLIGHT INSTALLATION CALL
7023538 PIPE-HYDRAULIC CALL
7023540 PIPE-HYDRAULIC $62.66
7023541 PIPE-HYDRAULICS $68.89
7023615 Spacer - Valve Bank Label $16.03
7023658 Bulkhead Adaptor $134.28
7023752 Finger Valve $44.40
7023753 Bracket Finger Valve $13.98
7023981 Fan Assembly John Deere (FAN IS 281-10) CALL
7024011 Radiator Feed Hose JD S3a S3b $268.78
7024030 Ancillary water assembly $573.22
7024031 Washdown assembly $359.55
7024081 Gutterbroom Drive Plate - VT651--16.25" $297.68
7024082 Gutterbroom Drive Plate - VT651 12.5" $263.38
7024083 Pilot Operated Change Over Valve Assy(BREAKDOWN AVAILABLE) $267.08
7024112 Water Spray Assembly $99.77
7024133 Gutterbroom Plate Washer - VT651 $10.82
7024156 Hydraulic Motor APMR212/15 CN101..(WAS #7001220) $1,735.14
7024174 Angle Wheel Sensor S/Assy CN201 $374.42
7024200 CABLE ASSEMBLY $174.03
7024210 BLANKING PLATE W/ASSEMBLY VT651 $96.32
7024235 Hydraulic Sweep Manifold 12v Dual CALL
7024308 Water System - Auxiliary Tank CALL
7024315 REPLACED BY 7038318 N/A
7024331 REPLACED BY# 7024331B N/A

7024331B ( BRASS) Water Manifold Assembly Dual 12v VT651 (VOR) $3,478.68
7024334 Twin Taper Spring $295.46
7024358 REPLACED BY 7024457 N/A
7024408 Hood Welded Assembly $919.75
7024409 Loom $2,277.34
7024457 REPLACED BY PART#7024457B N/A

7024457B (BRASS) Water Manifold - Complete Assembly SINGLE VT651 WAS 70213 CALL
7024511 Fuel Tank Assy. CN201 $2,300.48
7024660 RETAINING STRIP DRAG CURTAIN  ES351 CALL
7024821 GEAR SET FAN DRIVE GEARBOX $4,567.75
7024822 BEARING SET $1,513.42
7024823 SEAL KIT PER TB1552 $502.00
7024839 PM10 Round Spraybar assy $1,094.97
7024867 **Engine Tub Seal - VT651 $1,083.98
7025017 CN201 WINSHIELD $2,075.23
7025199 Deflector, Assy cpl. $765.86
7025426 Brake Fluid Reservoir CN201 $268.31
7025544 Engine Cover $515.09
7025586 PLATE  ES351 CALL
7025782 Brush Position Cylinder, Standard- Assy CN201 $845.46
7025797 Brush Position Cylinder, 3rd Brush CALL
7025830 Gate - Welded Assembly CALL



7025840 SEAL HOPPER, HOPPER ASSEMBLY..ES351 $416.68
7025842 Retaining strip CALL
7025844 Guide Stop $135.02
7025845 Spacer CALL
7025847 Guide CALL
7025898 STRIP BRUSH HOPPER ASSEMBLY..ES351 $22.71
7025899 Holder - Strip Brush CALL
7025952 Pivot Pin - Hopper $82.54
7025972 **FILTER ELEMENT - HYDRAULIC RETURN $232.62
7026016 Stowage bracket $189.25
7026266 Duct Inlet Welded Assembly V801 $860.34
7026325 Fork Welded Assembly CALL
7026392 Slider $396.35
7026400 Rear Leg Adjustment Plate $39.66
7026407 Leg Rear W/Assy $267.20
7026435 Pivot Pin CALL
7026586 NO LONGER AVAILABLE N/A
7026589 Rear Compartment Floor CALL
7026599 Water Tank Only ES351 $4,164.05
7026678 Sound Insulation Panel $333.02
7026817 Label Set - Warning $53.32
7026819 Label Set - Information $52.80
7026826 Frame Top Cover W/A $2,151.38
7026913 Nozzle Bracket $44.18
7026918 Nozzle Mouting Boss $90.89
7026924 Mounting Plate - Sweepgear $55.66
7026925 200 Micron Spray Bar ..(bar only) CALL
7026930 Leg - Front Welded Assembly $222.02
7026966 Backing Plate - Sweepgear $34.37
7026975 Channel Brush Front Mount W/Assy $297.18
7027001 Pipe - Hydraulic  (VOR) $55.55
7027002 Hydraulic Pipe VT651 $132.68
7027003 PIPE-HYDRAULIC $114.15
7027004 PIPE-HYDRAULIC $146.85
7027005 HYDRAULIC PIPE CALL
70270-1 Valve - Non Return $77.45
70271-1 Valve CALL
7027261 ELEVATOR SIDE PANEL LH BASE  ES351 CALL
7027262 ELEVATOR SIDE PANEL RH BASE  ES351 CALL
7027333 Cylinder Assembly - NGS Restrictors VT651 $693.00
70274-1 Casing Pump - Powawash $164.46
7027436 NO LONGER AVAILABLE N/A
7027447 Pivot Pin CALL
7027448 Pivot Pin CALL
7027455 WSB Cylinder Height Adjustment Bracket $47.89
7027475 WSB Cylinder Height Adjustment Plate $59.06
70276-1 Coupling Modified Assy $99.15
7027613 Hinge (Drilled) CALL
7027629 CD - Technical Manual VT501/ VT651/ VT801 $76.98
7027723 **CURTAIN  TOP ELEVATOR ASSY ES351 $420.60
7027724 Retainer Seal Cowl Hopper CALL
7027783 SHAFT - LOWER ELEVATOR WELDED  ES351 $4,913.52
7027788 RETAINING PLATE ELEVATOR ES351 $90.29
7027790 SLEEVE SPROCKET - ELEVATOR  ES351 $42.66
7027800 REPLACED BY# 7051048 N/A



7027802 **Sprocket Drive Elevator ES351 $185.11
7027804 **IDLER SPROCKET ELEVATOR  ES351 CALL
70278-1 Pump - Water, High Pressure $1,646.91
70278-2 Seal-Kit $329.75
70278-3 Seal-Radial $60.65
7027834 REPLACED BY#7050935 N/A
70278-5 O Ring $16.74
7027853 Retainer Chain Tensioner $161.11
70278-6 Valve Overhaul Kit $311.40
7027870 Elevator Chain Adjuster CALL
70279-1 Spigot - Bell Housing Mtg. $95.92
7027934 Load Sensing Bracket Side Mount $44.06
7027940 Elevator Chain ES351 CALL
7027957 Pin Elevator CALL
7028004 Elevator Tensioner Grease CALL
7028065 Pipe Support CALL
7028075 Pipe - Hydraulic (VOR) $36.95
7028076 PIPE-HYDRAULIC, LH, BLOCK TO CBM HOSE $62.23
7028077 PIPE-HYDRAULIC, LH, BLOCK TO CBM HOSE $57.57
7028078 PIPE-HYDRAULIC, LH, BLOCK TO CBC HOSE $57.57
7028090 Technical Manual VT501,651,801(Hardcopy) MARK 1 $493.43
7028108 NO LONGER AVAILABLE ES351 HINGE N/A
7028339 **Duct 270mm W/Assy $331.23
7028347 NO LONGER AVAILABLE N/A
7028408 Hopper Support Assy CALL
70284-1 Gun - Mini $293.02
7028435 Starter Cable Black CALL

7028458-1-SP Fixing Kit $145.48
7028479 Pin-Cylinder CALL
7028585 Intake seat - Weld Assembly VT651 WAS 7015988 $391.86
7028661 Label - Transmission Pump Filter $20.31
7028740 Flushing Valve $62.77
7028749 Rear Camera Mount $31.51
7028861 SPACER (ES351) 4 per truck $45.42
7028871 Elevator Lower Plate $1,986.00
7028887 **Intake Seat lined VT651..Duct 270mm W/Assy $612.45
7028922 **ELEVATOR DRIVE CHAIN ES351..(MASTER LINK PART#7046866) $536.45
7029042 Hydraulic Cylinder - Hopper Lift CALL
7029043 Hydraulic Cylinder - Hopper Tip CALL
7029044 Cylinder-Hopper ES351 $851.49
7029147 REPLACED BY # S7029147 N/A
7029190 MACHINED TRANSMISSION SPROCKET 12T  ES351 CALL
7029194 Pin - Pivot $179.60
7029238 Drive Hub Rear Broom $756.37
7029241 ELEVATOR RETRACT CYLINDER ASSEMBLY  ES351 CALL
7029249 LARGE WASHER  ES351 CALL
7029284 Upper Arm W/assy $762.23
7029286 Lower Arm W/assy $611.23
7029287 Pin - Lower Forward $162.22
7029290 Lower Mount W/assy $615.48
7029316 Pin - Top Pivot CALL
7029344 Pin $139.78
7029370 Motor Plate W/ Assy, ES351 $319.58
7029380 Motor Plate W/ Assy  ES351 $588.43



7029383 Gutterbroom Assy - RH $9,454.75
7029404 **Hydrant Filler Adapter CALL
7029413 **HYDRAULIC MOTOR - 315cc 32mm KEY SHAFT  ES351 $1,306.80
7029414 Guterbroom Assy - LH $9,454.75
7029838 Cylinder-Double Acting 40mm Bore ES351 $949.15
7029993 Insulation Panel - Inlet Duct RH 651 501 CALL
7030001 Insulation Panel - Exhaust RH 651 501 $273.45
7030003 Insulation Panel - Duct Floor $101.26
7030004 Insulation Panel - Duct LH $564.88
7030006 Insulation Panel - Outlet Duct RH $548.42
7030009 4 Station Manifold Assembly 12V.. $907.86
7030102 SPACER SPROCKET  ES351 $398.94
7030166 Insulation Panel - Exhaust RH 801 CALL
7030174 Insulation Panel - Centre Front 801 $643.91
7030249 Access Ladder S/Assy. VT651 $2,369.23
7030297 Compensator Welded Assembly $942.92
7030300 Fixing Kit $74.57
7030302 Weight Load Indicator with cable VT651 $270.77
7030357 PENDANT 12V VT651 POWABOOM $1,069.74
7030392 Quick-Release Grill CALL
7030495 Hanger Bracket W/ Assy  ES351 CALL
7030496 TENSION SPRING 6000 N/m, ES351 $862.89
7030538 PIVOT PIN  ES351 $97.91
7030819 Plate, Quick Release $29.42
7030835 Nozzle Quick Release Install $375.78
7030843 REPLACED BY # 7030843 JNA N/A
7030845 **ELEVATOR FLIGHT CURTAIN ELEVATOR ASSEMBLY ES351 $99.35
7030900 ELEVATOR MOTOR MOUNT WELDED ASSEMBLY  ES351 $550.08
7030923 BOTTOM ELEVATOR PANAL ELEVATOR ASSEMBLY ES351 CALL
7030959 CLAMP STRIP  ES351 $256.45
7030968 **Wear Strip ES351 $83.08
7030969 Hydraulic Piston Pump 90cc ES351 $8,928.54
7030980 Oil Cooler 12V--ES351 $1,760.98
7031119 Spacer $56.29
7031177 Pump CALL
7031264 TOP PANEL- WELD ASSY CALL
7031272 **CURTAIN HOPPER ASSEMBLY ES351 $124.71
7031282 Bar Quadrant Shaft CALL
7031285 Retaining Strip $50.26
7031286 Washer $68.02
7031406 Rod End $241.43
7031604 Manual-Technical CN101 $292.28
7031624 REPLACED BY 7056681 N/A
7031760 Relay welded assembly $339.97
7031763 Hopper Pressure Manifold (ES351) $1,097.78
7031765 Link welded assembly - Standard $464.66
7031770 Gutter Broom Control Manifold CALL
7031774 Pivot Pin Welded Assembly $79.20
7031782 Link Assembly $781.95
7031851 Brush Lift Cylinder Kit $737.11
7031877 Bracket - Magnet Holder Front Samarium CN201 $652.65
7031889 Fuel Lift Pump John Deere RT655 $276.86
7031925 Simultaneous Sweep activation Code CALL
7032088 Relay Sub-Assembly $630.31
7032133 **RETAINER BOLT - ES351 $158.82



7032137 **Retainer, ES351 M16 $71.86
7032175 Door linkage conversion kit $2,008.34
7032273 Roller Shutter, Robinson 34mm Door CALL
7032279 Bos SPacer --ES351 CALL
7032286 Hydraulic Cylinder ?50 Bore 70 Stroke $967.23
7032291 Hydraulic Cylinder ?40 Bore 530 Stroke CALL
7032305 Retainer $123.89
7032309 Isolating Pad - Fuel Tank $26.26
7032314 Isolating Pad - Fuel Tank $28.15
7032341 Compression Ring $455.08
7032342 REPLACED BY# 7051508 N/A
7032345 Bearing Hub Rear Broom $442.95
7032363 PIPE-REAR WANDERHOSE CYLINDER CALL
7032415 Clamp Plate W/Assy $164.77
7032494 ADJUSTABLE DAMPER  ES351 $669.02
70325-1 Duct - Entry $566.17
7032513 Powerscrub VT651 CALL

7032514-DUAL Powerthrust Option Code..DUAL SWEEP CALL
7032514-SINGLE Powerthrust Option Code..SINGLE SWEEP CALL

7032515 Varibrush Code CALL
7032577 SIDE BRUSH HOUSING WELDED ASSEMBLY  ES351 CALL
7032586 NGS Subframe Harness $1,858.46
7032589 Systems Locker Power/Coms Harness $982.46
70327-1 **Seal - Entry Hopper $405.05
70327-2 Seal - Entry, Hopper Economy CALL
7032754 John Deere 86Kw Power Pack Harness $1,332.65
7032946 REPLACED BY #7032946 JNA N/A

7032946 JNA Dirt Shoe Brus (Pair) $138.46
7032948-SP Fan Impeller Assembly 760 dia was 280730-1-SP..(9 BLADE) $3,235.77

7032986 Retainer Side Brush CALL
7033010 Pipe - Hydraulic-ES351 $37.65
7033019 TMM Control Panel Basic $3,957.54
7033046 Relay Box Complete ES351 $4,338.37
7033051 SIDE BRUSH RETAINER PLATE  ES351 $57.68
7033075 Side Brush Adjuster $1,443.71

7033091-SP **Fan Impeller Assembly 800 dia. Spares WAS 280830-1-SP $3,140.00
7033105 Lug W/assy, ES351 CALL

7033121-SP REAPLCED BY# 7064685-SP N/A
7033157 REPLACED BY #7033157 JNA N/A
7033204 WSB Tow Plate (Single sweep) VT651 $106.09
7033205 Chassis Cab Interface with Skid Blue $388.37
7033211 Spacer VT651 CALL
7033283 Harness Powaboom MK2 $306.11
7033304 Harness Additional Work Lights MK2 $202.74
7033320 REPLACED BY#7035127 N/A
7033408 Fuel tank - service replacement $5,962.37
7033455 EXTERNAL PANEL KIT (ES351) CALL
7033483 Camera Installation-Side $659.94
7033494 Side Plate L/H $204.88
7033495 Side Plate R/H $204.88
7033510 **ES351 Water Valve $167.14
7033564 Air Set Assembly $839.71
7033669 Starter Cable Red CALL
7033709 PLATE- HARDSTOP ES351 $132.25
7033725 Pneumatic Cylinder Assy ES351 $1,090.09



7033793 PLUNGER- M24 X 2.0 - 16MM ES351 $161.92
7033795 Hardstop assy ES351 CALL
7033797 Retainer w/ assy-Cylinder  ES351 $199.34
7033820 Spacer - ?18 x 30mm CALL
7033835 Pipe - Hydraulic  (VOR) CALL
7033854 Anchor Welded Assembly CALL
7033968 Folded Support W/ Assy $301.71
7033997 PIPE-HYDRAULIC $109.05
7033998 PIPE-HYDRAULIC $64.32
7034030 Pivot Pin Welded Assembly CALL
7034038 GASKET COVERPLATE..(WAS 42279-1-B) $29.00
7034074 Bracket W/Assy, Discharge pump VT651 $205.22
7034092 Steering Control Unit Load Sensing CALL
7034175 NGS 12 Volt PCB Assembly $737.95
7034185 Connector Bracket $86.68
7034197 PIPE-HYDRAULIC $111.28
7034198 PIPE-HYDRAULIC $55.52
7034199 PIPE-HYDRAULIC $106.14
7034200 PIPE- HYDRAULIC $60.12
7034290 Screen Welded Assembly (LH $867.20
7034291 Screen Welded Assembly (RH) $875.72
7034312 Rear door de-watering assembly $2,189.06
7034403 REPLACED BY PART# 7034403 JNA N/A

7034403 JNA **STEEL DRAG SHOE ES351 (1 EACH) $461.54
7034404 STRIP PLATE  ES351 $107.52
7034405 COVER PLATE  ES351 $45.65
7034512 Rear Floor Support W/Assy CALL
7034535 ARM WELD ASSENBLY  ES351 $1,244.63
7034564 MOUNT W/ASSY  ES351 $412.26
7034568 PIVOT PIN W/ASSY  ES351 $257.85
7034569 SPACER  ES351 $119.28
7034577 **T-PLATE W/ASSY. L/H  ES351 $628.72
7034580 **T- PLATE W/ASSY. R/H  ES351 $497.40
7034587 ES351 Rear Broom Arm Assembly. $2,204.92
7034660 Retaining Strip Drag Curtain ES351 $47.17
7034661 **CURTAIN RUBBER ELEVATOR ASSEMBLY ES351 $103.15
7034674 PIN ES351 $36.57
7034695 LIFT BRACKET - WELDED ASSEMBLY  ES351 CALL
7034696 GUSSET  ES351 $31.02
7034704 PIVOT PIN W/ASSY  ES351 CALL
70347-1 Bracket - Spray W/A $75.45
7034721 Rear Broom Lift Chain, ES351 $62.58
7034741 CONNECTOR ES351 $179.20
7034755 PIN W/ASSY ES351 CALL
7034760 TOW  PLATE  ES351 $51.37
7034807 Sub-Assembly Fog / Reverse Lamp 12V $337.02
7034829 RIGHT HAND LIFT BRACKET - WELDED ASSEMBLY  ES351 CALL
7034854 HYDRAULIC CYLINDER 025 BORE X 160 STROKE  ES351 $462.62
7034863 REPLACED BY 7043296 N/A
7034908 TOW CHAIN ES351 $13.98
7034926 Side Brush Bracket W/Assy $1,067.92
7034960 ES SIde Panel L/H CALL
7034961 ES SIde Panel R/H $2,165.26
7034972 Rear Panel LH Light Mount CALL
7034973 Rear Panel RH Light Mount CALL



7034989 Bracket W/assy - Limit Switch CALL
7034997 Bracket Welded Assembly - Limit Switch $183.11
7035106 Main Panel with Fixings - LH CALL
7035112 PIPE-HYDRAULIC $110.15
7035117 PIPE HYDRAULIC $51.25
7035123 PIPE-HYDRAULIC $55.52
7035127 Pneumatic Valve Manifold ES351 CALL
7035298 Electric discharge pump 2.7cc 12v VT651  ( VOR) $1,013.91
7035351 Harness ES351 CALL
7035526 Pipe - Hydraulic-Scissors $389.72
7035586 Plate, ES351 $46.06
7035588 M16 SPACER  ES351 $59.22
7035600 Top Closing Panel CALL
7035734 PIPE-HYDRAULIC $57.60
7035735 PIPE-HYDRAULIC $108.55
7035737 REPLACED BY# S7035737 N/A
7035755 Door Mounting LH Welded Assembly CALL
7035760 Hydraulic oil cooler $2,133.65
7035856 End Plate V651 & 801 $99.49
7036052 Rear Broom Cover ES351 $984.46
7036081 Elbow, Low Pressure Suction $34.37
7036096 Subframe Harness $1,532.95
7036153 Seal Assembly - Rear Door $237.40
70362-1 Stud - Spray Nozzle M6 $14.31
70362-2 Stud - Spray Nozzle M4 $14.18
7036403 Interlink Harness Dual $311.43
7036476 Switch Panel Assembly $1,192.29
7036497 Bracket - Filter Regulator $68.18
7036500 Pin-Main Pivot W/ Assy  ES351 $219.69
7036504 Washer (60mm O/D 16.3mm I/D) $26.54
7036506 Boss - Sweepgear $207.71
7036508 REPLACED BY TB1601 N/A
7036649 Latch Plate Welded Assembly $169.02
7036690 Botttom Panel W/ Assy CALL
7036712 Curtain Support $41.43
7036776 Boss $17.75
7036861 Bracket, Gas Spring  ES351 $119.75
7036925 Gas Strut- ES351 Door CALL
7037137 REPLACED BY #7037138 N/A
7037138 Towbar---VT651/VT801 $593.52
7037154 PI637 Preference Plus Activation Code EQ # REQUIRED CALL
7037157 Curtain $200.45
7037218 Lift Bracket  LH w/ Assy  (ES351) $511.83
7037227 Support Rail, Lower $124.35
7037228 Support Rail, Upper $187.80
7037302 CD - Tech Manual V501 V651 V801 MKII SW $106.69
7037313 Hardcopy - Tech Manual V501 V651 MKII SW $449.48
7037335 Hopper Door Valve ES351 CALL
7037405 Side Panel Welded Assembly CALL
7037475 Bottom Bracket - Welded Assembly CALL
7037476 Mount Bracket $86.83
7037477 Clamp Strip $134.18
7037484 Support Rail, Middle $118.92
7037490 Lift Bracket  RH w/ Assy   (ES351) $496.91
7037498 Cable Retaining Cleat CALL



7037535 REPLACED BY# 7037535 JNA N/A
        7037535 JNA **Rubber Flap ES351 fits between T-Plate and Shoe $120.00

7037559 ES351 Mandrel End Plate $349.28
7037741 Harness, Chassis - Stage 3a CALL
7037883 Rear Curtain Mount $269.58
7037959 **Rear Broom Curtain -Rubber ES351 $367.62
7037966 ES351 Spacer Drag Shoe CALL
7037992 Hose Guide CALL
7038119 Strip- Top Clamping $65.11
7038188 Compensator - W/Assy $572.06
7038288 Water Break-Half..(Was #7004072) ----Takes 2 Each $34.28
7038318 REPLACED BY #7055400 N/A
7038654 Curtain Welded Assembly $523.63
7038679 Pivot Head Lever Welded Assembly $193.92
7038712 REPLACED BY# JNA 7038712 N/A
7038722 Rear Curtain Support  ..ES351 $55.60
7038727 Side Panel Welded Assembly CALL
7038803 Restrictor Plate, ES351 $269.58
7038833 Technical Manual - ES351 CD CALL
7038836 Technical CD RT 655 MK3 CALL
7038838 Technical Manual  - ES351 Hardcopy $203.32
7038839 Technical Manual - C201 Mk2 Hardcopy $581.17
7038841 Technical Manual - RT655 Mk3 Hardcopy $209.63
7038878 Gutterbroom Centre Curtain ES351 CALL
7038915 Mask Plate $99.32
7038993 Plate - Prop Release $45.26
7038994 Plate - Prop Latch $24.58
7038998 Bush - Body Prop Release $65.63
7039019 Nozzle Assembly CALL
7039096 Code Activation for additional beacons CALL
7039112 Node - I/O JXM Universal $3,426.23
7039144 BRACKET-MANIFOLD CALL
7039145 Pipe-Hydraulic H-2Z3 (A/B)-H-2V9(A/B) $91.06
7039146 Pipe-Hydraulic H-2Z3 (T2)-H-5Z1(T) CALL
7039147 Pipe-Hydraulic H-2Z3 (P2)-H-5Z1(P) CALL
7039266 Diode Pack Assembly CALL
7039459 Pin welded assembly $60.03
7039497 Door Panel S/ Assy-LH $3,191.49
7039519 Cowling Worklamp Code CALL
7039529 Door Panel S/ Assy-RH CALL
7039539 Mount- M5 Female/M8 Male CALL
7039540 Main Panel S/ Assy-LH $2,667.51
7039541 Main Panel S/ Assy-RH CALL
7039612 Control Panel -12V CALL
7039690 Motor Jack Plate $63.98
7039698 Elevator Mount W/Assy $331.94
7039700 **NOZZLE TYRE..(WAS #16752) $81.80
7039797 Plate - Motor Tilt $68.37
7039802 Bracket W/assy - Rotatilt CALL
7039804 Spacer - ø16 x 13mm ID (32mm OD) CALL
7039815 Tailpipe Cover $72.37
7039838 REPLACED BY S7046581 N/A
7040034 Elevator top cover W\Assy CALL
7040115 Prop Rod Release Cylinder - VT651..(WAS #7583-2011) $295.17



7040120 Spraybar Welded Assembly $805.00
7040139 Pin-Rear Door Link VT651/801 $51.65
7040142 Keeper plate $58.42
7040209 Pin - Hydraulic door cylinder pivot $67.34
7040211 Hopper Worklight Bracket $33.09
7040295 Filter - Hydraulic Return $183.17
7040308 Level Switch - Visual Immersion $321.12
7040393 Pipe Hyd H-3Z1(A6)-H-3A3 CALL
7040395 Hydraulic Hard pipe Line (VOR) $119.54
7040405 Pipe Hyd H-3M2-H-3Z1(B3) CALL
7040407 Pipe Hyd H-3M2-H-3Z1(B3) CALL
7040529 HIC Sweep RT655 12V $3,977.78
7040831 Pipe Hyd H-3Z1(A1)-H-3V1 $75.26
7040832 Pipe Hyd H-3V1-H-3Z1(B1) $103.38
7040839 Rotatilt Activation Code CALL
7040857 Rotatilt Boss $60.75
7040899 Additional spraybar mount plate $50.74
7040958 Pneu Filter/Regulator Assy $774.66
7041060 Mounting bracket welded assembly $115.57
7041150 Return Filter Hydraulic w/Indicator (ELEMENT IS 7025972) $270.69
7041243 Bracket RT Supawash Valve CALL
7041279 Supawash Bracket RH CALL
7041314 Oil Pressure Switch Assembly..(WAS PART# 281942-1) $259.78
7041446  Strut - Horizontal  --RT MK3 CALL
7041449 Options frame  RT MK3 $1,605.72
7041547 eFan - Oil Cooler, 12v COMEX 35S (WAS #7010067) $1,459.57
7041606 Bracket - Quick Exhaust Valve (241-323) $26.83
7041659 RT 655 fuel feed tube CALL
7041661 Fuel Pipe w/assy - Return CALL
7041820 Pipe (V651 V801) $53.71
7041824 Carriage Weld Assembly $1,603.74
7042265 Hydrant Filler Body (WAS 7017520) $67.75
7042309 Control--Electric JCM-350 I/O Node RT655 CALL
7042430 LH Rear Storage tray side CALL
7042431 RH Rear Storage tray side CALL
7043044 Sub-Frame Harness RT655 CALL
7043296 FILTR REGULATOR UNIT..(TB1601 REV-B) WAS 7034863 $716.98
7043357 Conversion Bracket..(TB1601 REV-B) $162.98
7043386 PO Check Valve - Rear Door $216.58
7043447 Slew Retainer WSB (SINGLE) WAS 283127-2 $28.08
7043452 FILTER REGULATOR UNIT BRACKET..(TB1601 REV-B) $46.91
7043907 REPLACED BY #7062212 N/A
7043951 Bottom Panel Assy CALL
7044091 Spindle - Nozzle Wheel (WAS# 63492-1)..REQUIRES NEW GREASE NIPP   $43.08
7044293 Mounting Frame W/assy $855.31
7044327 Pivot Frame W/assy ES351 $1,206.74
7044404 Ladder Assembly $461.94
7044453 Water Pump Assembly ES351 CALL
7044461 Motor mounting plate welded assembly $547.29
7044498 Cylinder - Double Acting 40mm Bore $878.32
7044500 Pin - W/assy $44.35
7044616 Pnuematic Manifold -  3 Way 12V CALL
7044619 Pivot RH - Ladder $44.12
7044829 Pin W/assy - Hood Lift $114.12



7044847 Complete RT655 Hood Assembly CALL
7044851 Nozzle Jet - S/assy CALL
7045049 Roller Shutter Assembly  ES351 CALL
7045163 RT Rear Work Light Harness $183.03
7045568 Tie Bar, Prop $28.51
7045569 Tie Bar, Prop $63.37
7045570 Spacer, Rear Broom Prop $29.77
7045625 Elevator Side Panel LH Base CALL
7045626 Elevator Side Panel RH Base CALL
7045633 Retainer M24 $145.94
7045670 Switch - Body Tip $312.00
7045681 POWABOOM CONTROL 12 VOLT $485.05
7045961 Boss, Rear broom cover stop $31.94
7046285 VT651 Hopper Floor Liner Center CALL
70463-1 Plate - Nut $59.57
7046357 RT655 Relay Box Label CALL
7046358 REPLACED BY #7046358 JNA N/A
7046575 Axial Fan assembly $420.11
7046707 Spacer - Rear Broom $24.54
7046802 Cradle welded assembly (WAS 7008962) CALL
7046866 **MASTER LINK FOR ES351 DRIVE CHAIN #7028922 CALL
7046871 Hydraulic Level Gauge $87.00
7046930 Pin - Quick Release CALL
7046931 Hanging Bracket - W/Assy CALL
7046937 Hanging Bracket - Rear, W/Assy $237.11
7046980 Spacer, Elevator guide CALL
7047449 Release plate..**SEE TB1705** $39.97
7047551 Brake + Steer Priority Valve Block CALL
70484-1 Pulley $69.26
70486-1 Cable - Operating $46.49
7048930 Compensator welded assembly $315.77
7048934 RT DOOR ROD ASSY CALL
7049110 Stiffener cap (V-801) CALL
7049231 TRIPLE CAMERA CODE CALL
7049273 Lift Cable ES351 $97.68
7049372 Filler Shield $137.31
7049451 Adaptor Weld Assembly $329.54
7049480 Rear Tray Bracket - W/A $252.78
7049518 RT 655 MK2 Discharge Additional Harness $424.26
7049763 Pivot Right $299.74
7049764 Pivot Left $304.42
7050152 Access Ladder Mount CALL
7050153 Access Ladder Mount CALL
7050541 Fuel Tank RT655 RH.. $1,547.88
7050931 Brush Arm Outer W/Assy $655.23
7050935 WATER PUMP BRACKET (WAS #7027834) $159.28
7051048 Upper Elevator Shaft ES351 CALL
7051232 Support - W/Assy $463.86
7051294 Pivot bracket welded assembly (LH) $323.20
7051295 Pivot bracket welded assembly (RH) $323.20
7051406 Rear Light Cluster w/ Loader $497.54
7051508 Rear Broom Mandrel W/Assy $1,400.46
7051624 Pivot Pin W/Assy $229.54
70518-1 Bracket - Motor $210.14



70519-1 Bracket - Adjuster $255.32
7052365 Intake Seat W/assy - 179mm ---UNLINED $463.68
7052367 Intake Seat W/assy - 179mm ---LINED.. CALL
7052374 Spring - 152.4 x 31.75 x 5 $133.26

70540-500 Seal Kit CALL
7055017 Murphy Gauge CALL
7055400 4Bar Proportional Pressure Control Valve..(WAS 7038318) $1,218.17
7055980 Motor Mount - Welded Assembly..WAS#7016293 $371.75
7056408 Transmitter - 8 button Wireless $746.31
7056410 Receiver - Wireless Load Discharge $739.20
7056569 Plunger 13mm NC $56.45
7056572 Tube assy 13mm NC $151.46
7056573 O Ring $6.82
7056574 Coil 12v  DC 10W $120.00
7056614 Duct Inlet (Lined) W/Assy $753.03
7056681 Duct Inlet (Lined) 801 W/Assy (WAS 7031624) $1,243.32
7057615 Switch - Pneumatic 5/2 Sealed CALL
7057908 Holster - Wireless Discharge Transmitter $23.69
7058502 REPAIR PLATE CALL
7058657 RT655 MK3 Hydro Oil Switch Assembly (TB1729) CALL
70611-1 Flap - W/Assy $136.94
70616-1 NO LONGER AVAILABLE N/A
7062212 Limit Switch ( No Connector)..(WAS 7043907) $346.46
70625-1 Regulator - Flow $839.78
70627-1 Stay - Pivot Bracket CALL
7063772 V Range 502 652 802 Tech Manual Hardcopy CALL
7064685 Impeller Assy - RT kit $2,155.74
70653-1 Door/Hopper CALL
70654-1 Seal - Door, Hopper $518.89
70663-1 Handbrake $287.48
70698-1 Bush $147.22
70699-2 Buffer- Large $163.97
70724-1 Spring - Pull link CALL
70771-1 Pivot - Beacon $14.31
70782-1 Shaft - Pivot, Head $85.02
70786-1 Pin - Ram $42.68
708-10 Terminal - 3mm Pitch Molex Connector $4.66
70836-1 Washer - Sealing $14.31
70837-1 Washer - Retaining $20.51
70849-1 Switch - Brake $198.88
70849-2 NO LONGER AVAILABLE N/A
70855-3 Handle $181.42
70855-6 Striker $26.17
70859-1 Hose - Heater, 5/8' 5mm Wall $120.26
70890-1 Cooler - Hydraulic Oil CALL
70892-1 Plate - Clamp CALL
70893-1 Spacer $7.51
70901-1 Seal - Tank Cover $43.34
70905-1 Valve - Ball $30.58
70916-2 Clamp Flap $47.89
70938-1 Gasket - Rubber $7.34
70940-1 Flap - Rubber $7.51
70941-1 Clamp - Flap $13.05
70966-1 Spacer $14.14



70974-19 Motor & Water Pump Assy SPARES $3,230.80
710-100 Keying Pin 16 Contact 4213-215-1605 CALL
710-173 Deutsch Connector DT04-3PP006 $15.58
710-174 Plug - Deutsch, 40 Way DRC $111.43
710-183 NO LONGER AVAILABLE N/A
710-189 NO LONGER AVAILABLE N/A
710-217 Wedge - DTM 3 Way Plug $8.20
710-5 Connector - 12 Way $70.28
710-67 Receptacle - HDP 31 Way DEUTSCH CALL
710-70 Jam Nut Plastic $14.14
710-71 Panel - Lock Washer (24 Shell) $5.49
710-74 Receptacle 31 Socket+Adaptor $124.31
710-80 Contact 16 Pin 0460-215-16141 WAS 710-42 $5.20
710-81 Contact 16 Socket 0462-209-16141 $5.49
710-82 REPLACED BY 710-80 Ref. ECM703713. N/A
710-83 Contact - Socket Size 16 (1-2mm?) CALL
710-90 Plug - HDP 23 Way + Thread Adaptor $206.45
71107-1 **Brush Poly/Steel CS 200 / C201 $107.69
71120-1 Collar - Clamping $77.02
71121-2 Spacer - 6.5 IDx12 OD,  L =30 $10.82
71156-1 Bolt $36.25
71161-1 Label - Set, Combined English CALL
71176-1 Plate - Pivot $33.43
71184-1 Davit - Head Lift $180.12
71229-1 Spacer $7.51
71234-1 Head Link W/A + Bushes $799.48
71252-1 Shaft Drive $41.92
71271-2 NO LONGER AVAILABLE N/A
71273-1 NO LONGER AVAILABLE N/A
71277-2 Spacer 12mm $14.14
71283-1 REPLACED BY 253-14 N/A
71334-1 Fuel Line Return $53.94
71343-1 Steel Brush TECSOLUM # 100-1397 $162.92
71362-2 Holder - Twin Nozzle $60.65
71362-3 Jet - Straight $32.78
71362-4 Jet - Fan $32.78
71364-1 Flap - Hopper Thin $65.52
71386-1 Tie Flap $23.08
71392-1 Bracket - Ram Anchor CALL
71457-1 Valve Check G1/2' (7) $146.29

7146-1813 BALL JOINT, RIGHT $152.00
71475-2 Anchor Plate CALL
71476-2 Locator Spring $16.05
71600-1 **Trunking - Nozzle $317.98
71654-1 Washer - Belleville CALL
71661-1 Coupling Flexible $671.38
71662-2 Filter Cartridge Transmission $90.29
71663-1 Retainer - Pin $87.92
71674-1 Flap Elbow Suction $17.57
71788-1 Bracket - Brush Pivot $408.38
718-141 Contact - Socket 1.5-2.5mm² $5.69
718-143 Contact - Socket 0.5-1.0mm² CALL
718-170 Socket Housing $83.23
71822-1 Plate - Anchor, Ram $100.55



71823-1 Plate - Keep CALL
718-277  Receptacle - Insert MCP 1.5k 18 Way $7.22
718-278 Receptacle - Insert MCP 1.5k 9 Way Black $6.26
71893-1 Bolt  U CALL
719-1 Circuit Breaker 30A M4 Term $308.34
719-14 NO LONGER AVAILABLE N/A
719-15 REPLACED BY 30-290 N/A
719-2 Circuit Breaker 50A M4 Term $173.18

71920-1 Nut Drive $610.66
71933-1 NO LONGER AVAILABLE N/A
71935-1 Carriage W/Assy. CALL
71951-1 Hinge - Locker CALL
71959-1 Block - Bearing, Assembly CALL
71968-1 Axle - Screw $63.92
71969-1 Axle - Screw CALL
71971-1 Spacer $20.35
71972-1 Wheel - Support W/Assy $363.60
71978-1 Suction Head Slide CALL
72000-1 Bulkhead Screw - Brake Pipe $18.38
720029-1 Bush - Sleeve Damper, Bottom $37.05

720042-1-SP Tank- Hydraulic,Long - Painted $2,179.18
720048-1-SP Tank - Fuel, Long - Painted $1,877.38
720065-1-SP Tank-Water, LH Galv - Painted $3,509.89
720066-1-SP Tank-Water, RH Galv - Painted CALL
720079-1S REPLACED BY#7036233-1SP N/A
720082-1 Bumper-Lower, Assy $89.54
720125-1 Arm - Brush W/Assy $407.34
720129-1 Bracket - Wheel Hub, W/Assy $47.17
720150-3 NO LONGER AVAILABLE N/A
720160-1 Grille - Rear, W/Assy $756.00
720177-1 Hose - Brake Kit, Servo Inst. CALL
720177-3 Hose - Brake, Cab To Slave Cyl CALL
720191-1 Washer - Damper Top $29.15
720193-1 Bracket - Mounting, Shovel W/A $79.09
720197-1 Boss-Front Damper, Bottom Mtg $51.40
720198-1 Spacer - M14 X 20 OD $6.03

720-2 Latch - Paddle 20 Series $238.03
720206-1 Adaptor-G1, Dowty Wheel Motor $65.03
720220-1 Reservoir Bottle c/w Cap $90.94
720220-2 Reservoir Bottle Only CALL
720220-3 Cap-Yellow Threaded,1 1/4' WRG $10.82
720220-4 Reservoir Bottle-Elbow CALL
720221-1 Holder - Vehicle Tax Disc $14.31
720262-1 Bracket-AC Compes. Adj. Mtg WA $140.65
720265-1 Adjuster - Compressor, W/Assy $216.66
720266-1 Support-Nozzle Wheel, Front $96.69
720267-1 Support-Nozzle Wheel, Rear $115.85
720269-1 Hub - Wheel, Nozzle $89.97
720270-1 Sleeve - Nozzle Wheel, Bearing $16.05
720271-1 Washer - Nozzle Wheel, Bearing $14.31
720272-1 Wheel - Nozzle, 8' Dia. Assy $389.20
720273-1 NO LONGER AVAILABLE N/A
720274-1 NO LONGER AVAILABLE N/A
720278-1 Limiter-Travel,Rear Suspension $107.35



720281-1 Boot - Damper $40.49
720282-1 Loom-Trans. Bottle Level Float $190.18
720285-1 Loom - Sensor Rear Hopper Door CN201 $127.00
720289-1 REPLACED BY#740459-1 N/A
720290-1 Loom-Sensor, Speed Front Wheel $332.82
720297-1 Bracket - Shovel, Handle W/A CALL
720309-1 Motor Unit-Steering,(see text) CALL
720312-1 Plate - Folding Spraybar Mount CALL
720323-1 Fan - Cooling, & Space Assy $394.55
720324-1 Sheath - Suspension Unit $76.83
720337-1 Plate - Bottom, Handbrake $14.31
720338-1 Plate - Top, Handbrake $40.37
720351-1 Clamp - Door, Hopper W/Assy $56.80
72036-1 Spring - Spacer $40.86
720373-1 Bush - Damper Top, Lower $20.08
720374-1 Bush - Damper Top, Upper $21.15
720399-1 Pump - Recirculating Water $3,070.26

720-4 Latch For  RT655 CALL
72042-1 Shock Absorber $224.05
720427-1 Bracket-Mtg, Anti-Roll Bar W/A $221.91
720448-1 Plate - Clamp (Brush Arm) $54.55
72045-1 Pivot Bolt $39.80
720458-1 REPLACED BY #7050931 N/A
720462-1 Brush Arm - Inner. W/Assy $299.65
720469-1 Clevis - Brush Motor W/Assy $161.78
720472-1 Mounting - Brush Motor W/Assy $125.26
720482-1 Pedal - Williams, Assy $1,222.37
720486-1 Spring/Dampers Frnt, Pair Assy $2,732.35
720486-2 Spring/Damper Frnt Single Assy $1,417.92
720487-2 Spring/Damper Rear Single Assy $1,569.38
720488-1 Wheel Rim - Rear Poclain Motor $1,091.94
720496-1 Boss-Locking Guide,Check Strap $39.75
720497-1 Clamp - Anti-Roll Bar $49.60

720-5 Latch Flexible Draw $38.85
72056-1 Pivot Boss CALL

720591-1 NO LONGER AVAILABLE N/A
720-6 Keeper- Front Mount $11.80

72060-1 Bulkhead Fitting G5/8'xG3/8' CALL
720603-1 Brake, Back Plate Rear L/H $701.46
720603-2 Brake-Back Plate, Rear R/H $701.46
72061-1 Socket - G3/8' $49.88
720625-1 Cap - Reservoir, Brake Fluid $132.23
72065-1 Locknut $45.69
720652-1 Latch-Heavy Duty,Anti-Burst LH $72.88
720652-2 Latch-Heavy Duty,Anti-burst RH CN201 $72.88
720653-1 Lever-Squeeze & Cassette Assy $14.65
720654-1 Release-Door, Cable Assembly $23.42
72066-2 Pressure Switch $172.77
720666-1 REPLACED BY#7011243 N/A
72067-1 NO LONGER AVAILABLE N/A
720676-1 Brkt - Brush Position Ram L/H $107.20
720676-2 Brkt-Brush Position Ram R/H $107.20
720682-1 End-Rod, Brush Position Ram CN201 $78.98
720683-1 Bearing-Rod End, CN201 $48.94



720690-1 Handle - Cab Door (Happich) $166.74
720690-2 Key -Door (to suit 720690/1) $18.75
72071-1 Gasket $18.85
720722-1 Moulding - Roof $760.65
72073-1 Bearing - Shroud CALL
720732-1 Windscreen $2,611.17
720737-1 Glass- LH Quarter $312.46
720737-2 Glass- RH Quarter $312.46
720748-1 plate - Mount Door Hinge $40.95
72076-1 NO LONGER AVAILABLE N/A

720770-1 Pin - Latch, W/Assy $75.92
720779-1 Capping - Cab Door L/H $191.08
720779-2 Capping - Cab Door R/H $196.35
720780-1 Trim - Interior, Door L/H CALL
720786-1 Panel - Side, Front LH $398.11
720787-1 Panel - Side, Front RH $398.11
720788-1 Panel - Side, Centre LH $898.46
720789-1 Panel - Side Centre RH $898.46
72079-1 Race - Outer $793.89
720792-1 Panel - Side Rear LH $686.20
720793-1 Panel - Side Rear RH $679.55
720808-3 Cap - Washer Bottle (C200) $62.83
720817-1 Glass - Cab Floor, Centre $72.51
720818-1 Glass - Floor, Side LH $153.51
720818-2 Glass - Floor, Side RH $243.97
720820-1 Palm Rest Assembly $1,563.69
720820-2 Palm Rest Assembly R/H $1,586.78
720820-8 Palm Rest G/Assy.(293 Dual) $1,641.62
720821-1 J Plex Node - Palm Rest $804.89
720823-10 Keypad C201 $330.91
720823-6 Keypad - Main, 3rd Brush $361.15
720823-7 Thumbpad - Palm Rest $34.23
720824-1 Joystick - Palm Rest/Assy $173.82
720840-1 MegaJET Controller $5,536.71
720864-1 Windscreen - Corner LH $272.77
720864-2 Windscreen - Corner RH $144.40
720895-1 Windscreen - Centre Piece $112.12
720922-1 Door Glass LH $619.05
720922-2 Door Glass RH $619.05
720923-1 Plate - Hose Clamp (Brush Arm) $34.58
720927-1 Adaptor - 1/2' Brush Motor $46.32
720939-1 Tube - Hose (Brush Arm) $19.77
720941-1 Suction Head - W/Assy $2,335.95
720967-1 Cylinder/Servo-Brake, Safim $1,477.74
720967-2 Boot-Rubber (for 720967/1) $19.20

720967-500 Kit-Seal (for 720967/1) $263.60
720979-1 **Flap - Suction Head $149.29
720998-1 Nose-Cone, Chassis, W/Assy $938.42

72-1 Valve - Shuttle $80.06
72-1 (A) Valve - Shuttle CALL

721011-1 Nut - Sensor Float $107.89
721022-1 NO LONGER AVAILABLE N/A
721032-1 Foam - Sound Attenuating CALL
721033-1 Pipe - Suspension Brake, LH $86.26



721034-1 Pipe - Suspension Brake, RH $71.06
721039-1 Pipe-Brake, Axle Backplate $100.05
721049-1 Valve - Priority $303.62
721051-1 Bracket - Dump Valve CN201 $103.38
721080-1 Connector - Pump, G3/4 $76.22
721085-1 Arm - Support, L/H W/Assy $998.22
721085-2 Arm - Support, R/H W/Assy $998.22
72-109 Regulator - Mini Pre-Set 5 Bar $141.03

721098-3 REPLACED BY#220-283 N/A
721098-4 Blade - Wiper (C200) $70.71
721098-5 Nozzle-Windscreen Wiper (C200) $27.69

721-1 NO LONGER AVAILABLE N/A
721103-1 Holder - Cup $129.35
721104-1 Fascia - Front $482.77
72-111 **Check Valve- Pilot Operated, ES351 $231.75
721-12 Resistor - 2.5W 75R $21.69
72-112 **CHECK VALVE 3/8 x 8 TUBE  ES351 $50.38
72-113 Non Return Valve - Brass 1/2 BSP $26.31
72-114 Elbow - R1/8M x G1/8F $20.45

721146-1 Hood - Plastic, Fan Outlet $346.25
721159-1 Pin - Shoulder $16.00
721161-1 Pivot - Long $25.92
72-118 REGULATOR NUT ONLY FOR TB1601 $25.26

721180-1 Drawbar - Nozzle, W/Assy $262.42
721186-1 Cylinder - Brush Position CN201 $498.57

721186-500 Kit - Seal (to suit 721186/1) $75.65
721187-1 Bush-Nozzle Drawbar & Davit $18.71
721188-1 Davit - Nozzle Lift W/A $296.00
72-119 Self Sealing Fitting CALL
72-120 Branch Adaptor CALL

721202-1 Hose - Brake, Rear $123.57
721203-1 Hose - Brake, Front $134.65
721206-1 Glass - Cab Door, Rear Upper CALL
72-121 REPLACED BY# 283510-2 N/A
72121-1 Anchor Ram $220.98
721217-1 Bracket-Wheel Trim $42.78
72125-1 Washer Tail $28.95
721253-1 Shaft-Flap,Sction Shut-off W/A $83.18
721267-1 Matrix - Heater $414.86
721280-1 Condensor - Air Con C200 $518.63
721281-1 Valve - Heater, C200 Cab $131.88
721282-1 Receiver-Dryer, Filter $150.54
721283-1 Switch-Trianry, Air Con C200 $639.83
721284-1 Ice-Stat - Air Con C200 $158.72
721293-1 Cable - Handbrake, Primary $343.71
721299-1 Pump - Tandem Gear - 32.1cc+6.4 $2,715.20

721299-500 Kit - Seal (suits 721299-1) $338.14
721305-1 Bumper - Upper, Assy $502.34
721311-1 Bracket - Top Mtg, Side Panel CALL
721317-1 Plate - Magnet, Side Panel $20.92
72134-1 Clamp CALL
721348-1 Bracket-Rear Panel Mounting $125.26
721350-1 Mount-Chassis, Rear Panel $112.95
721351-1 Mount - Main Side Panel $35.55



721352-1 Pivot W/Assy $53.42
721353-1 Bracket - Side Repeater $51.12
721354-1 Cable - Dump Valve LHD $163.55
721354-2 Cable - Dump Valve RHD $165.12
721355-1 Spacer - Handbrake CALL
721373-1 Mount-Bottom,Front Damper Wssy $161.75
721374-1 Boss-Front Damper,Bottom Mount $52.05

72138-1-SP Plate Top Brush (Grey Paint) CN201 CALL
72-14 Regulator - Mini $101.71

721415-1 Cover - Intake Duct $303.65
72146-1 Neck - Filler $127.34
721466-1 Cable - Hot/Cold $115.88
721470-1 Hinge - Door, W/Assy $98.74
721472-1 Loom - Rear Chassis Node $1,302.85
721472-2 Loom-Rear Chassis Node $1,092.85
721478-1 NO LONGER AVAILABLE N/A
721481-1 Gusset Outer Window $289.62
721483-1 Inner Window Gusset $347.52
721487-1 Mat - Floor LHD CALL
721491-1 Bearing-Boot,Damper Heavy Duty $49.72
721492-1 Hose Assy,Condensor-Receiver $226.05
721497-1 Window - Sliding, Double LH $2,777.00
721497-10 Window Post LH $241.63
721497-12 Handle $95.02
721497-13 Catch - Front $10.86
721497-14 Catch - Rear $10.86
721497-16 Runner - Plastic, LH $24.00
721497-17 Runner - Plastic, RH $24.25
721497-18 Weatherstrip-Door Glass, C200 $22.88
721497-2 Window - Sliding, Double RH CALL
721497-6 Glass - Front Window LH $498.05
721497-7 Glass - Front Window RH $498.05
721497-8 Glass - Rear Window LH $458.38
721497-9 Glass - Rear Window RH $533.52
72-14PS Regulator (Pre-Set 4.5 Bar) $95.74

721-5 Resistor - 68 Ohm, 10 Watt CALL
72-15 Panel - Ring (Suit B72/14) $7.51

721500-1 Hose Assy,Compressor-Condensor $691.63
721504-1 Hose Assy, Evaporator to $1,039.83
721509-1 Bracket-Magnet Mtg. W/Assy $54.91
72151-1 Banjo Bolt CALL
721511-1 Knob - Control $48.26
721521-1 Loom - C200 Rear Chassis Lights $294.91
721527-1 Tail Lamp LED Assy $171.69
72155-1 Boss - Hose Reel $219.17
721558-1 Motor-Wheel,LH (Poclain)CN200 $6,468.85
721558-2 Motor-Wheel,RH (Poclain)CN200 $6,468.85
72156-1 Hose Reel Shaft $134.18
721576-1 Sensor - Road Speed C200 ASSY $242.05
72159-1 Hose - Anchor $78.29
72-16 Seal - Kit $58.92

721626-1 Block - Water $64.97
721631-1 Shaft - Hose Reel $102.68
721635-1 Tank - Water, CW200 $3,038.71



721638-1 NO LONGER AVAILABLE N/A
721663-1 Motor & Water Pump Assy $2,688.98
721665-1 Brake Master Cylinder Hose Kit $171.95
721665-2 Front Brake Hose LHD $318.60
721665-4 Front Brake Hose RHD $158.29
721665-5 Rear Brake Hose RHD CALL
721665-6 Kit-Hose Brake Master Cyl RHD $201.03
721672-1 Pin - Door Latch $26.12

72-17 Exhaust Silencer $16.03
721703-1 CANview - C200 Display Unit. $2,905.63
721718-1 Plate - Hose Reel Mounting $49.48
72172-1 Motor - Hydraulic $548.80

72172-500 Seal Kit $79.51
72173-1 Motor - Hydraulic $1,566.58
721734-1 Sensor-Engine Speed (Shielded) $205.82
721763-1 Bolt - Special $21.20
721775-1 Mount - Magnet/Key, W/Assy CALL
721780-1 Mount-Magnet/Standpipe, W/Assy $80.60
72180-1 Washer - Clamp $52.98
721802-1 Filter-Water In Fuel & Preheat CALL
721803-1 Sensor - Pressure, Delta $291.63
721810-3 Cleaner-Catalytic Emissions $9,362.25
721810-4 Clamp - Dipex $133.08
721815-1 Insul Jacket-DPF Conical End $147.74
721816-2 Bracket - Exhaust Mount RH $196.51
72182-1 Fan - Impellor Assy CALL

721821-1 Air Cleaner - Euro 4 $397.25
721821-2 Element - Main Filter $98.28
721821-3 Element - Safety $50.09
721842-2 Pipe - Top, Water (EPDM) CN201 $28.60
721843-1 Pipe - Water, Bottom CALL
721880-1 Pack - Cooling, C200 Euro 4 $6,657.28
721890-1 Cooling Fan & Spacer Assy E4 CN201 $356.15
721893-1 Cooler - Oil, C200 E4 $1,530.02
721894-1 Radiator - Water, C200 E4 $2,436.35
72190-1 Pin - Anchor Cable $38.43
721910-1 Bracket - Light, W/Assy $72.25
721929-1 Housing - Flap, Welded Assembly CALL
721931-1 NO LONGER AVAILABLE N/A
721942-1 Kit - Heater, C200 $1,149.65
721944-15 CAR  2  35t Seal-Port $7.86
721946-1 Clamp - Battery C200/ CN201 $21.74
721951-1 Plate - Brake Back, Front $949.71
721978-1 Damper - Rear, +10mm (C200) $482.20
72198-1 Throttle Lever & Cable $580.26
721981-1 Gasket - Heater $10.95
721982-1 Gasket - Heater, Large $27.20
721983-1 Gasket - Heater, Centre $13.62
721990-1 Damper-Front, C200. Assy $521.75

72-2 Silencer - Air 3/8' BSP $25.37
72-20 Air Silencer - 1/4 BSP $48.71

722015-1 Grille - Rear, Euro 4 W/Assy $673.98
72205-1 Gasket - Valve Dump CN201 $16.31
72-21 Valve Inline D.Action $781.25



722123-1 Boss - Pivot, Nozzle Drag Link $31.60
722140-1 Strut - Nozzle, W/Assy $55.18
722190-1 Gas Spring-Cab Door Restraint CN201 $60.74

72-22 Solenoid-24v (Suit 72/21 & 23) $46.55
722209-1 Mount - Number Plate $72.05
722217-1 Sender - Fuel Level CN201 $368.15
722218-1 Plate - Mount, Sweep Mirror $50.78
722219-1 Lever - Handbrake, Safety $283.06
722261-1 Compressor - Air Con (Euro 4) $1,245.22
722275-1 **Belt - Poly V, AC Drive $113.78

72-23 Valve Inline S.Action LessCoil $632.54
722300-1 Stay - Limiter Travel, LH $28.78
722300-2 Stay - Limiter Travel RH $28.78
722305-1 Spring/Damp Assy F/Pair C200 $2,622.98
722306-1 Limiter - Travel, Bar W/Assy $68.12
722348-1 Support-Engine, LH Forward W/A CALL
722356-1 Support-Engine, RH Forward W/A CALL
722363-1 Sensor - Proximity, Assy $108.03
722372-1 CANview Display Unit, MK2 $3,058.71
722375-1 Spring - Gas CN201 $82.83
722379-1 Flap - Hopper, Thin (Euro 4) $65.95
722380-1 Hose Assy - Comp/Condensor $399.49
722381-1 Hose Assy - Comp/Evaporator $510.63
722385-1 Reservoir Bottle Assy - E4 CN201 $93.91
722390-1 Block-Manifold, Front CX/CN200 $4,326.60
722397-1 Hose - Front Brake, Metric $286.45
722398-1 NO LONGER AVAILABLE N/A

72-24 Vitaliser (Pre-Set 8 Bar) $534.40
722406-1 Controller-Megajet MK2, 12/24V $5,424.03
722407-1 Damper Assy - Front (Spares) $568.86
722408-1 Bottle - Header, Ball (C200) $66.46
722409-1 Cap - Pressure, 1.4 Bar $41.28
722414-1 Pipe - Brake, Front Axle $31.26
722421-1 Handle - Hoe, W/Assy $115.25
722427-1 Pipe - Brake, LH (Poclain) $55.28
722427-2 Pipe - Brake, RH (Poclain) $53.94
722455-2 Condenser Assembly with Fan Euro4 $1,441.35
722458-1 Kit-Air Conditioning $3,820.51
72250-1 Motor - Hydraulic  OMPW 200 ( SEAL KIT 240-2) $1,212.25
72250-2 Motor - Hydraulic  OMPW 160 $1,207.26
722565-1 Tank - Fuel, E4/E5 W/Assy $1,767.08
722643-1 Oil Cooler C200 W/Assy $1,657.68
72266-13 Steering Cylinder Assy $7,905.31
722666-1 Loom - Chassis, Main E4 MK2 $2,854.18
72266-8 NO LONGER AVAILABLE N/A
72-27 Seal Kit Lubricator Suit 72/24 $37.74

722700-1 Node - Universal, J-Plex MK2 CALL
722700-2 Node - Universal, J-Plex MK2B $2,908.48
722711-1 Plate - CN200 $80.97
722723-1 Stiffener - Panel, Rear LH $116.77
722723-2 Stiffener - Panel, Rear RH $116.77
722727-1 Mount - Panel, Side W/Assy $101.78
722728-1 Panel - Side, Rear (LH - LED) $721.31
722729-1 Panel - Side, Rear (RH - LED) $721.31
722731-1 Light - LED, Stop/Tail/Ind 12V $240.34
722731-2 Light - LED, Rear Fog 12V $159.60



722731-3 Light - LED, Reverse 12V $306.11
72-28 Bowl Lubricator To Suit  72/24 $227.94

72281-1 NO LONGER AVAILABLE N/A
722829-1 Adaptor - Hosetail, Reservoir $58.97
722831-1 Shield - Block, Sweep $255.15
722857-1 Panel - Control, Centre MK2 CALL
722868-1 REPLACED BY 722868-1-SP N/A
72287-1 Washer - Abutment $25.34
72-29 Seal Kit Filter To Suit  72/24  (VOR) $259.54

722904-1 Jacket - Insulation, DPF $707.14
722926-1 DPF Assy - Filtri Klarius $9,771.82
722927-1 Clamp DPF Filter Filtri $580.06
722929-1 Ring Sealing for 722926-1 Klarius DPF $818.08
722947-1 Beacon - LED Strobe $271.43

72298-1SP Pipe - Brake Assy (Spares) $14.31
72-30 Bowl - Regulator To Suit 72/24 $187.57

723008-2 Cap Locking $204.69
723016-1 Mount - Handbrake, LH $101.09
723016-2 Mount - Handbrake, RH $101.09
723035-1 Adaptor - 1/4'BSP - 1/4'BSPT M/M $66.11
723052-1 NO LONGER AVAILABLE N/A
723052-2 Plate - Handbrake Mounting RH $200.83

72-31 Valve - Pneumatic 3/2 $194.83
72310-1 Fan Casing - W/Assy CALL
72311-1 Shim $48.08
72313-1 Plate - Split Clamp $352.49
72-34 Valve - Pilot Air operated 5/2 $320.45

72351-1 Turret - Wanderhose W/Assy $595.86
72357-1 Rod - Tie $34.14
72358-1 Tube - Spacer $14.14
72359-1 Plate - Blanking $59.97
72-37 NO LONGER AVAILABLE N/A

72381-1 Flange - Wheel $193.37
72384-1 Bush $60.65
72385-1 Block - Tapped $44.85
72389-1 Support - Side Wheel W/Assy $337.23
72-39 **Filter - For 72/24 Air Section $21.74

72393-1 Clamp - Washer $17.65
72-4 Valve Non Return $80.69

72423-1 Wheel - Assembly, 8' Diameter $393.11
72431-1 NO LONGER AVAILABLE N/A
72432-1 Anvil - Nozzle Gap Setting $27.40
72-45 Regulator-Press,1/4'BSP,0-4bar ( Old Number 25890-1 ) $220.03
72-47 Flap Valve 12v CALL
72-48 Flap Valve 24v $1,520.28
72-50 Rotary Knob Pneu Switch $429.63
72-51 Push Button Pneu Switch $408.49

725-150 Relay - 12 V CN201 $15.34
725-151 Relay - 24v 10 AMP N/O Micro $23.31
725-152 Relay - 12v 20/10 AMP Changeover VOR $15.78
72-52 Pneumatic Pressure Switch $251.63
72-53 Silencer - Air 6mm CALL
72-55 Valve 2 x 3/2 G1/8 Sol/Sol N/O 12v $477.32

72551-2 Hose - 1/2' Protected 45sX90s CALL
72-57 Adaptor - Quick Release Socket $32.97
72-58 Adaptor - Quick Release Plug $21.14
72-59 O-ring $7.80



72-60 Elbow - 1/4M-1/4F $27.86
72607-1 Manifold - 3 Way Block $68.22
72-61 Valve Selector-WSB(PV51) 24v $1,025.20

72611-1 Cover - Tank Filter $70.55
72617-1 Water Tank - R.H. CALL
72628-1 Tank - Hydraulic Oil, W/Assy $2,102.66
72-64 REPLACED BY #09598716-0 N/A

72665-12 NO LONGER AVAILABLE N/A
72665-8 NO LONGER AVAILABLE N/A
72673-1 Slam Latch- reversed hook end $208.32
72673-2 Slam Latch - standard hook end $65.37
72678-1 Valve - Lock 12v $389.66
72678-2 Cartridge Valve Only $339.86
72678-3 Solenoid - 12v (Was #241-187) $88.40
72678-4 Valve - Lock 24v $280.35
72678-5 Solenoid - 24v $52.51
72679-1 Valve - Lock 12v (VOR) $577.15
72679-2 Valve - Block Only $118.38
72687-1 Valve Double Lock 12v NC CALL
72688-1 Standpipe Assembly $864.54
72688-8 G 1' G E K A Q R Coupling $67.68
72688-9 Seal - For 72688/1 Base of Hyd CALL
72689-1 **Hose Assy - 1' Bore Stortz $570.09
72689-3 1' Bore LAYFLAT Hose x 4.5 Mts $240.92
72689-4 Geka Coupling $26.45
72689-6 Hose Assy - 1' Bore, Q/Release $879.97
72689-7 2 1/2' Instantaneous 1' Tail $404.54
72690-1 Standpipe Clip CALL

72-7 Bowl-Replace.(Vitaliser) CALL
72700-2 Wiper Arm-Length 660mm HSC $287.54
72700-3 Wiper Blade - Length 290/254mm $103.75
72700-4 Nozzle - Windscreen Wiper CALL
72700-5 Motor & Mechanism 12V $1,133.75
72700-6 Wiper Arm-Length 750mm $213.91
72700-7 Wiper Blade - Symetric 650mm $76.02
72700-8 Wiper Assembly $1,347.23
72-71 Switch - Pressure for 72/24 $235.82

72718-1 REPLACED BY 7021450 N/A
72719-1 Switch-Column, Lighting & Aux $659.77
72723-1 Skid - Side, Braised Assembly $1,192.62
72725-1 Skid - Rear, Braised Assembly $1,456.65
72726-2 Tapped Block - 70mm $32.51
72728-1 Strut - W/Assy $65.77
72-73 Non Return Valve - G 1/8' $82.78

72730-1 Rod - W/Assy $56.35
72732-1 Bush $14.18
72733-1 Bar - Slide, W/Assy $232.05
72738-1 Bracket - Worklamp $33.55
72750-1 Clamp Plate - Mesh $14.31
72763-1 Tee - Hose $107.77
72764-1 Valve - Ball, G1/2 CN201 $48.66
72768-1 Handbrake Cable - Primary $846.43
72769-1 Cable - Handbrake, Secondary $276.38
72-77 Bracket - Quickmount Wall Mtg $60.75

72776-1 Brake Pipe Assembly CALL
72776-2 Brake Pipe Assembly $54.03
72777-1 Brake Pipe Assembly $13.62



72-80 Silencer 8mm $25.97
72-81 Silencer 4mm $32.05

72818-1 Packer - Mirror $23.63
72862-2 Servo Unit $1,269.49
72868-1 Flap Support $42.51
72-87 Collet For Manifold 282937/1 $7.51
72-88 Cartridge - Brass For 282937/1 $15.83
72-90 Solenoid Valve 24v CALL

72910-1 Suction Head - W/Assy $3,217.80
72910-1-SP Suction Head Assy (Spares) $3,187.52

72921-1 Clamp - Plate, W/Assy $345.35
72921-2 Clamp - Plate $87.52
72921-3 Plate - Clamp $345.35
72923-1 **Slide - Suction Head $444.49
72927-1 Hinge - Flap $244.60
72928-1 Flap - Suction Head $122.00
72-93 **Pilot Check Valve-1/4' BSPx6mm  (VOR) $292.38

72936-1 Gate W/Assy - Recirc Water $196.91
72940-1 Plate - Recirc Water Shut Off $42.42
72942-1 Seal Flap-Recirc Water ShutOff $151.97
72943-1 Mod. Recirc. Tank Inlet Basket $235.00
72-97 Silencer 6mm RT655 $75.60
72-98 Ball Valve ?" BSP For 283510/2 $141.86

72980-1 Handle - Hoe, W/Assy $91.80
730-12 DIN CONNECTOR  TYPE 1 LED CABLE 4200MM CALL
730-130 DIN CONNECTOR TYPE 1 LED CABLE 1500MM $61.69
730-3 DIN CONNECTOR  TYPE 1 LED CABLE 2600MM $34.71

73038-1 Washer - Plate $22.89
73040-1 Nozzle - Swivel D/Assy 70362/2 $120.34
73049-1 NO LONGER AVAILABLE N/A
73065-1 Handle W/A $75.57
73067-1 Rubber - Jack $7.80
730-71 DIN CONNECTOR  TYPE 1 LED CABLE 850MM $43.77
731-21 MouldedConn.5 Pole+Cable 2 Mtr Angled-..Pigtail for #7003201 $39.40
731-3 MouldedConn.25 Pin+Cable 3 Mtr $199.45
735-1 Switch-2 Position, Detent 12V $31.26
735-10 Switch-2 Position, Spring 12V $27.35
735-101 Cover - Rocker Channel Brush $16.09
735-102 Cover - Rocker Nozzle $18.45
735-103 Cover - Rocker WSB $18.45
735-104 Cover - Rocker LH Rotatilt $18.45
735-105 Cover - Rocker RH Rotatilt $18.45
735-106 Cover - Rocker Supawash $18.45
735-107 Cover - Rocker Water Recirc $18.45
735-108 Cover - Beacons $11.68
735-109 Cover - Rocker Master Switch $18.75
735-11 Switch-3 Position, Spring 12V $40.31
735-110 Cover - Rocker LH Variabrush $17.17
735-111 Cover - Rocker RH Variabrush $14.31
735-112 Cover - Rocker Engine Speed $18.66
735-113 Cover - Rocker Gearbox Engage $17.98
735-114 Cover - Rocker Suction Fan $18.49
735-115 Cover-Rocker Discharge Select $13.29
735-116 Cover - Rocker Aux Engine PTO $18.66
735-118 Cover - Rocker Worklights $18.45
735-119 Cover - Rocker Water Jets L.P $18.45
735-120 Cover - Rocker Warning Lights $16.03



735-121 Cover - Rocker ES+W/Tank Level $14.52
735-122 Cover - Rocker Hopper Raise $17.12
735-123 Cover - Rocker Spray Bar $14.65
735-125 Cover - Rocker Alternator $18.32
735-127 Cover - Rocker Water Pump $19.40
735-131 Cover-Rocker LH Sweep RH Sweep $18.45
735-132 Cover - Rocker Nozzle Hop $36.06
735-14 Switch-2 Position, Detent 12v $35.05
735-2 Switch-2 Position Spring 12V $32.80

735-200 Cover -Rocker Head/Side Lights $21.06
735-201 Cover - Rocker Fog Lights $13.78
735-202 Cover - Rocker Heated Screen $18.49
735-203 Cover -Rocker Air Conditioning $18.75
735-204 Cover - Rocker Heater Fan $20.32
735-25 **DO NOT USE** 24 VOLT..USE # 735-5 FOR 12 VOLT $37.42
735-26 **DO NOT USE** 24 VOLT..USE # 735-6 FOR 12 VOLT $38.32
735-27 **DO NOT USE** 24 VOLT..USE # 735-7 FOR 12 VOLT $44.65
735-28 **DO NOT USE** 24 VOLT..USE # 735-8 FOR 12 VOLT $46.28
735-29 **DO NOT USE** 24 VOLT..USE # 735-9 FOR 12 VOLT $48.17
735-3 Switch-2 Position, Spring 12V $40.62
735-30 Switch-3 Position, Spring 24V $43.78
735-31 Switch-3 Position, Spring 24V $36.92
735-34 Switch-2 Position, Detent 24v $43.78
735-4 Switch-2 Position, Spring 12V $32.80

735-400 Base- Indicator 12v $14.22
735-5 Switch-3 Position, Detent 12V $41.29
735-50 Housing - Connector 10 Way $6.05
735-6 Switch-2 Position, Detent 12V $36.26
735-60 Plug - Blanking $6.71
735-603 Cover - Rocker (Tank) Low/Full $18.91
735-606 Cover - Rocker Indicator Cap $17.12
735-7 Switch-3 Position, Detent 12V $26.02
735-70 Bezel - Mounting End Piece $6.71
735-700 Cover - Rocker Hopper Raise $20.72
735-701 Cover - Rocker - Elevator Engage $24.02
735-702 Cover - Rocker Elevator Raise $24.02
735-703 Cover - Rocker Hopper Dump $20.72
735-704 Cover - Rocker Elevator Reverse $24.02
735-705 Cover - Rocker Pressure Drain $24.02
735-706 Cover - Rocker Elevator Reverse $12.75
735-71 Bezel - Mounting Centre Piece $6.71
735-8 Switch-3 Position, Spring 12V $37.65
735-9 Switch-3 Position, Spring 12V $31.22
738-3 Relay - Indicator Flasher(LED) $92.35
738-5 Flasher Relay Module 12v Nominal CN201 $52.11
739-1 Sensor-Inductive Prox M8 x 1 $663.86
739-10 Pressure Switch $151.88

740009-1 Mount - Relay Shaft CALL
740029-1 Pipe-Brake,Block/RH Rear Brake $93.63
740035-1 NO LONGER AVAILABLE N/A
740036-2 Gearbox - Pump Drive (VM) CALL
740039-1 Node - External, J-Plex $3,512.74
740040-1 Controller - Unit, J-Plex $11,836.55
740044-1 Controller - Super JET $6,384.25
740070-1 Pump-Accumulator, Charge $3,138.71
740075-1 Plate - Mtg, Throttle Actuator $30.11
740093-1 Duct - Inlet, W/Assy $1,185.29



740097-1 Flap - Inlet, W/Assy $271.34
740101-1 Mounting - Flap, Intake $81.57
740109-1 Spring - Intake Flap $54.60
740127-1 Dipstick - Stiebel Gearbox $174.52
74012-8 Block - Rubber, Front Axle $405.74
740128-1 Cylinder CALL
74013-2 Cap CALL
740175-1 Block - SAE Connector CALL
740184-1 Valve Block - Fan Motor. Assy CALL
740243-1 Pipe - Front, Exhaust $524.11
740251-1 Control-Motor,Valve Block $1,598.32
740263-1 Valve-Proportional Flow Cntrl $1,910.15
7403-0122 Protection Sleeve 680x240x4 CALL
740303-1 Capscrew - M10, Special $13.38
740310-10 Radiator - Water Section $2,909.06
740310-20 Cooler - Oil For 740310/1 CALL
740323-2 Element- Suction Boost $295.45
740323-3 Gauge - Filter Indication $133.06
740327-1 Hose - Fuel Supply, (Long) $48.86
740364-1 Adaptor - R3/4' x G1' $51.94
740365-1 Switch - Column Assy, Trans. $855.49
740366-1 Switch-Column Assy, Light+Aux $798.38
740366-2 Switch - Column Assy $968.92
740366-3 Switch-Column (Light&Aux) C200 $968.92
740367-1 Hose - Brake, Kits / Chassis $189.74
740367-2 Hose - Brake, Kits / Chassis $143.88
740367-4 Hose - Brake, Kits / Chassis CALL
740367-6 NO LONGER AVAILABLE N/A
740381-1 Fan - Cooling $516.89
740442-1 Pin - Cylinder Pivot CALL
740455-1 Sensor-Ind. Prox.Rr Door 0.32m $225.58
740455-2 Sensor-Ind. Prox.Hop Stow 1.6m CALL
740459-1 Switch-Float, Horizontal. Assy CN201 (WAS#720289-1) $71.28
740467-1 Hose-Bottom, VM Euro 3 $256.77
740556-1 Valve-Check, 500 Bar, G1/2' $105.35
740584-1 Bumper - Brush W/Assy $212.92
740585-1 Bracket - Support, Hose $17.71
740623-1 Mounting - Nozzle $48.40
74063-11 Gasket CALL
740733-1 Link-Upper, Arm./ W/Assy $798.32
740816-1 Arm-Link, W/Assy $429.49
74084-1 NO LONGER AVAILABLE N/A
740850-1 Support-Side Wheels L/H W/Assy $224.25
740850-2 Support-Side Wheel R/H W/Assy $127.80
740853-1 Suspension-Rear,Nozzle W/Assy $665.08
740878-1 Adjuster - W/Assy $114.54
740883-1 Adjuster - Nozzle, Pin $58.37
740899-1 Nozzle - Intake, W/Assy $3,146.69

740899-1RL Nozzle-Intake, Rubber Lined WA CALL
740965-1 Tool - Locknut, M30 $375.46
740969-1 Brake Pedal - SAFIM $3,173.00
741013-1 NO LONGER AVAILABLE N/A
741014-22 Control - Thermostat. CALL
74103-1 Screen - Wedge Wire Front 0.75 CALL
741033-1 Plate - Stud $108.08
741062-1 Glass - Floor, Front L.H $87.00



741062-2 Glass - Floor, Front R/H $87.00
741063-1 Glass - Corner, Floor L/H $97.57
741063-2 Glass - Floor, Corner R/H $69.17
741064-1 Glass - Quarter Light L/H $134.12
741064-2 Glass - Quarter Light R/H $134.12
741065-1 Trim - Cab Facia $189.09
741075-1 Window - Cassette L/H $1,456.38
741076-1 Glass - Door, Bottom L/H $110.45
741076-2 Glass - Door, Bottom R/H $110.15
741078-1 Catch Assy LH $156.58
741078-2 Catch Assy RH $156.58
741081-1 Bucket - Light LH CALL
741091-1 Window - Central Floor $180.31
741107-2 Panel - Dash R/H $158.86
741118-1 Infill - Overhead Central LH $213.34
741118-2 Infill - Overhead Central RH $128.12
741132-1 Pocket - Handle $33.75
741133-1 Door Handle W/Assy $33.60
741140-1 Arm - Latch Rocker LH W/Assy $72.74
741140-2 Arm - Latch Rocker RH W/Assy $72.74
741147-1 Sticker - Light Trim LH $100.06
741147-2 Sticker - Light Trim RH $100.06
741167-1 Filter - Air Intake $161.75
741269-1 Seal-Top, Fuel Tank $14.14
741277-1 Bracket - Nozzle Adjustment $56.06
741282-1 Pin - Pivot $243.77

741332-2-SP REPLACED BY# 7022348 N/A
741333-1 Plate - Mounting, W/Assy $105.23
741337-1 Plate - Backing CALL
741497-1 Valve-Solenoid Op.Poppet Assy $702.65
741497-11 Coil Only - 26V, Class H $74.95
741497-12 Valve & Coil Assy - 26V, N/O $697.97
741497-3 Coil 12v ( To Suit 741497/1) $38.94
741497-4 Valve & Coil Assy - N/C, 12V $751.78
741497-5 Valve Only - N/C $570.18

741497-500 Kit - Seal (suits 741497) $71.98
741540-1 Sensor - Hall Effect Eng Speed $368.25
741785-1 Handbrake - Overcentre $292.23
741785-26 Switch - Handbrake C200 $91.32
741797-2 Switch-Column Assy (Trans)C200 $750.14
741805-1 Cylinder CALL
741808-1 Wheel & Tyre Assy (Lemmerz) $2,076.97
741830-1 Flange-Fuel Tank, S/S Assy LH $496.54
741837-1 Sensor - Speed, Assy $291.63
741868-1 Loom 5B - Sensor Extension $230.37
741901-1 Beacon Assembly $254.78
741901-24 Beacon Assy - 24V $356.29
741902-1 Pendant Cable Assy. Low Dump $602.22
741905-1 Block - Hose Connector $1,984.08
741908-1 Bracket - Palm Rest $93.88
741913-1 Armrest - G/Assy  LH $2,195.29
741928-1 Armrest Cable Assy $308.54
741930-1 Cylinder - Brush Balance $685.02
741943-1 Filter-Boost, Suction. Parker CALL
741951-1 Rim - Wheel W/Assy $715.83



741961-1 Mount - Compressor, W/Assy $401.91
741964-1 Plate - Mounting, Compressor $151.18
741971-1 Compressor - V Belt Drive $1,625.46
742005-1 Flap - Nozzle, W/Assy $366.77
742006-1 Blade - Intake Flap $81.80
742014-1 Balance-Brush, Foot Pedal Assy CN201 $176.28
742035-1 Disc - Handbrake $450.46
742039-24 Flow Reg.- Proportional. 24V $1,271.46
742046-1 Mounting - Flap $25.97
742050-1 Controller - SuperJET MK2 $6,089.28
742055-2 Radiator - Water,For 742055/1 CALL
742055-3 NO LONGER AVAILABLE N/A
742055-6 Cap - Radiator,For 742055/1 CALL
742064-1 Foot Pedal - Williams (Assy) $1,491.82
74207-1 REPLACED BY 217-48 N/A
742076-2 Kit-Replacement Lining, SA7000 $502.80
742076-3 Kit - Spring, Disc $400.62
742098-1 Pump - Gear (HPI) $718.77
74210-1 Filter - Water Tank $167.14
742125-1 Pendant Control C400, L/D $715.66
742145-1 Manifold - Water, Nozzle $278.54
742169-1 Axle - Rear (Comer) $15,818.31
742170-1 Motor - Steepless HMV 165 $8,455.32
742205-1 Mounting - Wheel Trim, W/Assy $121.23
742218-1 Cooler - Oil, Emmegi (12v) $2,728.60
742218-2 Cooler - Oil, 24V $2,831.82
742218-5 24v Fan only for 742218-2 $542.72
742243-1 Fan - Cooling CALL
742320-1 Tank - Water, RH (Euro 4) $1,341.92
742326-1 Tank - Fuel, LH (Euro 4) $502.49
742364-1 Pin - Slipper Retaining, W/A $35.78
742405-1 Pipe - Filler, Urea CALL
742406-1 Seal - Urea Filler CALL
742432-1 Frame - Auto Prop, W/Assy CALL
742483-1 Hose - Radiator, Top $240.91
74252-1 NO LONGER AVAILABLE N/A
742533-1 Kit-Brake Hose, Axle (Euro 4) $104.45
742533-3 Kit-Brake Hose,Axle (Euro 4) $120.23
742533-4 Kit-Brake Hose,Axle (Euro 4) $126.45
742533-5 Kit-Brake Hose,Axle (Euro 4) $78.98
742561-1 Seat - Intake, W/Assy $1,159.38

742561-1RL Intake-Seat, Rubber Lined W/A $1,861.29
742585-1 Gearbox Assembly Euro 4 Iveco $6,801.15
742585-2 Gearbox - Pump Drive $5,818.32
742599-1 Pack - Cooling, Assembly $8,886.43
742623-1 Pump - Brake/Steering $809.40
742627-1 Tank - Water, LH (Euro 3 & 4) $1,459.03
742691-1 Switch-Press.15 Bar Assy(text) $400.09
742693-1 NO LONGER AVAILABLE N/A
742712-1 Cleaner - Air, 2 Stage $910.11
742712-3 Element - Safety $171.18
742712-4 Element - Main Filter (Pleated) $241.65
742712-5 NO LONGER AVAILABLE N/A
742721-1 Kit - Fuel Hose $184.85
742722-1 Kit - Hose Urea. $233.28



742728-4 Solenoid (suits 742728/1) $1,413.52
742730-3 Gear Pump-15cc $936.32
742774-1 Duct - Inlet, W/Assy (Euro 4) $879.75

742774-1RL Duct-Inlet,Rubber Lined Euro4 $1,319.26
742788-1 Bottle - Radiator Degas $700.03
742788-3 Cap - Degas bottle $62.12
742802-22 Thermostat Control $290.69
742802-23 Fan - Condenser $1,042.74
742812-1 Float Switch - Fuel Suction $428.26
742814-1 Sender - Water $344.86
742838-1 Node-JPlex Int.Cont Mk2 12/24V $5,723.52
742859-1 Caliper - Brake, Front LH $1,098.34
742859-2 Caliper - Brake, Front RH $1,098.34
742861-1 Fan - Cooling $464.20
742890-1 Light-LED Assy,24V Stop & Tail $125.72
742890-2 Light-LED Assy, 24V Fog Light $126.31
742890-3 Light-LED Assy, 24V Indicator $126.31
742896-1 Caliper - Parking Brake $1,431.06
742916-1 Tank - Urea, W/Assy CALL
743000-1 Plate - Side, Compressor Mount $82.00
743039-1 Cover - Throttle Actuator $86.91
743090-1 Washer - Thrust $35.22
743093-1 Post - Swivel, W/Assy $321.08
743100-1 Mounting - Sweep Gear, LH W/A $519.75
743100-2 Mounting - Sweep Gear, RH W/A $519.75
743117-1 Plate - Upper Mtg, LH W/Assy $328.03
743117-2 Plate - Upper Mtg, RH W/Assy $328.03
743118-1 Plate - Lower Mtg, LH W/Assy $260.48
743118-2 Plate - Lower Mtg, RH W/Assy $260.48
743207-1 Loom 1A - Main Chassis, E4 MK2 $3,268.94
743252-1 Loom - Speed Sensor, Rear Axle $681.62
74330-1 Cover - Pedal $25.20
74339-1 Flap - Hopper Thick $324.94
74359-4 Cap Centre $12.38
744-1 Lamp - Indicator And Side 12v CN201 $65.03
744-2 Side Repeater Lamp CN201 $26.12
744-3 Bulb Holder CN201 $25.85

74434-8 Container-Cold Water,c/w Brkt $292.55
745-1 VigiLED Beacon LED Directional $256.77
745-10 LED WORKLAMP 9-36V $281.35
745-80 Systems  Locker Light - VT651 $197.78
74647-1 Eye - Lifting/Restraining $48.55
74680-1 Rod End $226.31
74703-1 Pipe - Suction $175.06
74719-1 Tool Kit $315.52
74720-1 Head - Hoe CALL

74721-1-SP NO LONGER AVAILABLE N/A
74728-1 Clamp - Flap $69.23
749-50 Ice - Stat 12 V CN201 $357.91

7503-0122 DUMMY COUPLING $49.55
75033-2 Tube - Pivot, 1124mm $38.65
75-100 Rivet - Push, Plastic $2.78
75178-1 Cable - Handbrake CALL
75191-1 Wheel Rim (Narrow) $684.52
75234-1 Cylinder - Master CALL



75257-2 Special Bolt - Sensor Mount CALL
75298-1 Collar - Extension Adaptor $29.57
75299-1 Adaptor - Extension, Tube $92.14
75329-1 Shaft - Drive $534.94
75330-1 NO LONGER AVAILABLE N/A
75331-1 Cap - End Wheel Drive CALL
75332-1 Drum - Brake $763.71
75338-1 Cooler - Oil CALL

75354-1LR Lockring 10'for 75354/1&75191 CALL
75355-1 Washer - Stub Axle Mounting $14.31
75356-1 Wheel Stud $73.42
75357-1 Wheel Motor - L/H $5,658.02
75358-1 Wheel Motor - R/H $5,658.02
75361-1 NO LONGER AVAILABLE N/A
75391-1 Cooling Fan CALL
75410-2 Fuel Line - Feed  L  500 mm $30.98
75429-1 Cylinder- E  Type Nozzle Flap CN201 $1,130.06

75429-500 Seal Kit for E-type Nozzle Leaf Lift $60.03
75451-1 Valve - Brush Control $159.09
75488-1 Pipe-Brake Assy, To Backplate $68.34
75490-2 Element Assembly (MAIN) $58.92
75490-3 Safety Element Assembly $33.43
75492-1 Exhaust Clamp Band CALL
75493-1 NO LONGER AVAILABLE N/A
75497-1 Plate - Skid Adaptor $80.12
75500-2 Wheel Bearing Kit $310.25
75500-4 Thrust Washer $145.80
75545-1 Catch - Autoprop, W/Assy $80.14
75546-1 Pivot Pin - Autoprop $14.18
75550-1 Pin - Hopper Ram Top $60.38
75551-1 Hopper Prop LH W/Assy $139.29
75551-2 Hopper Prop RH W/Assy $139.29
75563-1 Mesh - Letterbox, W/Assy $178.58
75569-1 Cap - Bearing, W/Assy $100.00
75573-1 NO LONGER AVAILABLE N/A
75574-1 Front Side Panel - RH CALL
75575-1 NO LONGER AVAILABLE N/A
75576-1 Main Side Panel - RH $1,039.92
75577-1 Rear Side Panel - LH CALL
75578-1 NO LONGER AVAILABLE N/A
75581-1 Trim - Wheel $99.03
75637-1 Bottom Hose - VM Engine $281.28
75638-1 NO LONGER AVAILABLE N/A
75638-2 Radiator CALL
75638-4 Radiator Cap $34.57
75639-1 Fan - Cooling, VM $426.09
75643-1 Clamp - Door Handle LH W/Assy $77.12
75643-2 Clamp - Door Handle RH W/Assy $77.12
75659-1 Compressor Adjuster, W/Assy $204.34
75660-1 Exhaust Hanger, W/Assy $142.38
75663-2 Boss - Throttle, Bracket Mount $67.52
75675-1 NO LONGER AVAILABLE N/A
75676-1 Pump - 16cc + 16cc Tandem $2,108.75
75685-2 Silencer, VM Engine - W/ASSY $1,025.00
75686-1 NO LONGER AVAILABLE N/A



75695-1 Cleaner - Air, Assembly $527.05
75695-10 Filter - Assembly $315.65
75695-2 Main Element - Air Filter $78.91
75695-3 Safety Element - Air Filter $34.88
75699-1 Front Pipe - VM Engine $571.49
75732-1 Pipe - Heater, Inlet $125.26
75733-1 Pipe - Heater, Outlet $120.98
75764-2 Proportional Solenoid 12v $1,326.08
75764-3 Switching Solenoid 12v $758.29
75777-1 Fork-Compressor Adjuster, W/A $77.88
75781-1 Locking Boss-Compressor Adj. $66.29
75799-1 Adaptor Plate-Flywheel Housing $646.23
75801-1 Screen-Wedge Wire Side LH 0.75 $1,654.77
75801-2 Screen-Wedge Wire Side RH 0.75 $1,654.77
75820-1 Hopper Door, W/Assy $1,348.11

75820-1-SP Hopper Door - Painted CALL
7583-2011 REPLACED BY# 7040115 N/A
75833-1 Plate - Hinge Keeper, W/Assy CALL
75847-1 REPLACED BY 7011236 Wheel/Tyre Assy 10' Narrow SEE TB 1492 N/A
75848-1 Wheel/Tyre Assy 10' Wide CALL

75850-1-SP Impeller Assy - Painted $3,250.06
75856-1 Motor Mounting Plate $201.20
75857-1 Cradle W/Assy $73.69
75858-1 Adaptor Block - Hyd. Motor $137.57

75860-1-SP Fancase - Mild Steel - Painted $4,173.98
75872-1 Cradle Housing-Wanderhose W/A $72.32
75873-1 Entry Duct - W/Assy $562.40
75877-1 Inspection Cover - Fancase $16.26
75881-1 Motor - Hydraulic 16cc/rev WAS 75881-1-WR $1,103.28

75881-1-WR REPLACED BY 75881-1 N/A
75883-1 Blanking Plate (Wanderhose) $72.85
75884-1 Sliding W/Hose Anchor $46.25
75885-1 Limiter - Wanderhose Travel $33.46
75888-1 Beacon Pivot W/Assy $140.23
75889-1 Wanderhose Cap W/Assy $291.22
75890-1 Mount - Gas Strut $65.35
75893-1 Hinge - Hopper Door $107.35
75895-1 Lining Foam - Fan Outlet Hood $122.34
75896-1 Flap - Sludge Channel Cover $74.40
75903-1 Sup.Plt.-Sludge Channel Cover $14.31
75904-1 Mesh - Hood Soundpack $109.77
75920-1 NO LONGER AVAILABLE N/A
75944-1 D  Washer - Trans. Pump $9.46
75950-1 Hydrant Filler Pipe, W/Assy $79.18
75958-1 Valve - Reducing, Foot Pedal CALL
75964-1 Mounting - Headlamp, W/Assy CALL
75973-1 NO LONGER AVAILABLE N/A
75990-1 Tank - Fuel, W/Assy $1,764.26
76003-1 NO LONGER AVAILABLE N/A
76007-1 Catch Mount-Rear Side Panel,WA $54.55
76010-1 Hanger Panel-Rear Side Panel CALL
76013-1 Hinge Panel-Rear Side Panel,WA CALL
76022-1 Plate - Side, Hose Reel $283.25
76023-1 Hinge Strip - Rear Side Panel $26.37
76024-1 Door - Side Locker $134.03



76039-1 NO LONGER AVAILABLE N/A
76048-1 Angle-Rear Side Panel Locator CALL
76057-1 NO LONGER AVAILABLE N/A
76058-1 Cover - Steering Column, LH $243.77
76059-1 NO LONGER AVAILABLE N/A
76075-1 Suction Pipe, W/Assy $286.95
76115-1 NO LONGER AVAILABLE N/A
76125-4 Brake Hose - Master Cyl to Cab $256.23
76125-5 Brake Hose - Master Cyl. Link CALL
76129-1 Cleat- Slimline $6.02
76157-1 Hose Kit, Rear Brakes $204.57
76164-1 Plate - Securing Ram Pin $10.86
76165-1 NO LONGER AVAILABLE N/A
76165-2 NO LONGER AVAILABLE N/A
76170-1 Cable - Handbrake Primary $274.68
76171-1 Cable - Dump Valve $165.71
76176-1 Rubber - Throttle Pedal $27.65
76-19 POP RIVET $9.35

76197-1 Hub - Front $873.49
76223-2 Bracket - RH Flap, W/Assy $65.26
76226-1 Arm - link, Flap $25.89
76227-1 Pivot - LH Spring, W/Assy CALL
76227-2 Pivot - RH Spring, W/Assy CALL
76231-1 Pivot - Flap, W/Assy $36.86
76239-1 Manifold - Sweep Control $3,772.83
76251-1 NO LONGER AVAILABLE N/A
76252-1 Spacer - Flap, 9.5mm Lg $23.95
76253-1 Tube - Flap $28.60
76254-1 Handle - Flap, W/Assy CALL
76269-1 REPLACED BY 72718-1 N/A
76278-1 Coupling - Flexible, C40 $535.48
76278-2 Coupling - Flexible , C50 $736.38
76281-1 U/D Bush - Compressor Mount $46.25
76282-1 Compressor Mount, W/Assy $149.40
76286-1 Split Bush-Compressor Mount $90.23
76286-2 Split Bush-Compressor Mount $74.37
76303-1 NO LONGER AVAILABLE N/A
76349-1 Boss - sensor pick-up $21.98
76350-1 Plate - Detec Sensor Mount $37.91
76402-1 Plate - Support, Hoe $14.31
76450-1 Lever-Actuator,D-TEC W/ASSY $37.12
76514-1 Cover - Tank, Recirc. W/Assy $157.57
76522-2 Rod-Throttle Actuator Link $33.55
76522-4 Rod-Throttle,Actuator Link $161.43
76539-1 Boom - Wanderhose, W/Assy $534.20
76556-1 Seal - Door, Inspection $14.14
76557-1 Seal - Filter, Tank' $14.14
76561-1 Hose - Heater $58.32
76568-1 Plate - Index, Ignition Switch $18.95
76569-1 Door - Inspection, Fancase $14.31
76579-1 **Filter - High Pressure $277.72
76579-2 **Element-HP Return Line Filter $76.14
76579-3 O-Ring - For 76579/1 $12.75
76591-1 NO LONGER AVAILABLE N/A
76594-1 NO LONGER AVAILABLE N/A



76611-1 Angle-Side Panel Rear $57.31
76628-1 Heater Box with Integral Valve CALL
76628-11 Matrix - Heater $754.62
76628-12 Knob - Heater Contol $33.75
76628-3 Blower Unit CALL
76628-4 Valve - Water Shut Off $237.34
76628-6 Control - Rotary (Steel) $122.37
76628-8 Duct - Air 1 3/4' Bore $36.95
76628-9 Unit - 3' Dia Diffuser $82.89

76631-100 NO LONGER AVAILABLE N/A
76633-1 NO LONGER AVAILABLE N/A
76634-1 Handbrake-Gaiter CALL
76642-1 Spray Bar Folding Carriage W/Assy CALL
76651-1 Spraybar-Folding, Side W/Assy CALL
76654-2 Pin - Ram Mounting,Dimn A = 22 CALL
76659-1 Actuator-Ball Valve, W/Assy $32.05
76661-1 Monitor-Sweep Perform, Wizard $1,405.69
76662-1 Bracket - Filter CALL
76671-22 Receiver - Air Con Kit Compact CALL
76671-23 Switch Trinary       (Compact) $254.95
76671-26 Air Con Condensor Fan Assy CALL
76671-37 Air Con Double Blower $412.40
76671-40 Ice Stat Air Conditioning (7) $287.92
76685-1 Stub-Axle (Forging) Machining CALL
76703-1 Valve - Brush Control, 2001 $228.78
76737-1 Cable-Handbrake, Primary $172.77
76748-1 Bracket-Seat Belt, L/H W/ASSY $85.86
76750-1 Centre Console - 2002 $386.22
76756-1 Label - Heater Control $19.48
76772-1 Plate-Skid, Handbrake Cable LH $122.48
76772-2 Plate-Skid, Handbrake Cable RH $122.48
76773-1 Block-Purge Valve Transmission $993.52
76773-2 Relief Cartridge-Suit 76773/1 $217.72
76775-1 Boss - Temperature, Sensor $53.74
76776-1 Plate-Mount, Actuator, VM EURO $82.22
76777-1 Bracket-Mtg, Beacon. W/Assy CALL
76786-1 Flap-Hopper, Thin $58.00
76800-1 Cooling - Package, Assembly $3,529.23
76801-1 Shroud-Fan,Cooling for 76800/1 CALL
76802-1 Radiator for 76800/1   CMPT VM $2,019.28
76803-1 Oil Cooler for 76800/1 CMPT VM $1,452.18
76806-1 Basket-Mesh, Hopper W/Assy $404.54
76809-1 Plate-Boomerang, VM E3 $19.71
76811-1 Bracket - Anchor, Spring $43.94
76812-1 Exhaust,Bracket - W/Assy. L/H CALL
76813-1 Exhaust - Bracket, W/Assy. R/H $136.45
76817-1 Exhaust - Hanger, W/Assy $46.75
76819-1 Exhaust - Clamp Band $41.42
76828-2 Loom - Rear Light, RH(Plug 8A) CALL
76830-1 Pump - Tandem, 32+4 cc/Rev $3,623.06

76830-502 Gasket-To go between the pumps $16.95
76838-1 Pulley - VM E3 Air Con $326.00
7684-1 Plug - Collar 1/2' BSP Brass $25.75
76844-1 Mount - Forward, Engine W/Assy CALL
76845-1 Mount - Forward, Engine LH $37.22



76849-1 Bracket-Radiator, Lower W/Assy $205.22
76860-1 Mount-Radiator, Bottom W/Assy $51.85
76876-1 Hose - Bottom, Radiator $147.32
76877-1 Hose - Top, Radiator $108.46
76879-1 Pump - Transmission HPV75E1 CALL
76893-1 NO LONGER AVAILABLE N/A
76893-2 NO LONGER AVAILABLE N/A
76900-1 Controller-JET, Version R $5,724.75
76901-1 Cluster - Instrument, Compact CALL
76966-1 Link, Anti-Roll Bar W/Assy $54.92
76969-1 Bush - Anti Roll Bar, End $17.57
76970-3 Bush - Anti Roll Bar, Clamp $28.23
76971-2 Clamp - Anti Roll Bar CALL
76972-1 Washer, Anti-Roll Bar $7.54
76982-1 NO LONGER AVAILABLE N/A
76987-1 Spring-Suspension,Front(Inner) $108.35
76987-2 Spring-Suspension,Front(Outer) $186.14
76988-1 Spring-Suspension, Rear(Inner) $109.42
76988-2 Spring-Suspension,Rear (Outer) $187.94
76989-1 Spring - Seat $77.94
76990-1 Damper - Rear $387.86
76991-1 Damper Top $121.18
76993-1 Bush - Damper, Bottom $16.91
77025-1 Glass - Floor, Window $89.72
77145-1 Lock Door L/H $339.62
77146-1 Lock Door R/H $339.62
77-19 Seal - Oil 45x65x8mm $42.00
77-20 Seal - Oil 60x90x8mm $60.60
77-21 SEAL $89.60

77216-1 Windscreen - Heated    Compact $1,789.38
77217-5 Window-Rr Sliding Sect   Pre B $250.83
77237-1 NO LONGER AVAILABLE N/A
77239-1 Lightbar - Front, Cab Compact $1,153.06
77240-1 Panel - Roof, Cab CALL
77-26 Seal - Oil Dia. 40mm $25.60
77-33 Seal Kit - Steffa Combi.60x80 CALL
77-34 **Seal - Oil 50x65x8mm DoubleLip $18.17
77-38 Seal - Oil 70x100x10mm $94.35
77-39 Seal - Oil 40x55x7mm $28.40
77-40 Seal Kit - Steffa Combi.65x85 $188.85

77401-5 Glass - Rear Sliding Section $369.89
77401-6 Glass - Front Sliding Section $377.08
77401-7 NO LONGER AVAILABLE N/A
77-41 Seal - Oil 55x90x10mm $32.37
77-42 Seal - Oil 45x90x10mm $29.08

77610-1 Glass - LH Quarter, B Pillar $209.49
77610-2 Glass - RH Quarter, B Pillar $209.49
78001-1 Flexible Coupling $1,264.17
78001-2 Rubber - Boots Protection CALL
78004-1 Pump - Transmission CALL
78006-1 Rear Spring -(28mm thick seat) $679.52
78009-1 Air Cleaner CALL
78009-2 Air Cleaner Element (MAIN) $73.72
78009-3 Air Cleaner Element (SAFETY) $70.08
78016-1 Rim - Wheel CALL



78039-1 V - Link (front susp) CALL
78042-1 U - Bolt  (Rear Susp.) $109.37
78052-1 Shock Absorber $403.89
78054-1 Brake Accumulator $536.98
78055-1 Slipper - suspension $581.98
78057-1 Pump - Accum. Charge CALL
78062-1 Valve - Flow Regulator $1,219.49
78062-2 Valve - Flow Regulator $1,175.57
78103-1 Pin - Slipper Retaining CALL
78116-1 Tank - Fuel (plastic) L.H. $983.71
78146-1 Mount - Sweep Gear W/assy $974.08
78184-1 Motor-Hydraulic (VOAC F12-40) $4,388.38
78187-1 Cylinder $4,499.25

78187-500 Seal Kit-Tip Ram(3 stg h/dump) $490.91
78189-1 Cylinder $4,417.15
78191-1 Drag Link Assy $684.34
78240-1 NO LONGER AVAILABLE N/A
78241-1 Strap - Exhaust $103.28
78352-1 Valve-Directional Control 12v $630.55
78352-2 Valve-Directional Control $636.75
78352-21 Valve-Directional Control 24v $266.52
78352-22 Valve-Directional Control 24V $266.52
78352-25 Valve-Directional Control 24v $333.32
78352-26 Coil - 24 Volt DC $127.17
78352-3 Valve-Directional Control 12v $538.91
78352-4 Valve-Dir. Control (P to T) CN201 $455.42
78352-5 NO LONGER AVAILABLE N/A
78352-6 Coil - 12 Volt DC $60.48
78353-1 Valve - Check $900.38
78370-1 Mounting - Brush Motor W/assy $146.37
78371-1 Clevis - Brush Motor W/assy $198.57
78385-1 Swivel Post - W/assy $330.14
78386-1 NO LONGER AVAILABLE N/A
78388-1 Outer Washer $22.75
78389-1 Inner Washer $23.22
78390-1 Spacer - Brush, Arm $25.11
78396-1 Top Hat Bearing $31.60
78399-1 Brush - Side (1000 dia.)SPARES $216.82
78399-2 Brush-Poly/Wire (1000 dia.) $326.23
78401-1 Spacer - Fan Hub $40.86
78404-1 Washer - Fan Hub Securing $32.54
78425-1 Lower Shaft $183.40
78456-1 Intake Flap W/Assy $276.89
78461-1 T  - Piece W/assy $170.18
78473-1 NO LONGER AVAILABLE N/A
78477-1 Pin - Cylinder Pivot $34.98
78480-1 NO LONGER AVAILABLE N/A
78481-1 NO LONGER AVAILABLE N/A
78491-1 Connector - Throttle Cable CALL
78590-1 Finger w/assy - L/Hand $162.11
78603-1 Cylinder $1,413.08

78604-500 NO LONGER AVAILABLE N/A
78606-1 Cylinder $1,243.15

78606-500 Seal Kit-For 78606/1 & 79379/1 $121.14



78607-1 Cylinder - Nozzle Shift $475.34
78620-1 Evase - Welded Assembly $4,403.20
78630-1 Intake Seat w/assy $696.23
78635-1 Pin - Door Pivot $54.80
78665-1 Support - L.H. $84.88
78685-1 NO LONGER AVAILABLE N/A
78685-3 Cable - Handbrake LH CALL
78685-4 Cable - Handbrake RH CALL
78690-1 Steering Relay Shaft - Rear CALL
78705-1 Nozzle - Intake W/assy CALL

78705-1RL Nozzle-Intake, Rubber Lined WA CALL
78725-1 Mounting -  UJ  W/Assy CALL
78728-1 Pivot Pin $107.77
78729-1 Spacer $38.43
78730-1 Housing  U J  w/assy CALL
78734-1 Pushrod - Flap $16.51
78735-1 Arm - Upper Link w/assy CALL
78739-1 Rod End - cylinder CALL
78740-1 Arm - Lower Link w/assy $548.80
78744-1 Slide - Head, Rear' $374.98
78745-1 Crank - Flap Bell, W/Assy $233.29
78748-1 Hinge - Flap $203.20
78749-1 Shaft - Link Arm Pivot $130.69
78754-1 Rear Mounting Plate $67.15
78757-1 Spacer - Flap $47.94
78760-1 Mounting - Wheel, W/Assy $128.60
78774-1 Mount - Bracket, Joystick CALL
78792-1 Sleeve - Pendulum Mount $27.77
78800-1 Fan Case W/assy $4,668.15
78806-2 Underpan - Fancase Inlet R.H. $638.48
78835-1 Fan Mounting Plate W/assy $2,350.55
78841-1 Cover Plate $22.31
78881-1 NO LONGER AVAILABLE N/A
78887-1 Oval Silencer $1,870.51
78908-1 Boss - Chain Tensioner $27.86
78921-1 Sprocket - 13 Tooth $129.72
78930-13 Spacer - Universal, 10lg $16.51
78930-3 Spacer - Cab Step $16.78
78944-1 Mounting - Front, Connector $31.63
78945-1 Mounting - Jet, W/Assy $102.94
78967-1 Cylinder $877.54
78968-1 Cylinder $789.69
78970-1 Fan Impeller Assy        247 $4,595.72
78994-1 Side Trim $54.06
78995-1 Bumper $67.89
79011-1 Light - Fog, Special $91.97
79045-1 Side Fairing - L.H. CALL
79045-2 Side Fairing - R.H. $407.48
79049-1 Packer - Access Door Latch $63.72
79050-1 Seal - Side Access Door $273.23
79051-1 NO LONGER AVAILABLE N/A
79056-1 NO LONGER AVAILABLE N/A
79075-1 Discharge Chute w/assy CALL

79-1 O  Ring - .859' Dia. CALL



79-10 O  Ring - 1.484' Dia. CALL
79-100 O  Ring - 1.6' Dia. CALL
79107-1 Door Mtg Brkt - W/Assy L.H. CALL
79107-2 Door Mtg Brkt - W/Assy R.H. $336.92
79112-1 Brake Caliper - L.H. $961.11
79112-2 Brake Caliper - R.H. $961.11
79113-1 Trunking - Nozzle Intake $871.80
79-12 O  Ring - .549' Dia. CALL
79-13 O  Ring - .364' Dia. $2.12

79131-1 Wheel Trim $191.17
79134-1 NO LONGER AVAILABLE N/A
79-16 O  Ring - .750' Dia. CALL

79164-1 Trim - Hopper, Top L.H. CALL
79164-2 Trim - Hopper, Top R.H. $699.08
79175-3 Washer - Special,  A =8.5 $14.31
79184-1 Stirrup Cable - Front Axle $164.80
79191-1 Special Washer $24.37
79194-1 Cover - Fan Access Port $56.29

79-2 O  Ring - .612' Dia. $4.86
79-22 O  Ring - 1.438' Dia. CALL

79258-1 Plate - Hinge Mounting $9.46
79-26 O  Ring - .674' Dia. CALL

79297-1 Plate - Mask w/assy $299.54
79-30 O  Ring - 1.984' Dia. CALL

79300-1 Mount Plate w/assy $149.71
79303-1 Plate - Mounting, W/Assy CALL
79309-1 Sleeve - Exhaust Heatshield $266.88
79310-1 Quilt - Rear Hood $776.23
79319-1 Flap - Nozzle $161.28
79-32 O  Ring - .984' Dia. $5.49

79321-1 Pedal - Brake, Assembly $1,423.31
79-34 O  Ring - 1.049' Dia. $2.12

79342-1 Trunion $144.86
79-35 O  Ring - .812' Dia. CALL

79377-1 Cylinder $567.71
79-39 O  Ring - .362' Dia. CALL

79399-1 Adaptor - G1/4 Restrictor $17.37
79-42 O  Ring - 3.109' Dia. CALL
79-44 O  Ring - 1.114' Dia. CALL

79446-1 Connector, W/Assy $144.31
79451-1 Spacer-Cab Mounting, 8mm $18.34
79451-2 Spacer-Cab Mounting, 16mm $18.34
79452-1 Wanderhose Stowage - Upper $57.89
79453-1 Wanderhose Stowage - Lower $67.89
79467-1 Support-Side Wheel, LH W/Assy CALL
79467-2 Support-Side Wheel, RH W/Assy $106.88
79468-1 NO LONGER AVAILABLE N/A
79-48 O  Ring - .489' Dia. CALL

79484-1 Cover Plate - Wanderhose $78.12
79488-1 Clamp Plate - Sluice Valve $47.75
79499-1 Handle - Wanderhose, W/Assy $96.58
79508-1 Plate - Wear W/Assy $1,037.34
79-52 O  Ring - .301' Dia. $2.12

79544-1 Caliper - Handbrake $658.05



79544-3 Soft Parts Kit (Handbrake) $140.60
79547-20 NO LONGER AVAILABLE N/A
79547-3 Brake - Hose Kit, Chassis $168.77
79547-6 NO LONGER AVAILABLE N/A
79-58 O  Ring -.25'O/D x 0.070 Sect $2.12

79580-1 Door Shim $9.46
79-59 O  Ring - .864' Dia. $4.86

79622-1 Slide CALL
79652-1 Hinge, W/Assy $19.12
79687-1 Bush - Anti-Roll Bar $54.60
79688-1 Spring - Torsion, LH $41.68
79688-2 Spring - Torsion, RH $41.03
79710-1 Mounting - Sweep Gear, LH W/A $480.34
79710-2 Mounting - Sweep Gear, RH W/A $480.34
79713-1 Upper Mounting Plate, W/A $122.58
79720-1 Plug - Blanking $14.14
79731-1 Brush Arm - Outer, W/Assy $878.32
79732-1 Brush Arm - Inner, W/Assy $552.45
79733-1 Mounting - Cylinder, LH W/Assy $305.03
79733-2 Mounting - Cylinder, RH W/Assy $308.03
79735-1 Mounting - Cab Step, LH W/Assy $179.57
79735-2 Mounting - Cab Step, RH W/Assy $179.57
79736-1 Spacer $22.40
79738-1 Cylinder $921.42

79738-500 Kit - Seal (to suit 79738/1) $100.46
79-74 O  Ring - .614' Dia. CALL

79776-2 Screw-Special Sock Cap M14x40 CALL
79779-6 Caliper - Brake, 28mm Thick RH CALL
79779-7 Pad - Spring Pin 22mm Caliper $14.31
79-78 O  Ring - 1.296' Dia. $4.86

79789-1 Tank - Fuel (plastic) R.H. CALL
79-81 O Ring, BS 225 (1.859' ID x 0.139') $5.49

79842-1 Plate - Fan Inspection $64.38
79-85 O  Ring - 2.234' Dia. $2.78

79880-1 Lamp - Work, Assembly $82.54
79882-1 Plate - Brush, Weed Rip W/Assy $449.06
79894-1 Arm - Link, W/Assy Mk2 $419.46
79895-1 Cradle - Front W/Assy Mk2 $373.46
79900-1 Pendulum W/Assy Mk2 $973.45
79913-1 Hook-Hinge, Rear Hood L/H $36.08
79913-2 Hook-Hinge, Rear Hood R/H $57.88
79-93 O  Ring - 1.734' Dia. CALL

79937-1 Washer - Thrust, 50mm Dia. $5.52
79937-2 Washer - Thrust, 36mm Dia. $38.80
79937-3 Washer - Thrust, 48mm Dia. $135.65
79-95 O  Ring - 1.180' Dia. $10.82

79951-1 Bracket - Rear Light LH Mk 2 CALL
79951-2 Bracket - Rear Light RH Mk 2 CALL
79953-1 Hood - Rear Door, Restyle $3,057.48
79958-1 Lens - Beacon, LH $190.89
79958-2 Lens - Beacon, RH $190.89
79961-1 Plate-Mtg, Hood Hinge Mk2 $29.46
79965-1 Steering Box Assembly $10,172.94

79965-500 Seal Kit For 79965/1 CALL



79-97 O  Ring - 3.25' Dia. $9.38
79977-1 Strip - Clamp, Hood Chute $38.23
79984-1 Shaft - Steering Relay, Front $2,164.65
79985-1 Shaft - Steering Relay, Rear $1,483.31
79987-1 Bracket-Steering Relay Mk2 $42.72
79-99 O  Ring - 5' O/D x 0.139 Sect $7.28

800580-1 Loom - Engine 24v EPA Perkins CALL
800587-1 Plate - Valve Mounting 625 CALL
800599-1 LOOM-SYS WATER CARTRIDGE HYD CALL
800677-1 Lever - Pivot Head W/Assy  6XX $238.77
800678-1 Lever-Brush Curtain W/Assy 600 $134.38
800862-1 Piston-Hopper Warning Switch (VOR) $106.88
800908-2 Loom-Body Discharge Standard CALL
800909-1 Loom - Assy Less Cab Connector $1,694.45
80-100 O  Ring - Hole Dia.110 $11.55
80-101 O  Ring - Hole Dia.115 $5.49

801012-1 Throttle remote  600/ 700 CALL
80-109 O  Ring - Hole Dia.155 $14.72

801285-5 WSB Carriage (RH 5 Hole Brkt) CALL
801285-6 WSB Carriage (LH 5 Hole Brkt) $1,079.31
80-136 O  Ring - Hole Dia.90 CALL
80-139 O  Ring - Hole Dia.105 $4.77

801406-1 Sweep Hydraulic Bracket    600 $120.82
80-143 O  Ring - Hole Dia.125 $11.12
80-146 O  Ring - Hole Dia.140 CALL

801871-1 Rear Light Bracket        Merc $52.00
801928-1 Trough - Littasnatch   500/600 $57.57

80-20 O  Ring - Hole Dia.16 CALL
80-21 O  Ring - Hole Dia.17 $4.86
80-265 O  Ring - Hole Dia.50 $7.80
80-266 O  Ring - Hole Dia.40 $14.14
80-269 O  Ring - Hole Dia. CALL
80-27 O  Ring - Hole Dia.25 $2.12
80-271 O  Ring - Hole Dia. $14.14
80-272 O  Ring - Hole Dia. $14.14
80-274 O  Ring For 498/N08 $6.03

802776-1 NO LONGER AVAILABLE N/A
802779-1 Air Switch Block M16x1.5 Atego $110.05
802780-2 Air Switch Assembly(Pneumatic) $741.71

80-31 O  Ring - Hole Dia.35 CALL
803151-1 Rear Mesh W/A-L/Snatch LH  600 $673.14
803151-2 Rear Mesh W/A-L/Snatch RH  600 $673.14

80-33 O  Ring - Hole Dia.40 CALL
803555-1 Strip - Retainer           6XX $45.66
803581-1 NO LONGER AVAILABLE N/A
803582-1 NO LONGER AVAILABLE N/A
803669-1 Bracket-HP Spraybar    660/6XX $22.63
803730-1 Wing Stay W/Assy Front   MILAN $152.20
803810-1 NO LONGER AVAILABLE N/A

80-40 NO LONGER AVAILABLE N/A
80-43 O  Ring - Hole Dia.17 $2.12
80-46 O  Ring - Hole Dia.20 CALL
80-48 O  Ring - Hole Dia.22 CALL
80-49 O  Ring - Hole Dia.23 $4.66



804906-1 TUBE LANCE HOSE REEL FRT MOUNT $61.17
804909-1 Spacer-Theaded M8 Worklamp Bkt $144.11

80-51 O  Ring - Hole Dia.26 CALL
80-52 O  Ring - Hole Dia.29 $2.78
80-55 O  Ring - Hole Dia.36 $2.78
80-56 O  Ring - Hole Dia.39 $5.49
80-58 O  Ring - Hole Dia.44 CALL
80-60 O  Ring - Hole Dia.49 CALL
80-61 NO LONGER AVAILABLE N/A
80-65 O  Ring - Hole Dia.62 $4.86

806578-1 Strap-Retaining Bat Carrier 95 $44.09
806583-1 Plate - Backing Spraybar 95/96 $20.35

80-67 O  Ring - Hole Dia.66 CALL
806701-1 Packer $14.18
806701-2 Packer $25.51
806756-1 NO LONGER AVAILABLE N/A
806953-1 Label Serial No Plate $14.31
807042-1 Mudflap -  IVECO 150E/DAF LF55 $63.17
807043-1 Mudflap fpr VT650 $64.12
807045-1 Strip-Mudflap Retaining  95/96 $14.31
807106-1 Wing Stay Brkt-Rear Wing 95/96 $54.95
807107-1 Packing Plate-Wing Stay  95/96 $14.31
807108-1 Backing Plate-Wing Stay  95/96 $53.05
807115-1 Bracket - LP Spraybar  FLH 600 CALL
807154-1 Clamp Kit-Spraybar LP  650/750 $23.14
807182-1 Plate-Adaptor WSB  VT650/VT800 $14.18
807187-1 Supawash Hose Reel Bracket CALL
807226-1 Plate-Top Control Panel     95 $47.52
807229-1 Cont. Box Pedestal W/A 650/800 $333.14
807232-1 Plate-Bar Beacon Mount 650/800 $196.11
807291-1 Strip - Retaining Mudflap $9.46
807293-1 Strip - Retaining Mudflap $15.83
807317-1 Hosereel Supt Beam W/Assy   95 $387.25
807321-1 Support W/A - Manifold/Gun  95 $335.97
807335-1 Bracket-Rear Light $449.25

807336-1-INST Weight Sensor V Range Machine CALL
807336-2-INST Weight Sensor V Range Machine CALL

807425-1 Support Pillar W/Assy MER 95/6 $125.17
807551-1 NO LONGER AVAILABLE N/A
807585-1 Angle W/Assy LH-Subframe Mntg $116.52
807585-2 Angle W/Assy RH-Subframe Mntg $116.52

80-76 O  Ring - Hole Dia.32 $2.78
807652-1 NO LONGER AVAILABLE N/A
80766-1-A Spring - Tension $16.72
807724-1 Plate Support - Base Spraybar $47.38
807777-1 Support W/A - Spraybar VOL15/8 CALL
807778-1 Plate - Spraybar HP    VOL15/8 $176.68

80-78 O  Ring - Hole Dia.35 CALL
80-79 NO LONGER AVAILABLE N/A

808013-1 INST Power Switch Assy D/STR IVECO CALL
80-81 O  Ring - Hole Dia.40 CALL
80-84 O  Ring - Hole Dia.43 CALL

808407-1 Plate-Support S/Bar (LP) $9.46
808577-1 Bracket-Worklight/Camera    95 CALL



80-87 O  Ring - Hole Dia.48 CALL
808749-1 Spacer-Nylon Dia 30x60Long CALL

80-89 O  Ring - Hole Dia.55 CALL
80-90 O  Ring - Hole Dia.60 $4.86
80-91 O  Ring - Hole Dia.65 $7.80
80-94 O  Ring - Hole Dia.80 $4.86

809447-1 NO LONGER AVAILABLE N/A
80-95 O  Ring - Hole Dia.85 $4.86
80-96 O  Ring - Hole Dia.90 $5.49
80-97 O  Ring - Hole Dia.95 $14.14

809743-2 Body Mount 40 - MAN18 CALL
809745-1 Packer Plate - MAN18 $29.00

80-99 O  Ring - Hole Dia.105 $7.51
810-110 Kit - Tie Rod Pin Bush Repair CN201 $1,463.11
810-115 Kit - King Pin Steer Pivot CN201 $1,463.32
810-125 Overhaul Kit Steering Ram CN201 $2,105.98
810-127 Bush - Guide CN201 $806.28
810-142 Valve - 12v Solenoid (Linde) $1,303.12
810-143 Stub Axle LH    (Suit 75500/1) $6,093.88
810-144 Stub Axle RH    (Suit 75500/1) $5,211.15
810-152 Assy - W.S.B. End (SPARES) $778.66
810-157 Motor - Hydraulic for 720399/1 $626.63
810-162 Kit-Seal, Water Pump & Motor $523.94
810-163 Kit-Seal, Motor $80.29
810-165 Eye-Brass for 28905/1 M12 Thre $118.43
810-171 Pump - Water(Only)for 720399/1 $2,185.49
810-18 Seal Kit-Water Pump CALL
810-202 Solenoid Coil 12v For Transmission Pump $477.20
810204-2 Fuel Sender 410L 180E/10F Ohms $385.42
810-206 Solenoid Coil 12v For Transmission Pump $519.86
810-210 Filter - HP Transmission Pump 24 Bar CN201 $220.18
810-213 Filter Flange $372.26
810-22 REPLACED BY# 810-191 N/A
810-26 Repair Kit $405.05

810332-12 Control Box Ass'y Dual Frt Brush CALL
812-2 NO LONGER AVAILABLE N/A
813-10 Core Plug                 5000 $38.54
813-100 Shim 0.051 thk            5000 $40.49
813-101 Shim 0.076 thk            5000 CALL
813-102 Shim 0.1271 thk           5000 $40.49
813-103 Shim 0.250 thk            5000 $40.49
813-104 Seal - Oil                5000 $40.34
813-105 Bearing Set - Rear Axle   5000 $134.51
813-106 Spacer - Rear Axle        5000 $181.58
813-111 NO LONGER AVAILABLE N/A
813-123 O  Ring $30.11
813-124 Washer - Rear Axle $63.66
813-125 Nut Rear Axle $160.15
813-128 Hub Cap $3,560.89
813-135 Drive Shaft (Long) $6,020.40
813-136 Drive Shaft (Short) $7,184.14
813-146 Stub Axle LH              5000 CALL
813-147 Stub Axle RH              5000 CALL
813-148 Oil Seal                  5000 $78.08
813-149 Bearing - Rear            5000 $231.02



813-15 Swivel Pin Kit            5000 $1,189.49
813-157 Stud - Front Axle, M18x1.5x63 $67.22
813-159 Shaft Assy-Bell Crank 740073/2 $1,632.74
813-16 NO LONGER AVAILABLE N/A
813-160 NO LONGER AVAILABLE N/A
813-161 NO LONGER AVAILABLE N/A
813-17 Stub Axle LH              5000 $3,987.74
813-177 Spacer - Bearing for 740073/2 $209.23
813-179 Pin - Cotter 5000 740073/1&2 $46.48
813-182 Thrust Bearing $84.71
813-21 NO LONGER AVAILABLE N/A
813-22 Inner Bearing             5000 CALL
813-23 Outer Bearing             5000 $130.00
813-24 Wheel Stud                5000 CALL
813-29 Slotted Nut               5000 $53.54
813-3 Wheel Cylinder Kit $750.28

813-300 Bell Crank Spacer        CX400 $111.80
813-301 Bell Crank Swivel Pin    CX400 CALL
813-302 Bell Crank Assembly      CX400 $1,841.83
813-303 Bearing - Bell Crank     CX400 $259.85
813-304 Bearing Circlip          CX400 $17.74
813-305 Adjuster Nut-Bell Crank  CX400 $246.20
813-306 Cover Cap - Bell Crank   CX400 $88.86
813-307 Bolt-Bell Crank(813/302) CX400 $10.95
813-323 Cover $106.29
813-326 Track Rod Tube LH $389.55
813-327 Track Rod Tube RH CALL
813-329 King Pin Kit $2,069.00
813-33 Ring - Abutment           5000 $189.20
813-332 Banjo Bolt 1/8' BSP $43.52
813-333 Dust Cover Top $178.63
813-34 Steer Arm RH 5000 CALL
813-342 Microswitch C201 Handbrake $354.77
813-35 Steer Arm LH 5000 $1,229.98
813-36 Ball Joint RH             5000 $264.45
813-37 Ball Joint LH             5000 $264.45
813-39 Woodruff Key              5000 $14.31
813-40 Nyloc Nut 5000 (To Fit 813-34/3 CALL
813-41 Washer                    5000 $14.31
813-42 Track Rod Assy LH         5000 $1,408.26
813-43 Track Rod Assy RH         5000 $1,408.26
813-56 Bearing Set $183.95
813-6 Wheel Bearing  (2 PER SIDE) CALL
813-60 Oil Seal $31.26
813-61 Shim  0.10 thk $83.77
813-62 Shim  0.18 thk $83.77
813-63 Shim  0.25 thk $83.77
813-65 NO LONGER AVAILABLE N/A
813-67 Shaft Assy-Bell Crank 740073/1 CALL
813-68 Piston for 79112/1 & 79112/2 $146.20
813-69 Seal Kit For 79112/1 & 79112/2 $57.11
813-7 Hub Seal                  5000 $198.89
813-72 Pad Spring For 79112/1 & /2 $23.34
813-73 Pad Ret Pin For 79112/1 & /2 $77.37



813-84 Bearing Set               5000 $531.29
813-85 Wheel - Output            5000 $4,689.52
813-86 Locknut                   5000 CALL
813-9 Hub Nut Assy              5000 $795.45
813-94 Pinion - Helical Input    5000 CALL
813-95 Gear Assy - Helical       5000 $7,993.94
813-96 Layshaft                  5000 $2,006.57
813-97 Cover - End               5000 $714.82
813-98 O  Ring                  5000 $24.80
813-99 Bearing Set               5000 $589.91
82-15 Nut - Tubing, 5/16' $6.49
833-1 USE # 412 JNA CALL
833-2 USE # 458 JNA REAR BROOM STRIP (OPTION) BRUSHES ES351.. CALL
833-3 REAR BROOM POLY TUBE BRUSHES ..ES351 CALL
833-4 GUTTER BROOM 4 SEGMENTS BRUSHES ES351 CALL
833-5 GUTTER BROOM 5 SEGMENTS BRUSHES ES351 CALL

834-3-22 BRUSH-Segment - 16' WSB Wire (Box22) $268.45
834-44 BRUSH-Segments - WSB Poly 16'(Box44) TECSOLUM # 100-1074 $211.37
83-49 NO LONGER AVAILABLE N/A
835-20 Brush - Weedrip TECSOLUM # 1100-A701 $285.38
835-24 Channel Brush - 710mm Polypro $109.34
835-47 Spacer - Plastic WSB (WAS 13515) $2.42
835-52 Brush-Poly/Wire & Ply(HAKO CM) CALL
835-55 Brush-CB 4 Row Plastic Top 500 13' TECSOLUM # 100-1287 $86.15
835-60 710mm Plastic Top Guttter Broom $100.00
835-61 ( 2 piece) 710mm Plastic Top Guttter Broom $100.00
835-62 710mm Plastic Top Guttter Broom (POLY) $92.31
836-7 Pedal-VDO,Floor Mounted 31 deg $1,303.15
836-9 Cup Holder - Black $20.68
837-10 Filter-Assy Fuel $400.95
837-11 Filter-oil $24.32
837-112 Sensor - Speed (FOR 135TI ENG) $367.08
837-132 Turbocharger - 1004.40T CALL
837-136 Thermostat - PHASER & AJ50824 $140.97
837-184 Gasket- Manifold $65.60
837-19 Ring - Gear Housing Perkins $4,710.45
837-194 Exhaust Manifold Perkins 605 $926.11
837-2 Gasket $14.14
837-20 Cap -Oil Filler, Engine $30.15
837-22 Fan - Cooling $706.43
837-23 Spacer CALL
837-24 Bowl - Glass, Fuel Filter $136.66
837-28 Gasket $23.18
837-29 Filter - Oil, Perkins $28.14
837-34 Head - Lube Oil Filter $157.71
837-35 Gasket - Filter Head $25.23
837-36 Gasket - Oil Cooler Connection $9.38
837-37 Screw - Special M8c x 20 $6.03
837-38 Gasket - Rocker Cover Rubber $85.34
837-47 Bracket - Throttle $22.29
837-48 Pin - Throttle $32.98
837-49 Pin - Split $4.77
837-5 Thermostat $44.18
837-59 REPLACED BY 838-7 N/A



837-6 Gasket - Thermostat $14.14
837-61 Gasket-Rocker 135Ti & 1004.4 $138.88
837-63 Thermostat - 5000 Perkins $83.45
837-64 O  Ring - Thermostat $14.14
837-65 O  Ring - Thermostat $13.66
837-66 Engine Oil Filler Cap $36.77
837-67 ESOS Valve (New Type) $331.08
837-7 Gasket - Rocker Cover Cork $118.60
83-81 NO LONGER AVAILABLE N/A
838-4 NO LONGER AVAILABLE N/A
838-45 Belt-Vee Fan/Alt. Phaser 135Ti $35.45
838-55 Cold Start Switch 600/5000 CALL
838-58 Seal - Oil Bell Housing $46.68
838-6 Filter Oil $9.54
838-7 Filter - Fuel WAS 837-59 $16.34
840-10 Filter Kit Peugeot XUD9TI 2000 CALL
840-114 JOHN DEERE 86kw B SERVICE KIT (1000HOURS) $431.95
840-115 JOHN DEERE 86kw C SERVICE KIT (2000HOURS) $628.58
840-116 CN101 BASIC SERVICE PKG 1000 HRS $914.22
840-13 Filter Kit PS 300 CALL
840-140 JOHN DEERE 63kw A  SERVICE KIT (500 HOURS) $443.02
840-142 JOHN DEERE 63kw C SERVICE KIT (2000HOURS) $645.74
840-151 JOHN DEERE 99kw B SERVICE KIT (1000HOURS) $605.37
840-152 JOHN DEERE 99kw C SERVICE KIT (2000HOURS) $767.42
840-2 Filter kit Turbo 625/700 CALL

840-200 V Range JCB 55/93KW Service A 500Hrs $424.62
840-22 C200 VM E4 Service B (800Hrs) $651.43
840-6 Filter Kit 2000TS 504T (Full) CALL
840-7 Filter Kit Perkins NAT ASP EPA CALL
840-8 Filter Kit Perkins EPA Turbo CALL
840-9 Filter Kit VM Engine (compact) CALL
841-66 Valve-Relief 1 1/4'6Bar Spring $909.26
841-67 Valve-Relief 3/4' 6 Bar Spring $567.31
842-2 NO LONGER AVAILABLE N/A
843-4 Belt - Vee, Alt/Fan     VW 1.9 CALL

844-168 Linkage-Dual Pantograph Wiper $887.28
844-169 Motor - Wiper, 80Nm 12v $558.89
844-170 Arm - Wiper $223.02
844-171 Blade - Wiper $121.77
844-213 Pin - Gas Strut $4.89
844-221 Cap-Protection,M6 Black $5.52
844-23 Door post Seal (1.5 mtrs long) $19.45
844-231 Wiper Accessory Kit $14.82
844-25 Seal - Door (Cab Door) $44.78
844-49 Fixing Screw Washer Ctr  Glass $12.88
844-53 Hinge Door (Two Items) CALL
844-55 Knob -  Y  M6 $9.12
844-58 Fan/Motor 12V -Oil Cooler 5000 CN201 $898.06
844-71 Door -Glass LH Top Rear Shaped $324.02
844-72 Door -Glass RH Top Rear Shaped CALL
844-76 Door-Glass RH Top Front Square $249.38
844-78 Door - Glass RH Triangular CALL
84-51 REPLACED BY 282186-1 N/A

845-100 Filter - Oil Iveco $52.43



845-101 Filter - Fuel Iveco $54.55
845-102 Filter - Pre Fuel Iveco $41.68
845-103 Motor-Starter(24v)Iveco (TEXT) $1,092.31
845-104 Alternator(28v70amp)Iveco $1,047.75
845-105 User/Maintenance Book Iveco E3 CALL
845-108 Clamp Exhaust         Iveco E3 $108.77
845-110 Turbocharger Outlet Clamp   E3 $131.86
845-111 Hose - Fuel to ECU          E3 $158.77
845-112 Hose - Fuel Return          E3 $137.46
845-120 Adaptor - Fuel Line (F Filter) CALL
845-139 Relay - AIFO E3 $1,039.48
845-140 Loom - Intelligent Relay $27.89
845-141 Gasket - Rocker Shaft Iveco $260.46
845-142 Belt - Alternator Iveco $87.31
845-144 Filter - Fuel Iveco $61.45
845-145 Thermostat - Iveco T2 Nat Asp $139.78
845-146 Thermostat - Seal Iveco T2 NA $137.94
845-147 Gasket - Rocker Cover Iveco T2 $56.43
845-148 Dipstick-Iveco Turbo & Nat ASP $180.97
845-149 Cap-Oil Filler AifoEuro3 Turbo $41.75
845-151 Cap - Oil Filler Iveco T2 N.A. $8.46
845-152 Seal - Oil Filler Cap $8.11
845-153 Thermostat -Iveco Euro 3 Turbo $108.37
845-156 Gasket - PTO Pump $35.18
845-157 Gasket - PTO Adaptor $47.69
845-158 Belt - Alternator Iveco $84.80
845-159 Gear-Ring Iveco. 355ID T2&E3 $751.08
845-160 Sensor - Oil Iveco E3 Turbo $182.02
845-161 Sensor - Water Iveco E3 Turbo $216.92
845-162 Sensor-Water Temp.AifoT2NATASP $113.83
845-163 Bracket-Tensioner Alternator $153.34
845-164 Chock - Nat Asp Alternator E3 CALL
845-165 Bolt - Alternator Chock E3NAT $9.49
845-167 Pulley - Iveco Tier 2 Engine $367.46
845-168 Support-Fuel Filter Aifo 3 IVE CALL
845-169 Sensor-Fuel Filter Aifo 3  IVE $542.14
845-173 Support T2 Eng Alternator Sect $438.25
845-174 NO LONGER AVAILABLE N/A
845-179 Nut T2 Eng Alternator Section CALL
845-183 Blow-By Filter Kit $156.60
845-185 Fuel Pre Filter $1,733.00
845-186 Seal - Rear Crank Shaft E3 Eng $101.17
845-188 Injector Pump $4,293.18
845-190 Water Pump IVECO E3 $341.38
845-191 Water Pump Washer/Seal IVECO $23.29
845-194 Solenoid 24v - KSB $950.23
845-195 Electrovalve 24v $235.86
845-198 Pulley - Fan Support T2 & E3 $186.80
845-200 Exhaust Manifold-IVECO AUX ENG $1,281.38
845-202 Jockey Pulley - Iveco Engine $376.00
845-206 Element - Pre Filter $76.06
845-207 Sensor - Iveco 3 $223.63
845-208 Thermoswitch - Iveco 3 $65.31
845-210 Water Pump - T2 Iveco Engine $310.03



845-211 Oil Sump - Iveco Engine $614.68
845-212 Gasket - Oil Sump $195.14
845-213 Belt Tensioner $368.60
845-218 Piston Ring Kit Nat Asp T2 Eng CALL
845-22 Loom - IVECO Engine Harness $1,707.37
845-220 Stud - IVECO T2 Engine $14.82
845-226 Core Plug IVECO E3 Turbo & T2 $30.92
845-227 Core Plug IVECO E3 & T2 $21.06
845-228 Top/Head Gasket Set $1,125.54
845-231 Fuel Pipe Injector Re 280888/1 $113.83
845-238 Kit-Conn. Nox Sensor Module $77.40
845-245 Fuel Lift Pump T2 Aux Engine $123.40
845-248 T2 Thermostat CALL
845-249 Speed Sensor $370.09
845-250 Feed Pipe - Turbo E3 $394.71
845-258 Tier 2 Injector Pipe Set $645.05
845-266 V-Belt C400 E4 Engine standard $119.02
845-267 Shaft Seal Front C.Case C400 ,N $155.49
845-268 Gasket Rocker Cover $63.68
845-271 Speed Sensor crank case $371.46
845-274 Turbo $2,028.43
845-277 Water Pump C400 Euro 4 Engine CALL
845-278 Belt Tensioner C400 Euro 4 Eng $695.28
845-280 V-Belt C400 E4 Engine(air-con) $50.42
845-282 Filter Urea C400 Euro 4 Engine $141.46
845-283 Humidity Sensor C400 E4 Eng $385.18
845-284 SCR Temp Sensor Upstream E4 $345.34
845-285 SCR Temp Sensor Downstream E4 $311.38
845-287 Nox Sensor C400 Euro 4 Engine $2,631.32
845-289 Injector-Urea C400 Euro 4 Eng $2,105.23
845-291 NO LONGER AVAILABLE N/A
845-293 Support - Assy Iveco T2 / E3 CALL
845-296 Injector - Engine $496.77
845-298 Elbow Coupling $175.02
845-299 Threaded Union M12x1.5 $14.06
845-301 Starter Pinion for 845/103 CALL
845-302 Injector Pump IVECO T2 Nat Asp $10,379.08
845-303 Ring - Spacer Flywheel Housing $1,372.95
845-309 Fuel Line, Inject-FilterHead E3 $110.34
845-310 Fuel Line From Filter (Long) $166.35
845-311 Fuel Line From Filter (Short) $95.25
845-312 O  Ring $8.20
845-314 Fuel Line Iveco E3 Turbo $481.95
845-322 Gasket - Sender $37.54
845-323 ECU For Iveco Engine $8,543.95
845-325 Exhaust Manifold Gasket $10.09
845-326 Plug-Cylinder Head CALL
845-327 O  Ring - Fuel Lift Pump $7.85
845-330 Altenator 24v 90amp Iveco $1,583.34
845-331 Head Gasket $179.46
845-333 Water Temp Sensor - KSB Sensor $123.62
845-334 Rubber Pad $13.86
845-335 Exchanger - Nat Asp 2 Engine $695.88
845-336 Gasket - Nat Asp 2 Engine $41.95



845-337 Gasket - Nat Asp 2 Engine $80.69
845-338 Electro Injector Assy E3 Turbo $671.63
845-339 Fuel Line Fuel Hosing to Pump $106.15
845-343 Gasket-Exhaust Manifold T2 ENG $8.29
845-344 Hex Bolt M10x1.5x65 IV T2 Eng $6.20
845-345 Spacing Bar - IVECO T2 Engine $7.66
845-349 ECU-For 74200 283805-24&7007245 CALL
845-352 IVECO E4 Ad Blue Tank Sensor $666.97
845-355 Fuel Line Assy E3 Turbo Engine $176.25
845-357 Flywheel Housing CALL
845-363 Ad Blue Locking Cap $190.15
845-375 PTO Adaptor For Stage 3A T3 104 $2,017.85
845-376 Casket For 845-375 $74.83
845-381 ECU Rubber Pad $33.55
845-382 Oil Sump Gasket For 742300-1 E4 $108.05
845-394 Fuel Control Valve CALL
845-397 Heat Exchanger Body Assembly CALL
845-398 Cap Iveco T2 Engine CALL
845-425 Bolt - Cylinder Head $7.71
845-426 Bolt - Cylinder Head $6.08
845-428 Injection Pump - 66Kw Engine CALL
845-429 Injector For N45MNS 66KW Engine $348.15
845-432 Screw - T2 Engine CALL
845-434 Cylinder Head Gasket E3 Turbo E $381.00
845-435 Oil Filter Housing - IVECO E3 T CALL
845-440 Gasket - ECU For N45ENTx20 Engi $117.62
845-441 Locking Plate - Engine Type N45 CALL
845-442 Plug - Engine Type N45MNE T2 CALL
845-443 O Ring - Engine Type N45MNE T2 CALL
845-502 Engine Harness-IVECO 3a/Tier 3 $1,449.15
845-503 Oil Pressure Switch $91.82
845-504 Exhaust Gasket $9.54
845-505 Fuel Pipe Filter To Pump  C400 $264.02
845-506 Bolt $16.51
845-507 Dowel $51.46
845-508 Air Pressure Sensor - Iveco Eng $139.66
845-511 Exhaust Valves $56.26
845-512 Inlet Valves CALL
845-519 Turbo Charger $2,898.77
845-521 Inline Fliter for Ad Blue Dousi $73.26
845-522 R Fuel Line 4 Way CALL
845-523 R Fuel Line ECU To Injector $109.88
845-524 Turbo Oil Drain Pipe 104 KW ENG $501.51
845-530 Fuel Line - 104KW Engine $285.40
847-10 Seal Kit for 847/8 $97.97
847-101 Valve-Over Centre, Pilot 2.5:1 $144.57
847-11 Check Valve 0.2 bar - CT9 $122.58
847-12 Seal Kit for 847/11 CALL
847-120 Pressure Reducing Valve WAS 847-36 $252.42
847-123 Relief Valve - 35-210 Bar $144.57
847-124 Cartridge Valve - NO 210 Bar $461.98
847-125 Cartridge Valve - NC 210 Bar $461.98
847-126 Solenoid Cartridge Re 742761/1 $1,072.28
847-127 valve assembly 24v $178.94



847-13 Valve-Ventable Relief (CT16) $381.31
847-133 Solenoid Cartridge Value - Double Acting $311.43
847-14 Kit-Seal, for 847/13 $89.48
847-143 Directional Control Valve - VT 651 $385.63
847-145 Coil - Hydraulic Directional Valve VT651 (VOR) $70.49
847-15 Cartridge Valve Assy12v 210bar $310.45
847-163 REPLACED BY PART# 298-150 N/A
847-17 Kit-Seal for 847/15, /18 & /58 $75.48
847-178 PO CHeck Valve ES Gate Cylinder CALL
847-18 Valve-Relief,for 75755/1(CT19) $486.80
847-19 Check Valve .2bar crack 350bar $97.57
847-2 Cartridge Valve - NC 210 bar $448.25
847-20 Kit - Seal, for 847/19 $44.31
847-21 Cartridge Valve - NC 250 bar $473.32
847-22 Kit-Seal, for 847/21 $83.18
847-27 NO LONGER AVAILABLE N/A
847-28 Cartridge Valve - NC 210 bar CALL
847-29 Coil for 847/28 12v CALL
847-3 Coil Only - 12 Volt 14 watt $87.54
847-30 Seal Kit for 847/28 CALL
847-31 Pressure Reducing Cartridge $1,003.31
847-32 Seal Kit For 847/31 $93.66
847-33 Cartridge Valve Ass 12v 210bar $314.28
847-34 NO LONGER AVAILABLE N/A
847-35 NO LONGER AVAILABLE N/A
847-36 REPLACED BY 847-120 Valve-Pressure Reducing 60bar N/A
847-39 Relief Cartridge $210.97
847-4 Seal Kit for 847/2,/5 & 847/4 $69.40
847-41 1/2' SAE Plug - c/w  O  ring $12.97
847-42 3/8' SAE Plug - c/w  O  ring $12.97
847-43 1/4' SAE Plug - c/w  O  ring $9.38
847-44 1/8' SAE Plug - c/w  O  ring $9.12
847-45 Cartrige Valve - NC 210 bar $181.32
847-48 Poppet Solenoid Cartridge $281.37
847-5 Cartridge Valve - NC 210 bar $219.28
847-51 Coil Only for 847/50 & 847/15 $101.00
847-53 Cartridge Valve - Divertor $330.22
847-54 Seal Kit $50.43
847-56 Flow Regulating Valve-210 Bar $532.03
847-57 Grubscrew (CT27 & CT28) $10.82
847-58 Valve-Solenoid (75755/1, CT22) $547.75
847-59 Cartridge Valve - NO 210 bar $308.60
847-62 Relief Cartridge $78.20
847-63 Cartridge Valve - Divertor $194.26
847-65 Cartridge Valve - NO 210 bar $201.89
847-68 Coil - 24 Volt 14 watt $54.18
847-69 Coil - 12 Volt 27 watt $20.63
847-70 Coil - 24 Volt 27 watt $54.18
847-72 Cartridge Valve - NC 250 bar $226.66
847-73 COIL- 12V $25.45
847-74 Coil - 24 Volt 29 watt $61.17
847-75 Seal Kit for 847/39 & 847/62 $40.74
847-76 Seal Kit for 847/63 CALL
847-78 Relief Cartridge (75 Bar) $194.18



847-79 Cartridge Valve Prop Release CALL
847-8 Cartridge Valve - Divertor $317.55
847-80 Coil - 24v 19 watt $119.02
847-82 Cartridge Valve Prop Flow $350.98
847-85 Solenoid Cartridge $303.78
847-89 M4 x 0.70 Orifice ? 1.00 $14.14
847-9 Coil - 12v 19 watt $40.80
847-92 M6 x 0.75 Orifice ? 1.00 $27.86
847-93 Cartridge Valve NC 210 bar $155.00
847-94 Check Valve 5bar crack 350bar $133.89
847-95 Seal Kit $41.55
847-97 Spring - 14 Bar CALL
848-1 Clamp - Exhaust   (John Deere) CALL
848-12 Filler Cap, Oil, John Deere CALL
848-16 Motor CALL
848-17 NO LONGER AVAILABLE N/A
848-18 Element-FuelFiller(John Deere) CALL
848-19 Serpentine Belt - JD R123440 $237.97
848-2 VBelt Water Pump A45V/Crank JD $103.26
848-21 Seal-John Deere Powerpak CALL
848-22 REPLACED BY #848-22 JNA N/A

848-22 JNA **Filter - Oil (John Deere) T2 $45.69
848-23 Filter - Fuel (John Deere) T2 $214.26
848-24 Adaptor-Lift Pump 95 (VOR) CALL
848-27 DIAGNOTIC GAUGE JD $1,204.34
848-28 Alternator John Deere LP Engine CALL
848-30 Alternator, Special Diode Equipment CALL
848-33 Filter CALL
848-34 Pre-Filter ( John Deere ) $196.92
848-35 Fuel Filter - Engine 4045TF270 $251.71
848-37 Fuel Filter-Engine 4045TF275 $219.63
848-38 Element, Water Separator,150 Micron. $239.32
848-39 REPLACED BY# 848-39 JNA N/A

848-39 JNA **Filter Fuel Main JD285 Engine $81.97
848-40 REPLACED BY #848-40 JNA N/A

848-40 JNA **Filter Fuel (Pre) JD285 Engine $86.62
848-41 REPLACED BY #848-41 JNA N/A

848-41 JNA **Fan Belt JD285 Engine $160.37
848-48 REPLACED BY #848-48 JNA N/A
848-53 REPLACED BY #848-53 JNA N/A

848-53 JNA Water Temp Switch $101.14
848-54 Oil Pressure Sensor CALL
848-55 Alternator Belt CALL
848-68 Water In Fuel Sensor $791.51
849-1 Glow Plug E3 Engine  VM ENGINE $72.71
849-10 O-Ring Crankshaft Rear HR94HT2 CALL
849-100 Gasket Set-Engine Compact HT2 CALL
849-102 Turbo - HT3 VM 5000 $5,502.08
849-104 Sensor HT2 & HT3 VM $113.48
849-106 Dipstick - Engine HT3 VM 5000 CALL
849-107 Turbo - Compact HT3 $4,499.49
849-108 ESOS Valve VM HT2/3 $549.57
849-11 Seal VM $6.23
849-110 O-Ring - VMHT2&HT3 CALL



849-114 Cap Rocker cover $4.63
849-117 Hose - Bypass(By Thermostat) $46.46
849-119 Hose VMHT3 Engine Oil Cooler CALL
849-12 Bolt   VM CALL
849-120 Gasket - VM Turbo To Exhaust CALL
849-121 Banjo - VM Fuel Lift Pump CALL
849-122 Heat - Exhange Pipe VMHT2 CALL
849-124 Seperator - Oil VMHR494 HT2/3 $332.06
849-125 Guard - Alternator VM CALL
849-127 Pipe - Leak Off Pipe (VM 2&3) $14.38
849-128 Injector - VMHT2 & 3 $582.42
849-142 Belt - Vee, VM (from 2068604) $206.89
849-143 Bracket - Alternator VM CALL
849-146 Pump - Water  MK2 SEE TEXT $1,234.45
849-15 NO LONGER AVAILABLE N/A
849-151 Gasket - Water Manifold $14.97
849-152 Gasket - Water Manifold $2.94
849-153 Gasket-Inlet/Exhaust VM HT2/3 $134.23
849-158 Heat Exchange Unit (5000 M/C) $1,188.18
849-16 Bracket - Alternator VM CALL
849-165 Pipe-Turbo Exhaust Braided HT3 $202.05
849-166 Hose Heat Exchange Short CALL
849-167 Hose - Heat Exchange Long CALL
849-170 Gasket - Rocker CALL
849-173 Hose - Water Pump HT3 $14.71
849-176 Gasket - VM Engine $7.78
849-177 Valve Ring - VM Engine $54.40
849-178 Valve VM Compact/5000 Series $48.43
849-179 **Oil Filter - VM $27.52
849-18 Screw - Alternator  VM CALL
849-181 Dipstick & Tube Assy - Compact $130.89
849-183 Cooler-Oil Compact Engine $738.06
849-186 Timing Cover  (Compact/5000) CALL
849-187 Cylinder Head Bolt $13.65
849-188 Cylinder Head Bolt $13.51
849-189 Cylinder Head Bolt $12.75
849-19 Bolt Long - Alternator CALL
849-190 Bolts-Stretch Cyl Kit Compact $256.58
849-191 Bolts-Stretch Cyl Kit  VM 5000 CALL
849-194 Alternator Belt VMD754TE2 Eng $89.72
849-195 Stud - Turbo M8 5000 Series $5.17
849-198 Stud-Turbo Square Flange  5000 $10.05
849-20 Spacer - Alternator VM ENGINE $2.86
849-200 Inlet Valve - Compact 25 CALL
849-201 Main Bearing - Compact 25 $28.60
849-202 Con Rod Bush - Compact 25 $19.74
849-203 Hose Turbo - VM ENGINE $75.28
849-208 Push Rod - Compact CALL
849-21 Nut - Alternator VM ENGINE CALL
849-210 Fuel Filter VM $145.14
849-213 Fuel Line Lift to Fuel Filter CALL
849-214 Hose - Mk2 Water Pump CALL
849-216 Push Rod $16.42
849-217 Belt Compact VM Engine CALL



849-219 Rocker Cover Gasket CALL
849-223 Rail Sensor -      C200 $408.66
849-225 Switch-transmitter(Air)EGR $266.32
849-226 Transmitter Sensor C200 (oil) $214.71
849-23 Seal Crankshaft RrMain HR94HT2 $134.11
849-232 Starter Motor 24v        VT550 $1,501.58
849-233 Alternator 24v           VT550 $1,746.34
849-235 Water Temperature Sensor C200 $71.49
849-236 Crankshaft Position Sensor $138.37
849-237 Glow Plug - E4 Compact Engine $121.26
849-238 Belt Pulley Tensioner VME4 $572.46
849-239 Fuel Filter Assy VME4 C200 $851.49
849-24 Now use 849-90(VM Turbo 4 Hole CALL
849-240 Dipstick VM E4 For C200 CALL
849-243 Alternator 12v VM E4 C200 $2,726.00
849-244 Startor Motor 12v VM E4/E5 C200 $2,289.68
849-245 O Ring Crankshaft VM E4 C200 $65.52
849-247 E.C.U For VM E4/E5 C200 *blank $3,145.06
849-249 Pulley Crankshaft VM E4 C200 CALL
849-251 Turbocharger For VM E4/E5 C200 $3,899.72
849-253 Head Gasket VM E4 C200 $610.02
849-257 Valve - C200 E4 Range $936.77
849-259 Injector - C200 E4 Range CALL
849-26 VM TURBO 3 HOLE EXHAUST GASKET $18.09
849-261 Leak Off Pipe C200 E4 Range CALL
849-262 Fuel Return Assy C200 E4 Range $187.94
849-264 Injector Pipes-Set Compact HT3 $281.57
849-274 Hydraulic Tappet VM Engine CALL
849-275 Gasket VM HT3 6 CYL Exhaust $7.22
849-276 Turbo For VT550 $4,740.68
849-278 Gasket - Turbo Outlet   VT 550 $6.12
849-279 Exhaust Nut $2.85
849-28 NO LONGER AVAILABLE N/A
849-280 Stud $22.51
849-282 Exhaust Pipe $242.14
849-284 Diagnostic Kit For VM E4/E5 CALL
849-288 Water Indicator Sensor C200 E4 $135.45
849-29 Oil Seal Front Bell VM ENGINE $10.32
849-290 VM  Pulley Euro 4 $137.80
849-294 Thermostatic Valve VM Euro 4 $233.00
849-296 REPLACED BY 849-390 N/A
849-297 VM Euro 4 EGR Modulator $194.68
849-298 VT550 VM Dipstick CALL
849-299 O Ring - Injector Assy C200 E4 $5.66
849-30 Lift Pump VM ENGINE $125.88
849-300 Gasket - Injector Assy C200 E4 $13.45
849-304 ESOS Valve 24v For VT550 CALL
849-306 Air Cooler VM Engine $1,480.40
849-307 EGR Gasket VM Engine $15.75
849-31 O  Ring For 849/30 VM ENGINE CALL
849-312 Short Water Hose VM494HT3 CALL
849-313 Hose VM E4 Front EGR System $19.14
849-32 NO LONGER AVAILABLE N/A
849-328 Inlet Gasket (4 Per Unit) VM E4 $7.54
849-329 Alternator Pulley Idler $175.60



849-337 Mass Air Flow Sensor - E5 Engi $547.83
849-349 O Ring oil Cooler $17.85
849-35 Rocker Cover Vent Pipe CALL
849-355 VM Euro 4 Oil Feed Pipe CALL
849-360 Fuel Filter - Euro 5 Engine $197.52
849-361 **Belt  - Euro 5 Engine $102.15
849-366 Rocker Oil Feed Pipe $403.83
849-368 P Clamp CALL
849-37 Housing & Filter Complete CALL
849-371 Castellated Metal Gasket E4 VM Engine $19.94
849-372 Gasket - E4 VM Engine $10.05
849-38 Fly Wheel Bolt CALL
849-384 E5 Fuel Filter Sensor $186.40
849-386 Screw - VM Pulley CALL
849-387 Screw - Allen Head - VM Pulley $15.09
849-388 Screw - VM Pulley $5.71
849-389 Bracket - VM Pulley $474.72
849-390 VM Euro 4 EGR Valve WAS 849-296 $873.51
849-392 Rocker Cover Gasket C200 E5 Eng $80.29
849-399 Tube-Dipstick VM HT3 Engine 500 CALL
849-40 Pulley - Alternator $203.62
849-400 Filter for Valve 849-397 $17.92
849-405 Rocker Arm Assy C200 VM E4 Engi CALL
849-406 Rocker Clip - C200, Engine No 6 CALL
849-409 RIng Set of (3) $244.06
849-41 Thermostat & Gasket VM HT2/HT3 CN200 $93.14
849-415 Rocker Screw - C 200 E4 CALL
849-416 Rocker Screw - C 200 E4 CALL
849-417 Screw - C 200 E4 CALL
849-418 Washer - C 200 E4 CALL
849-419 Clamp Injector - C 200 E4 CALL
849-42 Cylinder Head - VM Engine $1,650.17
849-420 Stud - C 200 E4 CALL
849-44 NO LONGER AVAILABLE N/A
849-46 Oil Filler Cap VM ENGINE $14.11
849-47 Seal Oil Block - Oil Cooler VM $15.48
849-48 Piston/Liner VM ENGINE CALL
849-50 Turbo Pipe Feed HT2 & HT3 $181.09
849-6 Gasket-Rocker Cover VM Compact $57.65
849-60 Seal Crankshaft RrMain HR94HT2 $89.52
849-62 O  Ring Crank Shaft Pully  VM CALL
849-63 Oil Seal Crank Shaft Pully  VM $44.18
849-68 ** Oil FIlter C201 $43.12
849-69 Pump - Water VMHT2 Compact $1,005.29
849-7 Core Plug VM ENGINE $2.72
849-71 Valve-Exhaust $115.86
849-72 Valve-Guide CALL
849-73 Gasket - Cylinder Head CALL
849-77 NO LONGER AVAILABLE N/A
849-78 Washer - Sump Plug   VM ENGINE $5.34
849-79 Plug - Sump (494)    VM ENGINE CALL
849-8 Gasket-Head Set VM Compact $465.68
849-80 Plug - Sump          VM ENGINE CALL
849-83 Gasket - Water Pump HT3VM 5000 $38.97
849-86 Plug - Glow HT3VM Relay $382.28
849-87 Belt - Vee, VM Euro 3 Compact $47.06
849-9 Core Plug Ref.21770060A VM ENG $2.68



849-90 Gasket-Turbocharger VMHR494HT2 $15.42
849-91 Gasket Set - Overhaul CALL
849-92 Bearing - Big End Standard $71.20
849-95 Bearing - Main Rear CALL
849-96 Washer - Std Thrust CALL
849-98 Cylinder Head Gasket Set 5000 $817.11
853-26 Gear-Output CALL
85392-1 Spacer - 5mm $58.60
85392-16 Spacer - 18.5mm $39.63
85392-8 NO LONGER AVAILABLE N/A
855-1 OIL FILTER TIER 3 & 4 $31.82

855-113 Sensor Camshaft Position JCB $93.69
855-114 Sensor Inlet Manifold JCB $412.20
855-121 Fuel Filter Pump Assembly $1,337.18
855-125 Cap $79.68
855-126 Sensor, Coolant Level $23.60
855-19 Oil Pressure Switch $44.58
855-20 Oil Temperature Sensor $37.08
855-23 Thermostat Water ABI 93 + 55 kW $72.51
855-28 JCB Diagnostic Service master Tool VT651 $1,243.03

855-28-SP Service Master & DVD Kit $1,571.92
855-29 JCB Disc for Diagnostic Service Tool CD VT651 $8.03
855-3 JCB FUEL FILTER TIER 4 $119.09
855-33 Dipstick Seal $20.60
855-37 Belt drive 55KW V501, 651 + 801.. $96.02
855-4 CRANKCASE FILTER TIER 4 $174.52
855-42 Filler Cap Seal $7.14
855-5 WATER SEDIMENTOR ELEMENT $95.06
855-6 SEDIMENTOR SEAL O-RING $9.25
855-7 JCB  Workshop Manual 55Kw And 93 Kw T4I CALL
855-8 Workshop Manual 85KW T3 JCB Engine VT651 CALL
857-1 Eye  For 28903/1 $107.68
860-1 Gasket-Black VM10 Valve Block $16.72
860-10 Slice 3/2 - (2xNC) 24v NA6U $193.74
860-110 Top Cover - 10 Way $396.69
860-2 Gasket - Red VM10 Valve Block $15.83
860-20 End Slices - Pair $130.46
860-3 REPLACED BY S860-3 Slice 5/2 - 12v TG6U N/A
860-30 Slice - Blank B000 $197.54
860-4 Slice 5/2 - 24v NG6U $132.28
860-5 REPLACED BY S860-5 N/A
860-6 Slice 3/2 - (2xNO) 24v  NC6U $171.52
860-7 REPLACED BY S860-7 N/A
860-8 Slice 3/2 - (2xNO) 24v  NB6U $175.06
860-9 REPLACED BY S860-9 N/A
86-15 Gland-Cable, M13 2-5mm CALL
86-16 Washer-Sealing,M13,suits 86/15 CALL
86-17 Locknut,M13, to suit 86/15 CALL
86-19 Cable Gland-PG13.5,IP68,d.6-12 $14.14
86-23 Cable Grommet 5-7 Cable CALL
86-3 NO LONGER AVAILABLE N/A

870-11 5 PORT SOLENOID VALVE ES351 $357.12
870-2 AIR REGULATOR FILTER SYSTEMS LOCKER ES351 $339.25
870-4 Pressure Swtich-ES351 CALL
87-1 Gauge - Level $71.89
87-16 Sender - Oil Press Unit 12/24v $318.85
87-19 Sender Unit -Water Temp 12/24V $119.23



87-25 Oil Level Sight Plug 1/2' BSP $14.14
87-29 Tacho/Hour electron 12/24v $592.22
87-3 Gauge - Hour Counter $213.31
87-4 Gauge - Temperature $258.63
87-5 Gauge - Tank CALL
87-52 Gauge-Digital Tacho/Clock CALL
87-53 Gauge-Digital Water Level/Hour $269.45
87-54 Sender-Water Temp. 1/2-14 NPTF $156.92
87-57 Sender - Oil Pressure 5 Bar $349.91
87-59 Switch - Water Temp 110?c M14 $299.28
87-68 Clogger IndicatorClogger Indicator $114.42
87-7 Gauge - Oil Level Indicator $60.71
88-10 Ball Valve 1/4' T Handle Black $39.11
88-11 Ball Valve 1/4' BSP NY.Handle $27.29
88-24 Ball Valve 4' c/w Hand Drv F/F $1,049.68
88-28 Ball Valve 3/8'MF Short Handle $14.40
88-3 NO LONGER AVAILABLE N/A
88-33 Ball Valve 210 Bar 1/2' F $107.15
88-4 Ball Valve - Mini Series 34 $34.92
88-43 Ball Valve 1' Female $69.78
88-46 Ball Valve 1 1/2' Female $71.32
88-49 Ball Valve 210 Bar 3/8 Female $102.05
88-5 Ball Valve-Nylon Handle 3/8' $55.54
88-52 Ball Valve CALL
88-712 Valve Kit-Special Sluice Dia70 $126.60
88-9 Ball Valve 1/2' $18.78
89-1 Ball Valve 3/8 BSP 1/4 Turn $33.91
89-13 Valve - G 1/2' Solenoid $747.12
89-15 Valve - 1' R Male/Female $69.08

90009-1 Boom 6' Wanderhose W/Assy  550 $2,053.83
900-118 NO LONGER AVAILABLE N/A
900-119 VT651 Collector $143.91
900-31 Full Zip Fleece - Medium CALL
900-32 Full Zip Fleece - Large CALL
900-51 Polo Shirt - Medium CALL
900-52 Polo Shirt - Large CALL
90252-2 NO LONGER AVAILABLE N/A
90260-1 Valve - Sweep Sys. Control 24v CALL
90261-1 Valve - Solenoid Cartridge 24v $478.45
90262-1 Valve - Solenoid Cartridge 24v $995.62
90264-1 Valve - Cartridge Relief $485.46
90266-1 Filter - Oil Multiflow Special CALL
90266-2 Element Multiflow Filter $321.65
90266-3 O  Ring - Base          Spare $19.20
90266-4 O-Ring - For Cap 90266/1 $133.71
90289-1 Pin - Support CALL
90297-1 Spacer - Fan Drive $109.77
90329-1 Rear Mesh Littasnatch $1,730.22
903-9 Mounting Band 203 Dia $33.03
904-12 Elbow 3 1/2' $91.94
904-23 Precleaner Turbo + Screen $881.18
904-35 Elbow - Rubber 2' 90 Deg. $78.48
904-47 Ducting - 300 x 50.8 Air Clean CALL
90449-1 Washer $7.54
904-51 Radiator Hose 45 Degree $25.88
904-515 Element - 16 Cell Sq (904/15) $82.28
904-55 Air Filter Restrictor (7.5kPa) $42.88



904-56 Adaptor - R 1/8' M x 6mm $9.38
904-57 Elbow - 3' to 80mm Rubber $73.95
904-58 Adaptor - R1/8' x 6mm $20.42
904-59 Mounting Restriction Indicator $13.71
904-62 Elbow 4' - 3 1/2' (Rubber) $109.58
904-68 **Air Filter Element - Main $172.22
904-69 **Air Filter Element - Secondary $192.75
904-8 Elbow - Rubber 90deg 76 ID $65.88
904-9 Hose - Hump 76 ID x 133 Long CALL

90517-1 Boss - Fan Drive CALL
90536-1 Oil Cooler $2,546.80
90553-1 Angle - WSB Pipe Bracket $49.00
90597-1 Curtain - WSB CALL
90624-1 Spacer - C/Brush $24.26
90641-1 Pad - Insulation CALL
906-5 Dashboard Encoder $487.46

90663-2 Tube-Flushing Valve W/Assy $452.71
90696-1 Tee Piece - C/Brush/Nozzle $38.58
90701-1 Block - Transmission Control CALL
90722-1 Coupling - Water Pump $381.97
90723-1 Mounting - Water Pump W/Assy CALL
90815-1 Tube - Intake W/Assy       550 $892.32
90816-1 Baffle - Body Centre W/Assy CALL
90817-2 Foot Pedal - Williams 35 Deg. $1,247.20
90824-1 Sensor - Digital Position $314.03
90874-1 Valve Assy - Supawash 24v $786.62
90874-2 VALVE ASSEMBLY - SUPAWASH 12V 600/610 $555.98
90895-1 Grill - Fancase Guard W/Assy $1,268.15
90921-1 NO LONGER AVAILABLE N/A
90922-1 U  Bolt - WSB Spray Bar $21.05
90942-1 Frame - Motor Mtg W/Assy $1,125.58
90947-1 Impellor Fan W/Assy        550 $1,952.37
90948-1 Motor - Hydraulic $3,647.34

91-1 Gasket - ? 65mm x 2mm Thick $24.49
9114-2-F Washer $25.77
91342-1 Guide - Throttle Cable $148.52
91347-1 Nut - Cable Guide CALL
91372-1 Autoprop W/Assy CALL

920000-32 Spacer Nylon 20 Dia X 32mm Lg $7.51
92000-74 Pump - Hydraulic (Stallion) CALL
92000-75 Pump - Hydraulic (Stallion) $2,100.69

92000-75-2 Shaft Seal (Spares) CALL
92067270-0 Hex Head Bolt M5Cx30 8.8 $2.12
92067277-0 Hex Head Bolt M5Cx65 8.8 CALL
92067307-0 Hex Head Bolt M6Cx30 8.8 $2.12
92067309-0 Hex Head Bolt M6Cx40 8.8 $2.65
92067310-0 Hex Head Bolt M6Cx45 8.8 $2.12
92067311-0 HEX HEAD BOLT M6Cx50 8.8 $2.09
92067313-0 Hex Head Bolt M6Cx60 8.8 $2.78
92067316-0 Hex Head Bolt M6Cx75 8.8 CALL
92067324-0 Hex Head Bolt M6Cx120 8.8 $1.42
92067381-0 Hex Head Bolt M8Cx30 8.8 $2.12
92067382-0 Hex Head Bolt M8Cx35 8.8 $2.65
92067384-0 Hex Head Bolt M8Cx45 8.8 $2.78
92067385-0 Hex Head Bolt M8Cx50 8.8 $2.12
92067386-0 Hex Head Bolt M8Cx55 8.8 $2.78
92067387-0 Hex Head Bolt M8Cx60 8.8 $2.78



92067388-0 Hex Head Bolt M8Cx65 8.8 $2.78
92067389-0 Hex Head Bolt M8Cx70 8.8 was 123-114 $2.78
92067390-0 Hex Head Bolt M8Cx75 8.8 $2.78
92067391-0 Hex Head Bolt M8Cx80 8.8 $2.78
92067393-0 Hex Head Bolt M8Cx90 8.8 $2.78
92067395-0 Hex Head Bolt M8Cx100 8.8 $4.86
92067396-0 Hex Head Bolt M8Cx110 8.8 $4.86
92067397-0 Hex Head Bolt M8Cx120 8.8 $4.86
92067398-0 Hex Head Bolt M8Cx130 8.8 $4.86
92067400-0 Hex Head Bolt M8Cx150 8.8 $5.49
92067419-0 Hex Head Bolt M10Cx35 8.8 $2.78
92067420-0 Hex Head Bolt M10Cx40 8.8 $2.78
92067421-0 Hex Head Bolt M10Cx45 8.8 $2.78
92067422-0 Hex Head Bolt M10Cx50 8.8 $2.78
92067423-0 Hex Head Bolt M10Cx55 8.8 $2.78
92067424-0 Hex Head Bolt M10Cx60 8.8 $2.78
92067425-0 Hex Head Bolt M10Cx65 8.8 $2.78
92067426-0 Hex Head Bolt M10Cx70 8.8 $4.66
92067427-0 Hex Head Bolt - M10C X75 - 8.8 $4.66
92067428-0 Hex Head Bolt M10Cx80 8.8 $4.86
92067430-0 Hex Head Bolt M10Cx90 8.8 $4.86
92067432-0 Hex Head Bolt M10Cx100 8.8 $5.02
92067433-0 Hex Head Bolt M10Cx110 8.8 $4.86
92067434-0 Hex Head Bolt M10Cx120 8.8 $4.86
92067435-0 Hex Head Bolt M10Cx130 8.8 $5.49
92067457-0 Hex Head Bolt M12Cx40 8.8 $4.66
92067458-0 Hex Head Bolt M12Cx45 8.8 $4.66
92067459-0 Hex Head Bolt M12Cx50 8.8 WAS 123-148 $2.78
92067460-0 Hex Head Bolt M12Cx55 8.8 $4.86
92067461-0 Hex Head Bolt M12Cx60 8.8 CALL
92067462-0 Hex Head Bolt M12Cx65 8.8 $4.86
92067463-0 Hex Head Bolt M12Cx70 8.8 $4.86
92067464-0 Hex Head Bolt M12Cx75 8.8 $5.20
92067467-0 Hex Head Bolt M12Cx90 8.8 $4.86
92067469-0 Hex Head Bolt M12Cx100 8.8 $4.66
92067470-0 Hex Head Bolt M12Cx110 8.8 (Old 123-159) $4.86
92067471-0 Hex Head Bolt M12Cx120 8.8 $5.49
92067472-0 Hex Head Bolt M12Cx130 8.8 $6.05
92067473-0 Hex Head Bolt M12Cx140 8.8 $6.05
92067474-0 Hex Head Bolt M12Cx150 8.8 $6.71
92067475-0 Hex Head Bolt M12Cx160 8.8 $14.14
92067495-0 Hex Head Bolt M14Cx45 8.8 CALL
92067498-0 Hex Head Bolt M14Cx60 8.8 CALL
92067500-0 Hex Head Bolt M14Cx70 8.8 CALL
92067502-0 Hex Head Bolt - M14Cx80 - 8.8 $6.03
92067504-0 Hex Head Bolt M14Cx90 8.8 $6.05
92067506-0 Hex Head Bolt M14Cx100 8.8 CALL
92067508-0 Hex Head Bolt M14Cx120 8.8 CALL
92067509-0 Hex Head Bolt M14Cx130 8.8 CALL
92067534-0 Hex Head Bolt M16x55C 8.8 $6.05
92067535-0 Hex Head Bolt M16x60C 8.8 $5.06
92067539-0 Hex Head Bolt M16x80C 8.8 $6.03
92067541-0 Hex Head Bolt M16x90C 8.8 $6.03
92067543-0 Hex Head Bolt M16x100C 8.8 $6.71
92067544-0 Hex Head Bolt M16x110C 8.8 $6.71
92067545-0 Hex Head Bolt M16x120C 8.8 $7.80
92067546-0 Hex Head Bolt M16x130C 8.8 $9.38



92067547-0 Hex Head Bolt - M16x140C - 8.8 CALL
92067548-0 Hex Head Bolt M16x150C 8.8..WAS 123-197 $14.14
92067553-0 Hex Head Bolt - M16Cx200 - 8.8 $9.85
92067618-0 Hex Head Bolt - M20Cx130 - 8.8 $12.88
92067623-0 Hex Head Bolt M20Cx180 8.8 $19.28
92069420-0 Hex Head Bolt - M10Cx40 - A2-70 $4.95
92069422-0 Hex Head Bolt - M10Cx50 - A2-70 $5.02
92072181-0 Hex Head Bolt - M12Cx40 - 10.9 $5.91
92072213-0 Hex Head Bolt - M14Cx50 - 10.9 $9.38
92084031-0 Hex Flange Head Bolt - M10C x 16 - 12.9 $6.57
92084055-0 Hex Flange Head Bolt - M12C x 40 - 12.9 $11.78
92097158-0 Hex Head Screw M3Cx16 8.8 CALL
92097225-0 Hex Head Screw M4Cx10 8.8 $2.12
92097226-0 Hex Head Screw M4Cx12 8.8 $2.12
92097231-0 Hex Head Screw M4Cx25 8.8 $2.12
92097261-0 Hex Head Screw M5Cx10 8.8 $2.12
92097262-0 Hex Head Screw M5Cx12 8.8 $2.12
92097263-0 Hex Head Screw M5Cx16 8.8 $2.12
92097265-0 Hex Head Screw M5Cx20 8.8 $2.12
92097267-0 Hex Head Screw M5Cx25 8.8 $2.12
92097269-0 Hex Head Screw M5Cx30 8.8 $2.06
92097273-0 Hex Head Screw M5Cx50 8.8 CALL
92097296-0 Hex Head Screw M6Cx8 8.8 CALL
92097297-0 Hex Head Screw M6Cx10 8.8 $2.12
92097298-0 Hex Head Screw M6Cx12 8.8  WAS 124-100 $2.12
92097299-0 Hex Head Screw M6Cx16 8.8 (WAS 124-102) $2.12
92097301-0 Hex Head Screw M6Cx20 8.8 WAS 124-103 $2.95
92097303-0 Hex Head Screw M6Cx25 8.8 (WAS 124-105) $2.12
92097305-0 Hex Head Screw M6Cx30 8.8 $2.12
92097306-0 Hex Head Screw M6Cx35 8.8 $2.12
92097307-0 Hex Head Screw M6Cx40 8.8 (WAS 124-111) $2.12
92097309-0 Hex Head Screw M6Cx50 8.8 $2.12
92097310-0 Hex Head Screw M6Cx55 8.8 CALL
92097312-0 Hex Head Screw M6Cx65 8.8 CALL
92097317-0 Hex Head Screw M6Cx90 8.8 $4.86
92097319-0 Hex Head Screw M6Cx100 8.8 $4.86
92097371-0 Hex Head Screw M8Cx12 8.8 $2.12
92097372-0 Hex Head Screw M8Cx16 8.8 WAS 124-134 $2.12
92097374-0 Hex Head Screw M8Cx20 8.8 $2.12
92097375-0 Hex Head Screw M8Cx22 8.8 WAS 124-136 $2.78
92097376-0 Hex Head Screw M8Cx25 8.8 WAS 124-137 $5.00
92097378-0 Hex Head Screw M8Cx30 8.8 $2.12
92097379-0 Hex Head Screw M8Cx35 8.8 (WAS 124-141) $2.12
92097380-0 Hex Head Screw M8Cx40 8.8 $2.12
92097381-0 Hex Head Screw M8Cx45 8.8 $2.03
92097382-0 Hex Head Screw M8Cx50 8.8 $2.78
92097383-0 Hex Head Screw M8Cx55 8.8 WAS 124-146 $2.78
92097384-0 Hex Head Screw M8Cx60 8.8 $2.78
92097386-0 Hex Head Screw M8Cx70 8.8 $2.95
92097406-0 Hex Head Screw M10Cx10 8.8 $4.86
92097408-0 Hex Head Screw M10Cx16 8.8 WAS 124-166 $2.78
92097410-0 Hex Head Screw M10Cx20 8.8 $2.78
92097411-0 Hex Head Screw M10Cx22 8.8 $2.66
92097412-0 Hex Head Screw M10Cx25 8.8 WAS 124-169 $2.78
92097414-0 Hex Head Screw M10Cx30 8.8 $2.09
92097415-0 Hex Head Screw M10Cx35 8.8 $2.78
92097416-0 Hex Head Screw M10Cx40 8.8 $2.78



92097417-0 Hex Head Screw M10Cx45 8.8 $2.78
92097418-0 Hex Head Screw M10Cx50 8.8 $4.66
92097419-0 Hex Head Screw M10Cx55 8.8, Old # 124-178 $4.66
92097420-0 Hex Head Screw M10Cx60 8.8..(WAS 124-179) $4.66
92097421-0 Hex Head Screw M10Cx65 8.8 CALL
92097422-0 Hex Head Screw M10Cx70 8.8 $4.86
92097423-0 Hex Head Screw M10Cx75 8.8 $4.86
92097426-0 Hex Head Screw M10Cx90 8.8 $5.49
92097444-0 Hex Head Screw M12Cx16 8.8 $4.86
92097446-0 Hex Head Screw M12Cx20 8.8 $2.78
92097448-0 Hex Head Screw M12Cx25 8.8 $2.78
92097450-0 Hex Head Screw M12Cx30 8.8 ..(WAS 124-203) $2.78
92097451-0 Hex Head Screw M12Cx35 8.8 (7) $2.78
92097452-0 Hex Head Screw M12Cx40 8.8 $2.78
92097453-0 Hex Head Screw M12Cx45 8.8 (WAS 124-208) $2.78
92097454-0 Hex Head Screw M12Cx50 8.8 $2.78
92097455-0 Hex Head Screw M12Cx55 8.8 CALL
92097458-0 Hex Head Screw M12Cx70 8.8 $4.86
92097460-0 Hex Head Screw M12Cx80 8.8 $4.86
92097461-0 Hex Head Screw M12Cx85 8.8 CALL
92097462-0 Hex Head Screw M12Cx90 8.8 $6.05
92097484-0 Hex Head Screw M14Cx25 8.8 $9.38
92097487-0 Hex Head Screw M14Cx35 8.8 $3.05
92097488-0 Hex Head Screw M14Cx40 8.8 $5.49
92097491-0 Hex Head Screw M14Cx55 8.8 $5.20
92097520-0 Hex Head Screw M16Cx25 8.8 $4.86
92097522-0 Hex Head Screw - M16Cx30 - 8.8 $5.02
92097523-0 Hex Head Screw M16Cx35 8.8 $4.86
92097524-0 Hex Head Screw M16Cx40 8.8 $4.86
92097526-0 Hex Head Screw M16Cx50 8.8 CALL
92097528-0 Hex Head Screw M16Cx60 8.8 $5.49
92097530-0 Hex Head Screw M16Cx70 8.8 (WAS 124-277) $5.20
92097539-0 Hex Head Screw M16Cx130 8.8 $7.51
92097660-0 Hex Head Screw M20Cx80 8.8 $7.80
92097866-0 Hex Head Screw M12Cx120 8.8 $7.51
92099262-0 Hex Head Screw - M5C X 12 - A2 CN101 $2.60
92099263-0 Hex Head Screw M5Cx16 A2 $2.12
92099270-0 Hex Head Screw M5Cx30 A2 $0.97
92099299-0 Hex Head Screw M6Cx16 A2  42028 $2.12
92099301-0 Hex Head Screw M6Cx20 A2 WAS 118-103 $2.66
92099371-0 Hex Head Screw M8Cx16 A2 $2.78
92099373-0 Hex Head Screw M8Cx20 A2 WAS 118-135 $2.78
92099376-0 Hex Head Screw M8Cx25 A2 $4.66
92099377-0 Hex Head Screw M8Cx30 A2 $4.66
92099378-0 Hex Head Screw M8Cx35 A2 $4.86
92099384-0 Hex Head Screw M8Cx65 A2 $2.86
92099407-0 Hex Head Screw M10Cx20 A2 $4.86
92099409-0 Hex Head Screw M10Cx25 A2 $4.86
92099445-0 Hex Head Screw M12Cx20 A2 $5.20
92099447-0 Hex Head Screw M12Cx25 A2 $5.62
92099450-0 Hex Head Screw M12Cx35  A2 $5.49

92-1 Arm Operator $37.03
92105-170 Cable - Starter 170cm ?8/?10 CALL
92105-40 Cable - Starter 40cm ?10 Hole CALL
92105-60 Cable - Starter 60cm ?10 Hole $51.17

92106149-0 Hex Head Bolt - M16Fx1.5x70 - 8 $7.51
92106151-0 Hex Head Bolt - M16Cx1.50x80 - 8.8 $7.51



92106154-0 Hex Head Bolt - M16Fx1.5x90 - 8 WAS 120-87 $10.82
92106171-0 Hex Head Bolt - M20Fx1.5x80 - 8.8 CALL

92-11 Block - Contact ES351 CALL
92117122-0 Hex Head Screw - M14Fx1.25x60 - $7.51
92117154-0 Hex Head Screw - M16FHex Head Screw - M16Fx1.50x45 - 8.81.50x45 - 8. $5.82
92117809-0 Hex Head Screw - M10Fx1.25x25 - WAS 121-41 $2.83
92117811-0 Hex Head Screw - M10Fx1.25x30 - $6.03
92117812-0 Hex Head Screw - M10Fx1.25x35 - $4.86
92117813-0 Hex Head Screw - M10Fx1.25x40 - 8.8, Old # 121-47 CALL
92117850-0 Hex Head Screw - M12Fx1.25x50 - 8.8 CALL
92117982-0 Hex Head Screw - M12Fx1.25x35 - $6.05
92136012-0 Hex Socket Cap Screw - M4Cx40 - 12.9 $2.05
92137013-0 92137013-0 JNA Hex Socket Cap Screw - M4Cx20 - 12.9 BARNES # 42713 $2.78
92137014-0 Hex Socket Cap Screw - M4Cx25 - 12.9 WAS 129-38 $2.78
92137042-0 Hex Socket Cap Screw - M5Cx16 - 12.9 $2.63
92137044-0 Hex Socket Cap Screw - M5Cx20 - 12.9 $2.12
92137047-0 Hex Socket Cap Screw - M5Cx30 - 12.9 $2.12
92137048-0 Hex Socket Cap Screw - M5Cx35 - 12.9 $2.78
92137049-0 Hex Socket Cap Screw - M5Cx40 - 12.9 CALL
92137052-0 Hex Socket Cap Screw - M5Cx55 - 12.9 CALL
92137054-0 Hex Socket Cap Screw - M5Cx65 - 12.9 $5.49
92137058-0 Hex Socket Cap Screw - M5Cx90 - 12.9 CALL
92137078-0 Hex Socket Cap Screw - M6Cx12 - 12.9 $2.65
92137079-0 Hex Socket Cap Screw - M6Cx16 - 12.9 $2.63
92137081-0 Hex Socket Cap Screw - M6Cx20 - 12.9 $2.65
92137084-0 Hex Socket Cap Screw - M6Cx30 - 12.9 WAS 129-98 $2.78
92137089-0 Hex Socket Cap Screw - M6Cx55 - 12.9 CALL
92137090-0 Hex Socket Cap Screw - M6Cx60 - 12.9 CALL
92137091-0 HEX SOCKET CAP SCREW M6Cx65--12.9 $3.02
92137116-0 Hex Socket Cap Screw - M8Cx16 - 12.9 $2.12
92137118-0 Hex Socket Cap Screw - M8Cx20 - 12.9 $6.71
92137120-0 Hex Socket Cap Screw - M8Cx25 - 12.9 $2.78
92137121-0 Hex Socket Cap Screw - M8Cx30 - 12.9 $2.51
92137122-0 Hex Socket Cap Screw - M8Cx35 - 12.9 WAS 129-129 $4.66
92137126-0 Hex Socket Cap Screw - M8Cx55 - 12.9 $4.86
92137127-0 Hex Socket Cap Screw - M8Cx60 - 12.9 CALL
92137128-0 Hex Socket Cap Screw - M8Cx65 - 12.9 $4.86
92137131-0 Hex Socket Cap Screw - M8Cx80 - 12.9 $5.20
92137132-0 Hex Socket Cap Screw - M8Cx90 - 12.9 $2.12
92137155-0 Hex Socket Cap Screw - M10Cx20 - 12.9 $2.78
92137157-0 Hex Socket Cap Screw - M10Cx25 - 12.9 $2.78
92137158-0 Hex Socket Cap Screw - M10Cx30 - 12.9 $4.86
92137159-0 Hex Socket Cap Screw - M10Cx35 - 12.9 $4.66
92137165-0 Hex Socket Cap Screw - M10Cx65 - 12.9 $4.66
92137166-0 Hex Socket Cap Screw - M10Cx70 - 12.9 $5.02
92137192-0 Hex Socket Cap Screw - M12Cx20 - 12.9 CALL
92137194-0 Hex Socket Cap Screw - M12Cx25 - 12.9 $5.20
92137195-0 Hex Socket Cap Screw - M12Cx30 - 12.9 $5.20
92137197-0 Hex Socket Cap Screw - M12Cx40 - 12.9 $6.03
92137205-0 Hex Socket Cap Screw - M12Cx80 - 12.9 CALL
92137270-0 Hex Socket Cap Screw - M12Cx35 - 12.9 $6.03
92137277-0 Hex Socket Cap Screw - M16Cx70 - 12.9 CALL
92153018-0 Hex Socket CSK Screw M4Cx20 10.9 $10.82
92153032-0 Hex Socket CSK Screw M5Cx12 10.9 WAS 131-62 $2.78
92153034-0 Hex Socket CSK Screw M5Cx20 10.9 $2.20
92153048-0 Hex Socket CSK Screw M6Cx12 10.9 $2.78
92153049-0 Hex Socket CSK Screw M6Cx16 10.9 $2.65



92153050-0 Hex Socket CSK Screw M6Cx20 10.9 $2.65
92153054-0 Hex Socket CSK Screw M6Cx40 10.9 CALL
92153063-0 Hex Socket CSK Screw M8Cx20 10.9 $10.82
92153064-0 Hex Socket CSK Screw M8Cx16 10.9 $4.86
92153065-0 92153065-0 JNA Hex Socket CSK Screw M8Cx25 10.9 $2.78
92153066-0 Hex Socket CSK Screw M8Cx30 10. WAS 131-127 $4.86
92153067-0 Hex Socket CSK Screw M8Cx35 10.9 $7.68
92153068-0 Hex Socket CSK Screw M8Cx40 10.9 WAS 131-131 $12.38
92153069-0 Hex Socket CSK Screw M8x45  10.9 $19.45
92153083-0 Hex Socket CSK Screw M10Cx35 10.9 CALL

92255-2 Nozzle Rubber (spares only) $158.03
92256-2 Nozzle Rubber (spares only) CALL
92260-2 REPLACED BY#282230-1 N/A

92327067-0 CSK Flat HD Slotted Screw-M5Cx16-4.8 CALL
92327109-0 CSK Flat HD Slotted Screw-M8Cx20-4.8 CALL
92327113-0 CSK Flat HD Slotted Screw-M8Cx30-4.8 WAS 127-139 $2.12
92330009-0 Hex Skt Button Head Screw M5x16 - 10.9 $4.66
92330025-0 Hex Skt Button Head Screw M5x10 - 10.9 $2.12
92330027-0 Hex Skt Button Head Screw M5x20 - 10.9 $2.78
92330028-0 Hex Skt Button Head Screw M5x25 - 10.9 $2.20
92330033-0 Hex Skt Button Head Screw M6x12 - 10.9....JNA Item # 91239A318 $2.78
92330035-0 Hex Skt Button Head Screw M6x20 - 10.9 $2.12
92330044-0 Hex Skt Button Head Screw M8x16 - 10.9 $2.78
92330045-0 Hex Skt Button Head Screw M8x20 - 10.9 $2.78
92330046-0 Hex Skt Button Head Screw M8x25 - 10.9 $2.78
92330047-0 Hex Skt Button Head Screw M8x30 - 10.9 $4.86
92330050-0 Hex Skt Button Head Screw M8x45 - 10.9 $5.49
92330054-0 Hex Skt Button Head Screw M10x20 - 10.9.. $2.78
92330056-0 Hex Skt Button Head Screw M10x30 - 10.9 $3.05
92330100-0 Hex Skt Button Head Screw M4x80 - 10.9 CALL
92330109-0 Hex Skt Button Head Screw M6x16 - 10.9 $2.78
92330126-0 Hex Skt Buton Head Screw M8x10 - 10.9 $4.86
92330166-0 Hex Socket Button Head Screw M4Cx10 A2 $2.05

92361-1 Plate - Chute Rigid $1,038.35
92362-1 Chute - Side LH 4003 CALL
92362-2 Chute - Side RH 4003 $253.20
92371-1 Bracket - Nozzle Lift $57.34
92-44 NO LONGER AVAILABLE N/A

92446-1 Pump - Tandem CALL
92463-1 REPLACED BY PART#92820-1 N/A

92555528-0 Round Head Square Neck Bolt-M6Cx20-4.6 CALL
92555530-0 Round Head Square Neck Bolt-M6Cx30-4.6 $3.06
92555555-0 Round Head Square Neck Bolt-M8Cx25-4.6 $2.78
92555558-0 Round Head Square Neck Bolt-M8Cx40-4.6 $2.95
92555559-0 Round Head Square Neck Bolt-M8Cx45-4.6 $2.78
92555560-0 Round Head Square Neck Bolt-M8Cx50-4.6 $2.77
92555584-0 Round Head Square Neck Bolt-M10 $4.86
92555612-0 Round Head Square Neck Bolt-M12Cx35-4.6 $6.52

92597-1 Cap - Rear Chute CALL
92647-2 NO LONGER AVAILABLE N/A
92820-1 Curtain - WSB W/Assy       600 $407.68
92926-1 NO LONGER AVAILABLE N/A
92928-1 REPLACED BY 241-265 N/A

92928-500 Seal Kit for Valve - P.O Check CALL
93041010-0 Hexagon Nut - M8c Lock $2.12
93041011-0 Hexagon Nut - M10c Lock $2.12
93056008-0 Hex Nut M3C-8 $2.12



93056010-0 Hex Nut M4C-8 CALL
93056011-0 Hex Nut M5C-8 $2.12
93056012-0 Hex Nut M6C-8 $2.12
93056014-0 Hex Nut M8C-8 WAS 420-14 $2.12
93056015-0 Hex Nut M10C-8, Old # 420-15 $2.12
93056016-0 Hex Nut M12C-8 (Old 420-16) $2.12
93056018-0 Hex Nut M16C-8 WAS 420-18 $2.78
93056061-0 Hex Nut M14F-8 $5.20
93056062-0 Hex Nut M16F-8 $9.35
93056082-0 Hex Nut M10F-8 $2.54
93057012-0 Nut-MC Hex M6 S.Stl $2.12
93057014-0 Nut - MC Hex M8 S.Stl (ALSO WAS 410-30) $2.12
93076005-0 Nut Nyloc Hex MF M12 $10.14
93085001-0 Nyloc Hex Nut M3C - 8 $2.12
93085002-0 Nyloc Hex Nut M4C - 8 $2.12
93085003-0 Nyloc Hex Nut M5C - 8 $2.12
93085004-0 Nyloc Hex Nut M6C - 8  WAS 425-13 $2.12
93085005-0 Nyloc Hex thin Nut M8C $2.23
93085006-0 Nyloc-Hex not M10C-8 $2.09
93085007-0 NYLOC HEX NUT M12C - 8  ES351 $2.09
93085008-0 Nyloc Hex Nut M14C - 8 $4.86
93085009-0 Nyloc Hex Nut M16C - 8 $2.65
93085010-0 Nyloc Hex Nut M18C - 8 $4.86
93085011-0 Nyloc Hex Nut M20C - 8  was 425-20 $4.86
93085013-0 Nyloc Hex Nut M24C - 8 CALL
93085030-0 Nyloc Hex Thin Nut M8F - 8 $2.78
93085032-0 Nyloc Hex Thin Nut M12F - 8 $2.66
93085034-0 Nyloc Hex Thin Nut M16F - 8 WAS 425-5 $5.49
93085035-0 Nyloc Hex Thin Nut M18F - 8 $6.05
93085036-0 Nyloc Hex Thin Nut M20F - 8 $7.51
93085104-0 Nyloc Hex Nut - M24 x 2.0 - 8 CALL
93085602-0 Nyloc Hex Nut - M4c - A2 (7) $2.78
93085603-0 Nyloc Hex Nut - M5c - A2 $2.12
93085604-0 Nyloc Hex Nut - M6c - A2 $2.12
93085605-0 Nyloc Hex Nut - M8c - A2 (7) $2.78
93085606-0 Nyloc Hex Nut - M10c - A2 $4.86
93085607-0 Nut - Nyloc M12 SS $4.66
93085609-0 Nyloc Hex Nut - M16c - A2 $2.55
93085805-0 Nyloc Hex Nut M8C - 8 WAS 425-14 $2.12
93085806-0 Nyloc Hex Nut M10C - 8 WAS 425-15 $2.83
93085807-0 Z Nyloc Hex Nut M12C - 8 WAS 425-16 & 410-206 $2.12
93085832-0 Nyloc Hex Thin Nut M12F - 8 $5.20
93209106-0 Plain Washer M5 A2 $2.12
93210109-0 Plain Washer M5 $2.12
93210523-0 Plain Washer M16 WAS 455-14 $2.12
93212005-0 Plain Washer M3 $5.49
93212007-0 Plain Washer M4 WAS 455-5 $2.12
93212009-0 Plain Washer M6 $2.12
93212011-0 Plain Washer M8.... $2.12
93212012-0 Plain Washer M10 $2.20
93212013-0 Plain Washer M12 WAS 455-12 $2.12
93212015-0 Plain Washer M14 $2.12
93212018-0 Plain Washer M20 $2.65
93212020-0 Plain Washer M24 CALL
93212023-0 Plain Washer M33 $5.49
93213007-0 Plain Washer M4 A2 CALL
93213008-0 Plain Washer M5 A2 $2.12



93213009-0 Plain Washer M6 A2 $2.12
93213010-0 Plain Washer M8 A2 $2.12
93213011-0 Plain Washer M10 A2 $2.12
93213012-0 Plain Washer M12 A2 WAS 454-12 $2.12
93213014-0 Plain Washer M16 A2 $1.02

93220-1 NO LONGER AVAILABLE N/A
93238-1 Cable - Channel Brush Lift WAS 21216-10 (880MM) $41.15
93264-2 Body-1250 Cromweld 600 CALL

93285506-0 Countersunk Washer - CN101 $10.82
93300506-0 Plain Large Washer M5 $2.12
93300507-0 Plain Large Washer M6 WAS 457-2 $2.03
93300509-0 Plain Large Washer M8 WAS 457-4 $2.12
93300510-0 Plain Large Washer M10 - Replaces 457-5 $2.12
93300511-0 Plain Large Washer M12 $2.78
93300512-0 Plain Large Washer M14 $4.86
93300513-0 Plain Large Washer M16 (WAS 457-8) $5.20

9331-1-C Washer - Packing $22.58
93369-1 Side End Plate - Motor 0400 $179.60
93370-1 Side Plate - Bearing $385.14
93397-1 Duct - Intake W/A 250 Dia. 610 Machine CALL
93397-2 Duct - Intake W/A Dia 230 $507.65
93397-50 Duct - Intake W/A 250 Bonded CALL
93400-1 **Seal - Intake Duct $25.57
93404-1 **Seal - Rubber Nozzle to Body WAS 217-65 $90.91
93529-1 Adaptor - Special CALL
93529-2 Adaptor - Special CALL

93545282-0 Spring Pin (Slotted) - ?5x20 C.Steel HD CALL
93545287-0 Spring Pin (Slotted) - ?5x30 C.Steel HD $2.12
93545321-0 Spring Pin (Slotted) - ?6x30 C.Steel HD $2.12
93545325-0 Spring Pin (Slotted) - ?6x45 C.Steel HD CALL
93545357-0 Spring Pin (Slotted) - ?8x36 C.Steel HD WAS 59-1 $2.78
93545390-0 Spring Pin (Slotted) - ?10x36 C.Steel HD CALL

93547-1 Prop Stand for 605 CALL
93547-3 Body Prop Assembly 605 CALL
93548-1 Prop W/Assy - Mid Dump $1,127.31
93548-3 Body Prop CALL
93551-1 Cable $39.58
93669-1 Beam - Engine Mounting Front $1,038.91

93699701-0 Spring Washer - Plated M2 $2.12
93699704-0 Spring Washer - Plated M3 $2.12
93699706-0 Spring Washer - Plated M4 (7) $2.12
93699707-0 Spring Washer - Plated M5 WAS 460-7 $2.12
93699708-0 Spring Washer - Plated M6 $2.12
93699710-0 Spring Washer - Plated M8 WAS 460-10 $2.20
93699711-0 Spring Washer, Plated, M10 $2.12
93699712-0 Washer, Spring 12,2/21,1X2,1 A2B DIN128 $2.12
93699713-0 Spring Washer - Plated M14 $2.12
93699714-0 Spring Washer - Plated M16 $2.12
93699716-0 Washer Spring Single Coil M20 $2.78
93700206-0 Spring Washer M5 - A2 $2.12
93700210-0 Spring Washer M8 - A2 WAS 458-8 $2.12
93700211-0 Spring Washer M10 - A2 $2.12
93700212-0 Spring Washer M12 - A2 $2.12
93715020-0 M12x24 Hard Stl Heavy Washer Galv $3.03

93852-2 Plate - Side Nozzle Carriage $256.68



93853-2 Plate-Side RH Nozzle Carriage $238.37
93854-1 Carriage W/Assy CALL
93863-1 Wanderhose Clamp - RT655 $328.17
93865-1 Spigot And Chain (8 Link) CALL
93870-1 Fancase W/Assy CALL
93875-1 Fancase Cover W/Assy $2,283.26

93880-1-SP REPLACED BY#7033091-SP N/A
93938-1 NO LONGER AVAILABLE N/A
93969-1 Adaptor - Drive Plate C/Brush $304.25
93970-1 Adaptor - Drive Plate C/Brush $331.88
93979-1 Adaptor - Drive Plate Rotatilt $457.31
94017-1 Strip - Clamping $66.46
94-10 Sealant - PVC  (3 x 30mm) $13.98

94110-1 Actuator-Elect (Throttle) 24v $897.62
94110-2 Actuator-Elect (Throttle) 12v $1,003.17
94149-1 Fusible Link Assy 12v (Spares) CALL
94149-2 Fusible Link Assy 24v (Spares) CALL
94150-1 Spacer $116.52
94190-1 Cable-Throttle Control 2500 Lg $269.12
94-20 Sachet - Grease (25 Gram) $13.98
94-24 Kluerpaste 46 MR 401 $21.05

94245-3 NO LONGER AVAILABLE..(610 NOZZLE)..MUST REPLACE ..WITH # 652     N/A
94-3 Sealant - Silicon, Black $53.17

94377-1 Mount - R.H. Engine W/Assy CALL
94380-1 Mount - L.H. Engine W/Assy CALL
94381-1 Mount - Engine W/Assy CALL
94388-1 Pulley - PTO              MERC CALL
94389-1 Adaptor - Pulley Water Pump CALL
94523-1 REPLACED BY# 283781-1 N/A
94-61 Grease-White + PTFE Spray Can $74.58
94-72 Adhesive - Solufix A3693 $89.80

94734-1 Tap - (Make From 88/4) $128.45
94-73-5 Adblue 5 Litre container CALL
94737-1 Housing - Bearing (Ch/Lube) $833.89
94764-1 Strip - Mounting CALL
94797-1 NO LONGER AVAILABLE N/A
94897-1 Carriage - WSB W/Assy  98 $1,689.26
94950-1 Fancase Welded Assy 660 Series CALL
94952-1 Pipe - Inlet, Silencer EPA $743.88
94954-1 Air Cleaner $386.60
94954-2 Main Element for 95454/1 $66.69
94954-3 REPLACED BY 61026-3 N/A
94954-4 Seal- Lip For 94954/1 $24.52
94971-1 Spacer - Auto Prop Pulley $6.71
94972-1 Retainer - AutoProp Pulley $14.31
94990-1 **Intake Seat W/A 250dia/120Lg $212.11
94990-11 **Intake Seat Lined ?250/120Lg $527.68
94990-12 Intake Seat Lined ?250/180Lg (7) $1,049.95
94990-13 Intake Seat Lined ?250/220Lg $527.68
94990-2 Intake Seat W/A 250dia/180Lg $247.95
94990-3 Intake Seat W/A 250dia/220Lg $259.14
94992-2 **Trunking - 250dia Intake (HD) $599.09

950311-004 Relay Panel - Dual/24v    RP95 $5,106.18
950312-063 Switch Box/OPT/Dual/24v/IV66 $3,915.86



950312-067 Switch Box/OPT/Dual/24v/IV104 $4,406.77
95041-1 Bracket-Main Frame W/ Assy $1,169.31
95045-1 Arm-Front Brush Auto Lock $2,195.77
95049-1 Pin Pivot $347.98
95055-1 Tube-Pivot Pin $79.74
95057-1 Mount-Cylinder $89.98
95058-1 Pin-latch 29Lg $68.49
95059-1 Pin-Latch 140 Lg $171.32
95068-1 Support-Spray Bar Nozzle $84.02

950912-024 Hyd System - Dual/24v MK2 SW95 $10,291.05
95164-1 NO LONGER AVAILABLE N/A
95164-2 Rubber - Side $118.75
95165-1 Rubber - Front & Rear CALL
95175-1 Cap CALL
95178-1 Shaft - 12mm CALL
95179-2 Nozzle - Special Rubber Lined $4,808.28
95190-1 Skid - Rear 4mm $125.62
95200-1 Spacer - Bush  12mm x 11mm ID CALL
95549-1 Duct - Intake, Seal $555.86
95774-2 Ring - Seal plate tower (sing) $75.45
95775-1 Clamp Ring - 250 Dia W/Assy $286.37
95775-3 Clamp Ring - 230 Dia W/Assy CALL
95780-1 Adaptor - G1/8 M-F (VOR) $18.38
95789-1 Radiator-Merc OM364LA/Aifo E2 CALL
95813-1 Bracket - Filler (610 Series) $221.55
95814-1 REPLACED BY# 284075-1 N/A
96215-1 Boom - Wanderhose W/A 8'   625 CALL

9652001-001 Tandem Pump Valve Block 12V - VT651 CALL
9652001-003 Tandem Pump Valve Block 12v CALL
9652002-001 Supawash - Pump Assembly CALL
9652003-001 Supawash Nozzle Spraybar SNG VT651 CALL
9652003-002 SUPRAWASH NOZZLE SPRAYBAR DUAL $2,608.05
9652004-001 Supawash Front Spraybar - VT651 $889.77
9652005-001 Supawash - Controls VT651 CALL
9652006-001 Supawash Hose Reel & Lance Basic .. VT-651 $2,765.92
9652006-002 Supawash Hose Reel + Lance, Basic Slim CALL
9652011-003 Wanderhose controls rear powaboom 12V  VT651 $3,049.28
9652020-001 Node CALL
9652023-001 Worklight - LED, Auxiliary Engine Bay VT651 CALL
9652024-001 Worklight-Rear Door LED 12/24 VT651 CALL
9652027-001 Mesh Shakers - Pneumatic..VT651 Kit CALL
9652032-001 Rotatilt-SNG/12v  ..VT651 CALL
9652032-002 Rotatilt-DUAL/12v CALL
9652032-006 Rotatilt-Duel/12v Conversion VT651 CALL
9652034-002 Power Thrust VT651 CALL
9652040-001 Single Rear Facing Camera Kit VT651 CALL
9652040-002 Dual Rear Facing Camera Kit VT651..( Includes Code) CALL
9652040-003 Triple Rear Facing Camera Kit VT651..( Includes Code) CALL
9652043-001 Rotatilt ? Controls  (Configuration of software) CALL
9652043-002 Dual Rotatilt  Controls  (Configuration of software) CALL
9652045-001 Ancillary Water Valve CALL
9652050-001 Rear Options Frame Littasnatch $1,234.66
9652050-003 Rear Options Beams CALL
9652055-002 Dust Suppression, PM10 Dual VT651 CALL



9652090-001 Lighting Module - Additional VT651 CALL
9652096-009 Full Width Nozzle Wide Universal MG-MG VT651 CALL
9652111-001 Line Spray Jets Sng VT651 CALL
9652111-002 Line Spray Jets Dual VT651 $3,602.97
9652117-001 Additional WSB Spraybar CALL
9652118--001 DETERGENT INJECTOR SYSTEM FOR SW HANDLANCE VT651 CALL
9652129-001 Hydarulic Weight Load Indicator CALL
9652132-002 Fuel Tank Adaptor Kit VT651 CALL
9652193-001 Easiclean Hopper Spray System LH Fitment CALL
9652193-002 Easiclean Hopper Spray System RH Fitment CALL
9652196-001 Full Width Nozzle Instulation - Standard VT651 CALL
9654011-001 Rear Hydraulic W/Hose Ctrl JD/12v CALL

97053-1 Strip - Retaining $85.23
97054-1 Curtain - Rubber Rear Nozzles $351.46
97056-1 Curtain - Rubber Rear Nozzles CALL
97132-2 Pin - Pivot W/Assy $80.94
97145-1 Trunking - Nozzle CALL
97161-1 Pump - Transmission      SAUER $9,360.22
97161-3 EDC (solenoid + mil plug) $1,673.23
97182-1 Curtain - Side Rear Nozzle $98.75
97236-1 NO LONGER AVAILABLE N/A
97322-1 NO LONGER AVAILABLE N/A
97361-1 Trunking - Nozzle CALL
97524-1 Curtain CALL

9756 Plug - Tapered 1/4 BSP $4.86
9757 Plug, Washdown Port Blanking w/Supawash $6.49

97944-1 Blanking Plate (250dia intake) $223.72
99-1 Body Contact Assy 2xN/O (99/4) $38.72

99-101 Switch-Flush White $12.25
99-107 Switch, Selector 3-way center bias $20.31
99-108 Selector Switch 2 Way Stay Put CALL
99-11 Joystick-3 WAY SP 2xN/O (99/1) $231.72
99-14 Electrical Switch $209.35
99-140 Contact Block-Up/Down $14.43
99-141 Contact Block N/O + N/C $21.06
99-142 Pushbutton - Green Flush CALL
99-2 Body Contact Assy 2xN/C (99/5) $45.17

99-200 Control Box - 3 station, Powaboom 282061-1 $38.06
99-4 Contact - N.O.              95 $14.80
99-5 Contact - N.C.              95 $16.20
99-67 Operating Head - Push Momentry $27.51
99-81 Label - Legend(Engine Start)95 $14.31
9983 Hose - Drain $75.78
99-92 Fixing Collar/Lt Block Ass 12v $49.62
99-93 Fixing Collar/Lt Block Ass 24v $42.12
99-94 Push Button Projected (Green) $53.32
99-95 Joystick Head Assy (Ref 99-11) $181.05
99-96 Joystick Head Assy (Ref 99-12) $182.80

99972-1 Motor - Hydraulic  OMPW 200 Rebuilt Kit is 240-2 $842.02
E01118718 GASKET $5.38
E01143531 Gasket - Temperature Sensor $10.17
E01174416 OIL FILTER ENGINE CARTRIDGE $38.86
E01174696 FUEL FILTER $41.15
E01179565 V-BELT $52.71



E01182876 Temperature Sensor (Engine) $322.03
E01183599 Starter 12V 2,3 Kw CN101 $2,345.75
E01340488 Repair Kit Fuel Pump CN101 $132.09
E02931480 Repair Set Toothed Belt CN101 $839.92
E02931482 Repair Set Toothed Belt CN101 $879.97
E04179404 C101 OIL LINE $100.94
E04179846 Gasket Head Cover CN101 $50.74

H1SC06000-29 Hose Hyd Straight FemalexStraight Female $23.94
H1SC06000-372 Hose Hyd Straight Female x Straight.. CALL
H1SC06001-112 HYDRAULIC HOSE CALL
H1SC06001-71 Hose Hyd Straight Female x 45 Swept $25.60
H1SC10002-64 Hose Hyd Straight Female x 90 Swept $32.23
H1SC12002-85 Hose - Hydraulic Straight x 90swept  (VOR).. CALL
H1SC12002-90 Hose - Hydraulic Straight x 90swept  (VOR) $59.80
H1SC16001-75 Hose Hyd Straight Female x 45 Swept $26.69
H1SC19002-100 Hose - Hydraulic Straight x 90swept  (VOR) CALL
H1SC19002-130 Hose - Hydraulic Straight x 90swept  (VOR) $127.18
H1SC19002-145 Hose - Hydraulic 3/4 Straight x 90swept  (VOR) CALL
H1SC19002-335 Hose - Hydraulic 3/4 Straight x 90swept  (VOR) CALL
H1SC19002-41 Hose Hyd Straight Female x 90 Swept CALL
H1SC25000-220 Hose - Hydraulic Straight x Straight CALL
H1SC25001-130 Hose Hyd Straight Female x 45 Swept CALL
H1SC25001-60 HYDRAULIC HOSE CALL
H1SC31002-150 Hose - Hydraulic Straight x 90swept, ES351  (VOR) $317.42
H2SC06000-400 Hose - Hyd straight x straight CALL
H2SC06002-145 Hose - Hyd Straight x 90 Swept CALL
H2SC06002-195 HYDRAULIC HOSE CALL
H2SC06002-465 Hose - Hyd straight x 90swept  VT651  (VOR) $46.65
H2SC06002-55 Hose - Hyd straight x 90swept  VT651  (VOR) CALL
H2SC06002-60 Hose - Hydraulic  (VOR) $38.57
H2SC06002-65 Hose - Hyd straight x 90swept  VT651  (VOR) CALL
H2SC06002-70 Hose - Hyd 1/4 HOSE straight x 90swept  VT651  (VOR) CALL
H2SC06002-725 Hydraulic Hose Str x 90 Swept.. $135.00
H2SC10000-85 Hose - Hyd  VT651  (VOR) CALL
H2SC10002-195 HYDRAULIC HOSE CALL
H2SC10002-265 Hose-Hyd Straight x 90* Swept (VOR) CALL
H2SC10002-305 Hose - Hyd Straight x 90? Swept $115.98H2SC10002-320 HOSE HYDRAULIC STRAIGHT X 90   (VOR)....H2SC10002-380 CALL
H2SC10002-380 REPLACED BY H2SC10002-430 N/A
H2SC10002-430 HOSE HYDRAULIC STRAIGHT X 90 *  (VOR)....H2SC10002-380 $103.77
H2SC10002-51 Z HOSE HYDRAULIC STRAIGHT X 90 *  (VOR).... $38.58
H2SC12002-130 Hose - Hyd straight x 90swept  VT651  (VOR) $62.03
H2SC12002-145 Hose - Hyd straight x 90swept CALL
H2SC12002-185 Hose - Hyd straight x 90swept  VT651  (VOR) CALL
H2SC12002-195 Hose - Hyd Straight x 90?Swept CALL
H2SC12002-320 Hose hydraulic Straight x 90 degree $110.69
H2SC12002-430 Hose - Hyd Straight x 90°Swept CALL
H2SC12002-85 Hose - Hyd straight x 90swept  VT651  (VOR) $57.82
H2SC19002-100 HOSE HYD- STRAIGHT X 90 SWEPT  (VOR) $90.86

HA08000-93 Hose - Hydraulic 1/2' STRxSTR  (VOR) CALL
HA10001-157 Hose Hydraulic 5/8 STRx45s  (VOR) CALL
HA10002-240 Hose - Hydraulic 5/8' STRx90s  (VOR) CALL
HA10002-290 Hose-Hyd 5/8' Straight fem x 90 Swept  (VOR) CALL

HB16148-200-275 Hose-SpiralPlus 1' 90saex90sae $546.86
HC04000-50 Hose - Megaflex 1/4' STRxSTR  (VOR) $57.14



HC04001-114 Hose - Megaflex 1/4' STRx45s  (VOR) $63.82
HC04001-120 Hose - Megaflex 1/4' STRx45s  (VOR) $49.55
HC04001-141 Hose - Megaflex 1/4' STR X 45s VT650/800  (VOR) CALL
HC04001-144 NO LONGER AVAILABLE N/A
HC04001-146 Hose - Megaflex 1/4' STR X 45s VT650/800  (VOR) CALL
HC04001-148 Hose - Megaflex 1/4' STRx45s  (VOR) $126.74
HC04001-352 Hose - Megaflex 1/4' Str x 45S  (VOR) $22.51
HC04001-370 Hose - Megaflex 1/4' STR X 45s VT650/800  (VOR) $48.29
HC04001-378 Hose - Megaflex 1/4' STRx45s  (VOR) CALL
HC04001-454 Hose Megaflex 1/4' STR X 45s VT650/800  (VOR) $55.52
HC04002-115 Hose - Megaflex 1/4' STRx90s  (VOR) CALL
HC04002-120 Hose - Megaflex 1/4" STRx90s $28.68
HC04002-130 NO LONGER AVAILABLE N/A
HC04002-146 Hose - Megaflex 1/4' STRx90s  (VOR) CALL
HC04002-155 Hose - megaflex 1/4' STR X 90s VT650/800  (VOR) $28.91
HC04002-160 Hose - Megaflex 1/4' STRx90s  (VOR) CALL
HC04002-189 Hose - Megaflex 1/4' STR X 90s VT650/800 $31.94
HC04002-206 Hose - Megaflex 1/4' STRx90s CALL
HC04002-28 Hose - Megaflex 1/4' STRx90s CALL
HC04002-290 Hose - Megaflex 1/4' STR X 90s VT650/800 CALL
HC04002-324 Hose - Megaflex 1/4' STRx90s $129.77
HC04002-378 Hose - Megaflex 1/4' STRx90s $121.95
HC04002-400 Hose - Megaflex 1/4' STRx90s CALL
HC04002-420 Hose - Megaflex 1/4' STRx90s $99.55
HC04002-430 Hose - Megaflex 1/4' STRx90s $94.32
HC04002-55 Hose - Megaflex 1/4' STRx90s $92.86
HC04002-600 Hose - Megaflex 1/4' STRx90s $169.68
HC04002-730 Hose - Megaflex 1/4' STRx90s CALL
HC04002-80 Hose - Megaflex 1/4' STRx90s CALL
HC04002-87 Hose - Hydraulic 1/4'STRX90 $48.34
HC04002-95 Hose - Megaflex 1/4' STRx90s $44.12
HC04003-105 Hose - Megaflex 1/4' STR x 90 $48.37
HC04003-109 NO LONGER AVAILABLE N/A
HC04003-127 Hose, Megaflex, 1/4' STRx90c CALL
HC04003-36 Hose - Megaflex 1/4' STRx90c $32.45
HC04003-95 Hose - Megaflex 1/4' STRx90c $61.91

HC04022-80-180 Hose - Megaflex 1/4' 45sx45s CALL
HC04023-65-270 Hose - Megaflex 1/4' 45sx90s $36.08
HC04024-57-260 Hose - Megaflex 1/4' 45sx90c CALL

HC04025-378 Hose - Megaflex 1/4' 45sxSt.Bk $207.38
HC04036-65 Hose-Megaflex 1/4 X 45s X STR. B/Head $64.62
HC04036-75 Hose - Megaflex 1/4'45sxSt.Bkt..H704-75 OLD NUMBER $184.20
HC04036-87 Hose - Megaflex 1/4'45sxSt.Bkt $122.15

HC04043-270-135 Hose - Megaflex 1/4' 90sx90s CALL
HC04043-270-225 Hose - Megaflex 1/4' 90sx90s CALL
HC04043-270-315 Hose - Megaflex 1/4' 90sx90s CALL

HC04043-35 Hose - Megaflex 1/4' 90sx90s CALL
HC04043-391-90 Hose - Megaflex 1/4' 90sx90s CALL

HC04045-65 Hose - Megaflex 1/4' 90sxSt.Bk CALL
HC04422-920 Hose -Megaflex 1/4' 90s x STAP $287.83
HC06000-38 Hose - Megaflex 3/8' STRxSTR CALL
HC06000-515 Hose - Megaflex 3/8' STRxSTR CALL
HC06001-191 Hose - Megaflex 3/8' X STR X 45s VT650/800 CALL
HC06001-53 Hose - Megaflex 3/8' STRx45s CALL
HC06001-60 Hose - Megaflex 3/8' STRx45s CALL



HC06002-145 Hose - Megaflex 3/8' STRx90s CALL
HC06002-320 Hose - Megaflex 3/8' STRx90s $86.49
HC06002-400 Hose - Megaflex 3/8' STRx90s $188.63
HC06002-60 Hose - Megaflex 3/8' STRx90s CALL

HC06002-PB SPECIALHose - Megaflex 3/8' STRx90s SPECIAL EXTENSION FOR PETERBILT ON CALL
HC06004-77 Hose - Megaflex 38' STR X St.Bk VT650/800 CALL
HC06004-87 Hose - Megaflex 3/8' STR X ST.BK VT650/800 CALL

HC06043-51-190 Hose - Megaflex 3/8' 90sx90s $53.28
HC06045-75 NO LONGER AVAILABLE N/A

HC06063-560-180 Hose - Megaflex 3/8' 90cx90c CALL
HC08000-108 TYPO IN MANUAL SHOULD BE # HC08002-108 CALL
HC08000-114 Hose- Megaflex 1/2' STR x STR CALL
HC08000-168 Hose - Megaflex 1/2' STRxSTR CALL
HC08000-340 Hose - Megaflex 1/2@ STR x 90s CALL
HC08001-110 Hose - Megaflex 1/2' STRx45s $136.37
HC08001-146 Hose - Megaflex 1/2' STR X 45s VT650/800 $22.65
HC08001-160 Hose - Megaflex 1/2' STRx45s $41.69
HC08001-167 Hose - Megaflex 1/2' STRx45s CALL
HC08001-200 Hose - Megaflex 1/2' STRx45s CALL
HC08001-48 Hose - Megaflex 1/2' STRx45s $76.98
HC08001-66 Hose - Megaflex 1/2' STRx45s CALL
HC08001-71 Megaflex hose 1/2 Str. X 45S $45.09
HC08001-73 Hose, Megaflex, 1/2' $75.43
HC08001-74 Hose - Megaflex 1/2' STRx45s CALL
HC08002-105 Hose - Megaflex 1/2' STRx90s CALL
HC08002-108 Hose - Megaflex 1/2' STRx90s CALL
HC08002-115 Hose - Megaflex 1/2' STRx90s $143.37
HC08002-170 Hose - Megaflex 1/2' STRx90s $151.05
HC08002-180 NO LONGER AVAILABLE N/A
HC08002-222 Hose - Megaflex 1/2' STRx90s CALL
HC08002-228 Hose - Megaflex 1/2' STRx90s CALL
HC08002-290 Hose - Megaflex 1/2' STRx90s $134.09
HC08002-320 Hose - Megaflex 1/2' STRx90s $120.49
HC08002-372 Hose - Megaflex 1/2' STRx90s $127.88
HC08002-450 Hose - Megaflex 1/2" STRx90s CALL
HC08002-500 Hose, Megaflex 1/2' STR x 90s CALL
HC08002-75 Hose - Megaflex 1/2' STRx90s CALL
HC08002-85 Hose - Megaflex 1/2' STR X 90s VT650/800 CALL
HC08002-86 Hose - Megaflex 1/2' STR X 45s VT650/800 CALL
HC08002-91 Hose - Megaflex 1/2' STRx90s (7) $80.71
HC08002-95 Hose - Megaflex 1/2' STRx90s $69.80
HC08003-40 Hose - Megaflex 1/2@ STR x 90s $34.82
HC08003-45 Hose - Megaflex 1/2' STRx90c $60.20
HC08003-76 Hose - Megaflex 1/2' STRx90c $89.89
HC08004-62 Hose - Megaflex 1/2' STRxSt.Bk CALL
HC08004-77 Hose - Megaflex 1/2' STRxSt.Bk CALL
HC08004-87 NO LONGER AVAILABLE N/A

HC08022-80-180 NO LONGER AVAILABLE N/A
HC08023-106 Hose - Megaflex 1/2' 45sx90s CALL

HC08023-63-350 HOSE MEGA-FLEX 1/2' 45 & 90 CALL
HC08045-181 Hose - Megaflex 1/2' 90sxSt.Bk $45.98
HC08063-87 Hose - Megaflex 1/2' 90cx90c CALL
HC08063-90 Hose - Megaflex 1/2' 90cx90c CALL
HE10003-235 Hose - Hydraulic 5/8' STRx90c CALL
HE12000-38 NO LONGER AVAILABLE N/A



HE12001-122 Hose - Hydraulic 3/4' STRx45s $167.45
HE12002-180 Hose - Hydraulic 3/4' STRx90s $129.29
HE12003-36 Hose - Hydraulic 3/4' STRx90c CALL
HE12003-57 Hose - Hydraulic 3/4' STRx90c $132.40
HE12003-70 NO LONGER AVAILABLE N/A

HE12063-110-270 Hose - Hydraulic 3/4' 90cx90c CALL
HE12217-155 Hose - Hydraulic 3/4' 90sxNIL $143.48
HE12226-163 Hose - Hydraulic 3/4' 90cxNIL $144.31
HE16220-52 Hose - Hydraulic 1' STRxSt.Bk CALL
HE16235-96 Hose - Hydraulic 1' 90cx90c3 CALL
HF04001-92 Hose - Twinflex 1/4' STRx45s CALL
HF04002-124 Hose - Twinflex 1/4' STRx90s CALL
HF04013-100 Hose - Twinflex 1/4' STRxBanjo CALL
HF04013-229 Hose - Twinflex 1/4' STRxBanjo CALL
HF08003-220 Hose - Twinflex 1/2' STRx90c CALL

HF12022-116-225 Hose - Twinflex 3/4' 45sx45s $170.06
HF12023-126-90 Hose - Twinflex 3/4' 45sx90s CALL
HF12024-117-325 Hose - Twinflex 3/4' 45sx90c CALL
HF12029-120-280 Hose Hydraulic 3/4 45x90deg CALL

HF12307-100 Hose-Tflex 3/4' STRx90sae3/4-1 $183.75
HF16001-68 Hose - Twinflex 1' STRx45s CALL

HF16043-65-240 Hose - Twinflex 1' 90sx90s CALL
HF16043-80-0 Hose - Twinflex 1' 90sx90s CALL

HL04023-147-135 Hose - Megatuff 1/4' 45sx90s CALL
HL04023-48-270 Hose - Megatuff 1/4' 45sx90s CALL
HL04023-50-90 Hose - Megatuff 1/4' 45sx90s CALL

HL04043-158-270 Hose - Megatuff 1/4' 90sx90s CALL
HL04043-173-270 Hose - Megatuff 1/4' 90sx90s CALL
HL04043-270-45 Hose - Megatuff 1/4' 90sx90s CALL
HL04043-64-315 Hose - Megatuff 1/4' 90sx90s CALL
HL04063-85-270 Hose - Megatuff 1/4' 90cx90c CALL
HL04073-148-90 Hose - Megatuff 1/4' 90cxBanjo CALL
HL04073-90-270 Hose - Megatuff 1/4' 90cxBanjo CALL

HL06000-130 Hose - Megatuff 3/8' STRxSTR CALL
HL06000-45 Hose - Hyd Straight x Straight CALL
HL06001-76 Hose - Megatuff 3/8' STRx45s CALL
HL06002-77 Hose - Megatuff 3/8' STRx90s CALL
HL06002-80 Hose - Hyd Straight x 90 Swept CALL
HL08000-39 Hose - Megatuff 1/2' STRxSTR $143.83

HL08000-39-5 Hose - Megatuff 1/2' STRxSTR $138.78
HL08000-40 Hose - Megatuff 1/2' STRxSTR CALL
HL08002-141 Hose - Megatuff 1/2' STRx90s CALL
HL08002-147 Hose - Megatuff 1/2' STRx90s CALL

HL08043-358-0 Hose - Megatuff 1/2' 90sx90s CALL
HL08044-125-180 Hose - Megatuff 1/2' 90sx90c CALL
HL08044-240-270 Hose - Megatuff 1/2' 90sx90c CALL
HM351-117-180S Hose - Megaflex 3/8' 90sx90s CALL

HM354-140S NO LONGER AVAILABLE N/A
HM354-75S REPLACED BY HC08002-75 1/2 BSP HYDRAULIC HOSE N/A

HM357-145-270S Hose - Megaflex 1/2' 90sx90s CALL
HM363-95-0CS Hose - Megaflex 3/4' 90cx90s CALL

HN12010-78 Hose CN200 CALL
HN12032-73-210 Hose-Envirofluid 3/4'45sxSAE90 $247.89
HN12052-75-285 Hose-Envirofluid3/4'90sxSAE90s CALL

HP12001-128 Hose - Megatuff 3/4' STRx45s CALL



HP12023-68-100 Hose - Megatuff 3/4' 45sx90s $168.94
HP12023-85-95 Hose - Megatuff 3/4' 45sx90s $224.34

HP12024-117-325 Hose - Megatuff 3/4' 45sx90c CALL
HQ04002-130 Hose - Megatuff 1/4' STRx90s CALL

HQ04043-105-215 Hose-Megatuff 1/4' 90sx90s $78.48
HQ04043-130-45 Hose - Megatuff 1/4' 90sx90s $74.48
HQ04043-165-180 Hose-Megatuff 1/4' 90s x 90s CALL
HQ04043-76-315 Hose-Megatuff 1/4' 90sx90s $55.11
HQ04043-80-225 Hose-Megatuff 1/4' 90s x 90s $55.43

HQ08002-310 Hose-Megatuff 1/2' STR x 90s CALL
HQ08023-178 Hose - 1/2' Megatuff 45sx90s $98.89

HQ08043-115-315 Hose-Megatuff 1/2' 90s x 90s $82.58
HQ08043-304 NO LONGER AVAILABLE N/A
HQ08043-306 Hose - Megatuff 1/2' 90s x 90s CALL
HR16417-63 Hose-MegaSys1'90saex11/4'90sae $864.54
HR16417-74 Hose-MegaSys1'90saex11/4'90sae CALL
HR16417-76 Hose-MegaSys1'90saex11/4'90sae $815.66

HR1SC06031-68 Hose Hyd Straight Female x 45 Swept CALL
HR1SC16006-49 Hose Hyd Straight Female x 90 Swept CALL
HR2SC12031-58 Hose Hyd Straight Female x 45 Swept CALL

HX20002-160 Hose - Megavac 1.1/4" STRx90s CALL
HX20002-72 Hose - Megavac 1.1/4' STRx90s $437.29
HX20002-94 Hose - Megavac 1.1/4' STRx90s CALL
JNA 91135 FEMALE COUPLING $87.20
JNA 91136 STOW $116.74

JNA 91136A GASKET $11.52
JNA 91137 8" x 48" Male Catch Basin tube with Crown.. $500.00

JNA 91137A 8" x 67" Male Catch Basin tube with Crown.. $576.92
JNA 91138 8" x 48" Intake Tube $500.00

JNA 91139A 8" x 67" Intake Tube $576.92
JNA 91140 BANDLOCK CLAMP $49.23
JNA 91141 Circular operator handle $215.38

PART# DESCRIPTION
S221410-1 SPARES-Curtain Flap Assy   655 WAS 221410-1 $1,472.08
S221560-1 AIR BLADE CASSETTE ASSY RT 655 CALL
S221590-12 VM10 Pneu Valve Island STD 12v..Was #221590-12 CALL

S24113-411-A SPARES - Switch - Limit CALL
S281443-1 SPARES - Clamp, Rear Door Assy WAS 281443-1 $3,411.88
S282240-1 SPARES - Nozzle Spraybar VT650 $579.29
S282371-1 REPLACED BY S295371-1 SPARES-Hood/Wafer Pack Asy OLD N/A
S282475-1 SPARES-Supawash Manifold Assy CALL
S282519-1 SPARES - Pnuematic Mesh Shaker $1,661.88
S282812-1 SPARES - WATER PUMP ASSY/LP 95 WAS 282812-1 $3,652.57
S283062-2 SPARES - Filter Assembly Body $162.05
S283110-1 SPARES-Motor Plate Assy,Std 95 $1,741.62
S283111-1 SPARES-Bearing Plate Assy, Std $957.20

S283305-021 SPARES - Valve Island 12v Single Base $2,041.43
S283305-022 SPARES - Valve Island 12v Dual Base $2,652.55
S283305-029 Valve Island 12v Single Option CALL
S283305-030 Valve Island 12v Dual Option was 283305-030 $4,540.02
S283533-1 SPARES-Hyd Distribution M.fold CALL
S283710-1 SPARES-Unloader S/Assy S/Wash $521.46
S283839-1 SPARES-Supawash Pump Sub Assy $6,599.74
S293979-1 SPARES - Water Filter Sub Assy WAS 293979-1 $480.51
S295371-1 SPARES-Hood/Wafer Pack Asy NEW..OLD NUMBER S282371-1 $2,802.18
S7012118 Pneumatic Valve Island 12v Dual - VT651 $4,460.32



S7012136 Pneumatic Valve Island 12v Dual - VT651 WAS 7012136 $4,338.06
S7012141 Pneumatic Valve Island 12v Sng CALL
S7016368 Channel Brush Overhaul Kit $738.09
S7017384 REPLACED BY #7034948-SP N/A
S7029147 JVM Monitor - VT651 ( THIS PART IS  NOT EQ NUMBER SPECIFIC TO VT        $5,090.52
S7035737 Carriage (Was #7018622) $1,572.28
S7038318 REPLACED BY #7055400 N/A
S7046581 Fancase Inlet W/Assy Kit (WAS 7039838) $2,138.35
S806575-1 SPARES - Battery Carrier VOL18 CALL

S860-3 Slice 5/2 - 12v TG6U WAS 860-3 $277.31
S860-5 Slice 12v NO/NC TC6U $430.23
S860-7 Slice 3/2 - (2xNO) 12v TB6U WAS 860-7 $493.68
S860-9 Slice 3/2 - (2xNC) 12v  TA6U WAS 860-9 $333.02

S9353032-003 Dual Rotatilt ES351Dual Rotatilt ES351 CALL
S9353032-004 Single Rotatilt (RH) ES351 CALL
S9353032-005 Single Rotatilt (LH) ES351 CALL
S950720-003 SPARES-PS Assy, Automatic PS95 $2,080.17
S951320-002 SPARES - WH Inst, 200/LL  WH95 $1,190.37
S951320-006 SPARES - WH Inst, 200/PB  WH95 $1,807.32
S951330-004 SPARES - WH Dres, 200/PB  WH95 $6,344.74
S9652050-002 Rear Options Beams $850.29
S9652110-002 Spares WrTank 43 700Ltr 2.5"StzCoupling CALL
SKT00995-002 SPARES-Add Nozzle Water, Dual $337.23
SKT01295-001 SPARES-Warn Lts,4 24v StrobeRD $5,765.12
SKT01601-001 SPARES-Rear Options Frame  M01 $1,266.72
SKT01695-001 SPARES-Rear Options Frame OF95 $1,052.28
SKT02095-001 SPARES - Arrow Advisor Rotat. $934.94
SKT02295-003 SPARES - Rotatilt, SNG/24v $2,854.25
SKT02595-001 SPARES-SW Nozzle Spraybar Sng. $790.69
SKT02595-006 SPARES-S/W Rr of Noaale Spraybar dual NS95 $1,974.89
SKT02995-001 SPARES - Leaf Chains, Std $1,731.12
SKT03695-001 SPARES-Pneu Opt Cntrl-M/Shaker $620.49
SKT03695-002 SPARES-Pneu Cntrl-M/Shaker+LS $1,364.18
SKT04495-001 SPARES-Oil Cooler, Single Pump $1,263.88
SKT05495-002 SPARES-Skid Re-Circ Water Dual $5,442.17
SKT05796-002 SPARES-W/Hose Stowage, Rear 96 $1,581.82
SKT05995-001 SPARES - SW Front S/Bar. Basic $1,443.32
SKT06195-003 SPARES-SW Lance & Reel, Speck $3,040.51
SKT06595-004 SPARES - S/W Ctrl, 24v (EATON) $51.17
SKT07795-008 SPARES-Cont RW D/SWP 24v EATON $103.20
SKT08695-001 SPARES-SW Hopper Water Straine WAS 282736-1-INST $659.51

SPK001 W.S.B.Front Spraybar Kit $2,267.40
SRF093 Kit - Lap Belts New Seats. $463.92
SRF141 Kit - Leaflap C200 Nozzle $1,871.77
SRF150 Kit - Hoe ( 2 Piece ) $559.95
SRF166 Kit-Tank Mtd Return Line Filt $804.85
SRF169 Retro-W/Hose & Shut Off Flap $5,703.85
SRF193 Kit - Overload Weight Indicator $325.32
SRF239 Kit -C200 Resistor Corrosion $67.15
SRF260 Kit Recirculation water shut off CN201 $842.88
SRF290 Kit -Reverse Aid Camera C201 $2,586.17
SRF297 Kit - High Level Worklights C201 $251.97
TB1553 Kit - Repair, Semi-Trailing Arm $338.54
TB1561 Starter Cable Routing Kit CN101 $265.26
TB1582 Wanderhose Stowage Repair Kit $197.42
TB1597 REAR WANDERHOSE MODIFICATION RT655..TB1597 $797.51
TB1601 Filter Regulator Retrofit Kit- REVISION B $875.97



TB1602 CN201 WHEEL UPGRADE $1,630.28
TB1626 Revised Body Prop Release Cylinder $383.72
TB1633 Exhaust Tailpipe Mounting Retrofit Kit $279.05
TB1634 WSB Balance MK2 Controls Kit $669.88
TB1645 Hopper Pivot Pin Retention Kit $154.35
TB1692 Supawash Breather Replacement $129.97
TB1714 Hopper Door Valve Update $407.17
TB1716 Wide Sweep Brush Regulation $177.65


	Sheet1

